Yjamato

INDUSTRIAL SEWINGEMACHINE

ILLUSTRATED %5ﬁ¥E PARTS LIST
HIGH SPEED
CYLINDER BED CHAINSTITCH MACHINE

MODELS & DEVIGES

VC2600  VC2603  VC2603-11 VC2605P
VC2608-NL VC2611  VC2611-12 VC2613
VC2629G VC2635  VC2640P VC2645P
VC2679G  VC2685  VC2700  VC2700-12
VC2703  VC2703-11 VC2713  VC2713-1
VC2713-13 VG2728G  VC2730  VC2730-12
VC2733  VC2735  VC2742  VC2719G

VC2785%
uT UT/ST — UT-A —— UT-A4/ST-A ——
EC AU2 — AU20 — AS3 ——— FS3
EDITION No. 6

From the library of: Superior Sewing Machine & Supply LLC




CONTENTS =

MISCELLANEDUS COVERS (1) + « « » =« « = =« = v - BA—BEN) - e 1
" " (2) ............. " (2} ...... 2
MISCELLANEOUS THREAD EYELETS -« - - + « - = « « - uaipa® s - - -0 - e 3
MISCELLANEOUS BUSHINGS - = = « « + « =« « =« « PEDEY | SICI ¢
MAIN SHAFT DRIVING MECHANISM - - - - - - - « « « T T S §
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM : - - FEABUS KRB UM - - - §
NEEDLE BAR MECHANISM + « + = = ¢ = « o = o« + « o & YTy, R 7
PRESSER FOOT MECHANISM - « - = = = « « = = o o« CET e 8
SPREADER MECHANISM « + « « « = = = v v oo oo o DAY R g
LOOPER DRIVING MECHANISM - « « « =+ « + o o« o - Jo— SR - e 10
FEED DRIVING CONTROL MECHANISM « « - « « « « - « miz ) PSR - - - - - I
NEEDLE GUARD & FEED DRIVING MECHANISM - - - - - - - HBIRUE B - =12
LUBRICATING MECHANISM - = = = = + = = = = =« o = oL ¢ IR 1
PULLER MECHANISM EXCLUSIVE PARTS(1) = « - + « « « - TIS—HMEAma (1) - - 14
" " " (2) ........ " " (2) < 15

" " " (3) « « o 0 0 0. " " I - -16
VC2700, 2700-12 EXCLUSIVE PARTS - - « - = = - « - - YIETFTNERR&G - - - -]
VC2603, 2603-11, 2703, 2703-11 EXCLUSIVE PARTS(!) - 4 TETNEHARBR () - - 18
" " " " " 2 - " " 2 - -18
VC2G605P EXCLUSIVE PARTS(1) = + « + v+« v v o v - yIEFAERBE1) - - 20
" " (2) » ¢ = e e e e e " " (2) A
V2611 EXCLUSTVERPARTSER- Hema i iatiane ele el o el YITETNERBGK - - - - 2
VC2611-12 EXCLUSIVE PARTS « + + « « = o o o @ v o s YJETAERASRG - - - - 1
VC2613 EXCLUSIVE & EXTRA PARTS - - « « - = - - - - YTETNEHBG - - - - 14
VC2713, 2713-1 EXCLUSIVE & EXTRA PARTS - - - - - - YIETNERASG - - - - 15
VC2713-13 EXCLUSIVE PARTS - « « - = « « = « = « - - SITETNERBG - - - - 26
VC2629G, 2679G, 2729G. 2779G EXCLUSIVE PARTS(1) - - 4 TEFAEAB&RO) - - 27
" " " " " 2 - - " " 2 - -28

" " " " " ) - - " " aQ - -29

" " " " " 4) - - " " 4 - -130

" " " " " (5) - - " " G - -

" " " " " (6) - - " ” (6) - .32
VC26296, 2729G EXCLUSIVE PARTS(7) « « « « = = » - - " " mn - -1
VC2679G, 2779G EXCLUSIVE PARTS(7) » « » « « + = - " " @ - -3
VC2730, 2730-12 EXCLUSIVE PARTS - - - - « = = ¢ « YITETNERBGR - - - - 38
YC2733EXCLUS | VESRARTS Bt iialie it e ie e alie e et e YIETNERBG - -+ -6
VC2635, 2685, 2735, 2785 EXCLUSIVE PARTS(1) - - - - Y JEFAFEAEBRK ) - - 37
" " " " " 2 -« - " " (2) - -138

" " " " " @3- .- " " 3y - -19
VC2635, 2735 EXCLUSIVE PARTS(4) - - « « « « =+ -« - " " 4) - -4
VC2685, 2785 EXCLUSIVE PARTS(4) - - - = = = « + - - " " 4 - -4
VC2640P, 2645P EXCLUSIVE PARTS(1) « = « = = = - - YIEFLERASBSK0) - - 42
VC2640P EXCLUSIVE PARTS(2) =« « = + = ¢ =+ o e v - ” " ) - -4
VC2645P EXCLUSIVE PARTS(2) - = « » » = o o v v o e " " (2) - -4
VC2645P (3), VC2742(1) EXCLUSIVE PARTS - - - - - - - " " (3), (1) 45
VC2742 EXCLUSIVE PARTS(2) + - = = = =+ ¢ o ¢ = = - " n (2) - - 46
VC2608-NL EXCLUSIVE PARTS(1) - - - = « = = « « = - YITETNFRABKA) - - 4]
" " (2) ........... " " (2) . < 48

" " (3) ........... " i (3) - 49

" n (4) ........... " " (4) - <50

From the library of: Superior Sewing Machine & Supply LLC



“UT-A2" DEVICE(I) for VC2E0B-NL - « - « - = - « - - UT-ALTEER(1) - - . - - 51
" n () R N P A R TR T " ) R 52

n " (3) [ 2 S T S T ) " " (3) ...... 83

" ] (4) 7 2 P ) " (4) ...... 54
“UT BEVICE(]) = # mws s w5 s s a2 sx & 5 s 8 UT"SER(1) « -+ - - - 55
" N ¢ 3 T L IR woon (2) e e e e 56
" " (3) .................. u n (3) ....... 97
n " (4) .................. n n (4) ....... o8
“UT/ST* DEVICE = + o s % s s s s sw s s o n s s = UT/ST' %68 - - - - - - 59
"UT-A" DEVICE(I) - =+ = v v v v v e e e v e e UT-AERA) - - - - 80
" [/ ¢ 3 I R R A A " " (2) ...... 81

" n (3) ................. n " (3) ...... 62

" " (4) ................. " " (4) ...... 63
“UT-AQ/ST-A" DEVICE = « = ¢ « ¢ o o e o v o o oo “UT-M/ST-A"S5M - - - - - 54
“EC" DEVICE(]) = = = « « « # ¢ o o o v o o o v o ECTREM() - - e - 85
" " (2) .................. " (Z) ....... 86
“AU2" DEVICE(1) for VC2703 + « = + = ¢ = v« « v AP - - - - §7
" n () PR R " @« 58

" n (3) [ R R " @) - - 00 ]
“AU20" DEVICE(1) for VC2629G, 26796, 27296, 2779G - “AU20"%®m(1) - « - - - - 70
" n (2) " n " n - n Q) e e Al

" n (3 " " " /] n () 0. 12

" o (B) ¢ v e e e e e e e e e e e e " n (4) ...... 13
“AST  DEVICE + + « = = « * o + o o s o o v o o u “ASITEEME - -+ - e e - 14
“ESI " DEVICE « ¢ » = « + o o o o o o v o o v u o FSITEEM -+ o+ v e e oo o 75
EXTRA PARTS(1) = ¢ v o e o o o o v v e oo o a0 o s BXEEN) - - oo . 78
" (2) .................. " (2) ....... 77

" (3) & “UN" DEVICE - « = + « = = = « o« v Q)RUUNER - 78

" (4) .................. " (4) ....... 79
THREAD STAND & SUPPORTING BOARD + - « « « = « - - - SUBRUBSE- - - - - 80
LIST of MAIN SPARE PARTS(1) « « « = = = = =« « « - EEBRYRLMN) - - - - B
n I (2) ............ " (2) e o .« 82

" " (3) ............ " (3) e o . « B3
WARNING LABEL + + = + = = » = o o o o o o o o v vt LSRR e o oom e 84
INDEX © ¢ @ = « v o o o v o o v v o et e e e e L R 85

Illustration of this Parts Book is based on the Model VC2600-132M(140M, 148M, 164M).
ZDRA—=Y Ty 7 i VC2600-132M(140M, 148M, 164M) ZHEEKEFAMIZLTA SR P E2ERL T
B ET,

=EE= At=— AV A T7HEXORIEHF LRI ERBALET IV,
Note  As for Vinyl Tube, your order must be accompanied with No. and length.

A=V Ty IRBERENRTVI T —DOTHEIARXAEXFEERDLTWET,
*Size of Collar listed on Parts List shows
Inside diameter XOutside diameter X Thickness.

From the library of: Superior Sewing Machine & Supply LLC






() BRXREAHEXORZRIAL(F—YVES, AWRERSL)EBALETEN,
Note : Order for Model Plate must be accompanied by model designation(includ
symbols of gauge and devices).

MISCELLANEDUS COVERS (1) hs— | 1
Ref. Parts Amt .
N _MNa Description g % Req.
l 3100026 Top Coyer ............ Li’/\—- .......... l
2 110045 Screw(M4-0.7X12) « « « « « « « « I ) A I R <11
3 3100027 Top Cover Gasket =« + - - = « « -« i AT FATE BN 1
4 0068011 0il Sight Window - « - « « « - - FANTEEE - « « o oo |
5 0020759 Top Cover Seal Plug s » = « + « - bR - .. LR |
6 390069 Brand Name Plate(76.5) - : - - - 4 I 1
7 390068 Brand Name Plate(92) =« - -+ - - - GEAR « - o o e e e e e e |
8 390067 Brand Name Plate(106) - « « « « - GEHR « » c v o e e e e e 1
9 3100018 Head Cover =« « « « « « « « « « - ANy RHNR— o 0000 e 1
10 3100019 Head Cover Gasket = + « = « « « ANy RAR=Nyxr . - - -]
11 0093864 Head Cover Seal Plug - - - - - - 57 S I 1
12 390072 “VC" Emblem =« « « = « « « ¢ « « - VCZy T UL o oo v v 1
13 3100040 Side Cover Hinge - « « - « « « - b E S A S I |
14 3100041 Side Cover Hinge Gasket - - « - - (L E S AR VAR VS
15 110048 Screw(M4=0.7Xx10) + = « = « - - R o o v oo e e 2
16 3100042 Side Cover Hinge Pin - - - - - - b B DACEE IR = -1
17 160000 Screw(M3-0.5X3) =+ « « « ¢ o . . R o e e e e e 1
18 3100043 Side Cover =« = ¢ = « « « « « ¢« BB /8 — e o 0 o 0 o v e 1
19 3100044 Side Cover Gasket - « « « « « - - (i R AL VAR SR -1
20 000924 Seal Plug (Rubber) « « « « « « « « HER(IAL) ¢« v 0o e 1
21 3100045 Cloth Plate » « « » = ¢ « = ¢ « =« JaRTlU—hk - o oo 1
22 110041 Screw(Md-0.7x8) - - « <« « - - R ovv v oo e e e e 0]
23 0094201 Cover Latch Spring =« « « « « « « HR=FyF )RR v oo o 1
24 110012 Screw(M4-0.7X5) =« « « = « « « IERT o v oo v e e e 1
25 3100046 Side Cover Hook+ » = « + - « - - WX Y =Ty e e - 1
26 300101 Conical Spring Washer - - - « - - MARRT % e v v oo v e 1
217 170002 Screw(M4-0.7X5) =+ = « « + - - - R oo v v v 1
28 3100004 0il Reservoir:+ = + = « « « « « - s 1
29 3100005 0il Reservoir Gasket + - - « - - MRS N e 000 v 1
30 0020143 Magnet « « = = « = ¢ « =« « « YZ T S 1
31 0020144 Magnet Holder« « = « « « « « « « /2 S/ % - = S 1
32 110013 Screw(M4-0.7X8) =« +» « « « = « ERY o v e e e 1
33 0020137 Drain Hole Seal « « ¢ « « ¢ « « HMEHF RNy FYv - . -1
34 005075 Screw(3/8-24X8) « + ¢ o o .. MEBERY ¢+ 0 v 0o o e |
35 3100000 Machine Frame Unit - - « - « « - T—ARy F(HE) -« « » - -1
36 120016 Screw(M8-1.25%20) =« « « « - + - B 3 4
37 340000 Machine Frame Supporting Bar - + Ry Rz « « ¢« - « - 4
38 4109403 Model Plate (See the below) - - - BIKIR(TRESM) - !
19 000726 Rivek s s ¢ s o0 s &5 & 5 ARG = = v oo v o e 5
40 2049401 Serial Number Plate+ « « « « « - WESLV—F - o 1

ing

From the library of: Superior Sewing Machine & Supply LLC




33/@% n 25 g
From the library of: Superior §ewing Machine & Supply LLC




MISCELLANEQUS COVERS(2) H—M&FE Q) 2
Ref. Parts Amt .
Na N Description A Req.
1 3100022 Cloth Plate(Large) =+« « « - « - - JurFr—h b(K) - - - 1
2 120009 Screw(M4-0.7X12) = « « « = « « -« I A 5
3-1 3100023 Slide Cover(32,40,48,56) - - - -~ #@YH - - « « = « « = « « « 1
3—2 3100400 ” (64) ......... N e 2 s e s s s s s e o l
4 3100020 Crank Chamber Cover - « « « - - - FTHH/—= e 1
5 3100021 Crank Chamber Cover Gasket - - - FHHNRX—NyFr v . - . . 1
6 130003 Screw(M4-0.7%x7.3) =+ « « « « « ERY oo oo e e e 1
7 0093864 Seal Plug« = » » = « » + « = = BEiS . v s wm e mow s s 5
8 0065275 Seal Pluge » « = = = + + + « = - TERE . vonn s wwe v e e s 1
9 3100017 Rear Cover Gasket = - « - « « -« - BHNR—=RyFy o oo 1
10 3100016 Rear Cover = « « = « ¢« « = « « & A 1
11 110013 Screw(Md-0.7%x8) - - « « « - - - IERT o m e e e e e 7
12 3100070 Needle Bar Guard - - + - « « - - gL —F - - 00 1
13-1 3100024 Supplementary Slide Cover(32,40, 48 56) WY iRHhBhR - - - - - 1
13-2 3100401 ” " (64) - L A 1
14 3100049 Stitch Plate Support <« « + - - - eHREfIR - - 0 0 - - - - 1
15 110041 Screw(M4-0.7%8) =« « « +» - « - . Bl A 2
16 000651 Knock Pin = « « ¢ = ¢ o ¢ o o - VA4 - .. -2
17 3100050 Feed Regulating Pushbutten - - - Py v ad®Fy o o o o o . 1
18 3100051 Feed Regulating Pushbutton Springy ¥ a®F L _x - - - - 1
19 0033024 Retaining Ring + « «» = = « « - ARy FYV Y o o oo 1
20 3100053 0il Defender =+ - « « = « « « « « 1 A 1
21 110012 Screw(Md-0.7X5) - « « - « « « . R ¢ oo v v v 3
22 190005 Screw(M4=0.7X5) « « - - « - « -« AL 3:: Y 0 S 2
23 003655 Screw(M4~0.7X10) - « « - - - - - IERT ¢ o v oo e e e 1
24 100001 Mg s ¢ 2 ¢ 5 3 P A R B 9
25 3100030 Front Cover Hinge - + + « « « - - il e Patal AV 1
26 110016 Screw(M4-0.7X14) = « « « = « - IERY o v e e e . 2
27 3100031 Front Cover(Lower) - - - « « + - Wi A NR—=(F) - » » - - - 1
28 170001 Screw(M4-0.7X%8) =« - « « - « - J o A 1
29 300100 Conical Spring Washer - « - - - - IS Sy RS S 2
30 160001 Screw(Md-0.7X4) « « = « « « « IERY ¢« v o v e e e e 1
31 180005 Screw(M5-0.8X8) « » « - ¢ o o JERY ¢ e e e oo oo 1
32 3100033 Supplementary Front Cover(See the below.) B/ <—(TRH&M)1
13 000538 Washer © s ¢ ¢ w8 o w8 o ¥ Dy Srd s o6 ¢+ 6 65 oo 4
A s s wmw s e 5 SR E W EE & B 6 SR s R e e R b e WE B E o
15 000426 Washer ¢ » w54 5% s w @ 5 5 Dwsidee o oo v c .9
36 110103 Screw(M5-0.8%8) - - « - - - - - ERT oo oo e e e e 2
37 3100032 Front Cover (Upper) =« = + « « « AR b —(Lk) ¢ o o - - 1
38 130002 Screw(M3-0.5X6) « « = « - o « .ll:*/ """""" 3
39 110031 Screw(M4-0.7X12) = + « = - « - - RS e v oo oo v e e 5
40 0094201 Cover Latch Spring =« « « « = « -« BNR—F g F)NRR e e o 1
41 3100034 Supplementary Tension Disc Cover /J\ﬁ%ﬂll)b/\'— ------- 1
42 110101 Screw(M3-0.5X3) =« « « + o o - IERD o v v e e e e e e 2
43 3100071 Eyelet Cover(See the below.) - « RHEHI A= (TSR - -1
44 110079 Screw(M4-0.7X8) = ¢ « « = « - - IERY v v v e e e e 2
45 3100006 Seal Plug - « » » » « + - am e s BERE s v s m s mw e w o 1
46 0020759 Seal Plug » = = « + « ¢+ = o BEdS . mw s mms Gm s w 1
47 160015 Screw(M6-1X6) + = « « + « - - CHERY e e e e e 1
Parts No. Applicable Models i FIH8H
3100033 vC2600,2600P,2613,2700,2700P,2713,2730,2730P,2733
3100071 VC2600,2600P,2613,2700,2700P,2713,2730,2730P,2733

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS THREAD EYELETS RHER 3
Ref. Parts Amt .
Na MNa Description gt % Req.
1 0093863 Thread Tension Spring Cap- ¢ » - RHFEXF ¥ v A (L) « -4
2 0090814 Needle Thread Tension Spring - - $#FRIHF IR+ « ¢ o o o 2
3 3100086 Top Cover Thread Tension Spring - ffiV REF XK = ¢« -« « ¢ 1
4 0090847 Looper Thread Tension Spring + * /b— RKREAFISK -+ « « « 1
5 0090071 Thread Tension Spring Retainer - ABIFAXF+ v 7 (F) - + - 4
6 000177 Fe‘t .............. 7111,]\ .......... 4
7 0031111 Tension Disc = « = « = =« « « AWFMM - ¢ - o 00 e 8
8 009835 Tension Post + « « « « « « ¢ « « BT - o e 4
9 0090812 Tension Post Ferrule +« - - « « - AUFiERBY - - 0 - - 4
10 3100075 Tension Disc Separator « - + « - HABAR - o e e 1
11 0090856 Tension Disc Eyelet » « « » « - - SAWNFMARE - -+ - - - - - 4
12 0090807 Thread Lead-in Guide « - + - « - RIEFEARE - - - - 0 - - - 4
13 3100074 Tension Post Support =« « « « « -+ FEFE - - oo e e 1
14 110013 Screw(M4-0.7x8) - -+ - - . - HERY + o v o e e e 5
15 3200048 Top Cover Thread Eyelet (Left) - - iV Rifi (&) - « -+« - -« » 1
16 110009 Screw(Md-0.7x8) =« « « « « « « - IR o o e e e e e 7
17 0093556 Looper Thread Eyelet(Long) - « + V— R (E) - -+ « - + - 1
18 3100088 Supplementary Tension Spring -+ < /MEAF/ /SR <« ¢ o 0 0 00 e 1
19 3100085 Supplementary Tension Disc(Lower)/NIHFML(TF) « « = « « « « -« I
20 3100084 Supplementary Tension Disc(Upper)/NEFM(E) + < + =« = - 1
21 170004 Screw(M3-0.5%9.6) - - - - - - - IR o v 0o v e e e 1
22 3100076 Tension Disc Guide +« « « + « « - INBFIA AR - o o 0 e 1
23 110101 Screw(M3-0.5%3) - « « ¢+ o . . B A 1
24 3100083 Looper Thread Guard - - + - + « - W= H =K e v e oo 1
25 3100082 Looper Thread Eyelet(Center) « « — A (H) - « « - - - -« 1
26 110100 Screw(M3-0.5%6) =« « -« - o - - WERY ¢+ o e e e e e e 1
27 0020119 Thread Eyelet Pipe(Short) « - - ;ﬁﬁ/\/(?'(ﬁ) """"" 2
28 0093528 Thread Eyelet Pipe Stay- - - - - HRWRATFTHI « o o o0 e e 2
29 000532 Washer ............. 7 v \‘/.\o .......... 2
30 004353 Screw(9/64—-40X7) « » « « « « - - HERY o oo v e e e e e 2
31 0063104 Thread Guide Plate « « « - « « - RBAR - - - s |
32 3200047 Top Cover Thread Eyelet(Right) - MV ARHECH) - -« + + + - - 1
13 000538 Washer « = « = « ¢ = o ¢ « o « « TS d s o v o oo e 9
34 000651 Guide Pin+ = < « ¢ = = v o o o HAREY = ¢ o o0 000 1
35 3100382 SP Device, Complete Set « + « - - SPEEF(AB) - » » « ¢ ¢ - - - 1
36 3100381 SP Container = « « « = = « + « » SPEZ v 5w wmw s s 1
37 310039 011 WICk ............ M:‘a{ ............ 1
38 0093517 SP Felt Stay = « « = = « « = « SP7 =) hIxe o v o o0 1
39 0093526 BElf s s sww s o %5 ¢ a5 SPT /R e o v o - ¢ 5w ]
40 0093521 Needle Thread Eyelet =« - « - - - F:4 3T SUNEICECICCICNE 1

% Ref. No. 41 to 56 ++--+ See the following page.

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




MISCELLANEOUS THREAD EYELETS EnlbilEy 3

Ref. Parts Amt .
Na _Na Description i) % Req.
4] 005403 Screw(1/8-44%8) « « « « « - . . R« o v s e e e e e 2

42 0090068 Needle Thread Guide » - - - + - - BHRFZ - e e e e 1

43 3100442 Needle Thread Take-up Guard - - - $tk#YH—F - ¢ « - -+ 1

44 130003 Screw(Md-0.7X4.5) =« - « - « - - J o A R 1

45 3100087 Needle Thread Retainer Support - /EF&H - - - « - -« = « ¢ 1

46 0036175 Thread Retainer Disc Support - -/NMEFHR - - - =+ -« - - ¢ 1

47 0032425 Needle Thread Retainer Dice - - «/NU-FHL - - « + « « « « - - 1

48 0032426 Needle Thread Retainer Spring « - /NJF/SR = ¢+« ¢ o o 0 1

49 001093 Screw(1/8-44X2.2) « - + « o « ERY e oo e e l

50 3100081 Top Cover Thread Guide - - - - - MYARRBA - -0 00 e - 1

51 0063074 Supplementary Thread Guide - - -/NBF&HFL - - - ¢« -« - - 1

52 001818 Tension Post = = « « « « « « - AT - 1

53 0037108 Supplementary Tension Disc - - - /NAFM - - - « « = = -« - - 2

54 0035813 Supplementary Tension Spring - - MU AREBF R - - - « - - - 1

55 000360 NUL = ¢ ¢ o o o oo o a e e Y N 1

56 110054 Screw(M3-0.5%3.5) =« « « - - - R o oo e e e e 1

3 Ref. No. 1 to 40 - See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
e e S T 1 S S S T A = = SR



From the library of: Superior Sewing Machine & Supply LLC
e e e e e e e e e ey e



MISCELLANEOUS BUSHINGS Ty MRk 4
Ref. Parts Amt .
Na M Description b % Req.
1 3100106 Needle Bar Bushing(Upper) - - - - $7 v =(k) - -+ - - 1
2 3100107 Needle Bar Bushing(Lower) « « « - §t@#B7 v a(F): - -« - - 1
3 3100099 Presser Bar Bushing+ = + - « + - L S 1
4 0030291 0il Seal « = « = « = ¢« o o o FANY =N = oo 2
5 3100100 Spreader Driving Bar Bushing - - Mi) AN —_@T vy v - - |
6 0063055 Oil Seal =« « « = « & ¢ o v o v FANY—=)V o« o oo 1
1 3200063 Spreader Driving Shaft Bushing(Left) BY—r§7sva(f) - - - - - 1
8 3200064 Spreader Driving Shaft Bushing (Right)®)&—r %7972 (%) « « - - - 1
9 3100108 Foot Lifter Lever Bushing- - -« - {#=ffi¥®@~7vy =2 - - - - - 1
10 0093201 Needle Thread Take—up Bushing (Front) #t4&: Y~ v~ = (i) - 1
11 3100098 Needle Thread Take-up Bushing (Rear)# A2V v = (%) - - |
12 3100090 Lower Shaft Bushing(Left) - - - - F#7v>va(E) -+ - « - 1
13 3100091 Lower Shaft Bushing(Right) + - - FT#i7 v a(H) - - -« - - 1
14 3100094 Differential Feed Bar Shaft Bushing(Left)RikVE~7 v = (£)1
15 3100095 Differential Feed Bar Shaft Bushing (Right)@it V87 v ¥ = (H)1
16 3100096 Feed Bar Lift Shaft Bushing(Left)®V EF#7 vy = (&)« - -1
17 3100097 Feed Bar Lift Shaft Bushing(Right) XV ETH#i7 v =(FK) - -1
18 3100006 Seal Plug ------------ ﬁﬁ ............ 2
19 3100092 Looper Driving Shaft Bushing(Front)A— @7 v =2@i) - - -1
20 3100093 Looper Driving Shaft Bushing(Rear) A— "7 v = () - + -1
21 3150020 Adjusting Screw Bushing - + - - - ﬁﬁ%yﬂﬁﬁﬁ$97~y‘71 IR
22 3101199 Eye Guard, Complete Set - - + - - TAT—F@) -+ ¢+« - - 1
23 3101200 Eye Guard Support = + « - « « - T AH— Fﬁlfﬂﬁ """" 1
24 009784 Screw(M6=1X10) « « « « + ¢ « ¢ ¢« JkRY - - - - . ce e e 0]
25 0060176 Eye Guard « « « « « « « « + o « ¢ TAH—=F -« 0. 1
26 004236 Screw(3/32-56X4.2) « « « + - . R« oo v oo 2
27 0060175 Eye Guard Holder « « « « + « « - TAH—REAT o o o 1
28 006004 Screw(11/64-40%9.7) =« « « « + -« RS o v v e v e e e |
29 000010 Conical Spring Washer ~~~~~~ MART YU e oo 0o o 1
30 000547 Washer ...... . e s s e o 7‘7:‘/'? .......... 1
31 000334 Hut s = » & o o4 o s wes s e ke aae s nmnw s ow]
32 000]95 Oilwick--c--a-.....mx‘,‘:.... ........ l

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




MAIN SHAFT ORIVING MECHANISM T 5
Ref. Parts Amt .
N MNa Description &h 4 Reg.
[ 3l00l30 Pulley ............. 7-——9 ........... 1
2 160005 Screw(M6-1x8) + - « « =« « - ERD oo v e e e 4
3 160007 Screw(M6=1X6) « = « « « = « « BRY oo e e e 6
4 0093089 Ball Bearing(Right) - s R=ARTYUT(E) - - - -]
5 3100128 Main Shaft Sprocket(Lower) ARV RNS=Y(F) e e o e - 1
6 0093090 Ball Bearing(Middle) =« - - + - - R=nAR7Yv 7)) - - -1
7 3100132 Lower Shaft (Right) « - « - « - -« T#h(R) - - oo |
8 3100122 O0il Pump Driving Worm- « « - - - 2 e A |
9 3100127 Counterweight (Small) - « « « « - RNREGVAGEALNOUP) - - - -1
10 110009 Screw(Md-0.7x8) =« « « « - o - - [T 3 A I A 2
11 3100123 Ball Bearing(Left) « « « « « = - R=ART Y 7 (E) -1
12 3100121 Lower Crankshaft - - - - - « - - T8z« o0 oo - 1
13 160004 Screw(M6-1x4.8) =+ -+ =« + - - J o S A I A 2
14 001107 Roll P‘n ............ ﬂ—/l,t‘/ --------- 3
15 330001 Seal Plug ............ ﬁ& ............ 1
16 3100120 Lower Shaft(Left) - « - « - - - - Toh(E) - -+ - - - 1
17 000397 Oil wick ............ m:‘c‘: ............ 2
18 000304 0il Wick = « = » = « =« o « o o« & M;t:; ............ 1
19 000730 Seal Plug ............ gg*g ............ 1
20 3100126 Collar(14X21X5.5mm) + = = - « - BI— s o v e s o o0 s o0 1
21 160000 Screw(M3-0.5%3) =« « ¢ o o o . - RS« oo oo v e 2
22 3100125 Looper Thread Take-up - -+ + + - - THREFHL -« o o o 0 o 1
23 150000 Screw(M5-0.8x4) « « - -+ - - - - IERT o o v oo e e e 2
24 3100263 Supporting Plate - - - - « « - - b PTT: 385 ¢ SN 1
25 110002 Screw(M3—=0.5X5) =« « ¢ o o o . ERY oo v e v e e 3
26 000463 Laced Wire « = « = ¢ « « ¢+ o« TN GREEMPEE) - - - -]
27 3100264 Thread Take-up Eyelet (Left) « « - W ARE(E) « + « + « - D
28 3100265 Thread Take-up Eyelet (Right) cALKEEE) e 0]
29 110027 Screw(M2.5-0.45%3.5) + « - + - - R o oo e e e 2
30 3100262 Supporting Plate Basement : - B hRERTE e 1
31 160001 Screw(M4-0.7X4) =« « « « =« « RS oo v e e e e e e e 1
32 160008 Stop Screw(M6=1X35) + « « ¢ « c AR T RY + + ¢ o oo o 1
33 100003 Lock Nut = « « « ¢ ¢ o v v o o uy 7ty b et ee e 1
34 3100267 Supporting Plate Return Spring -+ BRI/ 28K« + ¢ o ¢ v 0 v o 1
35 110026 Screw(M3-0.6X6) + = « -+ - - J1 . 1
36 340004 Pln ............... t':/ ............ 1
37 3100260 Basement Shaft « « « « « « « - o= - 1
38 3100261 Collar(6X11X5mm) =« « + = = - - BT s o oo n b 0@ b 1
39 3100266 Cast-off Plate = « » = « « = « » F'3 12 RN RO N 1
40 00053] Washer ............. 77:‘/? .......... l
41 3100268 Stop Bracket =« = ¢ ¢ ¢ ¢ o . o . ARy TLE e 1
42 110041 Screw(M4-0.7%x8) - + + - - - - - XY« oo e e e e 2
43 3100270 Supporting Plate Stop -+ « + - + - BfFEA YT+ o v o v v - 1
44 3100269 Stop Spring « + = ¢ ¢ o e o e e e BFEA Ry S5 o o o - 1
45 170003 Screw(M3-0.5%X3) + ¢+ ¢ o o .. J1 o A R D |
46 3100272 Basement Cushion + = « + « - - CBfAEIvav e oo s o]
47 3100271 Supporting Plate Stop, C. Set - RftiRA by 7(¥) - - - - - 1

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LR UE R AR 6
Ref. Parts Amt .
N Na Description & 4 Regq.
1 3100280 Handwheel - = < = « = = « « ¢« < NREERA—= o o 0 o oo - 1
2 160005 Screw(M6=1X8) = « « » « = - - R o v e v e e e e 2
3 160007 Screw(M6-1X6) =« « « « « « - - R o o oo e m e 10
4 000989 Handwheel Mark - « « « - « - - NRKRAf—=N=—2 -« « -1
5 0093090 Ball Bearing =+« « = = <« = ¢« - - ¢ K= NRT Y e oo oo 2
6 3100129 Handwhee! Adapter « « = - + - - - THETHE o« o v oo v o v |
17 0095214 Timing Belt = « = « = « ¢« ¢ ¢+« FAIVITRB e oo e 1
3 3100281 Upper Shaft Sprocket (Upper) + + * XA MF—=Y (L) -« + - - 1
9 3100275 Upper Shaft (Right) =« « - « « - -« LdhE) - - e e 1
10 3100283 Upper Shaft Joint « « = ¢ « « < = i i . e |
11 3100127 Counterweight (Small) -« - « - - NG AGZA () -1
12 110009 Screw(M4-0.7x8) =« = - =+ + - I S Coe e e e 2
13 3100284 Upper Crankshaft « « « « « « « - N A A A 1
14 0060057 Retaining Ring =« « = = = « - - - AR = v v e e e e 1
15 0093154 Ball Bearing = « = « = « « « - ¢ RN RXT Y e oo oo 2
16 160004 Screw(M6-1%x4.8) + « « -« - - R oo e e e e e 2
17 000926 Ruhber SeAb + =« r o s e a e e N R 1
18 « « o« v v« . I I T N T Y T
19 0095170 Connectmg Rod =+ + = = « = ¢ « SRV R oo 1
20 005071 Screw(11/64-32X14) = « « « « + -« R o oo v e . -2
21 001174 Screw(9/64-40%x10.3) =+ « « « - - R o oo oo e e 2
22 0095168 Guide Fork =« « = = ¢ = « « o o« ‘UL A . . -1
23 004312 Screw(1/8-44X7.9) « « « « « -« B 3 2
24 3100285 Driving Lever s « « ¢ = « « « « He@yuohBa- - - - - D!
25 120013 Screw(M6=1X15) « « = « « « - - CIERY e e e e e e e 1
26 120015 Screw(M5-0.8%x10) « = - =+ - - -« R o oo e e e e e 1
27 000555 WASHEE. ¢ o0 o o @ & % & w 65 DySids s o s b ——
28 3100286 Spacer ............. 1/\'—--5- ---------- l
29 3100287 Driving Shaft « « « « « « ¢« -« e 3 - D) - R 1
30 3100078 Bracket » « ¢ ¢+ o s e e e .. SRBYE - o e 1
31 000600 Spring Washer « = « « « « « « « AN 4SRN 1
32 005650 Screw(M5-0.8X14) « « « = + « - LR e oo o oo e e e e 1
33 0063096 Needle Thread Take-up« - + - - - 183 - WE 3T SR 1
34 3200049 Top Cover Thread Take-up - - « - iV R#EEY - ¢ « « + o o« 1
35 110004 Screw(M3.5-0.6%X8) - « -« ¢ - - J1 o S A e 2

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




NEEDLE BAR MECHANISM
Ref. Parts
Mo Na_
0065340
004358
0063044
000548
0093184
002043
0093351
0093352
0093353
3009101
0093355
001900
0093365

[}
[3 ¥ S IC R R

omoo\xslsasnTcnw.;:.wN._.

11-1 0093170
11-2 0093171
11-3 0093172
11-4 0093174

12 009142
13 3100361
14 3200101
15 120015
16 0093214
17 3100362
18 3100290
19 0093212
20 3100363
21 000321
22 0093186
23 0093179
24 110010
25 3100256
26 3100254
27 110013
28 0010017
29 3100253
30 310007
31 3100250
32 310006
33 000637
34 110009
35 260000
36 3100338
37 3100339

g g

Description & £
Needle Bar « - « « « = « + + « « ShEE . - - - - - .. .
Screw(9/64-40X5.6) + « + -+ -« - RS e o e e e e
Needle Bar Thread Eyelet g - -0 - -
Washer =« « « + ¢« ¢« ¢« o ¢« o ¢« o & TyS/d e oo 0o oo
Needle Bar Bracket =« - - - - - - gHgfay - - - - - - .-
Screw(ll/64—40xll) ....... ﬂ:*:‘/’ .........
Needle Clamp(32) - « + - « « - - SFIEA =« = v o v e .

" " (40) ........ P

" no (48) - - e e e e e N L.

” ” (56) ........ e

" " (54) ........ B e e e e e e e
Needle (UY128 GAS) « « « « » « - F 1 R ST SR R
Screw(1/8-44%2.4) - » -+ - - - HERD o o e v e
Top Cover Thread Eyelet e o MEY A - e
Stitch Plate(32M) - « - « » - - - GHE « - o o e e e

” n (4OM) -+ - e e e s e s P N R

" no (48M) ¢ ¢ e e e e . e T ER PR EE

” (7 1) IR T
Screw(9/64-40x4.8) « - -+ -« - RS e v v o v v
Counterweight, Complete Set - - - NFTVRy=A F(#) - -
Counterweight - « « « « = -« -« NRSGUAGTAF o -
Screw(M5-0.8X10) « « « - + - - - RS e o o e e e
Connecting Rod Ring« - - - + - - ey FyYV Y- . -
Connecting Rod, Complete Set - -&ti@wy M) - - - -
Connecting Rod - » + =+ = - - - HPBRoy K- - oo
Roller Bearing + - - + = « « « - == KKARTYV S - -
Connecting Rod Pin -« - + « « - - gtigvy FEY - - - -
0il Wick = = s @ w9 o © 5 « o IR
Slide Block e = « o » « » o « « » SHERNET- - - - -
Needle Bar Guide + « « « « « - - sHBRPe - - -
Screw(M4-0.7x16) » » = -+ « - - RS o oo
HR Device, Complete Set « - -HREERGE) - - - - - -
HR Container =« « « « = = ¢ « « - HREZ T o v o0 0w e
Screw(M4-0.7x8) - « « + ¢ - - - JERS o o v e e e
Pipe Joint « « ¢ « ¢ ¢ o o o o . NATHHE . -+« «
Oil Tube « « = ¢ ¢« + o o v v BHNAT + o v o o -
Felt « ¢ ¢ ¢ o ¢ o o o o 0 o o @ Y2 IR
HR Cup =+ = = « + = « ¢ « + + « « HRA Y F e« oo o o -
HR Felt = = o« o ¢ o0 smw oo HRZ b oo o
Seal Plugs « = + « = ¢ « » o « « BER . o o o e e e
Screw(M4-0.7x8) « « - - -« bR e e e e e e e
Screw(5/16-24x15.88) - - - - - - ERY - o v 0o v w0
Spollge ............. *ﬁmzﬂ-\'y:/‘ ......
Fixing Plate =« « « = « « « o « & E‘}_‘l‘ .........

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




PRESSER FOOT MECHANISM

Ref. Parts
Mo Mo
1 0077270
2 3200133
3 000445
4 0065372
5 0063087
6 004440
1 0093483
8 004441
9 0060142
10 3100110
11 3100112
12 110002
13 0093611
14-1 3100310
14-2 0063079
15-1 150001 *
15-2 001459
16 0020271 %
17 110054 %
18-1 0063318
18-2 0063319
18-3 0063320
18-4 0063322
19 001186
20 0063280
21-1 0063283
21-2 0063284
22-1 0063281
22-2 0063282
23 005122
24 0093487
25 006038
26 0063083
21 000690
28 0063084
29 0093491
30 009604

X Ref. No.

31 to 45 ++-*

Description

Presser Spring Regulator - - - -
Wire(0.9%45mm) + « = « - - - - -
Lock Nut
Presser Bar Spring(Quter) -

Presser Bar Connecting Bracket
Screw(11/64-40x%8.3)
Presser Bar Guide
Screw(11/64-40x16)
Presser Bar Spring(Ilnner) -
Presser Bar

......
........

..........

Finger Guard
Screw(M3-0.5%5)
Qil Protector Ring
Collar(9x 17X 7um)
7 (9% 15X Tom)
Screw(Md4-0.7x4)

# o (9/64-40%3)
Thread Chain Cutting Knife
Screw(M3-0.52%3.5)
Presser Foot, Complete Set(32)

” '} (40)
(48)

........
.......
.......
.......

........

........

.......

n "

n ”
Screw(9/64-40%7.8)
Presser Foot Spring

Locking Pin(32,40,48)
" (64)
Presser Foot Hinge Pin(32,40,48)
” " (64) - -
Screw(3/32-56%5.5) = « + ¢« -
Lifter Link
Screw(3/16-32%2.2)
Lifter Link Lever
Fastener Pin
Lifter Spring - « - - -
Collar(8x 16X 8mm)
Screw(11/64-40%5.5) « « » « - -

.........

...........
.......
.......

..........

.....

+ See the following page.

(&) *HOBGIFTREOEFAVCEMEMS A TVET,
Note:The parts marked * are installed to the following models as a standard.

VC2600-132M
VC2600-140M
VC2600~148M
VC2600-164M

VC2700-156M
VC2700-164M

e i 8
Amt .
-7 B -1 Req.

B R A 1
BEBL - - o o e e e e e e e 1
By ZF ke oo oo 1
PR SR(R) s - o e e 1
- 1
1t5?i; ........... 1
B ®|PI . - - - 0 e e 1
_u—_;"{/ ........... 2
ﬂﬁﬂtﬁk/\;k(#m) ....... 1
flp;r_m ......... 1
FAZHH—Fmm e vwi - 1
JER s o s wwma o0 o s 1
MEID YL e oo 1
BT e o e e e 1
B s moy wwmow % oW w |
1t5Fi; ........... 2
N s e s s e s o e s s = 2
FA VAT e 1
HERT o o o e e e e e e e 1
R I 1
N e s 4 e & s e s e o 1

N e e e e e e o s o l

N e e e e s e s e s @ l
_u:*_/ ........... 1
NI SR e e e .9
EYIEAEY « ¢ 0 o o o - 1
N e e e e e e e e l
i e R 1
N e s e s e s e 1
J.t*-/ ...... . .2
BUYL T« v oo v oo o 1
.lt*‘/ ........... 2
CRYVTUR— e 1
IERAEY o o o v e e e e 1
WI%&‘)\'* ........ 1
25— - : -1
R o v oo e 4

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




e R S

PRESSER FOOT MECHANISM MR 8

Ref. Parts Amt .
Na Mo Description g % Req.
31 0093479 Lifter Shaft =« « « « « « ¢« o o« B - - -0 1

32 3100294 Intermediate Lever =« « « « « « - B It—. oo . 1

33 120017 Screw(M5-0.8X15) « = + « « « - . IERY o o v v e e e e 1

KL 0077179 Retaining Ring « « « « « « « « = Aby ANV e 2

35 0093509 Connecting Pin =« » « « « « « - - 6= A A 2

36 0093507 Connecting Plate - = « = « - « b8 - S 1

37 0093508 Lifter Lever(Small) « + = « - « - b e S VA 07 IR 1

38 009200 Screw(15/64-28%9.5) =+ « « - - - IR oo o v o e e e e 1

39 0066560 Lifter Lever « « ¢ « + « « « « « ML t—. o oo o 1

40 0066561 Lifter Lever Stop s = + + « + =« = B rrvi—2by S - o1

41 004358 Screw(9/64-40X5.6) » « + + + - - IERY o e v v e e e 2

42 0090801 Tension Release Lever « - - - - - HABABE - - - e e e e e 1

43 005542 Screw(11/64-40%14.5) « =« « « « - R e oo oo e v e e 1

44 0093545 Tension Release Shaft - « - - - - AR A - o e e e e e e 1

45 0090824 Swing-proof Spring - - - - ¢ - - BAIR/SR « o o v v 0 e e e 1

X Ref. No. 1 to 30 «+--- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
r—— e e e e e L e



0

) /e.____‘—n . "Q ,

R

From the library of: Superior Sewing Machine & Supply LLC

©

< o 0
22




SPREADER MECHANISM ) fRL—/ 9
Ref. Parts Amt .
_Na_ Na Description g % Req.
1 3100302 Connecting Rod, Complete Set « b— oy F(#E) > - « - « -1
2 3100300 Eccentric = = = = « « « « « « o YAt A 1
3 160003 Screw(M5-0.8X5) « « « « « ¢ - . IERY o o v oo e e e 2
4 0077322 Roller Bearing « = « « « « « « » Z—=RKARTY T oo oo 1
5 3100301 Connecting Rod = « « « « = « « - N—Ray R ... R |
6 0094566 Retaining Ring =« « « « = « « « ARy LY T oov oo 1
7 110009 Screw(M4-0.7X8) - - « » « « « « R+ oo v e e e e e 1
8 300006 Washer =« « ¢« + ¢« « « ¢ « o ¢« o . R 1
9 3100309 Adjusting Lever Pin+ - + + - « PG SN 1
lo 000528 Washer ............. l7 > :‘/? ...... « e s e l
11 looooa Nut (Ms—lo) ........... -1-.7 ]\ ........... l
12 0032646 Collar(12X20X8mm) « = = = + = *HF— v« v o v 0 o v v 1
13 009604 Screw(11/64-40%5.5) = « « « « IERY + o v v oo v e e e 2
14 3100303 Adjusting Lever - « - - - - oo CHRABRLR— . o oo 0o 1
15 120013 Screw(M6—1X15) « « « « « « « - IERY + o v o e e e RN
16 3100304 Driving Shaft « = « « = = « « « V=Bl e e e e coee o]
17 3100305 Rocking Arm =+ « « = « « « « « - . NW—NBYRBE s+ » c - - - - 1
18 160007 Screw(MG—lxs) ......... _ﬂ:*:‘/" ........... 2
19 0063051 Rocking Pin+ « « = ¢ = ¢« o - N=RBIUEL = ¢ o o0 o 1
20 0063053 Spreader Bar - - - ¢+ o o o . Pl IR |
21 0063056 Bushing Ring =+ « = =« « « « « « TovaYwsd oo 1
22 0063057 Collar(10X18XTmm) » « « = « = < HF— = o+ o o 0 0o 1
23 009526 Screw(9/64-40X4.4) « = « « « - IERY « o v e e RN
24 3100307 Spreader Holder - « « = « « « - MY HA—RE e 1
25 3109310 Spreader » = » = oo+ e oo s MY A= o o e e e e 1
26 110031 Screw(M4-0.7X12) « » « « « « « - IERT o oo v v v o0 e 2
21 3100306 Rocking Arm, Complete Set » « - - A— B UBi(#M) - « - - - - 1

From the library of: Superior Sewing Machine & Supply LLC




10

From the library of: Superior Sewing Machine & Supply LLC




LOOPER DRIVING MECHANISM L—/ 10
Ref. Parts Amt .
Na_ Na Description Py 4 Req.
1 3109300 Looper » - -+ + o e e e e e e e iy 1
2 110020 Screw(M3.5-0.6X6) + « ¢+ - - J o 3 A 1
3 3100162 Looper Holder « + « « « « ¢ « « At I I 1
4 110039 Screw(M3.5~0.6X10) « + « « - « - IERT e v v e v e 1
5 300500 Spacer(Fiber) « « = « « « « « « . AR—=Y(T7A28=) - -+ + 1
6 3100154 Looper Bar Bushing « ¢« « + « « *p—NEPSya . « - o« 1
7 160024 Screw(M6=1Xx8) - « + « « = « « IERT « o v o e 2
8 3100410 Looper Thread Eyelet - - - « - - YA ST A S 1
9 110101 Screw(M3-0.5%X3) « « « ¢« o . . R o v v v v e e e 1
10 340008 Roll P‘n ............ n-—/pt’_‘/ ......... l
11 3100156 Bushing Spacer =+ « « « « ¢ « « TV AR—H o oo 1
12 3100152 Looper Bar Guide =+ « = « « « - - =R AR+« o o o o 1
13 3100157 Slider =+ « « ¢ = « ¢ « ¢ « o o 174y .......... 1
14 3100158 Slider Holder - « + « - « -« ce cRASAYTBRFE - e e - 1
15 110005 Screw(M3.5-0.6Xx12) « « + - + - .Lb*/ -------- 1
T & © 4 6. 5 6 o b o & Boitim § 8w b me b s s BB omd S WS b e E e s
17 3100159 Slider Presser « « « = « « = ¢« « 1945’#3"‘/ -------- 1
18 160001 Screw(M4=0.7X4) « « + ¢ « o . IR e oo e e e e e |
19 3100160 Thrust Washer « « « « = « = « « « AFGARNTyUx o000 o]
20 330002 Seal Plug(Kurk) « « « = « « « « - BR(EALT) e e e e |
21 310016] LOOpef Bar ¢+ ¢+ s e e e e e e . [,-—./\w .......... 1
22 3100153 Guide Shaft Bushing: + - - - - - BAFR@Tyra oo 1
23 3100155 Looper Bar Guide Shaft « « « - - HAREh o0 o0 1
24 110019 Screw (M5-0. 8X35) """" IR ¢ oo o v e e e e 1
25 300000 Washer « « ¢ + ¢ ¢ o o v 0o 75 R R 2
26 3100151 Looper Rocker AdJusting Pin - - - A— fFiIEWEHEY - - - - . 1
21 340001 Roll Pin --------- “ e e —/],t":/ ......... l
28 100002 Nit s = 95 s = % i mmos s mm s T o1
29 3100150 Looper Rocker Connecting Rod, C. Set V—/ fiike v F(iﬁ) -1
30 3100147 Looper Rocker Regulating Eccentric A— NfiifxzH&v +» - - -1
31 160003 Screw(M5-0.8X5) - -« -+ o - - - IERY o oo v oo b oo 1
32 0065389 Roller Bearing <« « « « « « « « » =—RARTY /0" ---- 1
33 3100149 Looper Rocker Connecting Rod * « A— 2wy K+ » + - - - 1
34 3100140 Looper Connecting Rod » « » « - - YAl - A 1
35 005071 Screw(11/64-32%x14) « « « « « - - IR e v oo e e e e e 4
36 3100355 01l Splasher = « + < « =« « ¢ FANART STy o o o 1
37 3100141 Guide Fork =« « « « « « =« « « BUIEA < = o o 0 000 o 1
38 004440 Screw(11/64-40%x8.3) =« « « - « - JERT « v o 0 e 0o e e 2
39 3100142 Looper Driving Lever - - - -« - - = e - v e e 1
40 000637 Seal Plug« « = + « « = =« « » - BER o o o o e n e s e e e 1
41 3100143 Looper Rocker Arm=+ « = « « « « - W—NRYBE « ¢+ 00 - e 1
42 120011 Screw(M6-1x18) = « + = « - » - IERT o oo v v e oo e 1
43 3100146 Thrust Washer - « » « « « ¢« « « AFGARTyTHx o oo o 3
44 3100145 Thrust Roller Bearing - « + « « « AFARIRTYU S v+ o« 2
45 3100144 Looper Shaft =« « = « « « « « « « N—rBh e o o0 e e ool
46 000140 Seal Plug ......... « o e ﬁ& ............ 2
47 160007 Screw(M6~1X6) =+ « « « « ¢ o« HERT ¢ o v e e e e e e 2
48 001123 Washer ............. 7-\/:‘/? .......... 2

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC




FEED DRNIVING CONTROL MECHANISM % V) BA 11
Ref. Parts Amt .
N Mo Description & Req.
1 3100217 Feed Lift Lever - - = - « - « « - EYLETMBE: - - - 1
2 160007 SCTCW(MG—IXG) ......... lt*/ ........... 5
3 0032799 Connecting Rod Pin + - - - - » - By RFEV v o0 000 v 1
4 160002 Screw(Md—0.7%2) =« « =« =« + - IERY ¢ o v e v e e e 4
5 3100216 Feed Lift Connecting Rod - - ;ﬁ)_t?u D2 R 1
6 3100192 Retaining Ring - « = « = « « ¢« IEAGE - e 2
7 3100190 Roller Bearing =« « « « « = « « = I~/lﬂ\7 VoS e oo 2
8 3100189 Differential Feed Eccentric + - - MiEY =&y -+ -« -+ - 1
9 006212 Screw(M5-0.8X6) <« « + + « - - - B 3 A I 2
10 3100191 Differential Feed Connecting Rod HIEYmy K- » « =« « « - 1
11 3100193 Connecting Rod Pin + « « « « « - By REYV o v v o000 2
12 3100194 Lever Link(Long) =+ « = = = - - - MEYV L=V I (E) . » -1
13 3100195 Lever Link(Short) « = « = « « = - BiEYLAA=Yr 748 - -1
14 3100196 Lever Link Pin + = « « « « « « IE YRl VA4 RN |
15 300006 Washer # = ¢ ¢ w5 & w8 » x DSt «om s s voa o v 1
16 110009 Screw(M4=0.7X8) =« ¢ « ¢ ¢ = ¢ < JERT + o v e o0 o0 w e 2
17 3100197 Differential Feed Shaft Lever - mh%}ﬂilu\— ~~~~~~~ 1
18 120009 Screw(M4-0.7X12) « « « = = + « -« IR+ v o e e e e e 1
19 3100199 Control Bracket - « « « « « = « « m:%)ﬁﬁﬁ7'7’f/ [ |
20 3100202 Connecting Rod Guide - - - - - - MEYVay RHAL K- - - - . 1
21 3100200 Control Bracket Spring - + - - - VA A A YAt I 1
22 340003 Pln ..... ¢ o s s o 8 e e o @ t’:/. e 8 o o o & o 8 e e o 2
23 3100103 Control Lever Shaft Bushing - « - @IV X—H7 v =2 -+ - -1
24 3100104 O-ring(P16) = « = « = ¢ ¢ o o o QU T« v v v o v v o v 1
25 0093303 0il Seal « « « ¢« o o o o0 o FANY =) o oo e 1
26 3100201 Control Lever Shaft « « « » « « - B RELS—#h - - - - - 1
27 3100211 Control Link Pin + » « « « « « - MEYVWHmY oY - - -]
28 3100203 Control Link « « « « « + « « - - AEYVREHYV T o - - e 1
29 3100208 Control Nut « « « « ¢ « = o « o AEYWES Y beoooo - - e 1
30 001107 Roll Pin e o o s e s e e 8 e v u—/[,t"‘/ ......... l
31 3100205 O—ring(PlZ) ........... O ] yy .......... 1
32 3100204 Adjusting Screw=+ « « ¢ ¢ o - - - GRS « ¢ 0 o000 o o e 1
33 3100207 Adjusting Stop Pin = + « « + + + ARy T+ o o 000 1
34 160001 Screw(M4-0.7X4) =« « « =« « « - JERY + oo o e e e e 1
35 3100206 Adjusting Knob - « + - - - $ e Wﬁ'ﬁ"/'?i '''' |
36 130011 Screw(M3-0.5%4) - - = « o - - kXY - R 1
37 3100235 Differential Feed Control Lever, C. Set ﬁ‘l‘%)ﬁﬁil/!\—(ﬁﬂ) 1
38 3100210 Differential Feed Control Lever - B2V BAHL X— = « - - - 1
39 3100209 Differential Feed Graduations - - BIXVEHEK - - -« - - - * 1
40 130004 Screw(Md=0.7X11) = « « « + « « - IERT ¢+ oo e oo e e e 2
41 000505 SPACET = + + + o e s e e e e e D 9
42 0020350 Control Lever Stop « « « « = « - Az Y ﬁﬁiwx—z [N /7’ -1
43 000669 Washer + « ¢ ¢ ¢« v v oo 0o o v o Oy e oo 0. -1
44 000600 Spring Washer « + « « « « « « « S B IVE Ay BT R 1
45 005049 Screw(M5-0.8x8) =« - « - - e e ERY e e e e e e e 1
46 190004 Screw(M6-1Xx7.5, M4.5"0.5X3) | 3 1
47 100005 Niitie » « » & s 84 & % » 5 Rl I S |
48 000010 Conical Spring Washer - - - - - - MART T d e v o0 oo e 1
49 3100220 Feed Lift Connecting Rod, C. Set XV L Fwy FGE) - - - - - 1

From the library of: Superior Sewing Machine & Supply LLC




12

34-1 27 .
34-2 ;

From the library of: Superior Sewing Machine & Supply LLC
S ———— e e . W i e O |



NEEDLE GUARD & FEED DRIVING MECHANISM HBrBRUEY) BR 12
Ref. Parts Amt .
N N Description i % Req.
1 3100243 Needle Guard(Front) Eccentric - ‘- #E¥4 WD x=Xt + - - « - 1
2 160003 Screw(M5-0.8%5) « + « « o o o _LI:*/ """"""" 2
3 3100242 Needle Guard(Front) Lever: - - - &5 @D « - ¢« ¢« « - 1
4 110022 Screw(M3-0.5X10) = = « « « « « IERT v v v e e e e e 2
5 3100241 Needle Guard(Front) Holder -+ - - #%4# @DN&E - - - + -« - <1
6 3109200 Needle Guard(Front) « « + « - « - #ETG@) - e e e 1
7 110036 Screw(M3-0.5%6.5) - - « - -« IERT o v o e e e e e e 2
8 3100246 Needle Guard(Rear) Lever - - « - #Z4 (#)Bi- - - « - - « * 1
9 3100245 Needle Guard(Rear) Holder: « « &=/ (F)EH - « « + « « « 1
10-1 3109201 Needle Guard(Rear) + « « « + + -+ #HES(EE) - oo e 1
10-2 3109210 " " n  (Extra) - - -+ - " n ($FtES) - - - - - 1
11 3100187 Feed Regulating Stop -« - = + - - HVRATHA My S o o o - 1
12 110004 Screw(M3.5-0.6X8) « « « ¢« + - R ¢ oo e e e e 3
13 340001 Roll Pim o ¢ ¢ # % s wm ¢ s & O T TR 1
14 3100186 Conical Spring Presser - - - - - M/ANRIFT - - ¢ o 0 0 v o 1
15 130005 Screw(M2-0.4X4) =« « ¢ « o o o HERD o v e e e e e e 2
16 3100185 Conical Spring = + = « « « « « - 111 S 1
17 3100183 Eccentric Cam« =« « « « + « « « « EY TR HL - e 1
18 340025 Stop Pin = » =+ ¢ o 0 oo 0o RApPYyTE e e e e 1
19 3100184 Eccentric Pines = « « « ¢ « « « + Y L S 1
20 3100182 Main Feed Eccentric, Complete SetXV =Xt (#) - - - - - - 1
21 110072 Screw(M3.5-0.6X6) =« « = ¢« + - -« ERY ¢ oo oo o v e o]
22 110023 Screw(M2-0.4X3.5) « ¢+« - - - IR oo e e 1
23 009736 Screw(M4-0.7X6) « = « « -« - - IR e v oo e oo e e 2
24 3100188 Main Feed Bar Driving Connection kY VYo « « « ¢ « + « . 1
25 110021 Screw(M5-0.8X18) « « « + « -« « - IR e v v v v v v e 2
26 0032853 Driving Connection Bushing « - - XV VI Tyva - - - -]
27 3100225 Feed Bar Guide (Upper/Left) « - - XV EHAF(kE) - - + - 1
28 160007 Screw(M6-=1X6) =« « = « « « « - - IERT + o oo o v 0o e 2
29 3100229 Feed Mechanism, Complete Set - - EVU®BRGE) - « - - - - - - 1
30 3100221 Differential Feed Bar - « - + - - A= IR I 1
31 3100222 Main Feed Bar « = « « « « ¢« « « ﬁ‘i%y B os e s e 1
32 3100231 Feel Dag Hey « v o » sn s s ad—sx o wus a5 »ows 9
33 3100224 Feed Lift Block(Rear) «+ « - + « - ﬁ!’a’](fi) """"""" 1
34-1 3109001 Main Feed Dog(32,40,48,56) (P“l Bmm)&:éél (€vy=1.6mm) - - -1
34-2 3109003 " (64) (P=1.6um) - v n o ( ” ) -1
35-1 3109000 Differential Feed Dog(32,40, 48 55)(?‘1 6mm) AfE Y (€271, 6mm) 1
35-2 3109002 " ” (64) (P=1.6mn)Fix& V (' v 51.6mm) - -1
36 3100226 Feed Bar Guide (Lower) « « « « « - :ﬁ)‘é‘ﬁ/f F(T) """" 1
37 110081 Screw(M4-0.7X10) « = « « ¢« « « kxR - IR/
38 3100213 Differential Feed Bar Driving Connection ﬁfl‘ﬁ) Yo7 - o o]
39 3100215 Oscillation Adjusting Eccentric - mﬁ)m&ﬁﬁﬁi’-%t/ |
40 000189 Oil wick ............ mtﬂ\ ............ 1
41 3100214 Driving Connection Pin + + - - - 03I I R R |
42 160006 Screw(M3-0.5X%6) + + « ¢ ¢ o o IR o o e e R R |
43 000750 Seal Pluge « « « » o « s o o o o B - - S 1
44 3100212 Differential Feed Shaft « - « - - CUE-SPR I R 1
45 0093389 Feed Lift Block(Front) =« + - - - A - - - - - R |
46 3100218 Feed Lift Shaft « « « » « - - XY ETHY - oo e - 1
47 000397 0i] Wick « = = = = = » o o o o IR = o o o o o 0 v v o 1
48 000401 Oil Wick(280mm) » « = « « « « « ~#K- - - - - oo w4 e 1
49 330015 Seal Plug ............ g’g& ..... e e e o o = = l
50 3100219 Collar(11x18X11lmm) =« « « « =« - b 2
51 160004 Screw(M6-1x4.8) - « + . 'lt*f ---------- 2
52 3101300 Feed Bar Guxde(Upper/nght) RVEFARESR - - - - 1

From the library of: Superior Sewing Machine & Supply LLC




13

VC2700-156L/UT-AZ |
VC2713-156L-1/UT-A2

75 <t D&g:}.
From the library of: Superior Sewing Machine upply LLC




LUBRICATING MECHANISM ok bid 13
Ref. Parts Amt.
Na N Description & %4 Req.
1 0065453 0il Receiver = « ¢« « « + « « « MBAIL s =« = o v o0 v s 1
2 110012 Screw(Md=0.7X5) « « « « « « « R+ o v v oo e e 6
3 000234 NUL # ¢ ¢ = v v o o e e e e e e B 1
4 310026 Oil Wick « « = =« ¢ o« o 0 o H@E150mm) - ¢ - - - - - 1
5 3100350 Needle Bar Connecting Rod 01l Pipe wy Fi# M AT - - - 1
6 160001 Screw(M4-0.7X4) « « « « « o o . IR oo v e e e e 3
7 310027 0il Wick = = =« = « ¢ « ¢ o o MRS 530mm) - - - - o e 1
3 0020551 0-ring(P5) + « = « = » « + o o+ OYU e vovovn e oo e 1
9 3100346 0il Wick Holder« - « = « « « = » oy FEXRZ - - - - - 1
10 004353 Screw(9/64-40X7) « « « o o+ . - 11 S A 1
11 3100060 0Oil Filter Cap =« « « = « « = = - AANTANERYT - - -]
12 110045 Screw(M4=0.7X12) « » « « « « « HERT oo v v e e 3
13 3100061 O-ring(P42) « « » + » « o o v v - OYYsl e o oow vww s o 1
14 3100345 0il Filter + « « « ¢ o ¢ o o o @ FANT LIVEF o o oo v 1
15 3100329 0il Filter Connector -« « « « - - AANT ANZHE - - - - 1
16 3200237 Felt « » + « « e e e e e e 2V N 1
17 3200236 Suction Pipe + « + ¢ + ¢ ¢ o o EAIRAL T o o o o o 0 v o e 1
18 0093617 Suction Pipe Bushing + « - - - - WANRAL T Ty o oo o e 1
19 3200238 0li Tube(3x5x%440mm) - - - « - - AANRALT « o 0 o 00 e 1
20 0065452 Draining Pipe s « ¢ « « « « « « e NRA T o v e e e 1
21 3100353 0il Sight Top Nozzle - - - - - - V. ¥ R 1
22 3100357 0il Tube(Long), Complete Set - - M ANAA(E)GL) - - - + - 1
23 0031831 0il Tube Clamp = = « » « = « - - 3% S 12
24 3100335 0il Tube(4x6x%290mm) + « « + + - FAANIRALT o o oo 0o 1
25 0090930 Non-Return Valve Unit « - - « - - ifIbfR(#E) - - = « - -« « - 1
26 3100336 0il Tube(4X6X75mm) = + « « = AANINALT « o o o0 oo 1
27 0037668 0il Tube Joint, Two Way « « « - - MOTHKE . - - o 0o o]
28 3100332 0il Tube(dX6X37mm) =« + « + « ~FANNRNRLT = o« o 0 0o 1
29 0037669 0il Tube Joint, One Way - « « - - FOB#KE . - -+« o - - 4
30 3100342 Lower Shaft Oiling Outlet - - - - Ta#hdME - - - « - - - R
31 3100358 0il Tube(Middle), Complete Set - #5%i/SA F (k) (%) - - + « - 1
32 3100331 0il Tube(4xX6X3lmm) =« « - - - - AANIRALT o+ 0 oo 0o v 2
33 3100343 Lower Shaft Oiling Shower - - - « T#iffMY ¥+ T+ - - « -« « - 1
34 3100334 0il Tube(4X6x110mm) + = + + - FAANIRALT « o o o 00 vt 1
35 110009 Screw(M4-0.7x8) - + - - -+ e ERY e e e e e e e e e 1
36 004124 Fitting Stud(Short) » « « = « « - FFERALGE) - - - - - - 3
37 000567 Safl, o % « MM 5 M b EE G SRy Ee e e e 10
38 004126 Fitting Stud(Long) « « - « « « - BHMERLIE) - « - -+ -1
39 3100356 0il Tube(Short), Complete Set - - #AM A/ (4E)(FE) - - - - -1
40 3100328 0il Pump, Complete Set =« « « - ¢ ) |
41 0030711 0il Pump Drlvmg Worm Gear * * - P g4—ALFT « =« =+ o -+ 1
3 v w % s ww s B wE s @6 e e e e e e e e e e e e e e e e e e e e
43 120013 Screw(MG l><15) """"" RS e v e e . .2
44 0090918 Suction Pipe <« = « ¢ + ¢ o o - BALINA T o o v 0 v 000 1
45 000419 Nut s # 5 s 6 w2 s s om s s o JENIERAF I R e o 1
46 3100349 0il Nozzle for Worm Gear - + - ~#MNXA T+« « o o o o+ 1
47 3100344 Dust Proof Plate - + « - - c o oBHEBIR - - e e v s e e e e 1
48 3100330 0il Tube Stay« « + = = ¢ « « + AANSNATET < ¢ 0 0 - - 1
49 0021010 0il Sight Gauge = = « « = = = « - AANT =T o o000 1
50 0063217 0:1 Filter Screen Clamp - « « - - WSEHET - - o 0 oo 1
51 0063216 0il Filter Screen- « + - - oo B - e e e e e s 1
52 3100360 0il Wick Holder - « « - - ERERE 15 3::: i 2= SUNCEEER N 1
53 310061 Dil Wick » » s@ s + w0 s v m Bt o v v om0 s ww s 1

From the library of: Superior Sewing Machine & Supply LLC




14
PULLER MECHANISM(1)

34

From the library of: Superior Sewing Machine & Supply LLC




PULLER MECHANISM EXCLUSIVE PARTS(1)

Ref. Parts Amt .
Na Mo Description g A& Rﬂ_._
1 3100625 Upper Feed Roller Shaft Bracket ° J:u—7fm777'/ k- -1
2 120019 Screw(M6-1X18) - + = « « - « - - R o o v v e 4
3 000779 Kﬂock Pln ............ / v 7 t"/ ......... 2
4 3100006 sea] Plug ............ 3’5& ............ l
5 3100607 Roller Shaft Bushing(Right) - - J:U—7M7//=-(E) I
6 3100604 Upper Feed Roller Shaft Lever - - Fo—S#hpi- » « - - - - - 1
1 160007 Screw(M6-1X6) =« - = « =+ - - ERY o oo v e e e e 2
8 0065398 Collar(14x22x 10um) =« « -+ - - - BG—mw s wmw s wwme s 1
9 009604 Screw(11/64-40%5.5) =« « « « « LR o v e 2
10 3100626 Roller Shaft Bushing(Left) to—S@7 v ya(E) -1
11 0065395 Oil Seal = =+ = v ¢ v v v e v FANT— e oo 1
12 3100605 Upper Feed Roller Shaft - - - - - to—@- - -0 1
13 3100633 Upper Feed Roller Lever Rod, C. Set ko —5 L "—uy F(#E) ¢ 1
14 0065400 Upper Feed Roller Lever Rod - - - Ev—F v NX—wy K- -« ]
15 001174 Screw(9/64-40x10.3) - - « « - - HERT o oo e e e e e 2
16 0060109 Ball Stud ¢« « « « ¢ « ¢ ¢ ¢ o o to—S v X—py FER- ¢ - 1
17 000306 Nul ............... j—.y b ........... l
18 0065401 Upper Feed Roller Lever Pin+ - - kv —F L X—Fv . - - - 1
19 0065402 Upper Feed Roller Lever Rod Sleeve L/X\—umy RRY—7 - - - |
20 000613 Washer ............. g.y-‘/.v .......... l
21 000306 Nut ............... '1"7 l\ ........... l
22 0032921 Upper Feed Roller Drlvmg Rod Pinkw—F ey FEY . - - - - 1
23 160001 Screw(M4-0.7x4) =« - « - = » - - IERT e o v v v o0 a0 1
24 3100602 Upper Feed Roller Drlvmg Rod *+ + Lve—Fuay k- IR |
25 3100192 Retaining Ring + + = + + = = « » AR TYUT e 1
26 3100623 Roller Bearing =« « « = « « = « - S—=FART YT oo e 1
27 3100603 Upper Feed Roller Regulator, Complete Set b w — S SHEHRS (1) - 1
28 3100601 Upper Feed Roller Eccentric+ + «- ke—FxF%Er - ¢ -« « - 1
29 3100600 Upper Feed Roller Regulator+ « « ku—SHEss . -« « + - - 1
30 160003 Screw(M5-0.8X5) « « « ¢« ¢ - . HERT o v e e e e e 2
31 190007 Adjusting Screw(M5-0.8x%6) CERERRY - e e e e e e e 1
32 120008 Screw(M4—0.7%X8) =« « « « + + - - 1 3 A I R 1
33 300045 Spacer - - ¢ -+ R T R D T 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set Lko-3®7547b(H) - - + -1
35 3100608 Upper Feed Roller Lever - = - + - Eo—FuLR—" oo 1
36 120012 Screw(M6-1x20) - « « » < « -« - IERY o v e e e e e e e 1
37 P See page 16+ ¢ o o o o o v 0 .. 16’\'—5/'3@‘ .........
38 310063 O‘I wick ............ m;‘e: ............ l

3100635=3100636-+3100637+3100638
3100635=3100636-+3100637+3100638

(&) 77 —8#W(4) oParts No. -+
Note:Parts No. of Puller Mechanism, C. Set +--

From the library of: Superior Sewing Machine & Supply LLC




15  PULLER MECHANISM(2)
! VC2742P Daly

» 297 VCI600P, 2605P, 2640P
313 7 vC2700P, 2730P

From the library of: Superior Sewing Machine & Supply L



PULLER MECHANISM EXCLUSIVE PARTS(2) IS—HMI AN (2) 15
Ref. Parts Amt .
N Na Description ) Req.
1 i i See page 16« « ¢ o ¢« o o o o o . 16/\'—--‘/"@% .........
2 3100611 Upper Feed Roller Yoke - - - - - to—33—o .. 1
3 120012 Screw(M6-1%20) - = « = - « « - - R« o v oo e e 1
4 3100612 Upper Feed Roller Yoke Guide te—Sa—-sH4F - -1
5 110009 Screw(M4-0.7%8) - « - -« -« - - HERY v o v e e e e e 4
6 3100613 Upper Feed Roller Yoke Pin - + « kw—Fa—s¥rv - -+ - 1
7 160007 Screw(M6=1X6) « « « = « = « - - ERT o v v e e e 1
8 3200133 Wire(0.9%45mm) - « = = + « - - -« 23 S 1
9 006270 Screw(9/64-40%0.5) - = -+ - - - ERT ¢ e v e e e e e 1
10 160001 Screw(M4-0.7X4) =« + = = « « « - IESRS ¢ v o v e e e e e e 2
11 110011 Screw(M5-0.8X10) + « « « « - - -« ERT e oo oo e 1
12 0060056 Retaining Ring =« + » = « = « - - 8 A IV A 1
13 3100617 Clutch Driving Shaft =« « « « « - I oFe o000t 1
14 3100616 Clutch Driving Shaft Bushing(Left) 7 vy F#WT v a(£) - -1
15 0065414 Clutch Driving Shaft Bushing(Right) 7 Sy F#i7 v =(H) - - |
16 0065421 Clutch Tension Sleeve - - - - - - IS5 yFFvavARY—7 -1
17 000145 Adjusting Nut « « = = = « = = + BEEF o R e vovovoe o 9
18 0065420 Clutch Tension Spring - - = - - - IS5 9FFrvarsNRge - -1
19 3100628 Clutch, Complete Set - « = - - - 29 F@H) v 0 oo ok 1
20 3100615 Clutch Driving Lever - = « - - -« 2 FRGE) - - - 1
21 0095061 Clutch ............. 75 .y? .......... 2
22 3201277 Clutch Spring« « = « « « « « « - VA A 22 ¢ SR 12
23 0095066 Clutch Spring Seat - = « « - - - VA Ak et 3 6
24 0065417 Clutch Roller = « = + « ¢ = « « - 77 vFa—F 000 6
25 3100618 Clutch Spacer » + « « =« « « « « III9FAR=H . « « - - 1
26 160005 Screw(M6~1x8) « « « » « « + - - R oo v e e 1
217 0065415 Clutch Sleeve « = « = = + « « « ITIYFRY—=T + « + o+ 1
28 0065418 Clutch Check Plate - « « « - - - IFyFR(E) -+ - - - - e 1
29 007621 Screw(9/64-40x8.5) « « -+ - - - IERY o o v o e e e 12
30-1 0065422 Upper Feed Roller (30 teeth) (Standard)_l:u—7(30L|J)(1#ﬁ§) -1
30-2 3101354 " (50 teeth) - ckw—36G0U) - oo e .- 1
30-3 0065468 " (26 teeth) - - - no (2601) - e e e e e e 1
30-4 0066735 " (24 teeth) - - - no (24) - e e e e e 1
30-5 0066737 " (20 teeth) - + - mo (20Ue) ¢ e e e e e e 1
31 0066567 Upper Feed Roller(for VC2742P) - Ew—F - « « « =+ = o « 1
32 0067028 Lower Feed Roller(for VC2742P) - Fa—F « « « « « « o ¢ - = 1
33 3100638 Lower Feed Roller Support, C. SetFe—F4K—Fr@H) - - - -1
34-1 0065461 Lower Feed Roller(15 teeth) (Standard) Fw— (151) (#%) - -1
34-2 3101355 ” (25 teeth) « = « Fo—F(25W) - « - « = - - 1
34-3 0065469 ” (13 teeth) - - - no (13) « o e e e e e 1
34-4 0066736 " (12 teeth) - - - no (12) » v e e e e 1
34-5 0066738 " (10 teeth) - - - N G 11117 U 1
35 000492 Corrugated Washer - - - « « « « BTy x -« v oo - - - 1
36 3100620 Lower Feed Roller Support - FTo—F%R—bk+ . 1
37 120041 Screw(M6=1X12) « « = ¢ « o« « -« ERT e oo e e e 2
38 000779 Knock Pin e « = » « o » ¢ v o o @ VA /A -V RN R 2
39 3100622 Lower Feed Roller Shaft « « - -« - To—J#h: « - - - 1
40 150001 Screw(M4-0.7X4) + « = « = o « IERT o v v e oo e e e e 2
% Ref. No. 41 to 48 «---- See the following page.

From the library of: Superior Sewing Machine & Supply LLC




15  PULLER MECHANISM(2)

1

VC2742P Oaly

az

a 34-1 VC2600P, 2605P, 2540P
34:3 % T VC2700P, 2730

From the library of: Superior Sewing Machine & Supply LLC




PULLER MECHANISM EXCLUSIVE PARTS(2) TI5—#MEAN () 15

Ref. Parts Amt.
N Na Description P £ Req.
41 3100621t Lower Feed Roller Caver - - - - - FTo—S#ihh,<—- - . . 1

42 130002 Screw(M3-0.5%6) - « -« o . .. LR v v v v v i 2

43 0065431 Supplementary Roller Support - - #iBia—SHftg - « « - « - 1

44 000538 Washer « « = ¢ « « o « « « o . . D 9

45 0065435 Supplementary Roller - - « « - . fiha—5 - . ... ... 1

46 0065436 Supplementary Roller Stay(A) - - #iBie—>%=@) - - - - - 1

47 0065437 Supplementary Roller Stay(B) - - #Hhe—5%=@) - - - . . 1

48 009730 Screw(1/8-44%5.3) + - - « . .. LR e oo v oo 4

% Ref. No. ! to 40 ++--- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC



16

PULLER MECHANISM(3)

a3

for “ST" &

From the library of: Superior Sewing Machine & Supply LLC




PULLER MECHANISM EXCLUSIVE PARTS(3) IS5 —HBERER Q) 16
Ref. Parts Amt .
_Na_ Na Description Req.
1 0065381 Upper Feed Roller Lifter(Right) - J:n—7ﬁ/7‘(:fs‘) ------
2 004440 Screw(11/64-40%8.3) =« « « « « « J 1 B A R ) 2
3 000538 Washer * o » »# 8 s w36 & & Dapirdgs s v s v oo o » 3
4 000334 NUL = ¢ ¢ o v o e e e e e Fphow s w1 w8 9
5 0034979 Flexible Wire Clamp Bushing - - - '74‘\’11:7‘7/‘/:. ----- 2
6 006075 Screw(11/64-40%6) « - « + « « . J o S A e e 02
1 0067126 Lifter Connecting Plate - - - - - _tn—7§/7’mfg$ﬁ ----- 1
8 0065374 Upper Feed Roller Lifter(left) - e —S#4(&FE) « « « - - 1
9 0065375 Upper Feed Roller Lifter Pin - - Fu—S#HBFry . « « o o 1
10 0095027 Retaining Ring = « = « « « « « Ahy YT e 2
11 0065376 Lifter Connecting Plate - - « - - rto—F&mY - o0 1
12 006033 Screw(3/16-32X2.2) + « « « « « - IERY o oo o e e e e 2
13 0065407 Roller Press Bar Bracket - - - - Eo—Siixifae . - - . - 1
14 005650 Screw(M5-0.8X14) - - = -+ « -« . WRT e oo oo oo e 1
15 0065402 Lifting Lever Sleeve <« - + « - - kFo—s51L—2Y)—7. . ]
16 006411 Screw(11/64-40%5.5) « - « « « - J 1 A NN 1
17 000340 NUb o o ¢ 0 o v o e o o e e e Y L 7 S 1
18 009931 Stop Screw(11/64-40%26) + « « « AR UNRY « v o o 0 1
19 3100614 Roller Press Spring- « = « + « - ro—SHIZ K o o0 1
20 3100610 Upper Feed Roller Bracket: - + - kve—3 754y b - - - - 1
21 009753 Screw(M6-1X35) = « « « = - - - . IERT e oo oo v e e 2
22 000779 Knock Pin« « « = ¢ o « o ¢ o o @ VA A VL BE R «2
23 0065405 Roller Press Bar Bushing(Upper) - _l:n-—7¥5F:f—$7'/ /:r.(_l:) 1
24 160007 Screw(M6-1X6) =« « + = « « o .+ IERY o o o e e e e e e e 1
25 3100609 Roller Press Bar Bushing(Lower) - Lo —S @7 v a(F) -1
26 0065404 Upper Feed Roller Press Bar- « - Eo—Sig. - - - - + - 1
27 0034117 Retaining Ring « « « « « « « « - AhyFY T oo 1
28 000690 Stop Pin + = ¢ ¢ o ¢ o 00 e Ahy TS - . . -1
29 000613 Washar » @@ s % § 9.4 25 3 DpSrds s v 6o v e o s 1
30-1 0067111 Upper Feed Roller Lifting Lever « S « « « « « . <1
30-2 3101220 Upper Feed Roller Lifting Lever(for ST and ST-A)FHy4* (ST, ST-M)m) -1
31 000487 Corrugated Washer « « = « - - + - 81 AV e AR .1
32 170008 Screw(M6-1X9) « + « ¢ ¢ o o .. IERT o o v oo e e e 1
33 3100637 Upper Feed Roller Bracket, C. Setkm—5754 v h(#) - - -1

(Z) Ref. No. 33 @ Part No. 3100637 jZ14_X—? Ref. No. 37 RUN5_—T D Ref.

No. | ODZEEAL Part No. T,
Note:Part No. 3100637 of Ref No. 33 contains the part numbers of Ref.
page 14 and Ref. No. 1 on page 15.

No. 37 on

From the library of: Superior Sewing Machine & Supply LLC




17

vc2700, 2700-12

[:} Z
1
= D ! .
EXTRA PARTE-' 1" %} .
10

/ / 9 -2
2l )
9-2
=4
20-1
20-2

VC2700-12

21

From the library of: Superior Sewing Machine & Supply LLC




VC2700. 2700-12 EXCLUSIVE PARTS

Parts
Na
0093356
0093357
0093358
001900
3107050
0064041
0064042
001186
0063280
0063283
0063284
0063281
0063282
005122
0094800
0094801
0094802
0095493
0093863

==

UL
R

[
w e —

[}
0O — b —

1

[}
$o L3 DD =

omgogo;ooo«n«amﬁnmt—wmwm————.-—

—

—
—

0090814
0090071
000177
0031111

009835
0090812
0090856
0090807
19-1 3109033
19-2 3109048
20-1 3109049
20-2 3109047

b b bt bt b st s
CO =3 O W b WO D

21 3101304
22 3101307
23 110021
24 310042
25 0032853
26 3100221
27 3100222
28 3100231
29 0032867
30 3101306
31 3101302
32 3101301
33 3130046
34 3130047

HTETLHABSR 17

Amt .
Description o £ Req.
Needle Clamp(48) =« « « « « « « - Fhile A ¢ o o o o e e e e e 1
n (56) L T T N e o o o o s o o s s a 1

” (54) ........ " e e e e e e e e 1
Screw(1/8~44x2.4) « « -« + . . RS o o v e e 3
Presser Foot, Complete Set(48) -4 () - « « « « « « « « 1
” ” (56) 2 1

" " (64) « # e e e e oo e e 1
Screw(9/64—40x’1_8) ....... Jh*:j ........... 1
Presser Foot Spring- - - + - - - o 9
Locking Pin(32,40,48) - - - - - - EYIEAEY « ¢ o o 0 oo - 1
" (56,64) =« « =« - - ” e e e e 1
Presser Foot Hinge Pin(32,40,48) ke oY - « ¢ o ¢ - 1
” " (56,64) + - B mew o8 o ow 1
Screw(3/32-56x5.5) « - - | oS 2 9
Stitch Plate(;lsM) ........ ﬂ& ............ 1
” (56“) ........ W o e 8w s o e 1

" (64M) « + =+« o o - » e e e e e 1

” (56[,) ........ N e e e o o o s s e o e @ l
Thread Tension Spring Cap« « -« - KHAF A FFxx v A (L) - + 1
Needle Thread Tension Spring RTINS e 1
Thread Tension Spring Retainer - ARIF SXF¥ v /(F)- - -1
Felf ¢ s o v aim s saw s w4 T pk w i s s s w o s 1
Tension DiSC .......... ;ﬁm%m .......... 2
Tension POSt .......... ;ﬁm?ﬁ .......... 1
Tension Post Ferrule « - - - - - HIEFRBAEL - - 0 - . . 1
Tension Disc Eyelet « » « « « « - HREAFMAE - » » » » - 0 - 1
Thread Lead-in Guide + - - - - - HRFE AL - - 1
Main Feed Dog(56) (P=2.5mm) - - - HEY (#{,ﬁ)(e,g—z 5mm) 1
» 64)( » ) n o (on )( ” -1
Differential Feed Dog(56) (P= 2 5mm) BTt Y (RwE) (¢ v F2.5mm) |
” G4)( » ) o (om )( ] Y1

Feed Mechanism, C. Set - - « - - FEUWGE) - - e . - 1
Main Feed Bar Dnvmg Connection HEYV YL « -« v« o -« 1
Screw(M5-0.8x18) « « « « - - CHERY e e e e e e e e e 1
0il Wick = + ¢ o % ¢ s @ % o°% s MAE = o o0 0 o v 0o s 3
Driving Connection Bushing - &ﬁ)}/07/v:- RS |
Differential Feed Bar- « - « - - MEYE s« v e ms s @ 1
Main Feed Bar« - - - - - coe e cHREVE e e e e 1
Feed Dog Key .......... *—. . . .2
Feed Lift Block(Front) « « - - - AEJ(ET) » » - = =+ + - - - 1
Feed Lift Block(Rear) - « - « - - BEBI(E) » ¢ o oo e 1
Differential Feed Bar Driving Conmnection AIEVY Y7 - -1
Feed Bar Guide(Lower) - -« - - - cBYEHAR(F) - - -1
Needle Guard(Front) Lever- - - - &R, (@ADHE: - - - - .1
Needle Guard Lever Cover - - - - &R I7BEA/N— -+« ¢ ¢« ¢ 1

From the library of: Superior Sewing Machine & Supply LLC




18

VC2603, 2603-11
V€270, 2703-11

15 = Q ‘ 2
7 ‘&

From the library of: Superior Sewing Machine & Supply LLC




VC2603. 2603-11. 2703, 2703-11 EXCLUSIVE PARTS(I) HTETIVGERES (D) 18
Ref. Parts Ant .
_Na_ Na Description &t % Req.
1 3101014 Folder(for Type Q) =« « « = - « - ERWQ - o0 1
9 0091716 Folder Clamp « = « « + + « = « » EHREE « - v v o 00 1
3 009932 Screw(11/64-40X4d) =« « « « « - IERY o o e e e e e 2
4 005554 Screw(7/32-32X6.5) « « « = « « - B A N NN N 1
5 3101006 Folder Support =« « « = « « « « miﬂﬁiﬁ"“ """"" |
6 0034246 Folder Support Fixing Plate - ERBAEEER - - ¢ - - 1
1 005650 Screw(M5-0.8X14) + = = « « = « _lh*/ """""" 2
8 3101005 Folder Supporting Plate - - « - - ERBAER - - o0 0 e 1
9 120009 Screw(M4=0,7X12) « « « « « « - R o oo e . 2
10-1 3101001 Froat Cover(VC2603,2703) Wi HIt—- ¢« o oo 1
10-2 3101002 ” (VC2603-11,2703-11) - A R 1
11-1 3101003 Supplementary Front Cover(VC2603,2703) RiBA#iBHL /X— - - -1
11-2 3101004 " " (VC2603-11,2703-11) " D
12 0000]4 Washer ------------- ga/?‘/-\y ...... o e e .2
13 110100 Screw(M3-0.5%6) =+ -« ¢ ¢ - o IERY o v 0o v e e e e e 2
14-1 3101010 Slide Cover(VC2603,2703) WU e e e e 1
14-2 3101011 " (VC2603-11,2703-11) « 7« = « « o o o v o o @ 1
15 3100643 Supplementary Slide Cover - - - - W UIRHEBHIR - - « - + - - -1
16 3101008 Cloth Plate - « = « = = « « = -« JaRAPU=—h -« o o0 o 1
17 0096277 Fabric Slide Plate - « - « - - - Vit @R S 1
lg 000426 wBSher * o o o s e e e o s 8 s I7 > »‘/.\, .......... l
19 110103 Screw(M5-0.8x8) - « « « o o . - IERT + o v v e e e e e e e 1
20 0063356 Supplementary Cloth Plate(for plain seaming) Jux7V-hEGkK (B8A) 1
21 3101013 Stitch Plate Support =« « « « - -« EHRMFR - o000 - 0 - 1
99 000924 Sedl Plug > == o v = ¢ v« o = s Bl - v s eme s 1
23 0094235 Tape Guide Holder - - - « -« -« - - T 7'17’( FESZH*E <1
24 110013 Screw(M4-0.7x8) =« - + « -+« - - xR - voe e e e e 2
25 190010 Screw(M4=0.7X10) » « =« « « - « =« HERY o v oo e e e 2
26 000554 Waghop < s 56 ¢ # @ & a8 & & @ Do dp e o oo o v o s v s 1
21 0091709 Tape Guide(Short) » - + « « « « - T=THAL &) - - - - - - 2
28 0091707 Tape Guide Adjusting Holder « + - F— 7#4 Fi:\’- """ 2
29 001457 Screw(11/64-40%3.3) =« « « - « - XY - . . LR
30 0091708 Tape Guide(Long) =« « « = « = « - 7‘—7’174 I‘(E) ----- 2
31 000340 NUL =+ ¢ o o oo e e e e e T 9
32 3101017 Machine Frame Unit - « + - + - - T—h_y FGEA) -« » - - 1

From the library of: Superior Sewing Machine & Supply LLC




18

VC2603
1-1

VC2703-11

24-2

From the library of: Superior Sewing Machine & Supply LLC




YC2603, 2603-11, 2703, 2703-11 EXCLUSIVE PARTS(2) HIETLERER (D) 19
Ref. Parts Amt .
Na _ Na Description ) % Req.
1-1 3207150 Presser Foot, Complete Set(32) P (#) « » « « « « « « « 1
1-2 3207151 " " (40) - B s e mE o mE s oM 1
1-3 3207152 " " (48) B s v wms s ww i wow 1
1-4 3207154 " " (64) B e e e e e e 1
2 001186 Screw(9/64-40X7.8) - « + + - - - IERT o oo e oo e 1
3 0091725 Presser Foot Spring« - - « - - -+ PIS 11 S S 1
4 005133 Screw(1/8-44x4.5) - « + + - - - R e oo v e e 1
5 000220 Lock Nut - » - = ¢« v e v 0 v v By 7y bk 1
6 003300 Adjusting Screw(1/8-44X15) - - - fREIRY « « = = -+« - - 1
7-1 0094210 Stitch Plate(32M) - - - - - - - - TR I R 1
7-2 0094211 " G = % s =5 3 ® 5 Do e e e e e e e 1
7-3 0094212 " (48M) « = « + » - - - Mow R F mEE s ®m s W E 1
7-4 0094214 ” (64M) » = = + =« -« . B oxowm i owow ok § mE & W w 1
8-1 3109018 Main Feed Dog(32,40,48,56) (23 B 1
8-2 3109021 ” ” (64,40-11,56-11) - - Jow s mowmom o mow s % ow 1
9-1 3109017 Differential Feed Dog(32,40,48,56) BifzkY « » « = = « « « « 1
9-2 3109022 " b (64) - - - - B e mee e e e 1
10 0091696 Presser Foot Hinge Pin ~ + « + - i eV 1
11 0095234 Stitch Plate(40M) - « - - - - - - R - - e s e e e e e e e 1
12 3109020 Differential Feed Dog(40-11,56-11) Hj%kY - - - - = - - - - - 1
13-1 0093356 Needle Clamp(d0) « » « + « + - - BHIEA =« = v o v e e e 1
13-2 0093357 ” (56) « « o o o e e T L 1
13-3 0093358 ” (6d) + « « ¢ = o o - B oo e e e e e e e e e 1
14 001900 Screw(1/8-44x2.4) - - - - - - - IERT e v vv e e e 3
15 0093863 Thread Tension Spring Cap- - - - REAF A \RXF v (L) - -1
16 0090814 Needle Thread Tension Spring - - REAFNRR -« ¢ ¢ ¢ o ¢ 0 1
17 0090071 Thread Tension Spring Retainer - RNFxFx+v7(F)- - -1
18 000177 Felt « « o o o ¢ o ¢ o o o o o Y, 7 SRR IR 92
19 0031111 Tension Disc + < « ¢ « « « « - FWFM » -« + - - - - - 2
20 009835 Tension Post « « « ¢ « o+ « ¢ KT - oo e 1
21 0090812 Tension Post Ferrule -« « « « « - FHRTRAEL - - .. 1
22 0090856 Tension Disc Eyelet - « « « « - - g B3 T AR 1
23 0090807 Thread Lead-in Guide + « + - - - ARFERE - o 00 1
24-1 3207155 Presser Foot, Complete Set(48) - (%) - - - - - « « - - . 1
24-2 3207156 " " (56) - B N v hE e s e s s 1
24-3 3207157 " ” (64) 2 T 1
25-1 3208026 Stitch Plate(48M) - « « = = - - - BHR e oo e e e 1
252 0094901 " (56M) « = = = ¢« o o« M s mw s mmE oy ww s 1
25-3 0094902 ” (64M) « « « o o o o & Wos o mmos W omom s W E §® 1
GG mw ¢ M@ B mE s P E AT FEE L Pme s m e s s mme pmE e w8 owm
27 0095085 Stitch Plate(56M) » « = « « - - - GH < o o o0 e e e e 1
28 3207160 Tape Guide =« « « » « « ¢ o « « F—THAR oo 000 1
29 001230 Screw(3/32-56X3.8) « ¢+ o o - - IERT = o0 e e e e e e e 1

From the library of: Superior Sewing Machine & Supply LLC




20

VC2605P (1)

EXTRA PARTS

From the library of: Superior Sewing Machine & Supply LLC



VC2605P EXCLUSIVE PARTS (1) YIETLHRES () 20
Ref. Parts Amt .
N M Description & % Req.
1 3101354 Upper Feed Roller(50 teeth) - + - Ew—>(501t) « » « « - - - 1
2 3101355 Lower Feed Roller(25 teeth) - - - Fa—3(25W) - - - « - - - 1
3 3101350 Machine Frame Unit « « « « « - - FT—A~Ny K+« -« - - 1
4 0066898 Belt Cover =« = » = ¢ ¢ « o « o o NRIVRGI— e o oo e 1
5 190019 Screw(MB-1X27(13)) + » « = + « » TSR e wme oo wr . 9
6 3101371 Clutch Driving Rod Cover + +» « @y Fpst— @ o o v v v v e 1
l 110012 Screw(M4-0.7X5) - - » « - - - - HIERY v v v e e e e )
8 001123 Washer - = = o ¢ ¢ o+ 0 0 0 0 A JEER R 2
9 3101352 Front Cover(Lower) - - - - - - - WM B R—=(TF) -+ » « -+ -+ 1
10 3101353 Front Cover Hinge - + + « « - - 1L B Al =R AR 1
11-1 0094852 Presser Foot, Complete Set(032) - f#f—c (&) - « « » - « + « + - 1
11-2 0094853 " ” (040) = 7 o e e e e e e 1
11-3 0094854 " ” (048) « 7 o e e e e e e e 1
12 001186 Screw(9/64-40X%7.8) « = « + + .+ - IERY e v v v e 1
13 000327 Lock Nut =« « « = v v oo o u s By gFy ke 1
14 009210 Adjusting Screw(1/8-44%x8.5) - -HHEHRY + « « « ¢« o o o 1
15-1 0093170 Stitch Plate(32M) » « = « « » - - BHE - « - v v oo 1
15-2 0093171 " (40M) + «+ » + » - - Boe e e e e e e e e 1
15-3 0093172 " ABNY = ¢ = 5 & 5 o RE G WSS R 1
16 3100845 Folder Unit(Two-fold) (Extra) - - EH (2 2H) (k&) - - - -1

From the library of: Superior Sewing Machine & Supply LLC
e s e e e L e T e JEe]



21

VC2605P (2) | ]

From the library of: Superior Sewing Machine & Supply LLC ‘




VC2605P EXCLUSIVE PARTS (2) S IJEFNEASG Q) 21
Ref. Parts Amt .
N _ Na Description gh % Req.
1 3101356 Pulley « = « » = » + « « o« « - S 7+ om ek W E 4 A 1
A 3101357 Clutch Driving Eccentric + + + -+ 75 v FxxEr - -+ - - 1
3 130006 Screw(M4-0.7x10) - » = - - - - - MR = 0 mw s 8w s 4
4 100025 Nith ¢ =% ¢ w@ ¢ s 9@ 5 8 %@ & Rl SR R U 9
5 000613 Washer « ¢« « « ¢ « « ¢« « o« o . . Ty /d e oo o v o v s o 1
6 3101358 Driving Rod Shaft - » - -+ + + - gy Rl - e e e e e 1
7 3101359 Collar(8x23XTmm) - - = « « + - BT v o o v e 1
8 009736 Screw(Md—0.7X6) - + - « - + - - IERT « v e e e v e e 4
9 2101486 Needle Bearing =« - - » + « « « -« S—=RARTY T o o oo 1
10 3101382 Clutch Driving Rod - - « = + - - IJS5yFuy R oo 1
11 2101485 Bearing Holder - - « « « « « -« - RTZYTZhr oo oo s 1
12 000366 NiE » = o = 6o 5 mosi o 3w 5 & ol R 1
13 290026 Rod Connection = « « - =+ = - - oy FHEEER - <« « ¢« - . 1
14 000356 Nut (Left-handed Screw) - - - -« - Fy MEXRY) oo 1
15 0069138 Connecting Rod + = + - = « « - - = S AR 1
16 001170 Screw(9/64-40x12) + - -+ - - - IERT v o e e e e e e 2
17 3101366 Adjusting Ball Stud- - « + « - - DAEER -« o 00 e e e 1
18 3101364 Clutch, Complete Set =« « - - - - 25 9F () - 0 0. e 1
19 3101365 Clutch Lever « ¢ « « =« = -« - TSyFLsR— o oo 1
20 007621 Screw(9/64-40XT) + « « + + -« - BERT oo 9
21 0095061 Clutch =+ *  « & + « o « ¢« « « & TFIFe oo oo e e 92
22 3201277 Clutch Spring = + « « « = = ¢ « » TTIoF;Npe oo oo 1
23 0095066 Clutch Spring Seat « « - « - « - TS FISRE « -+ o - 6
24 0095067 Clutch Roller - « = = « « ¢+« - IS5 yFa—F oo -
25 0095063 Collar(10Xx26x 1lmm) - « + - - - BS— o oo ce e e 1
26 0095062 Clutch Sleeve - < « « « = =« » IS9FARY—=T « ¢ o o o - 1
27 003635 Screw(1/4-40X6) - - =+ - - - - HIERT o v e e e e e e 2
28 007645 Screw(1/4-40%3) « + « « ¢« - - R o oo e 1
29 0095064 Clutch Check + = « « -+« - « - 77 TFRE) - -0 1
30 3101363 Clutch Supporting Plate: « - - - Iy FRAE - - - - e 1
31 190018 Screw(M6-1X11.5) = = « « = ¢ « - (13 & R I 2
32 0095070 Clutch Check Stop - = « + » « - - 77'/?1&@)11:)‘ ----- 1
33 110009 Screw(M4-0.7x8) -+ - ¢« - - - - [T B R A 3
34 0066893 Clutch Shaft Sleeve s « « « « « - AY—=T oo oo 1
35 0066892 Needle Bearing *+ = « = < ¢ + « -« =—FARTY /y ..... 2
36 0066891 Clutch Shaft Bushing - - « - - - L R
37 004445 Screw(11/64-40Xx11) « + « « « - - IERY = v v e e e e 3
38 0066890 Collar(10X20x12mm) - - + « + -« AT— oo 2
39 3101368 Roller Shaft « « « « ¢« o ¢ o O—SHfic o - - o0 s . 1
40 160007 Packing Screw(Md—0.7X8) - « « - BERY « « o« o o o 0o 1

% Ref. No. 41 to 67 ++--+ See the following page.

From the library of: Superior Sewing Machine & Supply LLC




21
VC2605P (2) w

%

From the library of: Superior Sewing Machine & Supply LLC




L

VC2605P EXCLUSIVE PARTS (2) HITETFLERHR Q) 21

Ref. Parts Amt .
Mo Na Description &h £ Req.
41 3101372 Roller Shaft Bushing + - - - - - 2 AR S 2
42 3101370 Tension Roller Holder- - - - « - =R A R 1

43 120006 Screw(M6=1X12) - « « « « + + - [ I 2
44 3101369 Tension Roller Holder Bracket - - v —3&HT7FH v b v+ » - ]

45 120010 Screw(M6-1Xx10) » = « - » - « - - IR e oo e e v oo 2
46 340004 Knock Pin« = « « ¢ ¢ ¢« o o o o @ VA 24 - 2
417 3101380 Tension Roller(Large) - + - = + - B—F(K)+ » e 1

48 150001 Screw(M4-0.7%x4) - = = = o o - IERD o o o o e e e 8
49 0094553 Tape Guide =« + « « « « « « « « TFT=FTHAR - =0 o 00 e 1
50 001123 Washer 5 = ¢ s & wm@ s w3 5 & ® Do o oom o s 59 % s @ 9
51 110013 Screw(M4-0.7x8) « « « « =« - - [ 3 A 2
52 0094557 Tape Guide Nut - + = « « = « - - F—=THARFy b oo 2
53 0094556 Tape Guide Washer « + + - - « - - F—=THAFToy o -2
54 001196 Screw(1/8-44X6) = « « + + + . - IR oo oo oo v 2
55 3101367 Tension Roller Holder Cover + + + @ —FHH/— -« ¢+« « .« - 1
56 130003 Screw(M4=0.7X7.3) « = ¢ « « ¢« IERY o v v e e e e 2
57 3101375 Tension Link Shaft -« « « « - « - A IV R 1
58 3101376 Tension Link + ¢ « » « ¢ « « « B—F YT e e 2
59 3101377 Roller Shaft(Small) - - « « « - - R4 107N IR 1
60 3101378 Tension Roller(Small) Unit « - - &@—F(UN)HE) - - -« - - - 1
61 3101374 Tension Spring Holder - « « « - - AL X A 1
62 006543 Tension Post « « + « ¢ « ¢ o o ¢ [ e S 1
63 3101373 Tension Spring « = « « « « « - - S 1
64 000182 Adjusting Nut « « « « « « « « o . MET b e 1
65 9620004 Offset Wrench(4.76mm) « « - « - - i A R o 1
66 3101381 Bearing Holder, Complete Set - - RXT7T Y IR () - - - -« * 1
67 003647 Screw(1/4-28x4.8) =« « « « « - R o oo v oo e 4
% Ref. No. 1 to 40 +++- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC




22

VC2611

From the library of: Superior Sewing Machine & Supply LLC
B s s e e - G ke NS



YC2611 EXCLUSIVE PARTS SITETFLERBE 22
Ref. Parts Amt.
_Na Na Description & £ Req.
1 0094604 Scal PIUg® « + & = + = o+ = « & BEbE -« -« - e e e e 1
2 0063548 Seal Plug« = =« = « o v o o e - EEEEL LS 1
3-1 0063670 Presser Foot, Complete Set(32) }‘F:r.(;ﬂ) ---------- 1
3-2 0063671 " " (0) « 7 e e e e e e e e 1
3-3 0063672 ” " (d8) = 1 e e e e e e 1
3-4 3107000 " " (56) = 4 e e e e e 1
3-5 0063674 " " (64) = 7 e e e oo e e e 1
4 001186 Screw(9/64-40X7.8) « + - « + + ¢ IERD o v v e e e e 1
5 0063280 Presser Foot Spring- = - - - - - e R I I 2
6-1 0063283 Locking Pin(32,40,48) + - - - - - BYIEAEY « ¢« o o o o o 1
6-2 0063284 n (56,64) <+ ¢ e e e o B e e e e e e e 1
7-1 0063281 Presser Foot Hinge Pin(32,40,48) {fxe vy - -+« -« - 1
7-2 0063282 n »  (56,64) - - B e e e e e e 1
8 005122 Screw(3/32-56><5 §) » v e wee e ERT v oo e e e 2
R R Y T T O TR R T T I
10 e o & s e s s & o 8 8 e 8 s s s e e+ 4 & s s s e s e s s s e s s e e o e o o e s
11 3100631 Fabric Edge Guide (Right) - « - - EHEE) -+« + + =« + - 1
12 000538 Washer =+ ¢ « « « « ¢ « ¢ « o « & DR R 9
13 110009 Screw(Md-0.7X%8) « « « « « o R v 0o oo v e 2
14-1 0094961 Stitch Plate(32L) - - + - « « - - 1 I I 1
14-2 0094962 ” (40L) + = + « » o« o F ow ok s o womos s o w o ww 1
14-3 0094963 ” (48L) =+ « « + o o W o o o o o s o o o o o 1
14-4 3108000 ” (56L) « = « » « ¢ - . T N S . 1
14-5 0063653 ” (64L) « » « « ¢ ¢ o o N o o o o o o o o = o o o 1
15 0094615 Fabric Guide + = = « « « « « « i o O R 1
16 001228 Screw(3/32-56%3.2) =« « ¢ ¢ - - ERT v e oo e 1
17-1 3109005 Main Feed Dog(32,40,48,56) -« - « §&E&Y - « « « « o« o o o 1
17-2 3109006 ” (64) « « o o o 0w e B o5 s womw s o Ew e 1
18-1 3109007 Differential Feed Dog(32,40,48,56) BAZEY « » « + « « « =« 1
18-2 3109008 ” n 64) « « - - - B e e e e e e e e 1
19 3208012 Stitch Plate(40S) » - «» « « « - - 1 S 1
20 3110087 Fabric Guide (Movable) (Extra) - - MH 4 N (AI#HX) (FFEESR) - - 1
21 000538 Washer =« + + « ¢ « o o o o o o & DoS/d e o o oo v o o o 1
22 110008 Screw(Md-0.7X5) =« « =« -+ - - ERT o oo o e e v e oo ]
23 3110089 Fabric Guide Spacer - « - + « « -« A RRR—H - ¢« o . -]

From the library of: Superior Sewing Machine & Supply LLC




23
Ve2611-12 e

From the library of: Superior Sewing Machine & Supply LLC




—_—

VC2611-12 EXCLUSIVE PARTS HITETLERARK 23
Ref. Parts Amt.
N Na Description ) % Req.
1 0094604 Seal Plug« « = = = o+ o o v o s T TN T 1
2 0063548 Seal Plug ............ tg& ............ 1
3 0093863 Thread Tension Spring Cap - - - * KMMF A AXFr v (L) - -1
4 0090814 Needle Thread Tension Spring - - ARIF/ XK+ ¢« o 0 o o o 1
5 0090071 Thread Tension Spring Retainer - REF XX+ 7(F)- : -1
6 000177 Felt « ¢ ¢ ¢« ¢ o o o« v v ¢« v @ ZE 78 SRR IS 1
7 0031111 Tension Dise ¢ » w5 ¢ » s o & 3 R, 9
8 009835 Tension Post « + « = » + « « « « ATTFR - - - oo . 1
9 0090812 Tension Post Ferrule - « « « - - RMFHBAEY - - - - - 1
10 0090856 Tension Disc Eyelet - - + « + - - AT - - - 0 - 0 - - 1
11 0090807 Thread Lead-in Guide - « « - » - FREFEARE - - 0 0 - 1
1 s 2 mome ¢ @ ¥ Fwme 5t MU s SHw LSS P LY § P Es EBE § HE LS E
T T S S
14 0094853 Presser Foot, Complete Set(40) - #f—(#) - - + -« +» - - - « 1
15 001186 Screw(9/64-40X7.8) + + + - - - - RS o oo e 1
16 000327 Lock Nut » = « = ¢ v o0 e v v L 22 R 1
17 009210 Adjusting Screw(1/8-44x8.5) « -BAEHRY « « + + + - - - - - 1
18 0093171 Stitch Plate (40M) - + + « + « + - BHE - - - o o v e e e 1
19 3100630 Fabric Edge Guide (Left) - - -+ - - ERE) - = v c0 0000 1
20 3100631 Fabric Edge Guide (Right) - - - - EH(H) « + « + + + + = - - 1
21 000538 Washer « « « = o « » o o o v o o Dwi/d s oo o0 e 9
29 110009 Screw(MA—~0.7X8) « « » = = + « - B 9
23 0095367 Fabric Edge Guide Chip - « + - - ERMTFy TS oo 1
24 004182 Screw(3/32-56X2.5) + + + « - - - T I 1
25 3101304 Feed Mechanism, C. Set - « « « - bR % 16 ) IO 1
26 3101307 Main Feed Bar Driving Connection %Y Yo - - o o v o ¢ & 1
27 110021 Screw(M5=0.8X18) « + + + » - ERT oo 1
28 310042 0i] Wick = « » ¢ o o o o o o o o oI TP 3
29 0032853 Driving Connection Bushing - - - %%V ) /?7//:. SEIRIES |
30 3100221 Differential Feed Bar - + » + - WY E -« vvoonen e 1
31 3100222 Main Feed Bar- « « = = + + « « - {iﬁ)*’* ---------- 1
32 3100231 Feed Dog Key =« + « « « ¢ =« « -« L 2
33 0032867 Feed Lift Block(Front) - - - « - ﬁ%](ﬁf]) SR R R R 1
34 3101306 Feed Lift Block(Rear) - - - - - - AEG(HE) « - o e e e 1
35 3101302 Differential Feed Bar Driving Connectionfif(y V2 - - - -1
36 3101301 Feed Bar Guide (Lower) = + « « « - BYVEBHAR(CF) >+ v v o - 1
37 3130046 Needle Guard(Front) Lever - « - #X7 &DBI - - - -+ - - - 1
38 3130047 Needle Guard Lever Cover - CERTBA SN e 1

From the library of: Superior Sewing Machine & Supply LLC




24
VC2613
1-1

For covering seam sewn by
1 needle, overlock machine

23
24
\7 \

From the library of: Superior Sewing Machine & Supply LLC




= .

VC2613 EXCLUSIVE PARTS HIETILHREBS 24

Ref. Parts Amt .
_Na_ Na Description ) £ Req.
1-1 3107318 Presser Foot, Complete Set(48) - #i— () - « « « + + ¢ « « 1
1-2 3107321 " " (56) = e e e e e e e e 1
2 110004 Screw(M3.5-0.6%8) « « « « « . . HERY o o v e e e e 1
3 110054 Screw(M3-0.5%3.5) =« - « + - . . T A 1
4 000531 Washer ¢ « o+ ¢ 2@ & & & & « « P 1
5 3107303 Presser Foot Spring(Left) = « < « MBI RR(E) + » « » + + « 1
6 130016 Screw(M2.5-0.45%X6) « « « « « - I Y I IR 4
1 3107305 Presser Foot Hinge Pin + « - - - b1 AR o 1
8 110084 Screw(M3-0.5%x4.2) + « « « + . . R o oo oo v e e 1
9 000327 Nubs & ¢ s 5 8% & a1 8% & & Fo R 1
10 260006 Screw(1/8-44%9.5) « « « « « « & QR o o v e v e e e 1
11 3107304 Presser Foot Spring(Right) - « - /MR RR(HF) - -+ -+ « - 1
12 3107311 Fabric Guide(Long) =« « = « - « - ARG -« o 000 1
13 110027 Screw(M2.5-0.45%3.5) « « « « - ERT o v v e e e 1
14-1 0094066 Stitch Plate(48L) » = = - « - - -« 15 S RO SR 1
14-2 0096359 ” (56L) « + « o o o o W o o 6 6 o s 066 o o o 1
15 3109031 Main Feed Dog+ « = « « = « « - BEY « o0 1
16 3109030 Differential Feed Dog+ - - - - - HIEY » « = o 00 0o 0 v e 1
17 3101101 Edge Guide(Right) « « « « « « « EHRCEE) -« - 1
18 3101100 Edge Guide(Left) =« « « « « « « EH(E) » -« o000 v 1
19 000538 Washer ¢ = @ ¢ ¢ s a's s o &5 s Dwdrdps s « nw s s &w o 9
20 110009 Screw(M4-0.7X8) =« « = « « « « R+ oo oo e e 2
21 3108082 Stitch Plate(48M) - « - = « « « - BHR . o - 0 e e e e 1
22 3108055 Stitch Plate(56L) (for Heavy Materials) #HR(E%H) - - - - - 1
23 0096052 Stitch Plate(48L) « « = « « « - - 12 SR BRI 1
24 3008020 Stitch Plate(56L) - = « « « « - 1 SO B 1
25 3109055 Main Feed Dog(P=2.5mm) =+ « +« - - #®EY Gig) (v vy 5F2.5m) - !
26 3109032 Differential Feed Dog(P=2.5mm) - #if%Y (i) (v 52.5mm) -1
27 0094051 Stitch Plate(48L) « = = = « « - - F 12 SN NI 1
28 3109005 Main Feed Dog+ - - « = « ¢ « « - Tk o o o e e e 1
29 3107330 % Presser Foot, C. Set(56) (Extra) - = (R) (4¢EEH) - - - - - - 1
30 3107157 % Presser Foot Spring(Left) (Extra) /MPT SR (&) ) » + -1
31 3107158 % Presser Foot Spring (Right) (Extra)/MBx N (F) (FEH) « « -1
32 3207046 * Fabric Guide(Long) (Extra) + - - - it A F(&) (ESRK) - - - -1
33 3107327 Presser Foot, C. Set(48) - - - - (#) - - - - - « + « « - 1
34 3139022 Differential Feed Dog(48) « + - ~HIEY + « « ¢ o ¢ ¢« o v 1

(&) *FOPSBIIHEBATT.
Note:The parts marked * are for heavy weight material.

GAUGE PARTS CONSTRUCTION TABLE ¥'—</3—v RFIMERE

Models Stitch Plate |[Differential F. D.] Main F. D.| Presser Foot, C. Set
V(2613 #HR (Ref.No.) Bi__% Y % % U = ()
48L (Standard) 0094066 (14-1) 3109030 3109031 3107318(3107327)
56L( _» ) 0096359 (14-2) ” " 3107321
48L 0094051 (27) " 3109005 3107318(3107327)
48L(with Guide) | 0096052 (23) 3109032 3109055 n_(n
56L( ” ) [3008020(24) ” ” 3107330
56L( " ) 13108055(22) ” " "
48M 3108082(21) 3139022 3109001 3107327(3107318)

From the library of: Superior Sewing Machine & Supply LLC




25

VC2713, 2713-( 18 EXTRA PARTS

19

¥
=y "

7

22

20 .
@

EXTRA PARTS

=

EXTRA PARTS

From the library of: Superior Sewing Machine & Supply LLC




VC2713. 2713-1 EXCLUSIVE PARTS YITETFNGBES 25

Ref. Parts Amt .
_Na Na Description o £ Req.
1-1 0093357 Needle Clamp(56) =« » » » « « - F1 -0 LN O 1
1-2 0093358 » o (64)(Extra) - - - - - v - - e e - 1
2 001900 Screw(1/8-44%X2.4) « « « - + - . HERY ¢ v e e e e e e e 3
3-1 3107332 Presser Foot, C. Set(56) - - « - (#) - - - - - - -« « - -+ 1
3-2 3107336 " " (64) (Extra) - " (REES) -« « - v - 1
4 110004 Screw(M3.5-0.6%8) « « « o .+ - - IERT o oo e e e 1
5 110054 Screw(M3-0.5%3.5) =« « ¢+ - - - J 1 A R 1
6 000531 Washer ¢ « ¢ = o « + ¢ « o« o & & R 1
7 3107303 Presser Foot Spring(Left) «+ « « /MBI SR(E) - - » + + + - 1
8 130016 Screw(M2.5-0.45%6) + - - - - - - R o v e e e e e e 4
9 3107306 Presser Foot Hinge Pin(56) - « -k - - . . . . . 1
10 110084 Screw(M3-0.5%4.2) « « + o - . . IR e o v e e e e 1
11 000327 Lock Nut = « « « « ¢« ¢« v o o @ gy ZFy b oo 1
12 003302 Adjusting Screw(1/8-44X11) « - < FABHRY « « + « « o o . 1
13 3107304 Presser Foot Spring(Right) =« « /MR XR(F) -+ « « - - « 1
14 3107311 Fabric Guide(Long) =+ « = » =« « - WHARE) -~ o0 e v e 1
15 110027 Screw(M2.5-0.45%x3.5) « « « - - - HERY o o e e e e e e 1
16 3101227 Fabric Guide, C. Set{Covering Seam) EHI () (RHTH) - - « -1
17 3101225 Fabric Guide Support =« « « - + - wHA PR - - - - - 1
18 3101226 Fabric Guide Fixing Plate- - « - fitfA FEEHKR - - - « + - - 1
19 110043 Screw(M4-0.7X%14) » « + « - - - - R e v e e e 2
20 3101229 Fabric Guide(Left) =« « + - « « - WHEARGE) -+ -0 e 1
21 3101228 Fabric Guide(Right) « - « « - « WHARCE) - =« 000 1
22 110054 Screw(M3-0.5%3.5) « +« o o - . 1 S A 2
23 3101101 Edge Guide(Right) » = « « - « - -« EHE) -« voev oo 1
24 3101100 Edge Guide(Left) =« « « « » « - - EHE) - - e e 1
25 000538 Washer = « = « ¢ = « « o « o o+ o Dydd e covmeon o 9
26 110009 Screw(Md-0,7%8) =« = « « o o+ - HERY oo e e e e e 2
217 3101097 Supplementary Edge Guide(Left) - EH(E)®BILA K - - - - 1
28-1 3008021 Stitch Plate(56L) « = « « « « + - BHE - o 0 oo e e e e 1
28-2 3008027 " (64L) (Extra) « = = « #» ($&E&H) - <« ¢+ o« - 1
29-1 3109031 Main Feed Dog(56L) - - « - - - - BagY e e 1
29-2 3109066 " (64L) (Extra) - « - - » (FFEE&H) - - - - - - - 1
30-1 3109030 Differential Feed Dog(56L) ~ + - @IREY = = « = =+ « + + « « 1
30-2 3109065 ” " (64L) (Extra) » (%ESR) - - - - - - - 1
31 3108055 Stitch Plate(56L) = « « » » « « BHE - o oo o0 1
32 3109055 Main Feed Dog(P=2.5mm) -+ « - - - #xY) Gil) (2 vy F2.5mm) -1
33 3109032 Differential Feed Dog(P=2.5mm) - A=Y GRM) (Y > F2.5um) -1
34 3139200 Needle Guard(Front) » < + « - + - a7l 6: 1) U 1
35 3108054 Stitch Plate(56L) = « « - - « - - 12 SO IR S 1
36 3139000 Differential Feed Dog(P=2.5mm) - #iiEY (v F2.5mm) - - - -1
37 3139001 Differential Feed Dog(Middle) (P=2.5mm) %) (v FL.5um) -1
38 110007 Screw(M2.5-0.45%X6) « « « + o o WERY o v o v e e e e 1
39 3107338 Presser Foot, C. Set(56) « - « A== (#) « + + - « « « - - - 1
40 3107157 Presser Foot Spring(Left) « + - < /MR XR(E) -+ » - - - - 1
41 3107158 Presser Foot Spring(Right) =« « « M= XR(H) -« « « « - - 1
42 3207046 Fabric Guide(Long) + + « « « = FHARE) - - -0 e 1

From the library of: Superlor Sewing Machine & Supply LLC




26

VC2713-13

From the library of: Superior Sewing Machine & Supply LLC




VC2713-13 EXCLUSIVE PARTS HIETNEESR 26
Ref. Parts Amt .
_Na Na Description d 4 Reg.
1 0093357 Needle Clamp(56) - « « « « « - -« FRIEA « o o v 0 e e 1
2 001900 Screw(1/8-44X2.4) « « v v ¢ o cERY 0 oo 00 e v o 23
3-1 3107332 Presser Foot, C. Sct(56) + « « P (i) - - « = « « « « + 1
3-2 3107338 Presser Foot, C. Set{for heavy material)(Extra) (&) (54 M) ($FiEd) |
4 110004 Screw(M3.5-0.6%X8) « + ¢ o o+ B 3 A 1
5 110054 Screw(M3-0.5%3.5) « « « « . . HERD o o e e e e 1
G 000531 Washer ............. 7//"' ..... e e o]
7-1 3107303 Presser Foot Spring(Left) « « « - /MW SR (E) - el
7-2 31071587 Presser Foot Spring{Left)(for henvy material) (Extra) Mr@(&)(ﬂbﬂ)(%) 1
8 130016 Screw(M2.5-0.45%6) « « - « « - - HERT e oo e e e 4
9 3107306 Presser Foot Hinge Pin(56) + - -k YL « ¢ « « ¢« 1
10 110084 Screw(M3-0.5%4.2) - - « o - - '1]:.*"/" ---------- 1
11 000327 Lock Nut + = ¢« ¢ o 0 0 000 v ayJFy bk o]
12 003302 Adjusting Screw(1/8-44X11) « - < FREIRY « = » ¢ o o o o o 1
13-1 3107304 Presser Foot Spring(Right) < « « /MR SR(FH) » « « « = « - 1
13-2 3107158 Presser Foot Spring(Right){for heavy material)(Extra) A§zA%(%) (BBE) (fi2) 1
14-1 3107311 Fabric Guide(Long) « « « « « « - AR - - 0o 1
14-2 3207046 ” # (for heavy material) (Extra) At/ N (R) (W) (W) - 1
15 110027 Screw(M2.5-0.45%3.5) « - « - - - QR o v o o e e e e e e 1
16 3101227 Fabric Guide, C. Set(Coverlng Seam)miﬂ(#ﬂ)(*ﬂvm) -1
17 3101225 Fabric Guide Support - - - S AN A FERfHHR - - - - 0 . - 1
18 3101226 Fabric Guide Fixing Plate - - - - fitf4/ FEIEKR - - - + - - - 1
19 110043 Screw(M4=0.7X14) « = « « + « « -« R o oo 0o e e e ]
20 3101229 Fabric Guide(Left) « « « « - « - FHEHAF(E) > » = =+ - - - 1
21 3101228 Fabric Guide(Right) - « + « « = - 7fﬁ7‘f'f K(CBE) » ¢ v v o v - 1
22 110054 Screw(M3-0.5%3.5) « « ¢ ¢ ¢ ¢ . IERY e oo e e 2
23 3008021 Stitch Plate(56L) - = « « « « - - 12 ST N 1
24 3109031 Main Feed Dog -« - - - - e e HBEY o e e e e e e e 1
25 3109046 Differential Feed Dog -« - - - - - BIEY ¢+ o0 000 v v 1
26 3101304 Feed Mechanism, C. Set =« - - - - EYBBEE) - - - - - - - 1
217 3101307 Main Feed Bar Driving Connection %Y YL « « ¢ « « « « 1
28 110021 Screw(M5-0.8%18) - « = =+ « - - WERY ¢ v o e e e e e 1
29 310042 Oll wlck ............ M;‘L": ¢ o 8 e o & s s e = s . 3
30 0032853 Driving Connection Bushing - - - #EV I 2Ty vz o« -1
31 3100221 Differential Feed Bar« « « « « - MEYE oo v v oo v 1
32 3100222 Main Feed Bar+ - - - ce e s cHBIEYE e e e 1
33 3100231 Feed Dog Key ..... e e o o %-— o o s a = e & 8 o & e o 2
KY') 0032867 Feed Lift Block(Front) « -« - - - AEJHI) « « = « » » = = - 1
35 3101306 Feed Lift Block(Rear) - « « - - - FBJ(R) - - o oo - e 1
36 3101302 Differential Feed Bar Driving Connection RiEY V¥ 2 - - - -1
37 3101301 Feed Bar Guide(Lower) « = = + « - BVEHLAF(F) » » - - -1
38 3130046 Needle Guard(Front) Lever- - « - &#®&/ @GR + =+« + « -1
39 3130047 Needle Guard Lever Cover + + - - &R/ Pab/t— = « « = = « - 1

From the library of: Superior Sewing Machine & Supply LLC




27
VC26296, 26796, 27296, 2773G(1)

e | é&—zc
From the library of: Superior Sewing Machine & Supply LLC




VC2629G. 26786, 2729G. 27796 EXCLUSIVE PARTS(1)

Ref. Parts
o N
1-1 3101469
1-2 3101045
2 3101468
3 3101466
4 110013
5 3101467
6 110008
7 3101040
8 3101034
9 3101083
10 3101082
11 3101080
12 110009
13 3101081
14 110036
15 3101077
16 0012480
17 0010260
18 0010258
19 000623
20 0010054
21 0094491
22 110035
23 0013648
24 006921
25 3201330
26 1094008

Description & 4

Slide Cover » + « » « « « = « « ?ﬁ-yﬂi ........

4 (VC2679G, VC2779G) » « »  « » o o v o v
Supplementary Slide Cover - - - - (ﬁ-)%ﬁmﬂyﬁﬁ .....
Top Cover Thread Guide Support - iV AWK - - -
Screw(M4-0.7X8) =« « « = « ¢ « ERS e o o0 00w e
Top Cover Thread Guide -« - - « - MY RIBA - e .
Screw(Md=0.7X5) « « « « « « o+ LR e o o 0 00 e
Stitch Plate Support - - « « -« - gHRmAR e - - - -
Machine Frame Unit « - - - - - - T—hxy F(#) - - -
Front Cover (Upper) =« <« + » « « WA t— (L) - - -
Front Cover(Lower) - « - - - - - WX H—(F) - - -
Suction Pipe Support - « ¢ ¢ ¢ - 1378+ 35-2= SN
Screw(M4-0.7X8) « « « « « « -« IERT e o o v e e
Suction Pipe Fixing Plate- - « - RAWEEK - - - -+ -
Screw(M3-0.5X6.5) =+ « « « « - - .lh*/ ........
Suction Pipe + « ¢ = ¢+ o o 0w AR+ - - v - e o -
Dust Hase(1500mm) « « +» = « « - - LiiY: & e U
Vinyl Tube(4X2.5mm) =+ - + « + - |y W & SRS
Connector (SA-2.5L) =+ « + « « + ARIB e e e
Gasket =« + + = ¢ ¢ ¢ o 0 0 0 o AR DN

Speed Controller(SP-01-M5) -« « - A¥—Fary bu—F .

Cord Clamp(2N-93.4) + - + - - - A—-Kr5v7 - - - -
Screw(M4—0.7X10) « « « « « = - - RS e o o v oo
Hose Band = « « ¢ ¢ ¢ « =« < o b 2 78 R
Wood Screw(¢4.8%x25) « « « - - - . 3
Finger Guard +« - « « = = « = - - TAVHH =R o o o -
Union T-Connector (EUT6) - - - - - 2=A4vTaxsy - - -

HIETNEREEBG (1)

o o o=

From the library of: Superior Sewing Machine & Supply LLC




28
VC2629G. 26796, 2729G. 2779G(2)

Y

v
| e ————
[ S .

pmmmmemmcmmac—-
N

From the library of: Superior Sewing Machine & Supply LLC




VC2629G. 2679G. 27296, 2779G EXCLUSIVE PARTS(2) YIETNYABKEQ) 28

Ref. Parts Ant .
Na_ Na Description - 4 Req.
1 190044 Screw(M4-0.7x12) « « « « « = - IERY o v v v e 1
2 3201329 Tape Holder « = « = « « ¢ « « « . T=TR e 1
3 110048 Screw(M4-0.7x10) » « « « « - « . IR v e e e e e 2
4 000538 Washer * = « ¢ « « o o « o o o & ARV SRR 4
5 190021 Screw(M4-0.7x12) + « - + + « - - IERY o v e e e -1
6 3201369 Tension Roller Holder, C. Set« cw—5&H@GH) « -+ » -+ « 1
17 3201368 Tension Roller Holder - - - - - - Rt A - R 1
8 3201184 Roller Shaft Bushing - - « - - - LB AP EEREEEE 9
9 3201185 Tension Roller(Large) - - « + - - B—F(K) s s o e 1
10 160001 Screw(M4-0.7x4) + - - « -« . . IERY oo v v e e 5
11 190075 Adjusting Screw(M5-0.8%28) - - < EHEIRY « + ¢ ¢ o o o . 1
12 100053 Lock Nut =« « = « ¢ « o « ¢ o & . By JZF ke oo 1
13 3201372 Roller Lever - « » = « = ¢ = - B—FLsR— o o oo 1
14 110036 Screw(M3-0.5%6.5) =« ¢ ¢ = o - R e o v e e e e e e )
15 000669 Washer + + ¢ ¢ ¢ o o o ¢ o o o & Tyd o o o oo v v o v 92
16 3201376 Tension Spring =« « = « « = + - « 151 A SN 1
17 000665 Washer « ¢ = ¢ o« c o o o o 0 Ty s oo wn ses s 1
18 0077179 Retaining Ring « « = « « + « « ARy TY T oo 1
19 3201190 Tension Link Shaft - « « - « - - e—SY o8- - - 1
20 000425 Washer =« « = » « ¢ o ¢ « ¢« o o Ly R 1
21 3201375 Tension Link « = + « = « = « « « B—=F YU P e oo oo 9
22 150001 Screw(M4—0.7x4) =+ - « « « « « . R e o v o e e 4
23 3201191 Roller Shaft(Small) - - + « - - - LR R 1
24 3201186 Tension Roller(Small) Unit + » - w@—F()(E) - - « « - « - 1
25 3201192 Tape Guide Wire - « « « - « « + - TFT=THALKTALY - - - - 2
26 160000 Screw(M3-0.5%3) « « « ¢ o o .. IERY o o e v e e e e e e 3
27 3201370 Tape Guide - =+ « + « « « ¢ « « « TFT—THAR o« o0 v v 2
28 190064 Knob Screw(M3-0.5X5) « « « « « « =2 IRT ¢+ ¢ v o v 0 v 1
29 3201371 Tape Guide Stop+ « « - « » » « - F—FHARKRbyste o o o]
30 110009 Screw(M4-0.7%8) =+ - « « « « + . IR e oo o e 1
31 170001 Screw(M4-0.7%x8) =« » « ¢« « - . HERY ¢ o o e e e e e 1
32 300100 Conical Spring Washer: « + « » -MAART oy« « ¢ o o - - 2
33 0095269 Tape Guide Bar Holder« « « - - - F—FNR—Pie e s e 1
34 009604 Screw(11/64-40X5.5) « « + - - - IERY o o o v e e e e e 1
35 3201377 Tape Guide Bar(Long) « - + « - - TF—THARRA—(&) -+ - -1
36 3201197 Tape Guide Unit« « « « « « « « - TF—THAFE) - - - 1
37 0095272 Tape Guide = = « « « = « « « « F—=THAEF o« o0 oo 1
38 001892 Screw(1/8-44%2.9) « « - « - « . IERT o oo e e e e 2
39 3201331 Eye Guard Support + « = « « « « - TAH—FRFMAE: -+ - - - 1
40 3200252 Eye Guard « + « « + = « = ¢ o o TAHT—Fe o o0 e 0. 1
41 110038 Screw(M2.5-0.45X4.5) « « - - - - J o 2

From the library of: Superior Sewing Machine & Supply LLC




29
VC2629G, 26796, 27296, 2779G(3)

From the library of: Superior Sewing Machine & Supply LLC




VC26296. 26796, 2729G. 2779G EXCLUSIVE PARTS(3) YIETNEBERG D 29

Ref. Parts Amt .
M _ M Description & Req.
1 1200153 Rotation Detector Unit =« « - - w—nAICGH) - -+« » - - - 1
2 110013 Screw(Md-0.7x8) =« « ¢« ¢« o - WERY o v o v oo e 3
3 3101494 Handwheel » + ¢ ¢ ¢ « ¢« ¢ o o o AV N e A R 1
4 160005 Screw(M6=1X6) « « « « « ¢« o « HERY e o0 s e e e 2
5 000989 Handwheel Mark =« « « « « « « « - N ERERAL—=N=w—F « + -+ 1]
6 320]2]7 Magnet ............. 77*/ I\ ......... 1
1 1064032 Stepping Motor Unit - + « « « « - AFyEyyE—2{8) - - -1
8 009816 Screw(M4-0.7Xx40) « « « = « + - - IR o v o v e e 4
9 000644 Spring Washer« « » « + « + o« - ATYV T TyTd o oo e 4
10 3201238 Spacer ............. Z/\'—-v- .......... 4
11 3201212 Stepping Motor Sleeve - « « « -« - FT—FRRALT e 1
12 3201214 Coupling(Large) » » « = + = « - - ByFYrTrER) - - - - - 1
13 160000 Screw(M3-0.5%3) =+ - ¢ ¢ o - - QR o o oo oo 4
14 3201213 Stepping Motor Support - « - - - E—SEfHR - . 1
15 120018 Screw(M4-0.7x10) - - - « « + + QR e o oo e e e e 2
16 3201211 Roller Shaft - - « « « = « -« « =« EEeb-2 - 1
17 160003 Screw(M5-0.8X5) - + + o - o - IERY o oo o oo 0o 1
18 3201210 Tension Roller Holder Bracket - + e —5 &S b+« « ¢ 1
19 120006 Screw(M6—1X12) « « « « « « « - IR oo v oo e e e e 4
20 0036133 Cord Clamp(5N~¢8.4) - - + - - - A—=RIFGT e e e 1

From the library of: Superior Sewing Machine & Supply LLC




30

VC2629G. 2679G, 2729G, 2779G(4)

1

From the library of: Superior Sewing Machine & Supply LLC
LA = I P Jr = P S S e S



VC2629G. 2679G. 2729G. 2779G EXCLUSIVE PARTS (4) HITETAERABE @) 30
Ref. Parts Amt .
N MNa Description & £ Req.
1 1249109 Control Box, Complete Set - - - - Ky 22 R4)+» - - - - - 1
7 3201233 Control Panel - - - « « « « = « I P I R 1
31057117 Control Board Unit = « « « « « « M@ o« - o0 - 0o 1
4 3201227 Control Box « = « « « = o ¢ o - BBy 7R oo o 0o 1
5 3201228 Control Box Lid- « + « =« = « WAy s 2 - - o - - - 1
6 009956 Screw(Ma—o_sx 10) « ¢ ¢+ 0 o o @ lt*?j ........... 8
7 000014 Washer Ie » = le o s o s o0 5 s Polide v o ns s wms oo 4
8 1200170 Calile=ls « o ¢ s ma o pomow o o Frhglie o wos e wome v 1
9 000016 NUL » = ¢ o o o oo oo e e el R 9
10 006187 Screwed Ball(M8-1.25%23) « « « ~BR- « « ¢ v v ¢ v v v o vt 2
11 0014224 Box Holder(Left) - - « « « - - -« Ry 2 AHRNF(E)» » + - - 1
12 0014225 Box Holder(Right) - - - « « - - - Ky 2 ARV ZE) -+ - - - 1
13 009948 Screw(M8-1.25%30) + « + - - - - IS S A R 1
14 000676 Spring Washer « « « = « « « « - . AAY T Ty oo o 1
15 000666 Washer =+ ¢+ « = = = « « o « o o 2 SRR 1
16 000060 Nub onis e s wom s o0 o2 5 Fows Rim e we s om e s e )
17 000434 Washer « « « ¢ ¢« o o 00 0o Tydp e oo ovv oo o 2
18 3201229 Box Fixing Screw =+ + = « « « - Ry 2 ABFRY » » « « - - 1
19 3201234 Box Holder, Complete Set - - - - Ky ZXHFEAF () - - - - - 1
20 300030 Washer + * ¢ « « « ¢« o o v o o Ty /e o o o o o o 0 o 4
21 1050076 EPROM(Mark VF103) - - - - - - - - EPROM(¥2% VF103) - - - - - |

From the library of: Superior Sewing Machine & Supply LLC
e | S R T e R TR R



31
VC2629G, 26796, 2729G, 2779G(5)

From the library of: Superior Sewing Machine & Supply LLC
W e T e e s e e



VC2629G. 2679G. 2729G. 2778G EXCLUSIVE PARTS(5) SITETLERARE(5) 31
Ref. Parts Amt .
Na_ Na Description b % Req.
1 1249054 Power Box, Complete Set - - - - - WHERy 7 ZR) - - - - - - I
2 1057041 Motor Driving Board Unit - - - - E—FIiRGE) - - - - - - - I
3 1057072 1/0 Board Unit = « + « « « « « = [/0KEME ) - - -« -+ - - I
4 3201225 Power Box Lid« « « « ¢« = « « -« -4 A % SR |
5 009995 Screw(M3—0.5X5) « « ¢ o o o o . IR o e oo e e e 4
6 0011709 Power Box Stay =« - - =+ ¢ o - - BRRKY 2ART A« « « -« - 2
1 006905 Wood Screw(¢5.1%x20) - « « - + - KRR e oo v v oo 4
8 1066025 Knee Switch, Complete Set: - - - BERA v F ()« + « - - + - 1
9 0092232 Knee Switch Support « - = « « « - BEAAL v FRAHR - - - - - 1
10 006910 Wood Screw($6.8%x26) - + « - - - b S 2
11 1066024 Knee Switch« « + « = « ¢« « o BERAL T o o0 v v e e e 1
12 009961 Screw(M5-0.8X35) « « « « ¢ o+ IERT o e v e v e e 2
13 000600 Spring Washer+ » « = = = = - - - A7V T Ty s o0 - 4
14 000206 Nibie = o o 6 6 6 @& & @ g hos e s o e e s 9
15 000669 Washor s @ o» ¢ o8& & 5.6 5@ 4 Vgt o 26 i &5 4
16 100028 Wing Nut = « = ¢ o o 0o e 0 0 o Fagtybhe oo 2

From the library of: Superior Sewing Machine & Supply LLC
T P AR = = WS IR~ ST R SO0 R



32  VC2629G, 2679G. 27296, 2779G(6)
VC26296

From the library of: Superior Sewing Machine & Supply LLC




VC2629G, 2679G. 2729G, 2773G EXCLUSIVE PARTS (6) S IJETFNERHSE) 32
Ref. Parts Amt.
_Na_ Na Description & £ Req.
1-1 3107040 Presser Foot, C. Set(32) - - - i (RH) «+ - = « « « « « « 1
-2 3107041 ” no (40) - - - - e immar s S s B w 1
1-3 3107042 " o (48) - - - - woE w3 e 8 @ 1
1-4 3207002 ” #  (40-1) (Note 1) » (L) « = o« « « 1
2 001186 Screw(9/64-40X7.8) « « » « « « IERY v e e e e 1
3 0095515 Presser Foot(Small) Spring + = «/MPIT SF - « ¢ ¢ ¢« o . & 1
4 006010 Screw(1/8-44X4.5) « + « + + - - 1% 3 R 1
5 0091725 Presser Foot Spring« « = « « « - ﬁx,{* .......... 1
6 005133 Screw(1/8-44%4.5) - - -+ - - - JERT ¢« oo e e e e 1
7 3107046 Presser Foot Chip Guard - - - - - FoTH—F o0 oo 1
8 001228 Screw(3/32-56X3.2) « + -+ - - - - RS e v oo e e 1
9 0095268 Presser Foot Tape Guide - « - - - WF—FHAL K o - - - 1
10 001230 Screw(3/32-56%3.8) + « -+« - - J e AR R 1
11 000220 Loek NGE oo e o ooe o % @ & 5 & By ZFg ke oo 1
12 003300 Adjusting Screw(1/8-44x15) « - JREHRY «+ « « + = ¢ o - . - 1
13-1 3108019 Stitch Plate(32M) « - = = -+ - 1 ORIV R A 1
13-2 3108020 " (40M) « « = » = « « « WOw i mm s wEm e e o 1
13-3 3108021 " e < 5 am o w4 Ve s v x x rme s P 1
14 3109037 Differential Feed Dog« - « + - - HIEY = = =« oo v v v o 1
15 3109038 Main Feed Dog« + « = + « « » « - Bk v v e e e 1
16-1 3107070 Presser Foot, C. Set(32) - « « -fH-(R) - - = « = « « « = » 1
16-2 3107071 4 " 40) - » + - 2 T S S 1
16-3 3107072 ” " 48) - - - - AR L TR 1
17 3107069 Presser Foot Chip Guard - - + - - FyPH—F - oo oo 1
18-1 3108040 Stitch Plate(32M) « « » - - - - - 15 R U 1
18-2 3108041 ” (40M) = « « « o o o s p o sThE s owouhle 5w s 1
18-3 3108042 ” (48M) « = « =« o & - o o o o o o o o o o o 1
19 3109045 Main Feed Dog+ =+ « « + « « « « =« BEY + o o e e e e e 1
20-1 3107056 Presser Foot, C. Set(56) - - - () + « + + « « « « « - 1
20-2 3107057 " » (64) - o - B o o o o o o s o s a 1
20-3 3207004 ” o (56-1)(Note 1) » F1) -« -« ¢ - - 1
21-1 3108030 Stitch Ptate(56M) « - = « « - - - B - o v o e e e e 1
21-2 3108031 " (64M) = « + = o« o o N o o o o o s o s s 4 e = 1
22-1 3107073 Presser Foot, C. Set(56) =« + « - () - « « = = « + « « = 1
22-2 3107074 " no (64) - - . - B e e ewa e e e 1
23-1 3108060 Stitch Plate(56M) - » « « - - + - $HE > ¢ - 20 o0 a 1
23~2 3108061 ” (64M) + + + = o o - - o N e e m w r e e 1

(#E 1) MF=Z—ELic L= () TT.
(Note 1) This is Presser Foot, C. Set with rigid type(not hinged type) Presser

Foot (Small).

rom the library of: Superior Sewing Machine & Supply LLC




33
VC2629G, 2729G(7)

From the library of: Superior Sewing Machine & Supply LL!




VC2629G, 2729G EXCLUSIVE PARTS(7) S7ETILERMBE D) 33
Ref. Parts Amt.
No M Description dh % Req.
I 3101029 Feed Lift Shaft - « - - - « « « - EY) LT - 1
2 000401 Oll WIck ............ ﬁh;t‘.’: ....... o . .l
3 3101030 Feed Lift Shaft Spacer - - - - - ﬁ)_};'FMZ/\—ﬁ- ----- 1
4 000723 Knock Pin« » « « « = = ¢ ¢ o o VA A - 1
5 3101033 Screwed Pin - = = - o o o o o . EURT « oo 0o e e 1
6 3101050 Upper Knife Driving Connection(A) kAR RXZvav@) - - -1
1 3101636 Upper Knife Driving Connection(B) LA X2 3 (B) - - -1
8 160006 Screw(M3=0.5X4) « « « ¢ o o s Sk RY e e e e 1
9 0032799 Connection Pin « « « « « « « « - axgvavEey e oo - I
10 000278 011 w“:k ............ M:’e: ............ 1
11 3101053 Adjusting Lever Block+ « « - - - ARGV AA—AE - - - -]
12 3101052 Upper Knife Adjusting Lever - - « EX RATHHEIL/S—- « « ¢ - 1
13 160021 Screw(M5=0.8X6) « ¢ ¢ o o o o G IERY ¢ e 0w e e 1
14 3101054 Spring Hanger - « « « = = « « + + PERB o e e e e e e 1
15 110003 Screw(M3.5-0.6X6) - + + + - - - QERT o oo e v e e e 1
16 3101061 Adjusting Lever Spring + + + - - EX Xﬁlﬂﬁﬁl/n—/\j& -1
17 190012 Screw(M6=1X8) + + + » o = ¢ = «JERT e o+ + = o« S|
18 3101637 Upper Knife Driving Lever+ + » + EXRLAN— = ¢ v« o 0 o 1
19 110011 Screw(M5-0.8X10) - « « - « = - - IR e v oo oo e e 3
20 3101609 Upper Knife Driving Lever Pin+ « EAR VL S—EL o ¢ - ¢« 1
21 160001 Screw(M4-0.7%x4) « « » = - - - - J o 3 A 2
22 3101024 Upper Knife Shaft » « « « « = - - Ay e 1
23 000638 Seal Pluge = « « = = = « = « « « BERS « o s e e e e e e 1
24 003657 Screw(M4=0.7X3) =« « ¢ ¢ ¢ o o cEEXT oo e |
25 3101635 Upper Knife Holder « « ¢« « « « « EXRE -+« o v o0 o™ 1
26 110010 Screw(M4-0.7X16) « = « « « + - - IERT o v v v e v v e 2
27 3101465 Upper Knife - « « « = = = = « « « T T B R ST 1
BP e v i sh i e WA A R mE s REE R B Ew oy wEE 5 o8 m s w oW
29 130002 Screw(M3-0.5%X6) =+ « « = ¢ - - - ERT o o0 oo oo e o]
30 3101633 Lower Knife « = - « = « ¢ ¢ o« TAR e o oo oo v e e e 1
31 3101634 Lower Knife Holder « « « « - - - TARE + ¢ o o0 000 1
32 3101606 Lower Knife Holder Guide « « « - FAREBEH AR = - ¢ ¢ - 1
33 110002 Screw(M3-0.5%X5) =« « =« - - - - AR o oo e e e e e 3
34 3101042 Lower Knife Holder Bushing - « - FAREBETy¥ =2« o+ - ¢ 1
35 3101603 Edge Guide - - - + « - - oo WMFHER e - - o0 0 1
36 3101601 Lower Knife Holder Bracket +« + + FARETI I v b - - - - 1
37 110019 Screw(M5=0.8X30) « « « ¢+ ¢ o R - o0 oo o0 1
38 340004 Knock Pin+ « ¢ « ¢« + - A /A < I N R 2
39 3101021 Bracket Gasket =« « « « « « « o - TAREISry bR vFy -1
40 000629 Seal Plug« = = = + + « N LI e 1
X Ref. No. 41 to 61 +++-: See the following page.

From the library of: Superior Sewing Machine & Supply LLC




33
VC262%G6, 2729G(7)

From the library of: Superior Sewing Machine & Supply LLC




VC2629G. 2729G EXCLUSIVE PARTS(7) S ITEFNERBE ) 33
Ref. Parts Amt .
Mo _MNa Description & 4 Req.
41 3101022 Upper Knife Shaft Bushing: - - - EX X7 v o ¢ ¢ ¢ ¢ I
42 3200086 Collar(8X 13X 6mm) < « = « « - - b B e I R I A 3
43 160000 Screw(M3-0.5X3) « ¢ ¢+ o o .. IERY o v v v e e e 6
44 0094577 Upper Knife Spring « - = « - - - EARSRR e e e e e 1
45 3101612 Bracket Cover Gasket =+ « - « « - VA AR At ATTE EEEE |
46 3101611 Bracket Cover - « « = « « « « « TSy bhNR— o o oo I
47 110036 Screw(M3-0.5%6.5) « - « ¢ o - - IERY o o v oo e 2
48 3101058 Pushbutton + « = « « « =« « « . TovaRFr o oo i
49 3101059 Pushbutton Spring + = « « « « « - PARZEY: L VA SRR 1
50 3101060 Pushbutton Holder » - « - « « « - ZyvafFrENSY - - - -]
51 0095642 Retaining Ring - « = » = - - - - P A A 1
52 3101055 Upper Knife Adjusting Lever Shaft b X XL <—#h- - + - - 1
53 340006 Stop Pin =+ = ¢ ¢ o o o0 e -3 4 -5 1
54 3101056 Adjusting Lever Shaft Stop - - BRIV A—@WIA by 7 - - - - 1
55 3101631 Adjusting Lever Shaft Bushing - - L %—f7/ vy = - - -+« 2
56 3101057 Upper Knife Drop Lever - « « - - EAZRFaeyAUL— - o ]
57 110001 Screw(M4-0.7X4) - « « -« - o . B S A 2
58 000309 il Wick =5 ¢ sw omis s @@ 3 B %86 5 dow v . 1
59 110043 Screw(M4-0.7X14) + « = « « « « . RS o o v v oo oo 1
60 330015 Seal Plug - « » » « = + « « + = BERE o om0 mww v owom 1
61 000391 Oll 'ick ------------ Ml“; ............ l

X Ref. No. 1 to 40 +++++ See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
e .| [ N T S W PR B T



34
VC2673G, 2779G(7)

From the library of: Superior Sewing Machine & Supply LLC




VC2679G, 2779G EXCLUSIVE PARTS(7)

Ref. Parts
Mo Na_
1 3101029
2 000401
3 3101030
4 000723
5 3101090
6 3101610
1 0033024
8 3101608
9 110011
10 3101609
11 000309
12 160001
13 3101024
14 000638
15 003657
16 3101604
17 110010
18 3101465
19 130002
20 3101607
21 3101605
22 3101606
23 110002
24 3101042
25 3101603
26 3101601
21 110019
28 340004
29 3101021
30 000629
31 3101022
32 3200086
33 160000
34 0094577
35 3101612
36 3101611
37 110036
38 0024076
39 110043
40 330015
41 000397

Amt .
Description & £ Req.
Feed Lift Shaft - - - « =« « - - *xY ETd#y -ooooes - 1
Oil Wick = s« v s oo o oo o = AR 1
Feed Lift Shaft Spacer - + « - - &Y ETFHWR~N—H - - - - - 1
Knock Pin e « « ¢ « « ¢ « « R YA A < SRR |
Screwed Pin+ « « + ¢« o - o o EVRD e o 0 o n oo R
Upper Knife Driving Link - « « - EXRYY T « o v o o v v 1
Retaining Ring = = < = = =+ « - AR TYUT oo o oo e 1
Upper Knife Driving Lever - « « « EARVLIR— =+ -« - © S |
Screw(M5-0.8X10) » « « « « « « - o e LT 3
Upper Knife Driving Lever Pin+ - EXRL/S—EYV -+ « o ¢ 1
O Wick s> sMe s ¢ o % w5 w5 AR 1
SCTE'(M4‘0.7X4) ........ _lt*»:/' ........... 2
Upper Knife Shaft « = « « « « - - EAZRMH - o e e e e 1
Seal Plug - = « » « = + o « + = » B oo e e o el
Screw(M4-0.7X3) « ¢« ¢ ¢+ o - 73 S N 1
Upper Knife Holder « « - « « - - EAREB e oo e ]
Screw(M4-0.7X16) « « - « = « - - R+ v e e e e 2
Upper Knife » « ¢« « « ¢ « ¢ « & .J:)(X ........... 1
Screw(M3-0.5%6) + « « =« ¢ o ¢ ERD « o o v oo oo e 1
Lower Knife » « ¢ « « « « « « « & 'F)(x o e o o e o 1
Lower Knife Holder - - - « - « - TFAREB < ¢ ¢ o v v o0 o 1
Lower Knife Holder Guide FAREBH AR« « « o+« ¢ 1
Screw(M3-0.5X%5) « « « o o o o [ 3 A 1
Lower Knife Holder Bushing FTAREBT yme oo v - 1
Edge Guide = « + « = + = « « « « N R i
Lower Knife Holder Bracket TARABI S b oo i
SCTCW(M5—0.8X30) ........ .ll:*./ ........... 1
Knock Pin s » ¢ « « « ¢« « o o o & VA /A <2 N I 2
Bracket Gasket - « « « - = < -+ ¢ AL A YAt L AN 1
Seal Plug = « + « = » « = = « = BERE « o 0 v o e e e e e e 1
Upper Knife Shaft Bushing- - + - EX Xﬁﬁj/y; ------ 1
Collar(8X13X6mm) - - = - + =« - G e v e e e e e )
Screw(M3=0.5X3) =« « -+ - o . . R o o v o e e e 4
Upper Knife Spring =« - « = + - - EARNRR v e e e e e i
Bracket Cover Gasket =« « « + - -+ TS5y bAR—=R_yF . -]
Bracket Cover s « = « = « « < « Ty hhsS— - o o 0 o 1
Screw(M3-0.9%X6.5) =+ « -+ - o - RS o o oo a e e e e 9
Seal Plug ........ o e e s g&& ............ 2
Screw(M4-0.7X14) « « « = « « + « o 3V wmow s oww s e 1
Seal Plug e » » « « =+ o o o o » AR cel
0il Wick # © o s » @ m s s o o o R .

From the library of: Superior Sewing Machine & Supply LLC




35

VC2730, 2730-12

%@

From the library of: Superior Sewing Machine & Supply LLC




VC2730, 2730-12 EXCLUSIVE PARTS HYIETILERARS 35
Ref. Parts Amt .
N _MNa Description dh E2] Req.
1-1 0093356 Needle Clamp(48) - - - + « « « - BHIEA -« -+ v o oo e e 1
1-2 0093357 ” (56) « « « o o o o ” o e o move @ W o ow w8 1
1-3 0093358 » (64 « o oo v v on B s e me s rwan s i
2 3100365 Counterweight, Complete Set « « « XSV AU A ()« - - -1
3 3201231 Counterweight « » « « » « + « « - NRGVRAGITA R oo 0ot 1
4 120015 Screw(M5-0.8X10) - « - « « « - . IR v o e oo 1
5 0093214 Connecting Rod Ring- - = + + - - $Poy kY 7.« .« .. 1
6 3100362 Connecting Rod, Complete Set - - gy F(#) - - - - - - - 1
1 3100290 Connecting Rod - « « « = « « « - HBa y R o - o o0 1
8§ 0093212 Roller Bearing « « = « « « « - - S RARTYLH o oo e 1
9 3100363 Connecting Rod Pin - « - - « - -« oy FEY - v o 00 o 1
10 000321 Ll Witks s % o o5 dps © % & % % Mt s smm s wmwa ww 1
11-1 3107050 Presser Foot, Complete Set(48) -z (R) « « - « « + « « « -« 1
11-2 3107025 ” j (56) - 2 S 1
11-3 3107047 " MR B ik | St AN ) 1
12 001186 Screw(9/64-40%X7.8) - « + + - - - IERT e o oo oo 1
13 0063280 Presser Foot Spring -« - « -« - - - i LS IR o .09
14-1 0063283 Locking Pin(48) « = « + + « + + - EYEAES o o oo o v o 1
14-2 0063284 " (56, 64) « « - « =« o P s ow R |
15-1 0063281 Presser Foot Hinge Pin(48) « « -z VIV« « ¢ ¢ o -« 1
15-2 0063282 " " (56, 64) - s wmmE s om 1
16 005122 Screw(3/32-56X5.5) « + - + + - - I S 9
17-1 0094800 Stitch Plate(48M) - = = « « - - - BHR - o o o 0o s ww]
17-2 0094801 " (56M) « « =« + o -+ s . e 1
17-3 0094802 ” (6AM) = + « ¢ v o o o B e e e e e e o o ow o]
18 3109305 Looper = « « ¢ ¢ + o o o o 0 . B R 1
19 3101304 Feed Mechanism, C. Set =+ - + - - XU GE) - -0 0 - - 1
20 3101307 Main Feed Bar Driving Connection XY Vv « « « « « - - - 1
21 110021 Screw(M5-0.8X18) « « « « « + - J1 o 3 A D |
22 310042 0il Wick + « « « « « « R - oSO TSP TR 3
23 0032853 Driving Connection Bushing - - - #REV VI Ty v - -1
24 3100221 Differential Feed Bar - - - - - - - = AT |
95 3100222 Main Feed Bar« - « « = « + « + + BB oo 1
26 3100231 Feed Dog Key « « « « « - e R ]
27 0032867 Feed Lift Block(Front) =« + « « - BB o o o e e 1
28 3101306 Feed Lift Block(Rear) = - - - - - AE(HE) « - - e e 1
29 3101302 Differential Feed Bar Driving Connection AU YUY - - - -1
30 3101301 Feed Bar Guide(Lower) « + « « « - FEYVABAHTAF(F) - -+ - - -1
31 3130046 Needle Guard(Front) Lever: « « &7 @DBE- - - -« - - - 1
32 3130047 Needle Guard Lever Cover + « - - #E/Bab/N—- - - -« + -1
33 260000 Screw(5/16-24x15.88) + - - - - - IERT o oo v v e oo e o 2

From the library of: Superior Sewing Machine & Supply LLC




36
ye273l

From the library of: Superior Sewing Machine & Supply LLC




VC2733 EXCLUSIVE PARTS YIETAERBS 36
Ref. Parts Amt .
Na Na Description T 4 Req.
1 0093357 Needle Clamp(56) -« « « - « « - - FEIEAX « + 0 0 0 e oo e 1
2 3107332 Presser Foot, Complete Set(56) - #Bx($g) - - - - - - « - - - 1
3 110004 Screw(M3.5-0.6X%8) =« « + o« .+ R e o e s e e e 1
4 110054 Screw(M3-0.5%3.5) = « « o+ - . R e o0 v e e e e 1
5 000531 Washer ............. g.y:‘/_\y .......... l
6 3107303 Presser Foot Spring(Left) « « « - /MR SR(E) - - -+« - - i
1 130016 Screw(M2.5-0.45%6) + « « « « - R e oo e e e 4
8 3107306 Presser Foot Hinge Pin(56) - - -z YV« -« « + - - 1
9 110084 Screw(M3-0.5%4.2) =« « « ¢ ¢« - IERY e o v v e e e e e 1
10 000327 Lock Nut = = « « =« o o o v o ayJFy b0 1
i1 003302 Adjusting Screw(1/8-ddX11) « « - BAFHRT « « « =+« o+ o & 1
12 3107304 Presser Foot Spring (Right) - - < /MPZ/SR(GH) - » ¢« « + » 1
13 3107311 Fabric Guide(Long) =« « + « « - - WHARE) -« o 00 - e 1
14 110027 Screw(M2.5-0.45%3.5) - - « « - - o S R 1
15 0094081 Stitch Plate(56L) + « = - « « - - BHR = o o o0 e e e e e 1
16 3109032 Differential Feed Dog(P=2.5mm) - fifEY GRt) (£ v 5F2.5um) -1
17 3109033 Main Feed Dog (P=2.5mm) =« - - - - #XY GReD) (v 2.5mm) -1
18 3100365 Counterweight, Complete Set + « ~ NSV AT A MHH) « - - -1
19 3201231 Counterweight = = « = « « - « - WGV AGIA P oo 0o 1
20 260000 Screw(5/16-24x15.88) + - + - - - IERT o o v e e e e e e 2
21 120015 Screw(M5-0.810) « = « « ¢« « - -« J 1 A I 1
22 0093214 Connecting Rod Ring -« » « - - - - HEoy KT oo o o 1
23 3100362 Connecting Rod, Complete Set -« - #fo oy FGH) - - » - - - - i
24 3100290 Connecting Rod « « » « « ¢ « « HBoy R oo e 1
25 0093212 Roller Bearing =« « « « + « = = « Z—RFARTY S e oo o 1
26 3100363 Connecting Rod Pin - « « « - - - HBoy FEY « o v 0 v o 1
27 000321 Oll chk ............ M’L.’: ............ 1
28 3101222 Fabric Guide, C. Set(Covering Seam) E# (%) ((REEVWH) + - - -1
29 3101225 Fabric Guide Support =« - » « + - LA RRfR -+ 0 0 - - 1
30 3101226 Fabric Guide Fixing Plate- - - - fat’ 4/ FEIE&R - « - -+ - - 1
31 110043 Screw(M4—0.7X14) » » + ¢ + « - - RS o oo v e e e e 2
32 3101224 Fabric Guide(Left) « « « « « - - FHARE)» 0o 0 - - 1
33 3101223 Fabric Guide(Right) - « = « « - - WHARCE) -« o oo - - 1
34 110054 Screw(M3-0.5x3.5) - -+« -« - HERT o o oo e e oo e 2

From the I|brary of: Superior Sewing Machlne & Supply LLC




37
VC2635, 2685, 2718, 2785(1)

From the library of: Superior Sewing Machine & Supply LLC




— = - - ——— SER—

VC2635, 2685, 2735 2785 EXCLUSIVE PARTS(1) HIJETAGRARU) 37
Ref. Parts Amt .
N M Description g £ Req.
1 3101034 Machine Frame Unit - - « - « - - T—hly F(#f) - v ¢ 1
9 3101084 SiTde Cover i« & s, & % & 5 # WA= = o0 5 s maw oo s 1
3 3100401 Supplementary Slide Cover - - « - ¥ ViRWEBIR - - - - « - - - 1
4 3101040 Stitch Plate Support - - « - - - SHiRERFIIR - « » -+ ¢+ ¢ - - 1
5 3101083 Front Cover (Upper) =« « « « « « -« NIPAF b t—(L) - - ¢+ - 1
6 390020 Sticker s « « ¢ ¢ ¢ o o o s s cHEBRBY—L - . RN |
7 3101082 Front Cover(Lower) « - « « « « (iMAFEHAA—(F) > « - - - - 1
8 3101080 Suction Pipe Support + « ¢ ¢ o cHRAFF=T - ¢ ¢ o o DR
9 110009 Screw(M4-0.7x8) « « « ~ « + - J 1 3 R I LI 2
10 3101081 Suction Pipe Fixing Plate - « - - WRIAFEEHR - - - -+ + « - 1
11 110036 Screw(M3-0.5%6.5) « « ¢ - - o IERY o v v v e v e e 0
12 3101120 Suction Pipe » ¢ » » » » « o & BiAGE - - » e e e 1
13 0012480 Dust Hose(1500mm) « « « = - « - - MWR—R ¢ o000 0o 1
14 0013648 Hose Band « « = « « = « « « « « « e S A A 2
15 006921 Wood Screw(¢4.8%2.5) « « « « - b 3 3 A N 4
16 0010261 Vinyl Tube(6Xd4mm) =+ + « « = « - ==y A G A R
117 1098012 Hand Valve - « « « « o o ¢+« @ Ny Fi\/w’ ------- 1
18 350006 Wood Screw(¢3.5%32) « « « « - - KXY o o o o NI 1
19 1094008 Union T-Connector (EUT6) + « + - - 2= */Tﬂ*ﬂi """ 1
20 3100365 Counterweight, Complete Set + « « NI RUTA M (#) + - - -1
21 3201231 Counterweight « « = « « « « « « - NRGUVAGIZA e oo v s 1
22 260000 Screw(5/16-24%x15.88) - R | O A I
23 120015 Screw(M5-0.8%10) « = « « - - - - kXY - e e e e e e 1
24 0093214 Connecting Rod Ring - - - - §tigo v FJ VL AR 1
25 3100362 Connecting Rod, Complete Set c - fiBoy @) - - - -0 e 1
26 3100290 Connecting Rod + =« + = = « « « » F 1z 3-2 MRS |
21 0093212 Roller Bearing + = « « » « « « « Z—RART YT o o oo 1
28 3100363 Connecting Rod Pin « « = « - - - oy FEY - ¢ o ¢ v 0 o]
29 000321 Oil Wick = » o o6 » o %5 & & = AR EE N 1

From the library of: Superior Sewing Machine & Supply LLC




38
VC2635, 2685, 2735, 2785(2)

From the library of: Superior Sewing Machine & Supply LLC




il L —

VC2635, 2685, 2735. 2785 EXCLUSIVE PARTS(2) HITETNEABR Q) 38
Ref. Parts Amt .
Na_Na Description P £ Req.
I 3101065 Bracket Holder + + + + + - « - - LS R 1
2 000206 Taek Mt s B ms & oo 5 6 & Y A R 1
3 3101064 Fabric Presser Bracket - - - - - it A4, A2 SR 1
4 110011 Screw(M5-0.8X10) « « « « « « « - IR oo e v 00000 1
5 3101067 Fabric Presser = « + « « « - - - Fiip e S I
6 130009 Screw(M3-0.5X4.6) « « « « - - - IERT oo oo e 2
1 3101066 Fabric Presser Shaft - « - - - - iy « - - -« + - - i
8 3101068 Fabric Presser Guide Bar - « « - /A FHE- -« ¢+ o o o I
9 003657 Screw(Md-0.7X3) =« » « + « « - - JTo B A 2
10 3101070 Fabric Presser Spring: = « - * ° b1 P S S IR 1
11 3101071 Collar(6X[I2X6mm) =+ + = = « « < HTF— v o o o ¢ 0 o oo o 1
12 3101069 Guide Bar Stop Plate - « « - - - 17'4 M&x N4 - SIRIE 1
13 110008 Screw(M4-0.7X5) =« + - - - - .« - RS o v e e e e 3
14 3101072 Elastic Tape Guide Bracket - + - IAHA KT T b - -1
15 006212 Screw(M5-0.8X6) - -+ - ¢ o - - IR o v o e e 1
16 3101073 Elastic Tape Guide Shaft - - - « TAN A FEfte@g- - - - - - 1
17 160001 Screw(M4-0.7X4) = « - « + - - - IERT o v v e e e e 1
18 3101074 Elastic Tape Guide - + + = = - - TAH AR oo e oo 1
19 160000 Screw(M3-0.5X3) - « + « « « .« . J1 3 A ) i
20 3101076 Fabric Presser Guide Plate « « «fFf= b AR+ « + « « - - 1
21 190020 Screw(M4-0.7X8) =+ « » ¢+ ¢ - - IERY o e e v oo e e 2
29 000186 WEGhis =i = TE% « wlimflom m o O N 9
23-1 3107015 Presser Foot, C. Set(132)(2Needles) ﬁ’:-"-(m)(ZZFﬁ) -1
23-2 3107017 ” " (140) ” ” s s
23-3 3107034 " v (148)  # p e
13-4 3107030 n »  (156) (3Needles) n (3tﬁ+) -1
23-5 3107032 " ” (164) ” ” ” 1
23-6 3107005 " n  (056) n " " e el
24 001186 Screw(9/64-40%7.8) « « + » - - IR o o0 v v e e e de o]
25 0091725 Presser Foot Spring« + - - « - - e S RN 1
26 009730 Screw(1/8-44%5.3) =+ « - - -« - - IERT e oo v e v e e 1
21 3107009 Presser Foot(Small) Spring « < /MBI SR - - ¢ v ¢ o o v e 1
28 006010 Screw(1/8-44X4.5) « < « ¢ o - o I A R 1
29-1 3107019 Elastic Tape Guide(with Top Cover Thread) =LAt A K (§IHY) -1
29-2 3107008 " (without Top Cover Thread) » (EhsL) - 1
30 004236 Screw(3/32-56%4.2) ¢+ + « - - - IEXRT e o e e e e e 1
31 000220 Lok Hat » » # % s s w5 m o » T oy (NN 1
32 003300 Adjusting Screw(1/8-44X15) » - - MHEIRY + + = = ¢ o . - 1
33-1 3108004 Stitch Plate(32M) (2 Needles) - - &HR(2&&) - - - « - - - - I
33-2 3108005 " (40M) ” e B o e e e e e e 1
33—3 3108006 ” (48") ” « o N e s s & o s e o 1
33-4 3108002 " (56M) (3 Needles) =« « » (3&#) - « ¢ ¢« « 1
33-5 3108003 ” (64M) ” e pow e mE i om e 1
34 3109025 Main Feed Dog+ « « + « ¢ « « = BREY o o o e e e e e 1
35 3109024 Differential Feed Dog -+ « - - « - ALY » ¢ o v 00000 vt 1
36 001123 Washer + ¢« « « ¢ o ¢ o « o « o & I EDPE SRR 1

From the library of: Superior Sewing Machine & Supply LLC




39
VC2635, 2685, 2735 2785(3)

From the library of: Superior Sewing Machine & Supply LLC




—— .

VC2635. 2685, 2735, 2785 EXCLUSIVE PARTS(3) HIETFINEREBS (D)
Ref. Parts

N MNa Description & ]

1 3101088 Supplementary Roller, Complete Set ffiBhe—> ()« - - -
2 0065435 Supplementary Roller - « « « -« - WMo —5 - -« o o -
3 0065437 Supplementary Roller Stay(B) - - #fiBhe—5%=(B) - - -
4 0065436 Supplementary Roller Stay(A) - - §iBhu—S5X%X= (@A) - - -
5 110030 Screw(M3-0.5%2.6) =« « ¢+ -+ -« R e oo oo v oo
6 3101085 Supplementary Roller Support - - §fiBhe—SHf+tk - - - -
7 000425 Washetha: & ®ow o Mol v w5 & T e oo oo
8 009954 Screw(M6-1X8) + « « =+ ¢ ¢ - J1 o 3 A
9 3101087 Elastic Tape Front Roller, C. Setfife—> () - - - - - -
10 0064241 Elastic Tape Front Roller- « « - Hfg—3F « « « « « « «
11 0064243 Front Roller Guide - « « « « - - fie—S5dLbA4FK . « -
12 003638 Screw(11/64-40%x4) -« « - - - - - R o om oo e
13 009220 Screw(11/64-40%8) -+ « - - - - - WERY e o0 o 00 e e
14 0032719 Collar(10X16X6mm) « = « = = - - B G—re s om i w e ale
15 001459 Screw(9/64-40X3) « = + ¢ ¢ ¢ - - RS e o0 00000
16 3101086 Elastic Tape Front Roller Shaft « i —Sdh- - - - + - -«
17 0011166 Front Roller Block =« + - = - + - WMe—57ny - - .-
18 009973 Screw(M5-0.8 X10) + = « « « ¢ - - IERT e o v 0o e 0o
19 0064245 Front Roller Block Shaft - « « - f§im—F 7w v 2 H{thh -
20 3120243 Elastic Tape Front Roller Connector fifu—S#kF - - - -
921 000429 Washer @ s s o s@ o w3 $5a » Dyide e oo o oo
22 009936 Screw(M8-1.25%20) « - + - « -« R o o0 v oo e e
23 160007 Screw(M6-1X6) =« + « « « « « - HERT ¢ o o0 000 e
24 3120245 Elastic Tape Front Roller Holding Shaft §im—S5 X< - -
25 0067025 Bracket « « =+ ¢ o e o e TIro b
26 009877 Knob Bolt (M10-1.5%20) - - - - - Va4 V172 SRR
21 009947 Wood Screw(@5.1X25) « « » « « « KRR o oo v 00 v o
28 0064252 Elastic Tape Lower Roller, C Set(2) Tue—3 (¥2) - - -
29 0063471 Tension Roller, C. Set(l) - s s Fyvavu—3F(4l) - -
30 0063470 Lower Roller « « « ¢ « « « « « « Ta—F s e
31 0063460 Lower Roller Bushing =« + « + - - Fa—S5Fya- o+
32 0063469 Lower Roller Shaft « « « « + « - To—%- - - .-
33 000016 Nl = o 5l ¥l m o 6 m e e Tl LR
34 0064173 Tension Roller Slider« « « - - - AGAH oo 00
35 006475 Screw(M8-1.25X16) =+ « « » « - HERT o v o e
36 0031014 Tension Roller Slider Stop * « *+ AFAF X b3 o -
37 0031015 Tension Roller Slider Stop HandleX by 28NV R e o v
38 009853 Screw(11/64-40%6.5) =« « « « - -« JERD ¢ oo e oo
39 0065258 Lower Roller Support - « - « - - FTa—FH ¢ ¢ o v o
40 000428 Wisher 's o © % & wm ¢ w s o » TySdpe o o oo oo
41 006920 Wood Screw(¢5.8%X32) ¢ « « « « - KRG o v o0 0o oot

From the library of: Superior Sewing Machine & Supply LLC




40
VC2635, 2735(4)

From the library of: Superior Sewing Machine & Supply LLC




VC2635, 2735 EXCLUSIVE PARTS (4) SI7ETIVERASS ) 40
Ref. Parts Amt .
Na__ Na Description & Req.
1 3101029 Feed Lift Shaft - « = « « « « - - BY ETM -~ - ¢ » 5 1
2 000401 T T I I o I A E O S 1
3 3101030 Feed Lift Shaft Spacer - - - - - 2Y ETH#AxR—% - - - - - 1
4 000723 KibekePintise 15 » 5 = » & wgs @ B JOTE e s s 0 s a s s 1
5 3101033 Screwed Pin+ « = =+« ¢ o - - - EVRY e oo RS !
6 3101050 Upper Knife Driving Connection(A) EXZX=ax2vav @) - - -1
1 3101636 Upper Knife Driving Connection(B) AR 3 (B) A |
8 160006 Screw(M3-0.5%X4) + - - =+ - - JERD o o o e e e 1
9 0032799 Connection Pin =« = = = « « « « aARIVIaVEY e 1
10 000278 01l Wick <% =% 5 0 s m Bobs st 18 Make o s R
11 3101053 Adjusting Lever Block+ - - - - - LA ZAE V-8 - - -]
12 3101052 Upper Knife Adjusting Lever « - « EX RFABL/S—- « + « - - 1
13 160021 Screw(M5-0.8%6) « « ¢ ¢+ - - JERT o o e e e e e 1
14 3101054 Spring Hanger « = « « + < « + - - A ¥ A R 1
15 110003 Screw(M3.5-0.6X6) =« - + + -+ - - R o o e e 1
16 3101061 Adjusting Lever Spring =« « + - ° EAXWEIL A=K - -1
17 190012 Screw(M6—=1X8) = « - = ¢« o ¢ - RS o oo o e e e . 1
18 3101637 Upper Knife Driving Lever+ « - + EARUL/SR— - o 0 ¢ o v 1
19 110011 Screw(M5-0.8X10) » « = « « + - - IERT < oo v oo e e 3
20 3101609 Upper Knife Driving Lever Pin- « EAXA AU N—EY ¢ o ¢ ¢ 1
21 160001 Screw(Md=0.7X4) =« « = » + « - - IERY o oo v oo e 2
22 3101024 Upper Knife Shaft - « = = « « - - EAXE e e e e 1
23 000638 Seal P'ug ............ gg& ............ 1
24 003657 Screw(M4-0.7X3) « « « « « « - - BERT « o o oo e e 1
25 3101635 Upper Knife Holder - « = - - - - EAZREB e e e 1
26 110010 Screw(Md—0.7X16) « « « « « « ¢ QLR + « v 0 00w e e 2
27 3101028 Upper Knire ----------- J:)(x ----------- l
28 3101075 Upper Knife Sheet « « « « + « « EARY—PF oo e 1
29 130002 Screw(M3-0.5%6) - - - -+ - - - IERT e o oo e e e e e 1
30 3101633 Lower Knife s « ¢ = = « ¢« ¢ ¢ ¢ ¢ TAR o o000 0o 0o 1
31 3101634 Lower Knife Holder - « « - - - - FTARE o ¢ oo v 0o v 1
32 3101606 Lower Knife Holder Guide + < - * FTAREBAHLAF - eoeel
33 110002 Screw(M3—0.5X5) « ¢+ ¢ o o .. JERY o v v e e e e 3
34 3101042 Lower Knife Holder Bushing « - + FARET vy ¥z« ¢ ¢+« » -1
35 3101603 Edge Guide =« « = « « « « ¢« o « » WTTER oo o 0000 o 1
36 3101601 Lower Knife Holder Bracket « «+ + FARET Ty b - - - ¢ 1
37 110019 Screw(M5-0.8x30) = « - = + « - - WERY o v e e e v e e ]
38 340004 Knock Pin» « « = ¢ o o 0 0o ve VA A <072 BN U -2
39 3101021 Bracket Gasket = « « « ¢ ¢ « « - FTAREBS S5y F/\/*—?/ -1
40 000629 Seal Plug ............ ﬁ& ............ 1

X Ref. No. 41 to 61 +---- See the following page.

From the library of: Superior Sewing Machine & Supply LLC




40
VC2635, 2735(4)

From the library of: Superior Sewing Machine & Supply LLC




e T e e . —

VC2635, 2735 EXCLUSIVE PARTS (4) YITETFABRBG @) 40
Ref. Parts Amt .
N _ N Description & % Req.
41 3101022 Upper Knife Shaft Bushing- « + - EXAZET v o= » o o« - ¢ 1
42 3200086 Collar(8X13X6mm) - - = « « + MI— & 5% Ew §EETs B 3
43 160000 Screw(M3-0.5X3) - « -« ¢ o . - IERT o o v v oo oo e 6
44 0094577 Upper Knife Spring = = + « « « » EARSRR o o0 0 o0 e 1
45 3101612 Bracket Cover Gasket + « + « - - VA DAt AL N
46 3101611 Bracket Cover « + = + « « « « « -« T3y FAR— e 1
47 110036 Screw(M3-0.5%X6.5) = « - - - - - R o o v v v e e e 2
48 3101058 Pushbutton = + + < + « « « « « TyovaRPy o000 o 1
49 3101059 Pushbutton Spring « = « « = « + - Ty ailBUnRR o oo 1
50 3101060 Pushbutton Holder « = « « - - - - TyovaRF RNy - o - -1
51 0095642 Retaining Ring = « = « « « + « « Ahy YU e e e 1
52 3101055 Upper Knife Adjusting Lever Shaft X XERfEiv <—#h- - - - - 1
53 340006 Stop Pin =+ = ¢ ¢ o o o0 oo ARy FEY oo 0 e e 1
54 3101056 Adjusting Lever Shaft Stop - - - iV S—EHR by - - - ¢ 1]
55 3101631 Adjusting Lever Shaft Bushing « « U S—H7 v o2 e ¢« ¢ - 2
56 3101057 Upper Knife Drop Lever - « « « - EARFayFL—- ¢ o o]
57 110001 Screw(M4-0.7x4) « « = = ¢ =« ERD c v v e e e 2
58 000309 Ok Willy s = 6, ¢ & m s = o v AL s+ vrm o s e v 1
59 110043 Screw(M4-0.7X14) » = « « « « « - IERT e v oo o v 0o e 1
60 330015 Seal Pluge » « » + o = o« = « « BERY o o oo e o o omome e 1
61 000397 Oil Wick # o = » v oo =50 o s R 1
% Ref.No. 1 to 40 +---- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
e e S



41
VC2685, 2785(4)

From thealaibrary of: Superior Sewing Machine & Supply LLC



VC2685, 2785 EXCLUSIVE PARTS (4) YITETNERBSH @) 41

Ref. Parts Amt .
Na__Na Description g 4. Req.
1 3101029 Feed Lift Shaft - « « « « « - - - EYLETH < - 0000 1
2 000401 Oll chk ....... [ S :t: s e & o e o s & o s s o 1
k] 3101030 Feed Lift Shaft Spacer """ %)Y J;"szr\-—*)' ----- 1
4 000723 Knock Pin « + = ¢ « ¢ o o o o VA EA - 1
5 3101090 Screwed Pin s ¢ ¢ ¢ ¢ o ¢ 0 o o [ A L 1
6 3101610 Upper Knife Driving Link = « + + EXRY V7 « v ¢ v ¢ ¢ v o]
1 0033024 Retaining Ring + « « « « = = - » S A /A 1
8 3101637 Upper Knife Driving Lever - « + « EXA AL /— . ¢ v ¢ o v v 1
9 110011 Screw(M5-0.8X10) - - « « - - - - ERT oo e v e 3
10 3101609 Upper Knife Driving Lever Pin+ +» LA AL =LY« - « - o 1
11 000309 OVl Wick = m5ls » 5w » w0 o » PE e v v e ‘1
12 160001 Screw(M4-0.7x4) - - - « - - - - IERY e v oo v e e 2
13 3101024 Upper Knife Shaft - « - « - - e o bAXMH e e e e e 1
14 000638 Seal Plug« + » = = = = = + « R A I A I 1
15 003657 Screw(M4-0.7X3) =« « « « « + « - 3 S A 1
16 3101635 Upper Knife Holder - = + - - - - EARE o v oo 1
17 110010 Screw(M4-0.7X16) « + « = « = - - BRI e oo 00000 2
18 3101028 Upper Knife s » « = « « « « » s A K G mw v mww s ow o s 1
19 3101075 Upper Knife Sheet - = « + « - - - EARY—F e oo 0000 1
20 130002 Screw(M3-0.5%6) =« + -+ - o - - J o 3 A IR |
21 3101633 Lower KniFeis s swoms o @ o 3 TR # w wts mww s o s 1
22 3101634 Lower Knife Holder - - « « - - - TAREB > o o o0 000 o 1
23 3101606 Lower Knife Holder Guide « - - - FARXREHA K- - -« - -« 1
24 110002 Screw(M3-0.5%5) + « « o - - c e ERY e e e e e e e e 1
25 3101042 Lower Knife Holder Bushing + + + TAREBESy ¥ =2« -+« - - 1
26 3101603 Edge Guide + + « ¢ « « = « « « W e o v e v e e e e 1
27 3101601 Lower Knife Holder Bracket - « - FARBI/TFHvyb -+ - - 1
28 110019 Screw(M5=0.8X30) « « = ¢ ¢ o o QERT e v 0o 0o e 0. 1
29 340004 Knock Pin+ = = « « « - AR A - IR R 2
30 3101021 Bracket Gasket =« « « « ¢ « - ¢+ - A R Pa b VAR 1
31 000629 Seal Pluge « « + + ¢ o =+ « o o AR 1
32 3101022 Upper Knife Shaft Bushing: - « - EAXAZRBWT vy ¥+ -« -« ¢ 1
33 3200086 Collar(8X13X6mm) =+ + « « = ¢ cHT— v = o v 0 o 00 o 2
34 160000 Screw(M3=0.5X3) « « = ¢ o o PRI e v e e 0o e e 4
35 0094577 Upper Knife Spring « « - = « - EARSRR o oo e 1
36 3101612 Bracket Cover Gasket - - « - « - VA LAY Pasdabl VAE!
31 3101611 Bracket Cover+ « » = « - « - IR & 2/ 2 b A Co BN R 1
38 110036 Screw(M3-0.5X6.5) « ¢ ¢ ¢ ¢ ¢ c LRI o o oo e 0. <2
39 0024076 Seal Pluge » » » » + = o« o = » PEIS o+ oo e g e e 9
40 110043 Screw(M4—0.7X14) « « « « « « « ERY o oo oo e ce el
41 330015 Seal Plug« « « + » » o = o = o IR ww o oM 9
43 000397 0il Wick « « » + » = = « = « =« AR 1

From the library of: Superior Sewing Machine & Supply LLC




42

VC2640P, 2645P(1)

16

From the library of: Superior Sewing Machine & Supply LLC




VC2640P, 2645P EXCLUSIVE PARTS(1)

Ref. Parts
N Na_
1 0063548
2 0094604
3-1 3100641
3-2 3100643
4 000532
5-1 3109011
5-2 3109013
6-1 3109010
6-2 3109012
1 3100365
8 3201231
9 120015
10 0093214
11 3100362
12 3100290
13 0093212
14 3100363
15 000321
16 3101304
17 3101307
18 110021
19 310042
20 0032853
21 3100221
22 3100222
23 3100231
24 0032867
25 3101306
26 3101302
217 3101301
28 3130046
29 3130047
30 260000

Amt .
Description & £ Req.
Seal Plug» = « « = = ¢ ¢ ¢« o« BERE . o o o o e e e 1
Seal Plug ............ si‘*g ........ I |
Supplementary Slide Cover(32,40, 48 56) ik U tmAlBIR - - - - - l
" ” (64) B e e e e e 1
Washer =« « « « + « « & . Ly 2
Main Feed Dog(32,40,48, 56) -2 ) I A A 1
" N (7 ) I P T R T R 1
Differential Feed Dog(32,40,48,56) MY « « » « « « « o« o « 1
" " (64) - - - - B owsE s e maw §w 1
Counterweight, Complete Set - - - NSV AT A R(#) - - - -1
Counterweight « = « < = = < « « - NRSYRYITA B+ oo o 1
Screw(M5-0.8X10) « = « « « - - - 155 35 20NN e
Connecting Rod Ring - - « - - - - gtBoy RV o - o 1
Connecting Rod, Complete Set W ﬁ-l-ﬁu o R@) - - -0 e . 1
Connecting Rod - - . By Ko o v 0 v e 1
Roller Bearing « « ¢ + « ¢ - « - = Z—RARTYU S o o o o s 1
Connecting Rod Pin =« -+ = + « - - &H&n / FEY « « ¢ o o v ™ 1
Oil Wick =« » « » o » » cw s v adfiie s s omw s ow e « % %l
Feed Mechanism, C. Set - « - - - ﬁ)wm(g) ........ 1
Main Feed Bar Driving Connection XY YY 7 - « « « o -+« 1
Screw(Ms—o 8)(18) ........ .lt*/ ........... 1
il Wick = » « = « = « « o « « = YRR 3
Driving Connection Bushing cERVYV ISy e -]
Differential Feed Bar - » « « - - AMEYE -« » - - .. 1
Main Feed Bar - - « - - s @ CHEREYE s e e e e 1
Feed Dog Key .......... F— e o e e e e e e e 92
Feed Lift Block(Front) - - - - - BT » - o 0 o m e 1
Feed Lift Block(Rear) - - « - - - BEJIE) » o - o e e e e 1
Differential Feed Bar Driving Connection FfREY VYV 7 - - - 1
Feed Bar Guide(Lower) - - CEYRHAR(F) - ¢ ¢ - - - 1
Needle Guard(Front) Lever« « - - #Z& @D « + « « -+ -1
Needle Guard Lever Cover - + - - @RI Bb/S— - -+ - - « - 1
Screw(5/16-24x15.88) - CIERY s e e e e e e e e 9

From the library of: Superior Sewing Machine & Supply LLC



43

VC2640P (2)

From the library of: Superior Sewing Machine & Supply LLC




VC2640P EXCLUSIVE PARTS(2) YIETLHRBE () 43
Ref. Parts Amt.
M N Description & % Req.
1-1 0065367 Presser Foot, Complete Set(32) « f=(#) « + « « « « « « - - l
1~2 0065368 " " (40) - W e a om e w e e e 1
1-3 0065369 " " (48) - B e e e e e e e e 1
1-4 0065370 ” " (56) - 7 PR A R T 1
1-5 0065371 " " (64) - B e e e e e e e e 1
2 001186 Screw(9/64-40X7.8) « « « « « .« IERT ¢ o v v v oo o0 1
3 0063280 Presser Foot Spring - « « « « « P11 S R 1
4 0065366 Locking Pin« « = « = « ¢ o ¢ o BYEAEY o o o oo v |
5 0063282 Presser Foot Hinge Pin - - - - - =R VS i 1
6 005122 Screw(3/32-56%5.5) ¢ = ¢« ¢ . - IERT o e o v e e e 1
7-1 0065345 Stitch Plate(32L) « - + - - « - - GHR - - o o e e e 1
7-2 0065346 " OL) = « =+ o o o . Jos ww s ®om s P W s 1
7-3 0065347 ” (48L) « + & + = = - - B oo et e e e e e e e e 1
7-4 0065348 ] (56L) ........ N ¢ o o o o o o o o & & '« 1
7-5 0065449 n (64L) + « « = o o o o B o e o e e e e e e e e 1
8-1 3100640 Slide Cover(32,40,48,56) - - - ¥ UMK - + « =+ ¢+« « « 1
8-2 3100642 ” (64) « « « o o o o o N e e s s e e e s s e s 1
9 3100630 Folder(Left) =« « « « « « « « - ER(E) « v v e 1
10 3100631 Folder (Right) « « = = « « « « « - EBLEE) » « 0o e e 1
11 000538 Washer = + ¢ + ¢ « « « « o « o . AR R 9
12 110009 Screw(M4-0.7X8) - « - - - - - - R oo oo e e 2
13 0095367 Folder Chip s « « = « « « « « « - EHF T o o o0 0 0o 1
14 004182 Screw(3/32-56X2.5) + - « -+« - - IERY v e e e 1

From the library of: Superior Sewing Machine & Supply LLC
e e e



44
VC2645P (2)

¥ b
From the library of: Superior Sewing Machine & Supply LLC



VC2645P EXCLUSIVE PARTS (2) HIEFLEARS Q) 44
Ref. Parts Amt .
_Na_ Na Description & £ Req.
1-1 3100670 Slide Plate(32,40,48,56) - - - - YR - -« « =« 0 - - 1
1-2 3100671 ] (64) « « « ¢ o ¢ o o W O WM & W& § Wow s 1
2 3100675 Elastic Tape Guide(Rear) - + + - TALAK{HE) - « + « = + -« 1
3 110031 Screw(M4-0.7X12) « « « = « « « IERT o o v v e v 0 e e e 92
4-1 0065210 Presser Foot, Complete Set(32) - ff=(#) - - - - - - « « + - 1
4-2 0065211 ” " €0 R 1
4-3 0065212 " " (48) = 7 e e e e e e e e 1
4-4 0065213 n " (56) « 7 e e e e e e e e 1
4-5 0065214 ” ” (64) « 7 e e e e e e e e 1
5 001186 Screw(9/64-40X7.8) « « « + - . - ERT e oo e coee e o]
6 0063280 Presser Foot Spring - » - - - - - ISk LS .l
7 0065366 Locking Pin+ = « ¢ « = =« « - EUIEAEY « ¢ v o o 0 o s 1
8 0063282 Presser Foot Hinge Pin - - - - - i E A R 1
9 0065209 Fabric Presser « « « « « « « « - b2 AR 1
10 001228 Screw(3/32-56X3.2) + + + -+ - - ERT o vv e 2
11 000327 Lock Nut « « « « ¢ o ¢ o v o o By IF R oo e 1
12 003302 Adjusting Screw(1/8-44X11) « - BAEERT » « « ¢« o o o o - 1
13 005122 Screw(3/32-56%5.5) - + -+ - - - IERY « o v o0 e v 0o e 1
14-1 0065215 Stitch Plate(32L) - - « « - - + - BHE -« o o0 e a e e e e e 1
14-2 0065216 " (40L) « « ¢ « + + < - N o e e s o o 6 4 o o o » 1
14-3 0065217 " (48L) + = =+ = = o Bove 5 W e i om e e s 1
14-4 0065218 ” (56L) -------- N ¢ o o o o o o o o o o = 1
14~5 0065219 ” (64L) - - - - - e e s Jl s+ e s s e 4 s 4 s s s 1
15 3100669 Stitch Plate Support - - - - - - SHEBAR - « » » ¢« ¢ o - - 1
16 3100661 Elastic Tape Guide - - + - + - - AT LHT AR - o0 o e 1
17 130006 Screw(M4-0.7X10) « = + = = « - - I R I 2
18 3100660 Elastic Tape Holder - « « « - -« - F= T e e e e e e 1
19-1 3100658 Spacer(2.0mn) (Standard) + - -+ -+ - AR () ¢+ - e - - e 1
19-2 3100659 v (3.0mm) ¢ ¢ - oe e e e e e e B e e e e e e e e e 1
20 130008 Screw(M3-0.5X10) « = « + + o« - § 2 S A R 2
21 3100657 Elastic Tape Guide Bracket Cover EHA M R— = « + ¢+ ¢+ « ]
22 3100656 Elastic Tape Guide Bracket (Upper)EHAE(L) + « -+ » + - . o1
23 000538 Washer « ¢ ¢ o =0 o s s o 0w Dy ss s 806 ow ¢ 4
24 110009 Screw(M4—0.7%8) + « « - - et ERY e e e e e e e e 4
25 0065223 Fabric Guide(Right) » « = « - « - fHAREE) - - = - -0 - 1
26 000535 Washer « « ¢ « « « ¢ « o o o o & Doyd e oo v o o o o0 o
27 000644 Spring Washer « « + « = « « = « AZYTTyTp e oo e 2
28 004358 Screw(9/64-40%5.6) - + + + - - - IERT o oo e o0 e 2
29 3100662 Fabric Guide Holder - « « « « « - FHHEARE « o v oo o0 1
30 000014 Washer + = « « « « « « « « DR v A R R 2
3% Ref. No. 31 to 53 «++-- Seesthe following page.

From the library of: Superior Sewing Machine & Supply LLC




44

VC2645P (2)

From the library of: Superior Sewing Machine & Supply LLC




VC2645P EXCLUSIVE PARTS (2) S ITETLHBIBEH(2) 44
Ref. Parts Amt .
Na_ Na Description da 4 Req.
31l 000002 Spring Washer - - + « « « < « « ATY T Ty - - 2
32 110002 Screw(M3-0.5%5) = « = « ¢« o IERT o e o v v e e e e e 2
33 3100682 Fabric Guide(Front) = + « = - « - ARG - -0 1
34-1 3100650 Front Cover(Lower) =+ « « « « - - NiBHX B/ X—(F) « + « + - - 1
34-2 3100677 " #  (for Stroke 45mm) " A R 1
35-1 3100651 Front Cover Supplementary Plate - NP b —HliBhiR - - - - - 1
35-2 3100672 " " (64) A 1
36 130002 Screw(M3-0.6%6) - = = « - o - ERD o oo v e 2
31 3100652 Cylinder Bracket Spacer - - - - - WfFEAR—=H ¢ « ¢« « o+ 1
38 110010 Screw(M4-0.7%16) - = « « = « - IERD o o o v e e e e 2
39 0094664 Collar(6.1x12%X8mm) =« - = - « - b A 1
40 009604 Screw(11/64-40%5.5) =« « « « « IERD ¢ v e e e e e 1
41 000588 Anti-shock Rubber = « « « « « « - BETL - o o 0 oo 1
42 3100654 Cylinder Guide Bar + « « = ¢« « <V YUHHAL R« « o o o 1
43 3100115 Cylinder Guide Bar Bushing - - « 7y ¥=« « ¢« v v v v v v 2
44 3100653 Cylinder Bracket « « - « « « « - VUV HBfFEHE - » -« + - 1
45 000009 NGt s 4 % s 6% ¢ 8% %88 © # 5 R e e e 4
46 000426 Washer ............. '7//'V .......... 4
47 3100655 Elastic Tape Guide Bracket(Lower) ERE(F) « « « = = = « « = 1
48 3100664 Fabric Guide(Left) =+ « « = « « « BHARE) -« =« =+ 1
49 0060248 Cord Clamp(3N-¢5.3) - « - - - - = R A A A B 1
50 110013 Screw(M4-0.7%x8) - - = « -+ - IERD o v e e e e 1
51-1 0010153 Air Cylinder(Stroke 30mm) (Standard) =7V v & (i) - - - -1
51-2 0010011 " (G 45mm) (Extra) " (ER) - - -1
52 1094000 Connector (EC4-M5) + = - - « - « - =8 & AR IR 1
53 000623 Caskef ¢ # %7 s 85 595 s 8 @ T 1
¥ Ref. No. 1 to 30 ++--- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC




45

VC2645P (3), 2742(1)

1-1
1-2

2 VC2645P

@ -

e

6 VC2742

10—

{ VC2645P Only

From the library of: Superior Sewing Machine & Supply LLC




VC2645P (3). 2742(1) EXCLUSIVE PARTS

Ref. Parts
M No_
1-1 0064203
1-2 3100767
2 0063471
3 0063470
4 0063460
5 009220
6 3100768
7 3100769
3 3100770
9 0063469
10 000145
11 0064173
12 006475
13 009980
14 3300101
15 009955
16 000666
17 0031014
18 0031015
19 009853
20 3120114

21-1 0065253
21-2 0067140

22 0032719
23 001459
24 0067023
25 003638
26 3120244
27 3120243
28 000429
29 009936
30 160007
31 3120245
32 0067025
33 009877
34 009947
35 0065258
36 000428
37 006920

Amt .

Description i % Req.
Tension Roller, C. Set(2)(VC2645P) Fv ¥ avu—3F (§2) -1
" " (VC2742) n " .1

Tension Roller, C. Set(1)(VC2645P) ¥ ¥ avu—3 (1) .1
Tension Roller =« « « « « « « « . Fovara—F oo e oo 1
Tension Roller Bushing - - « « - T Ua e e e e 9
Screw(11/64-40x8) + « + + -« - - [T 3 1
Tension Roller, C. Set(1)(VC2742)F v ¥ a v ua—F (¥l) -1
Tension Roller « - « « « ¢ « - - Fyuayvo—F . - o« - 0. 1
Tension Roller Ball Bearing: « « R—p X7 YA o« o . . )
Tension Reller Shaft - « - « - - Fyvava—J- - - - - 1
Nut « ¢« « ¢« ¢ o o o o o o o o @ '}“‘/ I\ ........... 3
Tension Roller Slider« - « - - - AGAH o o o e e 1
Screw(M8-1.25X16) « - « - - - - ERT o o v e e e e e e 1
Guide Screw(M6-1x10) - « - « - - HARRS o 0 o0 v v v o 1
Tension Roller Holder - « « - - - I - o e e e e e 1
Screw(M8-1.25X65) - « + « « o - JERY « o 0 0 e v e e e e 9
Washer + = ¢ « ¢ ¢« o o« o v o o & L R I
Slider Stop+ + + ¢+« ¢ = v = « RFGAHF APy T o o0 ]
Slider Stop Handle « - - « - - - RFGAFT AR TIAVEL - -]
Screw(11/64-40%X6.5) =« « « « - - o 3 A A 1
Elastic Tape Front Roller, C. Setfifie—Z (%) + + - - « « « - 1
Front Roller(Long) =+ - « + « - - WMe—3&) -+ -+ - .- 1
" " (Shgrt) ....... ” (ﬁ) ........ 1
Collar(10X 16X 6mm) + = + « + - - BT— e oo o TEED
Screw(9/64-40X3) « ¢ + o o o o JERD « o o0 e e e e e 0 1
Elastic Tape Guide(Front) - « « « TAHAF@) > » + +» « « » 1
Screw(11/64-40%4) « « « - « - - HIERT + o v e e e e e )
Front Roller Shaft « - « - « - - Hii2—S4- « -+ - - - - 1
Front Roller Connector + - « - - fie—F#F - - - -« - - - 1
Washer + « « « ¢ ¢ o o ¢ o o o & TS/ e o o v o o 0 o o 1
Screw(M8-1.25%20) « « « « « « - JERS e o oo - ‘5 bW E 1
Screw(Mﬁ—lxﬁ) ......... _U:*:/' ......... . 3
Front Roller Holding Shaft - ETIU—73*ZJ'-H! < e
Bracket « -« - * e e 4 e o o o o 770-/ k- o s e e e 2
Knob Bolt (M10- l 5%20) - - - - V72 17,72 SEECEEEEEE R 2
Wood Screw(¢5.1X25) « « « « - « KRS« v s sw s pou s 4
Roller Holder (Lower) - « - + « - Fao—F& -« o« o oo 1
Washer =« « « ¢ « ¢ ¢« « ¢« o o « R .9
Wood Screw(¢5.8X32) « « ¢ « « - b, o SR BN o e e e 9

YIETAHARSK D () 45

From the library of: Superior Sewing Machine & Supply LLC




46
VC2742(2)

12

From the library of: Superior Sewing Machine & Supply LLC




VC2742 EXCLUSIVE PARTS(2) YITETAHBHREG (2) 46

Ref. Parts Amt.
N _ N Description dn % Req.
1 0093357 Needle Clamp(56) - « - - « « - - F1 11 o SIS . CER

2 001900 Screw(1/8-44X2.4) « « « = « « IERD o v e v o e v e e 3

3 0093863 Thread Tension Spring Cap - + - * ZEAF XX v v A (L) - - -1

4 0090814 Needle Thread Tension Spring B S S 1

5 0090071 Thread Tension Spring Retainer - RIAF A XF¥ v 7(F): - -1

6 000177 Felt .............. 71/|,|\ .......... 1

7 0031111 Tension Disc + < = « « = = ¢ - - FRFMM - - - o e e .- 2

8 009835 Tension Post .......... ;ﬁm%m .......... l

9 0090812 Tension Post Ferrule - - - « - - RUFERIEY . -1

10 0090856 Tension Disc Eyelet = « « « « « - SERFMARE - - - 0 - 0 . l

11 0090807 Thread Lead—-in Guide - « - + - - HREAFERE - - - o -0 0 e 1

12 0067094 Presser Foot, Complete Set(56) « #Fa(#) - « « « = « « « « 1

13 001186 Screw(9/64-40X7.8) « = « « + - ¢ IERD o v oo e e e e e 1

14 0091725 Presser Foot Spring- + = » « - - F R = S S |

15 005133 Screw(1/8-44x4.5) =+ « « » « - - IERY o oo e e e « -1

16 000220 Lock Nut =+ « = « ¢ « o o v o o ey ZFyhe e 1

17 003300 Screw(1/8-44X15) = « « « = = - - HERT o o v e e 1

18-1 0067035 Stitch Plate(56L) « = « « « « « - 12 SR B BRI 1

18-2 0067118 ” (56M) (Extra) - « - - » (®FESR) - # 1

19 3100753 Stitch Plate Support =« = « + - - SHEEUTH - - 0 0 0 0 0 - e 1

20 000652 Knock Pin+ - » - - - LR LR VA /A 4 ZE BN R 1

21 3109015 Differential Feed Dog - - « - - - BIEY « » o v o0 v e e e 1

22 3109016 Main Feed Dog - - « = « = - = - - BxEY « ¢ v 0 oo e e 1

23 3100751 Siide Covers o » o s @ & =3 D} R 1
24-1 3100650 Front Cover(Lower) =« « « « - « - H"Bﬁf'rj]/\—('F) ------ 1

24-2 3100677 ” n  (for Stroke 45mm)  #» . . o . - 1
25-1 3100750 Supplementary Plate « « = « « « ﬁfﬂ}ﬂ%‘—i)/\—m%m ----- 1

25-2 3100780 ” " (for Stitch Plate 56M) ” (S6M3HER) 1
26 130002 Screw(M3-0.5%6) =« - « « + « - IERT o oo oo v e e e 2
27 0060248 Cord Clamp(3N-¢5.3) =« « - = - » A—RISF e o oo . 1

28 110013 Screw(Md—0.7X8) =« « ¢« « = « « = IR« o oo oo e e 1

29 3100652 Cylinder Bracket Spacer - - - - - BRftEAR—=Y - - -1
30 110010 Screw(M4=0.7X16) « « « = - = « -« IERY - v oo R 2
31 0094664 Collar(6.1%x12%8mm) + » + « - -« BT w85 & 8w s ww 1

32 009604 Screw(11/64-40X5.5) « « + » - - LERT o v v e oo e e 1

33 000588 Anti-shock Rubber - = ¢ =« « - - « b3, 1= I . .1

34 3100654 Cylinder Guide Bar =« « - + + - -*‘/U:/Vﬁ/(l‘ ------- 1

35 3100115 Bushing « « « = = ¢« « « « . 7'/y,_ .......... 2
36 3100653 Cylinder Bracket =« « « « » « - H/)/VEIH""- o e -1

37 000009 Nut ............... d‘/ }\ ........... 4
38 000426 Washer =« « = = ¢« = ¢ ¢ o o 0 0 A B e JEIE U . - v -4
39 3100655 Folder Support(Lower) c e ~EH]HECF) - - R |

40 3100762 Roller Support =« « « - - - oo B —FSHRfHRE - - - - -]

X Ref. No.41 to 59 =+« See the following page.

From the library of: Superior Sewing Machine & Supply LLC




45
VC2742(2)

From the library of: Superior Sewing Machine & Supply LLC




————

e

VC2742 EXCLUSIVE PARTS (2) SITETABREBS () 46
Ref. Parts Amt .
N M Description éi ] Req.
41 110009 Screw(Md-0.7X8) « « = « « ¢ - - IERT o o v v e o a0 2
42 3100764 Supplementary Front Roller, C. Set ﬁﬁﬁhnTu-—~7(iﬂ) ----- 1
43 3100765 Supplementary Front Roller cHiB R —F ¢ o o e e .. 1
44 009770 Screw(Md-0.7x3.5) =« « « « - - - IERY o v e e s e e e 1
45 3100766 Supplementary Front Roller Shaft ffiBhjie—S@- - - - « - - |
46 000541 Wisher « ¢ » 5o s« si0 ¢ o3 s o o Side « wom w2 mimie & 1
47 100001 Nt o = @ ¢ #m e s gm o gpow oy e I T 1
48 —-——- Folder, C. Set(See the table) - - EM () (FRSM) - - - - - 1
49 130003 Screw(M4-0.7X7.3) « = + - - - - IERT e oo e e e e 2
50 3100760 Folder Support(Upper) « -« + - - - EREE) e 1
51 3100761 Folder Support Cover =+ - + « - - ERED/S— = = o000 e e 1
52 110009 Screw(MA=0.TX8) + + = = = + + - EXRD o oo v 2
53 3100641 Supplementary Slide Cover - - - - WV IRFBHIR - - - - - - - - 1
54 3100754 Side Cover « = = ¢ ¢« o o v Gt R A 1
55 3100755 Side Cover Gasket - + « = + « « ¢ BBA¥ b =y F v -1
56 0067031 Bushing« = » + + ¢ v o v o o o - FoUms m e 2
57-1 0010153 Air Cylinder(Stroke 30mm) (Standard) =7V v & (£RA8) - - - -1
57-2 0010011 n ( »  45mm) (Extra) ” (FerEd) - - - 1
58 1094000 Connector (ECA-M5) « « « « - « « TRTF o ve e 1
59 000623 Gasket « » » « = « o = « « = o« PRyFY e oo v e e 1
X Ref. No. 1 to 40 «+--- See the preceding page.
ER(3 DY) EH(22D)
Folder(three~fold) Folder(two—fold)
ft kvt kvt
Parts No. | finished size Parts No. | finished size
mm. (inch) mmn. (inch)
3100790 |30 (1 3/16) 3100830 |30 (1 3/16)
3100791 [32 (1 17/64) 3100831 |32 (1 17/64)
3100792 |35 (1 3/8) 3100832 |35 (1 3/8)
3100793 |38 (1 1/2) 3100833 |38 (1 1/2)
3100794 |40 (1 9/16) 3100834 | 40 (1 9/16)
3100795 [ 42 (1 21/32) 3100835 |42 (1 21/32)

() EREHEXORL. GERUEHEBALGET V.,

and Folder when placing your order.

Note:Please m

ention Parts No.

From the library of: Superior Sewing Machine & Supply LLC




47
VC2608-NL (1)
1

From the library of: Superior Sewing Machine & Supply LLC




VC2608-NL EXCLUSIVE PARTS (1)

Ref.
Na

1
2
3
4
5
6
1
8
9
0

1

11
12

37
38
39
40

% Ref. No.

Parts
Na
3107080
001186
3107087
005133
001228
0094839
3107086
004237
3107084
3107085

001230
3101664
3107083

000220

003300
3200251
3101200

009784

000334

000547

0060175
000010
006004

3200252

3109122
001900

3108050

3109051

3109050

3100641

3101661
3109305
3101650
3101660
3101657

004182
3101666

110012
3101667

290020

41 to 74

Description

Presser Foot, Complete Set
Screw(9/64-40%17.8)
Presser Foot Spring
Screw(1/8-40%4.5)

Screw(3/32-56%3.2)
Presser Foot(Lower) Spring
Tape Guide
Screw(3/32-56 % 2.76)
Stide Plate
Spacer

.......
.......
.......

.......

...........
......
...........

.............

Screw(3/32-56%3.8)
Slide Plate Spring
Edge Guide
Nut
Screw(1/8-44X15)
Eye Guard, Complete Set
Eye Guard Support
Screw(M6-1x10)
Nut
Washer

.......
.......
...........
...............
........
.....
........
.........
...............

.............

Eye Guard Holder
Conical Spring Washer
Screw(11/64-40%9.7)

Eye Guard
Needle Clamp
Screw(1/8-44%2.4)
Stitch Plate

Main Feed Dog
Differential Feed Dog
Supplementary Slide Cover -

........
......
......
............
..........
.......
..........
..........

......

...........

Slide Cover
Looper
Stitch Plate Support
Cloth Plate
Cutter
Screw(3/32-56x%2.5)
Rib Guide (Front)

Screw(M4-0.7x5)

Rib Guide Support
Screwes o ¥ % & 8 @ ww 8 B

......

...........

.............

.......

........

HIETILERABS() 47
Amt.
g % Req.
(M) - - - - e e . 1
RS e o o o v e e v e 1
PN E S 1
_u-_*«‘/ ........... 1
HERSE « wmom smow e w 9
WI/\'* .......... 1
F—THAR oo o0 oo 1
IERY c v v e e e 1
AGART U= v oo 1
AR—A o o o 0000 e 1
IERD « o v e v e e 3
A5 A FFL—hXx -1
WFEH « « o 00 0 o 0o 1
P R 1
11:*) ........... 1
TAH—K@) « ++« o - - 1
TAH—KRFHE -« - - - - 1
ﬂ:*/ ........... 2
el S I T 1
U‘yw‘/.‘p .......... 1
TAHT—FHRNY o - - o - - 1
MAXRT ySd e oo o 1
_u:*:/ ........... 1
TAHT—=Ke o o v v o oo 1
2 1o SR 1
RS e oo e e e e 1
BHE » « o o o v 0 0 0 0 0 1
BREY « oo e e 1
HIZEY © » ¢« o o 0 o o o 1
BORHBIE - - - -+ - - - 1
S F - R N 1
/[,__/\' ........... 1
SHERATHR « « = =« = = + « 1
JaRxAFU—h- e 1
By e o oo e 1
T 5 1
VTHAKGD 1
........... 3
Jjaw NEfd& - - v - - 1
ﬂ:*/ ........... 1

From the library of: Superior Sewing Machine & Supply LLC




47
VC2608-NL (1)
1

From the library of: Superior Sewing Machine & Supply LLC




VC2608-NL EXCLUSIVE PARTS (1)

Ref. Parts

Mo Na

41 3101668
42 160000
43 3101669
44 007627
45 3101658
46 3101680
47 3101693
48 130021
49 000687
50 3101654
51 3100761
52 110009
53 3100655
54 3101656
55 340004
56 3101659
51 3101655
58 170002
59 006434
60 300101
61 000538
62 000532
63 3100652
64 3101662
65 110010
66 3101665
67 110008
68 0094664
69 009604
70 000588
71 3101663
72 3100115
73 000009
14 000426

YITETINERAM () 47

Amt .

Description & £ Req.

Rib Guide (Rear) + « + = + = « + - VI HARE) + =« =+ - 1
Screw(M3-0.5%3) « ¢ « ¢« o o . IR o oo e e e 1
Rib Guide Shaft - - « - « - « -« Y74 ARG - -0 0 1
Screw(M4-0.7X6) « « -« - - - - - IERD e oo v v e e 2
Front Cover (Upper) - - « - - + - WA A S—(L) s+« - - 1
Supplementary Front Cover- -+ - - ffiBi/S— - « « = o« o 1
Fabric Edge Guide « + « - « + « -« RBHEHL - « -« ¢ o o o 1
SCTCW(M4‘0.7X6) ........ _ﬂ:*-‘/" ........... 1
Knock Pine » « « + = « « « « o JOTEY o v e oo e e 1
Edge Guide Bracket(Upper) - - +» - EHEH(L) - » - - -« -« |
Edge Guide Bracket Cover + + « - EHEHN—+ ¢« v o ¢ . 1
SCTCW(M4‘0.7X8) ........ _l]:*“/’ ........... 3
Edge Guide Bracket(Lower) - + - - EH&E(F) - - - - - ce e e
Cover Fixing Plate Holder- « - - WX —BEERES -« + - - - 1
Knock Pin s = « » « « « « « o « JOTEY ¢ o o e e e 1
Front Cover(Lower) + « « + « « ~HiMFEH—(F) - - - - - 1
Cover Fixing Plate « « « « « - - AT ot AR 1
Screw(M4—0_7x5) o o o o o o o = _lh*:/" ........... 1
Screw(9/54—40x7.9) ....... lt*:/' ........... 1
Conical Spring Washer + « « « + MINNRXTyTr ¥+ o ¢ o o 1
Washer « o « ¢ + « ¢ o o« o o « & U R R 1
Washer = ¢« = = = ¢ « « « ¢« « « & L/ R 1
Bracket Spacer - - ¢ - ¢ ¢+ - - Bft& R _R—4 . -1
Edge Guide Bracket(Right) - - - - EHAEGR) -+ - - - - - - 1
Screw(M4-0.7X16) « + = « » ¢ - - RS e v v v v e 9
Rib Holder =« « + « « = « o « « « YRl o o o oo e e 1
Screw(M4—0'7x5) e J_h*“j ........... 92
Collar(6.1X12X8mm) =+ » = « « * HF—« ¢ ¢ o o o ¢ o o o - 1
Screw(11/64-40%5.5) =+ « « - - - R R I 1
Anti-shock Rubber « « - « - - - b2 3= N R 1
Guide Bar» = » + + - - N PR TR 1
Bushing « « = = = « ¢ ¢ « « « = & A R R BRI 1
Nut « » « = ¢ ¢ o o o « R B A I I 2
Washer =+ + ¢ = ¢ « o « ¢ ¢ o o & Y 2

% Ref. No. 1 to 40 <++++ See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC




a8
VC2608-NL (2)

i " J
' g J
H vt e
) 7 3
1 ! 0 % .
| |
$ l ' .
. .
o & ‘
R H Lt
. . i T

From the library of: Superior S;éwing Machine & Supply LLC




B e ,_.___—-__,.‘:ﬂ

VC2608-NL EXCLUSIVE PARTS (2) HYIJETIHMA 2) 48
Ref. Parts Amt .
N _Ma Description &b £ Req.
| 3101652 Feed Driving Control Link- - - - RHiXVM&H VY2 - - -« - - 1
2 3101264 Folder Slide Shaft Bracket - - - EHIATWMET 547 v b - .1
3 110031 Screw(Md-0.7%X12) - - - « = - - - HERT ¢ o o v 0 e e e 2
4 000551 Kﬂock Pin ............ / o 7 t':/ ......... 2
5 0094680 Folder Sleeve = « = = + = « « « EBAY—F « « ¢« o o+ |
6 001457 Screw(11/64-40%3.3) - « « « - - IERY o v v e e e e e e 2
7 0067007 Folder Sleeve Bushing+ « « + - - ieiﬁZ)-—7'7/ Yaeoe o]
8 0094664 Collar(6.1X12X8mm) =+« - « + « b e A R 4
9 009604 Screw(11/64-40%5.5) =« = « « « - IERT o o oo v e e e 4
10 0067016 Folder Spring « = + = « « « « « » i S S 1
11 0067031 Folder Stide Shaft Bushing - - - "AIB 7 v = - ¢ ¢+« - - 1
12 000588 Ant1-shock Rubber - + « - « « - - 2741 = NI 1
13 3101263 Folder Slide Shaft - - - - - s - EHARhRy oo . - 1
14 3101262 Guide Shaft Connecting Lever -« - 4’4 F#hmi#ERg- - -+ - - - 1
15 160001 Screw(M4-0.7x4) =« = « =+« « IERY o o o e e e e e 2
16 3101260 Folder Guide Shaft - « « « « « - KA K- -« -0 1
17 3101261 Folder Guide Shaft Bushlng s HAF#T V2 e 1
18 000054 NUL © = ¢ = o o o o o o o o o u s T S +q
19 000009 P e 50 % Gmu o B 5 k8@ s Fg R e e e e 9
20 000426 Washop o  » 9% & 96 5 o & episap w5 v s mE 8w 9
21 3101266 Folder Lever Spring+ « » + « « - iy AP PA S S SREREER 1
22 0095027 Retaining Ring « = « « = « = - - ARy YT v oo oo 1
23 3101265 Folder Lever = = = + « = « « « - EHL = v o0 v v v 1
24 170013 Screw(M6—1X8) « « = « « « - o . ERD oo v v e e |
25 0037912 Chaime © @ s « & 4 v e e wmw s w e e e e 1
26 3101681 Knee Press, Complete Set « « « - BESZ/ (§) + - « - =+ = + 1
27 3101689 Knee Press Pad + - » = « « « - - BTNy R oo o0 o v 1
28 3101688 Kiee Progs = s « wé s s 25 4 = oo e - G wmw wom 1
29 3101685 Knee Press Shank « « « « - « - - |3 AV A 1
30 3101687 Knee Press Holder - « « « « « « - BRI ERNALSL o o o oo 1
31 240008 R e e fEER e v e s s s e 1
32 3101686 Knee Press Shank Block - + - » BRIV ITuyy - - -1
33 290021 SereWls ® & 1 s s w4 wm JERS o o v e oo ne o 5
34 3101691 Connecting Bar Block - « « « - - BRI oy s - -1
35 3101690 Connecting Bar - « - « - e o RBESEEE -0 - 1
36 3101692 Knee Press Stop s = « = « « « - ARyste oo oo e 1
37 3101683 Shaft Holder =« « = « « « o « « [ L A R 2
38 350005 SELER ~ w4 & m % 5 % & s E W JERSS o v o e oo e s 4
39 3101684 Knee Press Return Spring + « « - BERIFEIV /R« » o - 1
40 3101682 Knee Press Shaft =« « = « « « « ik R R |

From the library of: Superior Sewing Machine & Supply LLC




49
VC2608-NL (3)

From the library of: Léuperior Sewing Machine & Supply LLC



VC2608-NL EXCLUSIVE PARTS(3) HIETNEARS Q) 49
Rei. Parts Amt .
N Na Description & j_t_g_._
1 3101694 Machine Frame Unit - « - - « « - T— ALy F(#ﬂ) """
2 3101671 Supplementary Roller(Rear/Upper) Unit #fiBho—3 (% k) () l
3 130020 Screw(M4-0.7x6.3) - - « - + - IERT e o0 oo o e 4
4 3101672 Cloth Plate(Rear) - - - « - « - - JuAFL—h(#) - - - - 1
5 110012 Screw(M4=0.7Xx5) =« « « « « « « - IERT ¢ o v v e e e e 4
6 3101673 Supplementary Roller(Rear/Lower) Unit #fiBho—3 (% F)H) 1
7 3101670 Supplementary Roller(Front) Unit #fiBhe—>(pi)(#8) - - - - - 1
8 160000 Screw(M3-0.5%3) « « ¢ ¢ o o .. IERY o v 0o 0 e e 2
9 3101710 Roller Support Bracket - - - - - B—FHEFIZ ¢« o 000 2
10 110011 Screw(M5-0.8X10) « = « « « « - - JERT e vv e e e e 2
11 3101711 Front Roller Support - + - -« - - Bim—Sf&e o o0 v e 1
12 160021 Screw(M5-0.8X6) =« = + ¢+ - - - JERD o o v oo e e e e e 2
13 3101712 Front Roller Unit « « « « « « - « file—35 () - » -« -« - 1
14 190057 Wing Bolt (M6=1X10) « « = » « « - FagBMh e oo 2
15 009859 Wood Screw(¢5.1%x32)« - « «» - - - B A 2
16 3101713 Lower Roller Support =« « - - « - FTa—F&H oo 1
17 3101714 Lower Roller Unit « + + « = « < To—F@#) - -« - 1
18 390116 Scale Tape = = « « « « « < ¢ - A= TFT—F s o o oo 1

From the library of: Superior Sewing Machine & Supply LLC
e e e T e Nl



50
VC2608-NL (4)

D
NG O\/\V/
s
\(/ zﬁ/ ‘T
ST

VC2608-NL-CP

From the library of: Superior Sewing Machine & Supply LLC




e— — — e — e ——

VC2608-NL EXCLUSIVE PARTS (4) YIETAHABR W) 50
Ref. Parts Amt.
N M Description & 4 Req..
l 0094604 Seal Plug ------------ tg& ............ 1
2 0063548 Seal Plug ............ g‘g}g ............ 1
3 3100365 Counterweight, Complete Set « - - NS/ A A M) -+ - -1
4 3201231 Counterweight « =« = = « = « « « NRGUVRAGZA b v oo v 1
5 120015 Screw(M5-0.8X10) « « « « - « « - IR o v e oo e e 1
6 0093214 Connecting Rod Ring - - - « + « HBoy Ry S o oo . 1
7 3100362 Connecting Rod, Complete Set - - &ty FGH) - - - - - - - 1
8 3100290 Connecting Rod + « « « « « « « - o o F v oo v oo 1
9 0093212 Roller Bearing + = « - « « « « « =—=RKARTY S e e e 1
10 3100363 Connecting Rod Pin « « « + » « HPoy FEY - o 0 00 e 1
ll 000321 Oil wick ............ m,:‘e: ............ 1
12 3107088 Presser Foot, Complete Set - « - ffx=() - - + « - + = « « - 1
13 001186 Screw(9/64-40X%7.8) « + = = « o IERT ¢ oo e e e e 1
14 3107087 Presser Foot Spring- - - + - - - I S R 1
15 005133 Screw(1/8-40X4.5) « « « = + - IERT e e v e e e 1
16 001228 Screw(3/32-56X3.2) « + « o+ - - IR e oo v e e e e 2
17 0094839 Presser Foot(Lower) Spring - « «#m/SF « « ¢ ¢ v 0 v o o 1
18 3107086 Tape Guide = « « = ¢ ¢ « = = - FT—=THAR o0 000 1
19 004237 Screw(3/32-56X2.76) =« <« + ¢ - - R o v oo 1
20 3107089 Slide Plate s « « « « « « « + o« AFGA RS U—h o oo 1
Zl 3107085 Spacer ............. x./\'—-y- .......... l
22 001230 Screw(3/32-56%3.8) = + ¢ = - - - ERT + oo oo e e v e e 1
23 3101664 Sltide Plate Spring =« + = = + -« - AFALRTU—FRNK -+ - -1
24 3107083 Edge Guide =+ « « « ¢ « « = « « WFERH - - - »m e I
25 000220 Nut ............... Ty '\ ........... l
26 003300 Screw(1/8-44X15) « « « « » « « R ooe oo e e e e 1
27 3101666 Rib Guide (Front) =+ = « « + « - - YIHARG@G) - -« 0 - - - 1
28 3101716 Rib Guide(Rear) « « « « = = « - Y7H0AREE) -+« - - - - 1
29-1 3101719 Fabric Edge Guide(Short) - « - - WIBhERGE) - » - -+ - - - 1
29-2 3101720 " (Long) = - - - - ” ()« 1
30 3101718 Roller Support Bracket « « « - - B—FHIT - o 0o 1
31 3101717 Bracket Fixing Plate - - - « - - BER = o000 e 1
32 120026 Screw(M5—0.8X18) « = « ¢ « « « - HERT o v oo e e e 2
33 260000 Screw(5/16-24%15.88) « - - - - - LERT e oo v oo v e A

From the library of: Superior Sewing Machine & Supply LLC

L | SLANeRS————



51
“UT-A2" DEVIC(1) for VC2608-NL

From the library of: Superior Sewing Machine & Supply LLC




—_— —

“UT-A2" DEVICE(1) for VC2608-NL SUT-ATEER () 51
Ref. Parts Amt .
N Na Description dt £ Req.
1 0065373 Lifter Lever =« = « « ¢« « ¢ « « ML /)— « oo 1
9 0037912 Chdifie ¢ » w5 s 8 & 956 5 Y R 1
3 3101216 Lifter Lever Stop = « « « = « - it Y, PR 3 N AU |
4 004358 Screw(9/64-40%X5.6) - - -+ -« - HERSY o o oo e e e e e 2
5 3100533 Tension Release Lever - - - - - - HARABE . - - - e e e 1
6 120001 Screw(M4-0.7X14) « = « =+ + « IERT o o v o v e e e e 1
7 3100526 Tension Release Block + « + « - FBATay g oo o 1
8 007610 Screw(M4—0.7X10) « « « « « » - - HERD o e e e e 2
9 3100525 Tension Release Connecting Plate %&RAMEEHKR - - -+ -« - - 1
10 110009 Screw(M4—0.7X8) =« « « ¢ - ¢ - - IERY v oo e e 2
11 170009 Screw(M4=0.7X4) =+ + + + « + - - IERT e oo 1
12 0094491 Cord Clamp(IN-3.4) - - = - - - =R 2
13 110012 Screw(M4=0.7X5) « « « « + « o - ERT oo e e 4
14 0022836 Syachroniser Positioning Pin - - K¥vatEr .« - - - - - - 1
15 0022837 Synchroniser Cushion « « - « « - RovatErryvary. -1
16 190009 Screw(M4-0.7XT) « « « « - T S A I I 1
17 0096358 Air Wiper Bracket « « » « - « - - ITOARNBfFE - - - - 1
18 009748 Screw(M4=0.7X12) « = = = « + - - [T R !
19 000644 Spring Washer - « « « « « ¢« « RZY T TyTx s oo 2
20 000538 Washer e o e o * 3 e e e o o e ® V\yy_v ..... T .Z
21 3101708 Air Wiper = « = ¢ o ¢ o o o o o ITTARN e o v 00 o0 e 0]
22 009747 Screw(M4-0. 7X10) """ IERY o o o 0o e e e e 1
23 ¢ v v e e e G R R T T EE T
Y B e e e e e e e e e e e ¥ o 5 e e § B R B B s E
25 3100529 Thread Pull-off Eyelet - - - - - REBARE - - e e 1
26 0067101 Thread Pull-off Bar - « = « = « - HBAE - - .- oooe e 0]
21 0063076 Swing-proof Spring =+ « « ¢ + ¢« ¢ HAB A BBHIB R - - - o 0 |
28 0094433 Collar(4X11XTum) + « = « » « - BF—s o v 0 wiw s 2w 1
29 001208 Screw(9/64-40X%5) « « « + o - - - RS oo e e e o]
30 3101275 Thread Pull-off Hook Unit - « - - Rki@AZ o2 () -+ - - - 1
31 001459 Screw(9/64-40%3) « + « « o - . - J o S ]
32 3101276 Thread Pull-off Hook Unit« « - - KA 7o G) - - - - - -1
33 0094396 Thread Pull-off Bar Holder coe RERABEEER - - 0 0 - - - 1
34 0033024 Retaining Ring « « « = ¢ ¢ ¢ ¢« + AbyFYU Y e o v o v o o]
35 0063515 Thread Pull-off Lever « « « « « « HZiBAVLIA— 0 o ¢« ¢ ¢ o« . 1
36 000690 Dowel Pine » = « » » e e e e R o o oo e e oo e 1
37 0094390 Tension Release Adjusting Eccentric A& A MMz - - + -1
38 0095334 Swing-proof Spring -« « = ¢ ¢ - - AR A IRBHR SR o 0 0 0 - 1
39 001170 Screw(9/64-40%12) « « « + - ¢ 1o A -1
40 3100528 Tension Disc Separator - - « - - FBBAB . o0 1
41 3100527 Tension Post Support =« « « - « - REFFE -« oo s 1
42 110014 Screw(M4-0.7X18) « « « = « « « - HERT o oo o oo e .« 2
43 000505 Spacer ............. 7\/\'—-& e o o e s e = . . 2
44 0094387 Tension Release Shaft « « « - - - HABARG - o oo 00 e e 1
45 3100555 Looper Holder s « « « « - - ce e = RE e e e el
46 007006 Screw(9/64~40X4) « ¢ ¢+« - o - J o S A 1
47 0021735 Thread Eyelet Pipe(Long) - « « KRB RXAS(E) - - - - - < -2

(BF) VARNRzTREMFTIRCR2TRY TV YU FEFALTHERA.
Note:For Wiper, the air blowing system is used instead of Air Cylinder.

From the library of: Superior Sewing Machine & Supply LLC




52
“UT-A2" DEVIC(2) for VC2608-NL
1

From the library of: Superior Sewing Machine & Supply LLC




ey e

“UT-A2" DEVICE(2) for VC2608-NL

Ref. Parts
Mo Na_
| 1091002
2 0010340
3 0010057
4 0010143
5 000389
6 0014120
1 3100567
8 120001
9 0096355
10 005650
11 3100524
12 120013
13 0063610
14 0063607
15 110004
16 0063606
17 0063609
18 009984
19 0063608
20 110002
21 0036133
22 000145
23 0095388
24 001457
25 0095389
26 3100520
27 160002
28 3100532
29 0093491
30 009508
31 0095336
32 180006
33 3100523
34 3120157
35 100002
36 190029
37 3100538

“UT-A2" &R (D) 52
Amt .
Description & £ Reg.
Trimming Cylinder, Complete Set - AEIY L Y ¥(#) - - - - - 1
Air Cylinder (CMWBN20-01-53995) - Y1y Y&« « - - - « 1
Elbow Connector (EL4-PT1/8) I AEIRIH e e e e 1
Silencer (MF6~PT1/8) « = + « - « - BALH e o oo v oo 1
Spacer ............. ;(,\._-ﬂ- .......... 1
Ant1-shock Rubber » - - + « « - BE T A oo o0 o0 oo 1
Collar « = « » » o = o s = o « & B m e e e e e e 1
Screw(M4-0.7X14) - = « - » < » - HERD o v v v oo e 1
Cylinder Bracket « « « =« = « <YV HTFroy b - - - - 1
Screw(M5—0.8X14) « « « « « + - IERY o v o o e e e e 3
Trimming Cylinder Support « - vy /ym—rA ------- 1
Screw(M6-1X15) « « « « « = « - - IERD o v v v e oo e e 9
Switch, Complete Set =« « - « - - AALYF(HE) » o 0 .- 1
Switch Support « « ¢ ¢ <+ o o - AALYFBRFR « =« + ¢ 1
Screw(M3.5-0.6X8) « ¢ « « « « RS o v e v e e e 3
Switch * = ¢ ¢ o o o o ¢ ¢« o o & AT o o o 0000 e e 1
Switch Cover =« « = ¢ ¢ =« ¢ « AL YFHIN— o v v o oo 1
Screw(M2.3-0.4X10) » « « ¢ + + IERD « v o e v e e 2
Switch Guide « » « o « » o « o o ALSFHAR s = 0 o o o o 1
Screw(M3-0.5X5) « o + o o o o o ERT o o o0 v v oo e 9
Cord Clamp(5N-¢8.4) - - - » - - A—RISUTF e o e 1
Nut (M8=1.95) « « « = « o « = « = el R 9
Plunger Connecting Rod - - « - - IV vry R . 1
Packing Screw(11/64-40%3.3) BERY ¢ o v 0 e 0 0o e 2
Plunger Connecting Rod Pin - - - 5 Vymy FEY + - - -]
Plunger« = = = + » « « « « « o a2 R 1
Scre'(M4—0‘7x5) ........ _u:*/ ........... 9
Cylinder Return Shaft - - » « - - Y YU HFREV V% T b - -1
Collar(8x16X8mm) =« = = « +» - - BT o v e e e e 1
Screw(11/64-40X7.5) « « » « « -« [T 1
Cylinder Return Spring - + « « « VYV FRI/NR « o o v - 1
Screwed Pin(M5-0.8%6) - « - - - = 1
Connecting Block(Right) Support Spring BT vy 7ET A% 1
Connecting Block(Right) - » - - - HET oy s (E) - - o0 - - 1
Nut (M5-0.8) = « « « » o « o « o & B 3
Connecting Rod(M5-0.8 X 40) CHEEME . e e e e e 1
Connecting Block(Left) =« - - - - HETwo 2 (E) - - - 1

From the library of: Superior Sewing Machine & Supply LLC




53

“UT-A2" DEVIC(3) for VC2608-NL

From the library of: Superior Sewing Machine & Supply LLC
B e o e e e e e e



“UT-A2" DEVICE(3) for VC2608~NL UT-A2EE () 53
Ref. Parts Amt .
N Na Description h % Req.
1 3101705 Trimming Mechanism, C. Set - - - UTH#@) - - - - - - + - 1
2 3100506 Lower Knife Driving Lever+ - « « FAREREBHL/S— = « = -+ « I
3 170005 Screw(M4-0.7X6) =« « » « « - « R o oo oo v e 2
4 3101697 Lower Knife Carrier« « « « « + « TARE < « o v o o oo 1
5 3100514 Lower Knife Holder + + « « » « -« FTARBfIH - - - - - - - 1
6 3101699 Lower Knife - « « ¢+ « « - N . - S 1
1 110030 Screw(M3-0.5X2.6) =« « -+ - - J1 S 3 A 3
8 3100560 Supplementary Spring =« - - -« + - EAREHWBIASK - oo 1
9 3101696 Upper Knife Carrier s « = « « « - EARE e 1
10 190006 Screw(M4=0.7Xd) « « « « <« « R v v e e e 2
11 ‘00006 Nut ..... . e e o o s s e o —)-y I\ e e o+ o e & & e ® o .2
12 3100503 Knife Guide Lever -------- AABARLIR—0 ¢ o o 0 J
13 3100504 Knife Guide Lever Ring(Left) -« - ARHF A FL <=y Z(F) -1
14 3100505 Knife Guide Lever Ring(Right) - - ARAH A KU AR=Y VT (H) -1
15 130003 Screw(M4-0.7x7.3) « « « = « « - IR e v e e e e 2
16 3100515 Upper Knife Carrier Spring + + + EXRENFR - = ¢« o o o o s 1
17 170006 Screw(Md-0.7X2.5) = = ¢ = ¢« ¢ “JERT ¢ o v o0 0000 1
18 3100500 Crank Chamber Cover = « + « « » = FHHI/t— 0 o ¢« o o o @ D
19 3101698 Upper Knife Carrier Stop « + = « EARXRBAbyXe « o o v o 1
20 110008 Screw(M4=0.7X5) « « « o = o - I 3 A A 1
21 110031 Screw(Md=0.7X12) = = « = « « « IERY o e e e e e e e e 1
29 3101700 Upper Knife » © « « ¢ ¢ o o « o & _t)(;g ........... 1
23 110024 Screw(M2-0.4X6) - « « - o o - - I A I 2
24 110025 Screw(M2-0.4X10) « « ¢« + o« - 1 S A e e e e 1
25 110023 Screw(M2-0.4X3.5) « « - ¢« - - IR e oo o v o v 3
26 3100507 Upper Knife Guide - « « = - = - - EAAHTAR - o000 e e 1
21 3100508 Clamp Spring =+ = « « = « ¢ « - BRI NK e o e 1
28 3100509 Clamp Spring Pressure - « « + - 3 S AS 3 DA 1
29 3100510 Clamp Spring Pressure Holder - - BRI NSFWUBFE - -+ -1
30 3100511 Clamp Spring Pressure Adjusting Piecefi I NI WEAF - - |
31 130005 Screw(M2-0.4X4) « « « « - o . IERY e o v v e e e 2
32 3101702 Upper Knife Carrier Support + « « EARHBIT - « ¢ ¢ =+« 1
33 3101703 Upper Knife Carrier Support Spring EAAHEFTT R - - ¢« +1
34 3101701 Lower Knife Carrier Guide+ « + « FARBH ALK« « « - - - 1
35 110009 Screw(M4-0.7%8) - + - - - |3 S A I o o2
36 3101704 Lower Knife Carrier Gu1de(Upper) FTARBHAF(E) -+ » - - 1
37 110002 Screw(M3-0.5%5) -+ ¢ o o o o . ERT e o oo e 1
38 3100530 Looper Thread Pull-off + + « « - W= BAR « v o o0 . 1

From the library of: Superior Sewing Machine & Supply LLC




54
“UT-A2" DEVIC(4) for VC2G608-NL o

10

From the library of: Superior Sewing Machine & Supply LLC




“UT-A2" DEVICE(4) for VC2608-NL “UT-A2" 3R] (4) 54
Ref. Parts Amt .
N MNa Description gh % Req.
1 0010073 Regulator (AW2000) - « « « - - - - LEab—HF - o0 o0 0o 1
2 009960 Screw(M5-0.8X16) - = - + = » - - R e o v v e oo e e 2
3 000669 Washere # = # = . & + & ww & & Dapiidp v o o 0w w0 9
4 000600 Spring Washer« « « + « « « = « ATV T Ty oo - 2
5 000009 NUb © = ¢ o o v v e oo R S LR T 9
6 0013218 Regulator Support « - « « « - - - V¥ U—FERfHR - - - - 1
7 006905 Wood Screw(¢5.1x20) - « - « « RERY e v oo v v v v e 2
8 0033939 Hose Band = + « « « = « = « < « b S I 1
9 0010108 Hose Union(NH-512-8X1/4) + + « +dK—Rz2=F 1 ¢ ¢+ = + « « + 1]
10 0010264 Connector (EC6-PT1/4) =« « « - - - IRTF e |
11 3201035 Presser Foot Lifter Cylinder, C. Set =4 Vo ¥ (#) - -1
12 3100567 Collar(lOXlSXSmm) """" b A 1
13 120001 Screw(M4=0.7X14) « « « « + = o ¢ JERT ¢ o o 0o 1
14 0014120 Rubber Cushion « ¢ « = « « « « - BET A - v oo |
15 1091050 Air Cylinder (EMD-SDW-25-30) - ﬁ’:l:ﬁ&"/) VH e e e 1
16 3201037 Cylinder Rod Chip s + = « = « « « 3 vyvHFay FFy S - - -1
17 3201036 Crlinder Bracket - - + -« - U S ELE -+ - ‘el
18 120013 Screw(M6-1X15) + = « « - - R | A R 2
19 000425 Washer « « » + « « + ¢ o o o o & T dp e o oo v oo . .9
20 0010057 Elbow Connector (EL4-PT1/8) + « ‘TARIRXIF « - ¢« o « 5
21 0010343 Solenoid Valve, C. Set(UT-A2) - - SEREF(RE) - - -+ - - - < .1
22 1090012 Manifold « » « + « - - ¢ - R G2 U2 N |
23 009880 Wood Screw(¢4.5%x40) - « « « « - b A IR R 2
24 0010143 Silencer (MF6-PT1/8) » « « = « « « AL H e v v v v o v vt 2
25 0010263 Connector (EC6-PT1/8) « « « « » «+IRTHF + v v v v v v v o 1
26 0010119 Seal Plug+ « + « « = = « » C e RTGITS e e ¢« -3
27 1090011 Solenoid Valve = « ¢ « « = o « - BEBEFpP- « » -+ ¢« - ¢ -3
28 0010254 Speed Controller(ESC4- PT1/8-0) s A—Favbag—F . - -1
29 0010868 Cord(A) + » « - - i b M E & b T R(A) v e e -
30 0010869 Cord(B) « » + = = = v+ « - R e 1) BRI 1
31 0010261 Vinyl Tube(6X4mm) + = - « « - - [ A A
32 0010260 Vinyl Tube(4X2.5mm) + » « + « «E=—AXfF ¢ =+ ¢ o o o

From the library of: Superior Sewing Machine & Supply LLC




55
“UT" DEVICE (1)

From the library of: Superior Sewing Machine & Supply LLC




“UT" DEVICE(1) "t 1 S5
Ref. Parts Amt .
Mo Na Description & 4 Req.
1 0065373 Lifter Lever = = « « = = « « « « D 1
2-1 0093499 Lifter Lever Stop« « « « « « « - M- by S

2-2 3101216 ” (See table) " (TE?!)I
3 004358 Screw(9/64-40%5.6) + + « « - - [ A
4 3100533 Tension Release Lever « + « « - HAR A Ba ee e e l
5 120001 Screw(M4-0.7X14) « « « « « « - - J1 o B A LI 1
6 3100526 Tension Release Block « = « - « - HBATOy T o 1
17 007610 Screw(M4-0.7X10) « « « « « « « . RS e oo oo e e 2
8 3100525 Tension Release Connecting Plate 4% A MFER oee e e 1
9 110009 Screw(M4-0.7X8) =« - - « « - o« IERY o oo v e e e e e 2
10 170009 Screw(M4-0.7X4) = « « = ¢ « « I S A I IR 1
11 3100536 Terminal Holder, Complete Set - - MgF&HGE) - - + « « « ¢ « 1
12 3100535 Terminal Holder Support - « - + - UhF A B AR cee e e 1
13 0063586 Terminal Holder - - « « « « « - - wWEE. .- I NCR R 1
14 009985 Screw(M2.5-0.45X10) - « « « ¢ - LERT e oo v e e e 2
15 110012 Screw(M4=0.7X5) = « « « « « « IR o v v e e e 4
16 0063612 Cord Clamp(4N-¢6 8) ¢ o oo =l A e BN 1
17 - o [lor e o S RS T e i L o o e PR B e P
18 0022836 Synchroniser Posntxonmg Pin « -RYvaFEy -« o 0o o 1
19 0022837 Synchroniser Cushion =« - + « + -« ROvarErryvay. -1
20 0094387 Tension Release Shaft - « - « - - HRaRAM - oo 1
21 3100529 Thread Pull-off Eyelet = « -« - FABARUE - - o e e . 1
22 0067101 Thread Pull-off Bar - « - - - - - REBAE - - o oo 1
23 0063076 Swing-proof Spring - + -+ ¢ - -+ -« zf‘ﬁ)‘%%‘ﬁ/\* ------ 1
24 0094433 Collar(4X11XTmm) =+ « « = =« + =« P s v om0 = mm o 1
25 001208 Screw(9/64-40X8) « ¢ « ¢ ¢ o . . =Ry L 1
X Ref. No. 26 to 48 <<+« See the following page.

Parts No. Applicable Models B FIH8H

3101216 VC2635, 2635P, 2640P,2645P,2685P

vC2730, 2730P, 2733, 2735, 2735P, 2785, 2785P

Device classification EHOHS

Mark | Trimming Wiper Foot Lifter
Solenoid | Solenoid Salenoid
5 | 0011802 3109930 3100571
UT-1 X [@) X
UT-2 (@) @) @) Q +++++ Assembled ——— HY
UT-3 [@) (@) X X +++++ Non-assembled — £EL
UT-4 (o) X (@)
UT-5 [@) X X
UT-6 X X X

From the library of: Superior Sewing Machine & Supply LLC




55
“UTT DEVICE(1)

From the library of: Superior Sewing Machine & Supply LLC




“UT" DEVICE(1)

Ref. Parts

Mo _Na

26 3101275
27 001459
28 3101276
29 0094396
30 0033024
31 0063515
32 000690
33 0094390
34 0095334
35 001170
36 3100528
37 3100527
38 110014
39 000505
40 3100555
4] 3101202
42 110013
43 3100711
44 006035
45 000644
46 000322
47 007006
48 0021735

% Ref. No. 1 to 25

Description

&h &
Thread Pull-off Hook Unit (See table) 76&)‘7 v 7 (#) (T#8) -

Screw(9/64-40%3) (See table)
Thread Pull-off Hook Unit(See table) %&B2 7 v 7 (#1) (T#BE) - -

“utr” 1) 55
Amt .
Re

SRS (FRBM) - -« -« o=

Thread Pull-off Bar Holder cHABABMRER - - - - - - 1
Retaining Ring =« « « « « « « « - Aby Yoo e e 1
Thread Pull-off Lever« « - « « - BEALIR— - o o e e 1
Dowel Pin+ = » = « o « = « « « A o o 0 o v o o o o 1
Tension Release Adjusting Eccentric#4R X {RMftiza - - - - - 1
Swing—proof Spring - « « - - ¢ - SAB A RPN - - - o 0 e 1
Screw(9/64~40 % 12) « « « o o o J 1 3 R R 1
Tension Disc Separator . HABAIR - o - v e e e 1
Tension Post Support =« « -« < - - BBFL c o o oo e 1
Screw(M4~0.7X18) - « = « « « « - R e o v e e e 9
Spacer ............. ;(/\'—-ij- .......... 9
Looper Holder - = « « = « « = « - J At - 1
Connector Supporting Plate - - -Hff#R - « - » -« ¢+« - 1
Screw(M4-0.7Xx8) -+ - - - - - o - 153, S 9
Top Cover Thread Eyelet - - - - - T 1
Screw(9/64—40x7) ........ HERT v o v o e e e e e 0 1
Spring Washer - - « ¢ « « = ¢ - - RZYT D% e oo 1
Nut =« = ¢ o e.0 o o o o s o o @ F ]\ ........... 1
Screw(9/64—40x4) e s s e s e e .lh ........... 1
Thread Eyelet Pipe(Long) . 1&ﬁgzxzf:f(§£) o )

+++ See the preceding page.

Parts Na 3101275 | 001459 | 3101276
2 Needle 28 3@ 18
without Spreader pcs. pes. pcs.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 5 2
with Spreader

From the library of: Superior Sewing Machine & Supply LLC



56

“UT" DEVICE(2)
1

From the library of: Superior Sewing Machine & Supply LLC




“UT" DEVICE(2)

Ref. Parts
Na__Na_
1 0011802
2 0011801
3 0063579
4 000140
5 000598
6 000597
7 0077410
8 005650
9 3100524
10 120013
11 0063610
12 0063607
13 110004
14 0063606
15 0063609
16 009984
17 0063608
18 110002
19 0036133
20 000145
21 0095388
22 001457
23 0095389
24 3100520
25 160003
26 3100532
217 0093491
28 009508
29 0095336
30 180006
31 3100523
32 3120157
33 100002
4 190029
35 3100538

Description
Trimming Solenoid, Complete Set
Trimming Solenoid « + « = « « « -
Solenoid Dust-proof Cover - -

“ur” 2 SB

dh % Req.

KRBV YL /IAFR@) - - - -

HKPYIV /AR e e 1

A %] A

HGE 1o o 0® arfor om v o ot co mhomiinte 5 e 9
Washer = = ¢ » « ¢ « o o o o o L 1
Ant i-shock Rubber - « + - « « « b4 = O 1
Retaining Ring - - « « « + « « - AR FPYYL e o oo 9
Screw(M5-0.8x14) «+ » - « + - - . IERD o o0 e e e 3
Trimming Solenoid Support - - JV/AFBfFE: -0 - 1
Screw(M6=1X15) « « « « ¢« « o .« . HERD o o e e e e e e 9
Switch, Complete Set =« « « - - - ZAALYF )+ » o o .. 1
Switch Support ......... Z,f‘y?-mﬁﬁ ....... 1
SCTCW(Ms.S"O.st) ....... 1 B A 3
SWitch * * ¢ « = © o ¢ o o o o . AALYF o o o v e e e 1
Switch Cover = « « = « ¢ + ¢ o AL YFHNR— « o o 0o 1
Screw(M2.3-0.4X10) « « « « + - R o o v v 000000 9
Switch Guide = » « = « « « ¢ - . AAYFHAR  « « v o o 1
SCI’BW(MB'O.SXS) ........ .lt*‘/ ........... 9
Cord Clamp(5N-¢ 8.4) =« « « « - T—RISUT e e e 1
Nut (M8=1.25) =+ « « » ¢« « « « « . FoR e e 2
Plunger Connecting Rod - - - - - A NZ - Dl IR 1
Packing Screw(11/64-40%X3.3) - &R - « « =+ o v 0 o 0. 2
Plunger Connecting Rod Pin - - - 73T xuy Ry« + - «]
Plunger « « « ¢ = « « o « o o o A AV SR 1
Screw(M5-0.8%5) « « « « ¢« o .« . RS e o v e e v e 9
Solenoid Return Shaft « « « « - - JV/AFRY Y%7 b - 1
Collar(gxlsxsm) ....... b+ B R S S 1
Screw(11/64-40X7.5) « « « « - - ERD e oo oo 0o v 1
Solenoid Return Spring « « - - - VUVIARREYNREK - « -+« 1
Screwed Pin(M5-0.8X6) « - « - - |2 B 1
Connecting Block(Right) Support Spring M7 vy XX -]
Connecting Block(Right) - - - - - BET vy I - - - 1
Nut (M5-0.8) « « - + « « « « - . . Fo R e e e 3
Connecting Rod(M5-0.8 X 40) -7 ST 1
Connecting Block(Left) - « - - - WETvy (&) - - - 1

From the library of: Superior Sewing Machine & Supply LLC




57

“UT" DEVICE (D)
EXTRA PARTS o~

o,
P

From the library of: Superior Sewing Machine & Supply LLC




“UT" DEVICE(])

Ref.

&

|

O LD 00 =3 O Wb OB

—_—

% Ref. No.

From the library of: Superior Sewing Machine & Supply LLC

Parts
Na
3100506
170005
3100502
3100514
3100513
110030
3100501
190006
100006
3100503

3100504
3100505
130003
3100515
170006
3100500
3100531
110008
3100517
110009

3100518
110002
3100512
110024
110025
110023
3100507
3100508
3100509
3100510

3100511
130005
3100516
110034
3100560
110031
3100565
3100530

39 to 54

“UT"S k) 57

Amt .

Description & % Req.
Lower Knife Driving Lever- - - - F X ZSB.!}H//\—- ------ 1

.....

Screw(M4-0.7X6) - - = « « « - - B s wmw s s mm o § s
Lower Knife Carrier« « + « « « « FTARXE <« v o ¢ 00 o
Lower Knife Holder « - « « « « - FAZEfHR -+ » -« -
Lower Knife « = = + « = - - N . - S
Screw(M3-0.5X2.6) - - - - - - - ERS o v v v e e
Upper Knife Carrier « = - =« - - EARE o e e e
SCTCW(M4'0.7X4) ........ _lt*:‘/" ...........
Nut « ¢ ¢ = ¢ o o o e o o o o o @ A R R
Knife Guide Lever » « « « « « « « AABARUL— o o o o )

CARHALRUA—Y T (E) -
CARHTARLA—=Y T (E) -

Knife Guide Lever Ring(Left) -
Knife Guide Lever Ring(Right) -

Screw(M4-0.7X7.3) - - » « - - - IR - v oo v v v o0 o
Upper Knife Carrier Spring + « » EAREBNR - o ¢« v v v 0
SCTE'(M4'0.7X2.5) o e e e e e . _lh;“{f/’ e e s e e s 4 s s o4 e
Crank Chamber Cover - « « « « - - FHBI— e o e e e e 1
Upper Knife Carrier Stop + + = «+ EAREBEAPyR. o v 0 o
Screw(Md-0.7X5) = « =+ o o o - RS o v o e
Lower Knife Carrier Guide+ + + - FAREBH AN -« = =« « -
Screw(Md—0.7X8) =« « « « ¢+ - . JERS ¢ o oo o v oo e
Lower Knife Carrier Guide(Upper) FTAREHN A F(L) - - - - -
Screw(M3-0.5X5) + + - - - - - - T 3 M
UPDBI’ Knife s « ¢ « « ¢« « « « « FEAR e o e e e e e e e
Screw(M2-0.4X6) « -« o o - - - ExRS - . .
Screw(M2-0.4%10) - + =+ « = ¢+ - IERY ¢ v o e e e e e e
SCFEW(M2-0.4X3.5) ....... IERD o v v v v e e e e
Upper Knife Guide = « « = = « « EARHT AR oo e
Clamp Spring =« « « « = « « « « -« BRI NR - e e e
Clamp Spring Pressure = « « « - - . RPA S & DRER PR
Clamp Spring Pressure Holder - - %I NRWVERFR - - - -

Clamp Spring Pressure Adjusting Piece &3 /**H’/Wﬁﬁ}%‘

Screw(M2-0.4x4) - - - - o - o - IERT e o o e e e e .
Lower Knife Carrier Support Spring TARAEITZ/NK -+ - ¢ -
SCFBW(MZ‘O.4X2) P Jk*\‘/" P T
Supplementary Spring - - ¢ + - - EARGHEBAR - - - - -
Screw(M4=0.7X12) = « « « « « « .lt*:/ P
Trinming Mechanism, C. Set CUTHMBGE) « « - -« - -

Looper Thread Pull-of f(Extra) « - W— %R A K (IR - - -

See the following page.




57

“UT" DEVICE (3)
EXTRA PARTS

37

From the library of: Superior Sewing Machine & Supply LLC



“UT" DEVICE(]) “ut” 3 57

Ref. Parts Ant .
_Na Na Description g % Req.
39 3100541 Solenoid Support + + ¢ - ¢ - - . Jv A FBRftE - - -0t 1

40 0010841 Wiper Solenoid + « + « =« « « - - TARI VAR o o0 s 1

41 000002 Spring Washer - « « + = « « « « - AT 4/ 2 R 2

42 000012 Nube * o5 ¢ @ muw ¢ mow e & a Fyhwes swmm somon s 9

43 3100546 Wiper Solenoid Lever - - - - - - DARIVIALRLR—- -« -]

44 120007 Screw(M3-0.5X10) « + « = » = + R o v oo oo v e 1

45 3100542 Wiper Link < « ¢ « ¢ ¢ ¢ o o« o DANRYU T oo v 0 o0 v 1

46 170007 Screw(M3-0.5%2.5) - » < ¢ o - IERT e v v v v e 3

47 3100543 Wiper Bracket - « « « « « « « « - TANRT Ty ke oo 1

48 3100549 Wiper, Complete Set s + « « « - - TANE) - - -0 000 - e 1

Rt AR S I S0 PN R S RS R | 2050, PP o -
50 3100545 Wiper Fixing Washer- « - « - - TJANRD gy ¥ o v oo 0o 1

51 110007 Screw(M2.5-0.45%X6) « « « = - - - R o v v e v e e e 2

52 3100547 Thread Clamp Spring Plate s « « < BRI /XK ¢ ¢ ¢ 0 0 v o e 1

53 000531 Washer =« = ¢ = ¢« s v o o Bpxs ¢ si@izls sw ¥ 2

54 3109930 Wiper Mechanism, Complete Set « - T A N3&@G4) « « « - - - - 1

X Ref. No. 1 to 38 «+--- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
e e e s e T L



58

“UT" DEVICE (4)

1

From the library of: Superior Sewing Machine & Supply LLC
B _—



“UT" DEVICE(4) T ER (4) 58
Ref. Parts Amt.
Na _ MNa Description % Kf_:g;
1 3100571 Presser Foot Lifter Solenoid, C. Set }‘Fiﬁ'?'/ v/ A4 K3#) -
2 3100570 Solenoid Support =« + -« -« .+ - DA By« m s vy s 1
3 000070 Hanging Nut « « = « « « « « « « . BYUF bR oo e 4
4 000429 Washer =« = ¢ oo e ome v b R 8
5 000016 Nut (M8=1.25) + « « « « « « « + . v R 12
6 009865 Hanging Bolt (M8-1.25x220) cRYFNE e 4
1 000676 Spring Washer - - - - « -« - .+ . RV T Ty o0 o 8
8 0011733 Presser Foot Lifter Solenoid + - xS YV /A F . ¢« o ¢ 1
9 009970 Screw(M6-1x20) « « « = » - - .« - IERY v oo v s e 4
10 000011 Nut (M6=1) = = « + « « « « « « « . b A R T 1
11 000528 Washor o soo s s A s m Dlopodp sio % s 8% 3 &% 1
12 000588 Anti-shock Rubber - -« - - - « - - =751 = I ST 2
13 000306 Nt (14A40)% s o 5 v, 55 5 2= Foor s sl Bos 6w 6 5w 1
14 0064045 Lifter Connecting Rod - + « - - - B W - - 1
15 0064046 Lifter Connecting Link - - + - - bR X Y ) B AR 2
16 0035301 Connecting Link Pin« « « « « « - fiE - ) IV 2
17 0033024 Retaining Ring « « « « =« « « - AbyTY S oo 2
18 0064047 Presser Foot Lifter Solenoid Lever fixis YL /) A4 KL i— -]
19 009853 Screw(11/64-40%6.5) =« « - - - - ERT o oo e oo e 1
20 0032786 Solenoid Lever Pin <« + « » « « -« YUV IARLAR—=EY - - - o]
21 0037912 Chains © # s # 9 © s o % & § % IR R, 1

From the library of: Superior Sewing Machine & Supply LLC
it SN Sl ey, N~ R P .



59

“UT/ST" DEVICE

1

for “ST" Device

I

ki
od \c\%

From the library of: Superior Sewing Machine & Supply LLC




“UT/ST" DEVICE UT/ST @ 59
Ref. Parts Amt .
‘N N Description @ & Req.
1 3109920 Trimming Device, Complete Set - - X RZEZF(FH) - - - - - - + - 1
2 3100712 Head Cover + « + - - R el oo ANy RAR— o0 1
3 0096026 Solenoid Return Spring Hanger « - XRX#Hr « - « - - « EEEIRD |
4 000554 Washer @ = # wnoir 3o5 whs & & m TS e o o n oo a s e 9
5 110009 Screw(M4-0.7X8) « « « - ¢ o - - ERT ¢ o0 0 v vv e o 1
6 0011498 Solemoid « « « « ¢ ¢ o v o oo SV /AR oo v o0 oo 1
7 000644 Spring Washer « « ¢ « « « « « « ALYV T Tox s oo 2
) 000022 e IR IR TR T REl N e 4
9 3100702 Solenoid Lever =+ « « « « « « « - JVI)AFUR— o v oo o]
10 120001 Screw(MA=0.7X14) = « = = ¢« ¢« < JERT « o o 000w 1
11 000417 Packing Piece = « = « « « « « - TFAR=RyFE e o o oo 1
12 100001 Nitl-oims s Fs % afhoagon i ™he o 5 . s S N 1
13 0096025 Solenoid Return Spring * « « « * YU/ A FREINR « « ¢ 1
14 0096022 Solenoid Connecting Block: » « « YV A FllfEH -+« » + +1
15 0096023 Solenoid Lever Pin - « - = - - - YV /)AFuR—=EY - -+ -]
16 0034293 Retaining Ring =« « « « « « = « - Aby TV T oo 1
17 003638 Screw(11/64=40X4) « « + « ¢« < JERT « o v 0o e e 1
18 3100703 Movable Trimming Knife Shaft Collar@Bh A A HF— « ¢ ¢ « « -1
19 120009 Screw(M4=0.7X12) « « « ¢ ¢ ¢ « < JERY + = o o o o D |
20 0096020 Knife Guide Holder « « « + ¢ ¢« « ARHALFKEH- ¢+« ¢« o« o 1]
21 0096021 Knife Guide Holder Bracket « « - A AN A FEBfF&HE - - - - - 1
22 004475 Screw(3/16-32X7.9) = « + ¢ =+ cJERT v o o o o000 1
23 120040 Screw(M5-0.8X18) « « « =« - - - IERT o v v e oo 2
24 0096018 Movable Trimming Knife Shaft Unit®h A (%) - R |
25 3100708 Movable Trimming Knife -« « - - - L1 B S I 1
26 001227 Screw(1/8-44X3.8) « « ¢« ¢ o cJERY o o oo o 00 e 2
21 0096027 Movable Trimming Knife Shaft Collar®hx XEHF— - - - + - - 1
28 3100707 Fixed Trimming Knife Shaft - - -BEEARE- » - -+ » « - <1
29 3100710 Thread Clamp Spring(Lower) - - - RFLINR(F) » =+ ¢+ - ¢ 1
30 0096013 Knife Press Adjusting Spring - - A A[EMEH AR + + - -+ - 1
31 0096012 Fixed Trimming Knife Spacer* « ‘BEEARAR—H - « ¢ -+ ]
32 0096010 Fixed Trimming Knife « « « « « -EEA R+ « « + - D |
33 001196 Screw(1/8-44X6) =« « « + + - - - Jl:*:‘/ ---------- 2
34 005112 Adjusting Screw(3/32-56%5.5) « < BAEiRY « + » o+ 0 o o .. 1
35 3100709 Thread Clamp Spring=+ « « » - - - ;"f:{?&iz\'* --------- 1
36 3100717 Finger Guard =« « « « ¢ ¢+ ¢« « T4 VHH—F -+ ¢« -]

From the library of: Superior Sewing Machine & Supply LLC




60

“UT-A" DEVICE (1)

From the library of: Superior Sewing Machine & Supply LLC




“UT-A" DEVICE(1) “UT-ATEEE (1) 60
Ref. Parts Amt .
N Na Description & £ Req.
1 0065373 Lifter Lever « « « » « « ¢ o & ML R— o e 1
9 0037912 Chaine = ¢ & a3 s & s « # 5 5 Polim w s w5 ww 1
3-1 0093499 Lifter Lever Stop« » « = « « « Mz A—2pby S - -]
3-2 3101216 " (See table) " (FEsd) 1
4 004358 Screw(9/64-40X5.6) « + « ¢ - - - IERT o o v v e e e e e 2
5 3100533 Tension Release Lever - = « + « - HABABE ¢« e e e e s 1
6 120001 Screw(M4=0.7X14) « « « « « « « IERY « o e oo e e e e e 1
1 3100526 Tension Release Block - - + - « - KBA Ty T o e 1
8 007610 Screw(M4~0.7X%10) = « = « = « « -« R v oo e e e e 2
9 3100525 Tension Release Connecting Plate RABAMREH + » « « -+ + » 1
10 110009 Screw(M4=0.7X8) =« « « ¢ + o - IERT o v v v oo 2
11 170009 Screw(M4-0.7X4) « - - - o - - IERT o v oo e e e e 1
12 0094491 Cord Clamp(2N-¢3.4) =« - » - « « A—=RIFF e e 2
13 110012 Screw(M4=0.7X5) « = « « ¢ « « IERY ¢ v v e e v o e 4
14 0022836 Synchroniser Positioning Pin - - R afEr o « ¢ o - 1
15 0022837 Synchroniser Cushion + « ¢ « - - ROvarvvrryvay - -1
16 190009 Screw(M4—=0.7XT) « + o « o = o IERT o v o v oo e e e e 1
17 0096358 Air Wiper Bracket « » + « « « - - TTIARSNBAE - - - - 1
18 009748 Screw(M4=0.7X12) « + « « « =« « IR o o v e e e e e 1
19 000644 Spring Washer « « « « « « ¢ « - ALY T TyT% e - oo - 3
20 000538 Washer ............. 7 .y:‘/.v .......... 2
21 0096357 Air Wiper = = = = = « = =« o « TT T Ar e o oo e e 1
22 009747 Screw(M4-0.7x10) + = » » « « - - IR o v v oo e e e 1
09 5 B f R E G § 5 BES S HE § 8 S 5 LA P E § B s MEE 5 FEE ¥ H
0% o pwe s Bm S B EE S BEE i s G 12 B S mAD P W s B et g wow
25 3100529 Thread Pull-off Eyelet + « - - - PEARD - - - - ‘1

¥ Ref. No. 26 to 51 ---

++ See the following page.

Parts No. Applicable Models & FHISTH
3101216 VC2635, 2635P, 2640P,2645P,2685P
vC2730, 2730P, 2733, 2735, 2735P, 2785, 2785P

Device classification ZHFDOHME

Mark Trimming Yiper Foat Lifter
LCylinder 1 . Cylinder

BE 1091002 — 3201035

UT-Al X O X

UT-A2 O O @) o -

UT-A3 O O X X e

UT-A4 (@) X (@)

UT-AS O X X

UT-A6 X X X

+++ Assembled HY
+++ Non—assembled — #£EL

() VAR TREMFTRRR>TEV TV Y FE2FERALTWERA,
Note:For Wiper, the air blowing system is used instead of Air Cylinder.

From the library of: Superior Sewing Machine & Supply VLLC



60

“UT-A" DEVICE(1)

From the library of: Superior Sewing Machine & Supply LLC




“UT-A" DEVICE (1) UT-ATERE (1) 60
Ref. Parts Amt .
M M Description ) % Req.
26 0067101 Thread Pull-off Bar- « « - + - - RABAB - - e |
217 0063076 Swing-proof Spring =+ « « ¢« + <« - HRAR A BB - - - - - 1
28 0094433 Collar(4x11XTmm) =+ = = » « =« « b o R R e R 1
29 001208 Screw(9/64-40X5) « + « + - o - . J1 8 3 A IR 1
30 3101275 Thread Pull-off Hook Unit(See table) %A 7 v 7 (#) (T#BR) - -
31 001459 Screw(9/64-40x 3) (See table) - - (kR (FREM) - -« - « -~
32 3101276 Thread Pull-off Hook Unit(See table) %482 7 v 7 () (T#$8) - -
33 0094396 Thread Pull-off Bar Holder - - - i@ MR - - - ¢ - - - |
34 0033024 Retaining Ring = « = « = « + « » Aby TN T e o v oo 1
35 0063515 Thread Pull-off Lever - = = « « - BEBALS— o 1
36 000690 Dowel Pin« « ¢ = « « - S R R | =53 - voeoe o]
37 0094390 Tension Release Adjusting Eccentric A&BAHEWFzw - - - -1
38 0095334 Swing-proof Spring « + + - <+ ¢ - S 107 - 2t S 1
39 001170 Screw(9/64=40X12) = « + =« o cERY - o v oo 0o 1
40 31000228 Tension Disc Separator - « - - - HRABAR - -« o e 1
41 3100527 Tension Post Support + « « « « - REAFH - - « « =+« « + 1
49 110014 Screw(Md-0.7X18) + « « « « « - - R e oo oo e RS
43 000505 SPACET * » + + + oo w e e e e RAl—H e e e e e s )
44 0094387 Tension Release Shaft - « - « « - RiBARH . - - - -+ - - - - 1
45 3100555 Looper Holder - « « « « « « « « et = I LR 1
46 3100711 Top Cover Thread Eyelet « - « - - YR « = « « =« « « - » 1
47 006035 Screw(9/64-40X7) « = « « + + - . B A 1
U8 + o e e e e e X e
49 000322 Nut .......... o s s e e -j-»/ l\ ........... l
50 007006 Screw(9/64-40X4) « « ¢« o o o R e 00w RIS
51 0021735 Thread Eyelet Pipe(Long) - « + « REXSNA L) - -« » + « + 2

X Ref. No. 1 to 25 -+--- See the preceding page.

Parts Na 31012757 001459 [ 3101276
2 Needle 2@ 3@ 18
without Spreader pCs. pes. pcs.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 5 2
with Spreader

From the library of: Superior Sewing Machine & Supply LLC




61
“UT-A" DEVICE(2)

From the library of: Superior Sewing Machine & Supply LLC




“UT-A" DEVICE(2) “UT-A" 2 61
Ref. Parts Amt .
N M Description g % Reg.
1 1091002 Trimming Cylinder, Complete Set - KIS Vo ¥ () - - » - - 1
2 0010340 Air Cylinder (CMFBN20-01-53995) - &8IV D& e o v v v o 1
3 0010057 Elbow Connector (EL4-PT1/8) - - -zAHaxs & - « « « - - . 1
4 0010143 Silencer(MF6-PT1/8) = =« = « « - - ALY e 1
5 000389 SPACEL o %% o e s o mi e Frlomte s v w6 0 ww s 1
6 0014120 Ant i1-shock Rubber » + « « « « « - 4 = O R 1
7 3100567 CollB s T e v oy S s ww s aimE B 1
8 120001 Screw(MA=0.7X14) - « « « « « « -« IERD o v v o v v e e e 1
9 0096355 Cylinder Bracket + + = = = = =« - YU HTSh oy b oo oo 1
10 005650 Screw(M5-0.8X14) « « « « - « « IERD o v v o 0 0o oo 3
11 3100524 Trimming Cylinder Support - « - - VYU FBRYFH - -« = « - 1
12 120013 Screw(M6-1X15) « « = = « = « - . IERT e oo e e e 2
13 0063610 Switch, Complete Set =+ - - « - -« ALy F($) » - o000 . 1
14 0063607 Switch Support =« =« + = « « + - - ALy FREE - - - - . 1
15 110004 Screw(M3.5-0.6%x8) =+ ¢ + -+ - - IERYT o o0 oo v o0 3
16 0063606 SHiteh & s o ix s s 5 w bes e CE e it K R I R 1
17 0063609 Switch Cover =« = « « « ¢ o ¢ ¢ ¢ ALY FHN— 0 o o 0o e 1
18 009984 Screw(M2.3-0.4X10) » « « - - - IERD ¢ o v 0ot e e e 2
19 0063608 Switch Guide - « « = « ¢« « - - RAALYFHAR <« o o v - - 1
20 110002 Screw(M3-0.5X%5) « ¢ ¢ o o o .. IERY o oo e e e e 2
21 0036133 Cord Clamp(5N-¢8.4) =« - - « « - SA—=RIGUT oo oo 1
22 000145 Nut (M8-1.25) « « « « = ¢« ¢ - ot Al L I 2
23 0095388 Plunger Connecting Rod - - - - - Va7 4 -5 2 NN I 1
24 001457 Packing Screw(11/64-40X3.3) =+ BRI « « ¢ ¢ ¢« ¢ o 0 v o 2
25 0095389 Plunger Connecting Rod Pin + + - 75 v T xuy KV« « « « 1]
26 3100520 Plunger« » = « » » « = » o » « e o Y 1
217 160002 Screw(M4=0.7X5) =« « « « « = < HERD o o v 0o v e e e 2
28 3100532 Cylinder Return Shaft« « + « « - YV U HREY VYT b - -1
29 0093491 Collar(8x16x8mm) =« « « « « « - BT—m v wwe e e e 1
30 009508 Screw(11/64-40X7.5) =« « « « « - IERY o o0 oo v e e e e 1
31 0095336 Cylinder Return Spring « « + = YUY HREYNRF . o« o v v o 1
32 180006 Screwed Pin(M5-0.8%6) - « « - - [ B A R 1
33 3100523 Connecting Block(Right) Support Spring #EE7 v v J X x/N% -1
34 3120157 Connecting Block(Right) + « - - - Ty s (H) - - - - - 1
35 100002 Nut (M5_0'8) ........... -j'-/ l\ ........... 3
36 190029 Connecting Rod(M5-0.8x40) - - -JEE@E- - » « « « « o - - - 1
37 3100538 Connecting Block(Left) - - - - - BqETays(E) » - - - - 1

From the library of: Superior Sewing Machine & Supply LLC




62

“UT-A" DEVICE(3)
EXTRA PARTS o~

et

From the library of: Superior Sewing Machine & Supply LLC
[ BT T . W e D O - e Y R DG - 1 it



“UT-A" DEVICE(3) “UT-ATEE (3) 62
Ref. Parts Amt .
Na No_ Description & % Req.
1 3100506 Lower Knife Driving Lever+ « + + FAREREL /S—+ « + « - - 1
2 170005 Screw(M4-0.7X6) =+ « = - - « - - IERY e oo v v v oo 2
3 3100502 Lower Knife Carrier+ « « « « « - TARE « ¢ ¢ o o 000 1
4 3100514 Lower Knife Holder - - « - - - - TARBRSHHR - <+ - -« - - 1
5 3100513 Lower Knife « « » = = = ¢ ¢« - FTAR o o0 oo v v o v 1
6 110030 Screw(M3-0.5%2.6) - - « - - - - IR e o v e e e e e 3
1 3100501 Upper Knife Carrier - « » « « + EAZH - o v oo 1
8 190006 Screw(M4=0.7X4) « « » « « « « - JERS e o o e e e e 9
9 100006 fiigor e s ame o s wls 5wt s B 9
10 3100503 Knife Guide Lever « - « « « » - « ARBARLIS— - « ¢« o o 2
11 3100504 Knife Guide Lever Ring(Left) « « 22H A FL A=YV ¥ (&) - 1
12 3100505 Knife Guide Lever Ring(Right) « « AZAH A KL A=Y Vv ¥ (H) -1
13 130003 Screw(M4-0.7X7.3) =+ « = - « « IR e oo e v e v e e 2
14 3100515 Upper Knife Carrier Spring = « + EAXH/NR « ¢« o o o 1
15 170006 Screw(H4=0.7X2.5) = + + « + + - TS 1
16 3100500 Crank Chamber Cover « « « « « - - FHHIN— e e e 1
17 3100531 Upper Knife Carrier Stop + + » + EXZXHEA Iyt o o 0 v 1
18 110008 Screw(M4-0.7X5) =+ « = ¢ ¢ -« - IERST e o v o e e e e e 1
19 3100517 Lower Knife Carrier Guide+ « - + FARXREBEHA K« « « + -« 1
20 110009 Screw(Md=0.7X8) + + « » « + - - RS e oo e 2
21 3100518 Lower Knife Carrier Guide(Upper) TARXEBEH A (L) - + - - ¢ 1
22 110002 Screw(M3-0.5%5) + + -« + - - - - XY e s0e ¢ smw s ws 1
23 3100512 Upper Knife» = « + « « « = o « & FRAZR e v o e e e e e 1
24 110024 Screw(M2-0.4X6) + = « « + - - - J 1ot 3 A 2
25 110025 Screw(M2-0.4X10) = + + « + + + - T 3 IR 1
26 110023 Screw(M2-0.4%X3.5) « - = ¢ - - - IR o o o0 o000 e e 1
27 3100507 Upper Knife Guide « « « + « + « « EAZRH AR o o o0 v o 1
28 3100508 Clamp Spring =+ « = = =+ « « « - - X 3, S 1
29 3100509 Clamp Spring Pressure « = « < « - HIRI NP o e 1
30 3100510 Clamp Spring Pressure Holder - « AIEI SRWUEFHR - - - -1
31 3100511 Clamp Spring Pressure Adjusting Piece i I SR HEEH - - 1
32 130005 Screw(M2-0.4%4) + « <« o - - - IR e v v e v v e e 2
33 3100516 Lower Knife Carrier Support Spring FAXEBFTT /K- « - « - 1
34 110034 Screw(M2-0.4X2) + + + v+ v o+ - ERD + o oo 2
35 3100560 Supplementary Spring - < « - - - EAZXEBRBI AR o o o . 1
36 110031 Screw(M4-0.7Xx12) + + « « -+ -« R oo e o 1
37 3100565 Trimming Mechanism, C. Set « - - UT##HE) - - -« + « - - 1
38 3100530 Looper Thread Pull-off - « - - W—2ABAR - - - e o . 1

From the library of: Superior Sewing Machine & Supply LLC




63
“UT-A" DEVICE (4)

From the library of: Superior Sewing Machine & Supply LLC




“UT-A" DEVICE (4)

Ref. Parts
N Na
1 0010073
2 009960
3 000669
4 000600
5 000009
6 0013218
7 006905
8 0033939
9 0010108
10 0010264
11 3201035
12 3100567
13 120001
14 0014120
15 1091050
16 3201037
17 3201036
18 120013
19 000425
20 0010057
21 0010343
22 1090012
23 009880
24 0010143
25 0010263
26 0010119
27 1090011
28 0010254
29 0010868
30 0010869
31 0010261
32 0010260
33 1090100
34 1090013
35 1200003
36 1090153
37 1200007
38 1200071

UT-A"¥E 82 (4) 63

Amt.

Description & £ Req.
Regulator (AW2000) « = - » - - - . [ R e A 1
Screw(M5-0.8X16) « - « « » « - - RS« v o e e e e 9
Washer « + = « « ¢ o ¢ o o o o & Y I 4
Sprlng Washer « « « « o ¢ « « o « 27"9 :/9'9*/:‘/—\' ..... 9
Nittle ke e s o o r w v v G R e e e ey s 9
Regulator Support - « = =+« - V¥ v—SBfiR - - - - - 1
Wood Screw(¢5.1x20) « - « - - - p . 3R A
Hose Band « » « = ¢ ¢ = o 0 e o b B R R R 1
Hose Union(NII-512-8X1/4) - « «+ + R—RZ=F o« ¢ « =« 1
Connector (EC6-PT1/4) - - - - - - TRFE o e e e e e 1
Presser Foot Lifter Cylinder, C. Set =¥ U ¥ () - -1
Cylinder Stop Collar « « ¢+ « » - VYU FRbyRHF—- - 1
Screw(Md=0.7X14) « = « = « « « - HERS o v o e e e e e e 1
Rubber Cushion « « ¢ « « » « « - b8, (= 3 NI 1
Air Cylinder (EMD-SD¥-25-30) - - - =¥ vy & - - - - - - 1
Cylinder Rod Chips + = =+« » - ¥ Y ¥uy FFy7F- -+ -1
Cylinder Bracket « « « « « + « - YV HFWftEH - - - - - - - 1
SCTCVI(MS—leS) ......... u-_*:j ........... 2
Washer « « « « « « ¢« o « o o o &« 7 Y . 9
Elbow Connector (EL4-PT1/8) « - - maAKRaRs &« « « « « « 5
Solenoid Valve, C. Set(UT-AZ) cMRESGE) - -oo - - - - c e
Manifold + - - - 2 7.2 I 1
Wood Screw(o¢4. 5x40) ----- 3 3 2
Sitencer (MF6-PT1/8) - « « « + - - PALUH o oo e 9
Connector (EC6=PT1/8) =« « « « =« « TRTHF « ¢« v o v v o 0 o 1
Seal Plug« « = =« ¢ o v v e v RISFSY e oo o oo 2 3(D)
Solenoid Valve =+ « « ¢ « = ¢ « W|EH- - - - - - 1C))
Speed Controller(ESC4 PT1/8-0) - A¥—Fkavio—3F - 1(3)(4)
Cord()« 5 o % s o8 6,5 o w5 3 T—R(A) -+ e e e e 1
Cord(B) + » + » - » R TR T 1
Vinyl Tube(6Xdmm) + « « « « - - EPom 28 fF e o o v oo om
Vinyl Tube(4X2.5mm) =+ « « - - - Bl F e v v oo e e
Solenoid Valve, C. Set(UT-AZ/AS3) EREFA(HE) + - = + - - - - - 1
Man“‘o]d Al e s -7_—;7;1.11,|:. e o o & s s o 1
Cord(C) » » + » » = = « o o « o« T 1
Solenoid Valve, C. Set(UT-A4/ST-A/AS3) WEREF() - - - - - - 1
Cord(D) « = + = = = =+ + » A ) v v ]
Cord(J) e « = = o+ o o s o o oo Qe R(J) ¢ voees e sl

From the library of: Superior Sewing Machine & Supply LLC




64

“UT-A4/ST-A" DEVICE

for “ST-A" Device

51 %J

From the library of: Superior Sewing Machine & Supply LLC




“UT-A4/ST-A" DEVICE ‘UT-A/ST-A"ERB 64

Ref. Parts Amt .
Mo _MNa Description B4 Req.
1 3109921 Trimming Device, Complete Set - + A RESH (M) - + - - + » - - 1
9 3100712 Hedd! Coyer ' s = o st o & @ s & Rt v s S s s 1
3 3001001 Cylinder Bracket Holder - « « « - Y YV HFRFFE: - » » « « - 1
4 000644 Spring Washer « » « = « » « - .+ . APV Iy - oo e 4
5 009747 Screw(Md-0.7x10) « = « « « « - - HERT e v o 0o 000 e 2
6 3001003 Cylinder Bracket =+ « « « « « + - S UVHFEfHEK: « - - » - - 1
7 1091006 Air Cylinder (MS-10-ND-30-P) + - - =7 Y& v « o « o o o 1
8 000623 Gasket, & = = & =0 o o w o o o JRyFele oo e e 3
9 0010019 Universal Elbow Joint - = « « - R A 2= %5 SR 1
10 0010258 Joint vs 5 o v 5w 0 w6 aw e BEE - - o oo e 9
11 0036133 Cord Clamp(5N ¢8.4) =« « « « - - =R A A e A 2
12 110012 Screw(M4—0.7X5) « « « ¢« « - - IR o o oo v v e e 2
13 3001002 Cylinder Link« « ¢ ¢ = ¢« « ¢ ¢« « YU FYU T o o o o o v 1
14 0096022 Cylinder Connecting Block- + - - YV ¥HlikR +» « ¢« + -« |
15 0096023 Cylinder Lever Pin = « « + = -« « YU HFLNR—EY « « o - @ 1
16 0026438 Collar(4.01X7.4X5.6mm) + » = < HTF— = ¢ = ¢ o o ¢« o 0 1
17 003637 Screw(1/8-44%2.5) « « « « + - - BRI oo e e e e e 1
18 003638 Screw(11/64-40X4) <« « « « « « -« LR o v oo v e v e 17
19 3100703 Movable Trimming Knife Shaft Collar Bh Xt ZAE4b5— - - - - - 1
20 120009 Screw(M4-0.7%12) » « « « - + - - ERY e e oo e e 1
21 0096020 Knife Guide Holder « - « - « « - ARHARE =« 000 o - 1
22 0096021 Knife Guide Holder Bracket « « - A AX A FERftH - « + - - 1
23 004475 Screw(3/16-32%7.9) « = « « + « - [ A 1
24 120040 Screw(M5-0.8%18) = « = ¢ « « - - HERY o o v v e e e e 2
25 0096018 Movable Trimming Knife Shaft Unit®hX X#h() - - - - - - - - 1
26 3100708 Movable Trimming Knife - - - + - BhHAR « ¢« o v o0 o 00 v 1
27 001227 Screw(1/8-44%3.8) « « « « ¢ o R o o v o v e e 2
28 0096027 Movable Trimming Knife Shaft Collar BhA ABHTF— + « - - - 1
29 3100707 Fixed Trimming Knife Shaft - « -BEARB - -« » « + « 1
30 3100710 Thread Clamp Spring(Lower) =« « « ARPLINRRK(F)+ » « + « - - 1
31 0096013 Knife Press Adjusting Spring -« « A R[EBRHi AR « « ¢« - 1
32 0096012 Fixed Trimming Knife Spacer « - - .E’)‘ ARR—H + o o v o 1
33 0096010 Fixed Trimming Knife + - - « « - BIEAR » ¢ 0o o oo o 1
34 001196 Screw(1/8-44X6) « = « « « ¢ - - .Ihfl‘/ """""""" 2
35 005112 Adjusting Screw(3/32-56%5.5) - - FRERARY « » « « o o o o o . 1
36 3100709 Thread Clamp Spring- « « « + + - PRI SR o e e e 1
37 009749 Screw(M4=0.7X16) « « = « « « « - R o o v v e e e 2
38 1090002 Solenoid Valve, Complete Set - - SEREFHFGEH) « + « = -« « « » 1
39 0010263 Connector (EC6-PT1/8) - « « « - - TARTF o v oo e e 1
40 0010119 Seal Plug = « « ¢ « =« o v 0 o o APTFLGY s s+ w59 ¢ 2

% Ref. No. 41 to 51 ««+-- See the following page.

From the library of: Superior Sewing Machine & Supply 7ITLC




64

“UT-A4/ST-A" DEVICE
1

for “ST-A" Device

N

From the library of: Superior Sewing Machine & Supply LLC ‘




“UT-A4/ST-A" DEVICE “UT-A4/ST-A" % 64
Ref. Parts Amt.
N _MNa Description & 4 Req.
41 0010057 Elbow Connector (EL4-PT1/8) - « - =aAHaRs &« o « « « o« 3
42 0010254 Speed Controller(ESC4-PT1/8-0) - A —FK=avpw—5 - - - -1
43 0010260 Vinyl Tube(4X2.5mm) + - - + - - BN F e e o e e
44 0010261 Vinyl Tube(6X4mm) =+ - - « - - - oy D O R
45 0010143 Silencer (MF6-PT1/8) « = + « « « FALH e 2
46 009880 Wood Screw(¢4.5x40) - - - » - - KRR oo v v oo 2
47 1200071 Cord(J) s » » ¢ ¢ o o o o o o o S—R(J) e v e e s e 1
48 1200007 Cord(D) = = = s4= = + w == »» » S—RMD) - o 0oe e 1
49 1030012 Manifold « « « « ¢« o v o ot FITAAR e 1
50 1090011 Solenoid Valve « « + « « ¢ « ARES -« « -« o o - o s 3
51 3100717 Finger Guard - - « « + - « « - - TAVHH—F 000 v e 1

% Ref. No. 1 to 40 -+-+- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
T —————— T e T e




65
“EC” DEVICE (1)

1

.

From the library of: Superior Sewing Machine & Supply LLC




“EC" DEVICE (1) “ECTEE (1) 65
Ref. Parts Amt.
Mo Na Description I - Req.
1 3109965 “EC” Device, Complete Set - - - «“EC” ﬁﬁf{(}ﬂ) -------- 1
2 3101435 Cutting Device, Complete Set - ﬂ/i%‘éﬂ(ﬂ) """" 1
3 3101440 Cutting Device Basement « + + - - ﬁ/&ﬁﬁ“" """" 1
4 120009 Screw(M4-0.7X12) + « « « « - - - LR e ov oo e 2
5 300047 Washer =+ « « « « « o « ¢« ¢« o« o R R 2
6 3101438 Cutting Device Bosement Holder - by #EEMEMAR - - + - 1
7 0011789 Solenoid + + » v v s e v e e e JU AR+ e SRS
8 000528 Washer « « = = « « « « ¢ ¢ o o Tyd e oo o v oo oo 92
9 000011 Nublm s 2 @ 50s s s om0 w om0 N 4
10 0092288 Cutting Knife Connecting Lever - By #Pg- « « » ¢« = « + - - 1
11 005115 Scren(1/4-28%X19) + + -+ - - Ce b RT e et e e 1
12 0092286 Sliding Block - + - - -« e e e B - e e e e e e e e 1
13 0092287 Sliding Block Pin- - + « - « - - 10k IR + -
14 003638 Screw(11/64-40X4) =« « « « « « [ 3 A 3
15 3101433 Upper Cutting Knife Holder + - « oy Z(E)HkAy - - - - - - 1
16 003670 Screw(7/32-32X6.3) » + » ¢ + + - 3 A 9
17 3201105 Upper Cutting Knife« - - - - - - MyF(Eys & < slTEs b s 1
18 000538 Washer « « ¢ = = = o« ¢ « « o o » U Z R R 92
19 002308 Screw(11/64-40X10.4) = « - - - CIEERT e e e T
20 006245 Adjusting Screw(11/64-40X11.5) - BHEARY = « =+ = =« « - 1
21 0092283 Upper Cutting Knife Holder Shaft hy & (L)&AFEh- - « - -1
22 3101442 Cutting Knife Cover s « = » - + - By FHNR— o0 v v S|
23 004440 Screw(11/64-40X8.3) « = + + « LRI+ o o000 oo 2
24 3101441 Lower Cutting Knife« « « « « - cHYBE(F)e oo oo - R
25 005550 Screw(11/64-40X13.5) + + - = « - BERT oo 2
26 001123 Washer ............. g.yf/.v .......... 2
27 0092294 Collar(10X18X7.5um) + = + + - CHT— e e Ceeel
28 0092292 Press Spring =+ < » = » o o o o By ()RR o - - 1
29 000498 Washer  » o ¢ s @+ ®w » R T R N 1
30 0092291 Return Spring: - + - - D B A 6 ) ):- 5700 & SUEREE IR 1
31 005512 Screw(11/64-40X3) + « « + « - - RS« oot s oo v 1
32 0092293 Return Spring Latch+ « - - - - -« SR cee el
33 003635 Screw(1/4-40X6) « « + « « + . - ERD e v o e |
34 000621 Washer « « = « « o « ¢ o« o o o & Do/ e o o o oo P |
35 170031 Screw(5-0.8X12.4(8.4)) =+ + « ~ RS+ - - v - - - cee el
36 0060248 Cord Clamp(3N-95.3) + + « + - - e A AR 1
37 110012 Screw(M4-0.7X5) =« « « - - | B R 1
38 2114124 Clamp Lever « » ¢ + ¢ ¢ o o+ o T TUINR— o o o o v 1
39 340014 Roll Pin + « o ¢ « o o o o o o - R 1
40 3101439 Clamp Lever Fixing Plate - + « - 75UV NR—@EEHK - - + -1
41 3101444 Stopper = ¢ ¢+ e v e - e - ce v ARt e e e IR |
42 000538 Washer + « = ¢ + o « ¢ o o o« R SRR TR |
43 120018 Screw(M4—0.TX10) » = « = = « = » T T . e
44 0011957 Control Box, Complete Set . . - - RGN () - w e =]
45 0011952 Control Board « « « « « = « « « - HER - - - - - - SRR
46 0011709 Control Box Stay - « « =+ « - - BEARY ZRARF £« « » » + L
47 006905 Wood Screw(¢5.1x20) « « « - - SRR e e e e e 4
48 0010565 Knee Switch, Complete Set - - - BEAA vy F () - - « -+ - - 1
49 0010564 Knee Switch« « « - « - s CBERAL YT e e e e 1
50 300031 Washer « + ¢ ¢ ¢ o o ¢ o« o o By B Y |
51 300033 Spring Washer+ = « « « < - ¢« CRFYUTTy :/-\' IS
52 100038 Wing Nut = -« =+ » » « - CeFavFo b coe el
53 0092232 Knee Switch Holder « - « « « « - BEX A /9"331{‘!‘1& ----- 1
54 006910 Wood Screw($6.8%26) - « - + « - AR e oo 0o oo oo oo 2
55 3101447 Fabric Guide + + » = + » - Ce PR - e o]

From the library of: Superior Sewing Machine & Supply LLC



66
“EC™ DEVICE (2)

From the library of: Superior Sewing Machine & Supply LLC




“EC” DEVICE(2) “EC” 2) 66
Ref. Parts Amt.
Mo Na Description fa % Req.
1 3101434 Cloth Plate(Large) - + » - - - - JuRFLUL—hK) - - - 1
2 110031 Screw(MA=0.7X12) « « = « « « « « [ 3 A 1
3 110060 Screw(M4=0.7X5) =« = « « « « - . T 3 1
4 3101432 Cloth Plate(Small) - « « « - - - F13S A SR P 1
5 130010 Screw(M4-0.7x8.3) + « « « - - - ERY e oo e 2
6 3101433 Front Cover(Upper) =+ - « + « - - BBAEH— (k) - - - - - 1
7 3108105 Stitch Plate(VC2679G-140M) - - - @Hi+ - = » -« « « « « -« 1
8 3101430 Stitch Plate Support - - « - - - SHEBUTIR -« = = =+ o » 1
9 3101445 HR Device, Complete Set - + -+ - - HREEFR(FE) « » » » =« =« 1
10 3100254 HR Contaimer =« - « « = ¢ = « « RELT » =00 o000 1
11 300028 Washer =« « « o o o ¢ ¢ ¢ ¢ o o TRV R P 2
12 110045 Screw(M4-0.7X12) « « « = - « - - IR o oo e e e e 2
13 0010017 Pipe Joint = « « ¢« o o o o . NATHEF -« o o o o o .- 1
14 3100253 0il Tube = « « « « « =« « o « BMASAT o o e e e 1
15 310007 Felt o ¢ « « o o o o o o o o o o A Y7 I R R S 1
16 3100250 HRCup « + « « « =« o o o o o o & [11:5 B i A N T R S 1
17 310006 HRFeltes ¢ « 60 6 o s 0 aw s 11157 N 1
18 000637 Seal Plug» = » » « « = ¢ = « « 5 1

From the library of: Superior Sewing Machine & Supply LLC
= e RIS A W = R T N o SRR B e )




67

“AU2" DEVICE(1)

From thézlibrary of: Superior Sewing Machine & Supply LLC




“AU2" DEVICE(1) for VC2703

Ref. Parts
N _ N
1 3101490
2 0092305
3 1200038
4 110013
5 3101470
6 120009
7 110031
8 3101464
9 3101476
10 000538
11 0011228
12 004314
13 0094491
14 0036133
15 3101642
16 130002
17 3101640
18 1200200
19 1200035
20 007630
21 0024302
22 110101
23 3101643
24 110041
25 3108048
26 3101483
217 3101644
28 3101478
29 3101479
30 3101480
31 3100054
32 3100055

Description
Handwheel - = = - + «

Magnet ........
Rotation Detector Unit
Screw(M4-0.7x8) - - -
Cloth Plate(Large) -
Screw(M4-0.7x12) » - -
Screw(M4-0.7%x12) « - -
Head Cover <+ « - « - -
Light Emitter Support -«
Was he T * * ¢ o o o «

Light Emitter Unit - -
Screw(1/8-44%5.6) - -
Cord Clamp(2N-¢3.3) -
Cord Clamp(5N-¢8.4) -
Small Cover s « « « - -
Screw(M3-0.5%x6) « - -
Switch Plate Support -
Emission Catcher Unit -
Insulating Plate -« -« -
Screw(M2.5-0.45%1.8) -

Cord Stay - « =« - -
Screw(M3-0.5%x3) + - -
Cloth Plate+ « « - « -
Screw(M4~0.7x8) - - -

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

.....

Stitch Plate(VC2703-156M) - - - -

Fabric Guide Plate - -
Front Cover (Upper) - -
Eyelet Supporting Plate

.....

.....

.....

Supporting Plate Basement » + - -

Cast-off Plate - « - -

Side Cover Hinge - - -
Side Cover Hinge Gasket

.....

------

CAUZT IR (1) 67
Amt.
I Req.
PNVA T ey v 1
?y* D28 SRR 1
R—AICGHR) + + o o e e 1
[ 3 A A 1
JRAFU—R(K) - - - - !
JERY e o o v oo e e e 2
QERT v o v o 000 e 0. 1
~y Fﬁn/(—- ........ 1
BOEBIRAR - - - - - - - - 1
V«/y-v .......... 3
BREEGE) ¢ - o 0 e e e 1
HERST o o o e o0 oo e 2
I—KIFUT e 2
0 — I:y-'jyj ....... 1
INBIR— ¢ o e 00 e e e . 1
QERY o v v e v e e e e 2
SHETfHE : !
&ytgg(m) ......... 1
P2 N 1
HERT o o 00 e e 0 o0 e 2
=Bl 52 A 1
JERT o o o0 oo 0 o0 1
JORFU—h oo v 1
HERT e v 00 e 0 0o 00 92
B - v e e e e e 1
THRAM -+« ¢ ¢ 0 o0 o 1
BB 58— (k) « - v v o - !
e e R 1
HARERAE - o 0 . 1
P34 IR R 1
B A S I 1

GRS PACE SR VAN |

From the library of: Superior Sewing Machine & Supply LLC




. —-4 B =

68
“AU2" DEVICE(2)
1

From the library of: Superior Sewing Machine & Supply LLC




“AU2" DEVICE(2) for VC2703 “AU2" 2 68
Ref. Parts Amt .
N _ M Description gt % Req.
1 3101491 Cutting Device, Complete Set + - by FAEFE(HE) « « « - - » - 1
2 3002009 Bracket (Right) =« ¢ « « « « « -« TS5y F(fﬁ') """" 1
3 120021 Screw(M5-0.8X60) - - « - - - - R e v oo e 4
4 3002026 O-ring - « » == + =« o o o o OYU e v evene e 9
5 3002010 Cylinder « ¢« = ¢ oo o oo o o oYUM e oo oo v oo v 1
6 009935 Screw(M5-0.8x20) « -« - - - - - IERT o o v e oo oo e e 1
1 3002029 Wear Ring« « « » « « = o o o - 7 I A 1
8 300038 Washor @« ¢ mwm s v Has oo DgSrde s s o o i oo on s 1
9 3002027 Rubber Cushion - « = « = « « « « Toalie oo 0 e e 2
10 3002028 Piston « ¢ = ¢ ¢ ¢ = ¢« o o o = S N L IR NI 1
11 3002030 Piston Seal « < « « = + « « = « . AR/ —e o o 0o v 1
12 3002031 O-ring = = = == s #. 5 + o = o Qs o » sosms st s 2
13 3002011 Piston Shaft =« « « « « « « « « « =~ 8 SVEE 374 JREEERER I 1
14 3002032 Piston Shaft Seal « « « « « « « « APy 7 b= - -1
15 3002008 Bracket (Left) « « « = « « = « « Ty hE) e e 1
16 3002012 Piston Shaft Bushing =+ « - < « PRIV Ty va s -1
17 3002013 Piston Rod Holder « - - « - = - - ERAhray REr .« -« - 1
18 120008 Screw(M4-0.7%8) 5 | 5 3 A R S 3
19 3002014 Piston Rod - « « « « « « « « « « EXprogy R 1
20 3002016 Link Pin « = = ¢ ¢ o ¢ o o o« o DV - R 2
21 160000 Screw(M3-0.5X3) « « ¢ - ¢ o . R oo v e v v 00 2
22 0095980 Piston Rod Bearing + » « ¢+ « + - X hvvry RR7TY T - -1
23 3002015 Piston Link « = « = « « « « « « ERAR/YU T oo oo o o 1
24 3002017 Upper Cutting Knife Holder ceEARE e e e 1
25 160001 Screw(M4—0.7X4) « = = =« =+ XY L A R 4
26 3002018 Upper Cutting Knife s « « - « - - EAR e e e e e 1
27 130002 Screw(M3-0.5X6) =« « = ¢ o - - - R - LR 2
28 3002019 Cutting Knife Press Shaft- - + - X RV IR |
29 3002020 Shaft Bushing(Long) + + + « « + - T2 () oo 1
30 3002021 Shaft Bushing(Short) =« « - - - - Tova(§g) e 1
3 0095940 Upper Cutting Knife Spring e EARSRR e e e 1
32 3002022 Cutting Knife Press Screw: ¢ ¢ « AR R « « « « o+ o 1
33 3002023 Lock Nut = « o ¢ o ¢ o e o o oo ayJF o he v 1
34 3002007 Cutting Device Basement « + - + - ﬁy5§§ﬁé" IR |
35-1 120026 Screw(M5-0.8%18) « + « « + « . - .ll:* S R 1
35-2 120026 7 (M5-0.8x15) (for VF) ” (VFH) SRR 1
36 000669 Washar = o » » % o s sy e s s G s 3
37-1 120017 Screw(M5-0.8X15) « « « « « - -« - IERT o oo oo e oo 1
37-2 120017 »  (M5-0.8Xx18) (for VC) » = = = » (VCA) - - -+« - - - 1
38 120015 Screw(M5-0.8X10) = « + ¢ ¢ ¢ = cERT e o oo o0 0. 3
39 3101492 Lower Cutting Knife - . TRAR e v oo 0000 a0 1
40 3002025 Cutting Knife Cover s « « + « « - AABIN— o e o 0 0 00 0 1
41 000665 Fasher « » « » » = v = o o o o & Dydidp s oo oo o oo o 1
42 0010263 Connector(ECG—PTl/B) """ RTHF e . 2

From the library of: Superior Sewing Machine & Supply LLC




69
“AU2" DEVICE(3)

From the library of: Superior Sewing Machine & Supply LLC




—

“AU2" DEVICE(3) for VC2703 CAUTER (3 69
Ref. Parts Amt.
N M Description & % Req.
1 0033939 Hose Band - + = = « - « ¢ « - .« . F—ANRY K- oo e 0o |
2 0010108 Hose Union(NH-512-8X1/4) « « - s R—Ra=fr s ¢ = o « « » 1
3 0010073 Regulator (AW2000) = « = + + « - - B e v o v w e s e 1
4 009960 Screw(M5-0.8X16) + < » <+ - .« ERT o0 o0 v v e 2
5 000669 Nashepie o oo o o @ fo & o . 720474 AR LI B 4
6 000600 Spring Washer - - « < « -« « . A7V YTy s oo oo 2
7 000009 Nits o e s 5 5 5 % % 5.4 @ I 9
8 0013218 Regulator Support « « « = « « « « V¥ U—FBRR: - - - - 1
] 006905 Wood Screw(¢5.1x20) - « - « - - ARRT « oo v v v o 10
10 0010264 Connector (EC6-PT1/4) - - + - - -« BRIF e oo 1
11 0010261 Vinyl Tube(6X4mm) =« = « « « - - P23 P e e o o o o an
12 0010123 Solenoid Valve, C. Set - = - + - RS GE) - » -0 000 - 1
13 0010120 Solenoid Valve « « « - ¢ - o - . BRBESR - o o 00000 1
14 1200037 Cord(F) » « « = ¢« ¢ o ¢ o v o o A—R(F) = o o0 000 1
15 0010263 Connector (EC6-PT1/8) - - - - - - T AR 3
16 0010143 Silencer (MF6-PT1/8) « - - - - - - #4 vwf --------- 2
17 009937 Wood Screw($3.8X20) + = + + + tFRRT « o o oo 2
18 0011989 Control Box, Complete Set - - - - ﬁ]ﬁﬁlﬁﬂ(?ﬂ) -------- 1
19 1057088 Control Board - = « « = « = + « « REER - - » -0 0 e e 1
20 0011709 Control Box Stay =« - « « « « « « BERY ZARF 4 - o o o o 4
21 0011192 Knee Switch, Complete Set« « - BERA v F(RH) « » - « - « - 1
22 0011188 Knee Switch« « » = = ¢ ¢ ¢ o v [ S A A 1
23 300031 Washer « « « o = ¢ o o o o « o« Do/d e v o o0 o oo o 4
24 300033 Spring Washer « « « « « ¢« « « ¢ RZY T ToTxe o o - o e 2
25 100038 Wing Nut (M4=0.7) = - « - « « -« . A S S 2
26 0092232 Knee Switch Holder « - - - - « - BAA vy FREHR: - - -« - 1
27 006910 Wood Screw(96.8%26) - - « - - - b3 IR 2
28 1200040 Stop Cord » » = + =+ = o v v+ s ARy Fa—K- e oo 1
29-1 0011943 Power Cord(for 100 Voltage) - - - BFE=2—F(00VA) - - - - - 1
29-2 0011944 4 ( » 200 2 IR n (200 » ) ..... 1
29-3 0011945 # (o 220 [ IR ” (2207 )+ o o+ - 1
29-4 0011946 #  ( n 380 20 I ” GB80n7 ) o o o - 1

From the library of: Superior Sewing Machine & Supply LLC




70
“AUZ20” DEVICE (1)

From the library of: Superior Sewing Machine & Supply LLC |




“AU20" DEVICE(1) for VC2629G. 2679G. 27296, 2779G “AUZ0 3SR (1) 70
Ref. Parts Amt .
Mo Mo Description & Req.
1 3101470 Cloth Plate(Large) - - - - - 7u17’u NG5 R |
2 120009 Screw(Md=0.7X12) « + « + - - ERT e oo 2
3 110031 Screw(Wd-0.7X12) = + « + - - B v o e o 1
4 3101464 Head Cover = « = + « = = « ANy Rpt— oo e e 1
5 3101476 Light Emitter Support - - - - BBBAIR -« - - - 0 - - 1
6 110013 Screw(M4-0.7x8) - - « - -« - IERY o v oo e e 6
1 000538 Washar & = ¢ =& & =% & &5 DSraps o o om s o 5 s 3
8§ 0011228 Light Emitter Unit « « - - - | - - - - - 1
9 004314 Screw(1/8-44X5.6) - - - - - IERT =5 s ms @5 wmw s 2
10 0094491 Cord Clamp(2N-93.3) - - - - A—RISUF e D)
11 0023381 Cord Clamp(6N-910.6) + = + + « ~A—KIFUF -+ + + + « 1
LF ik je 8 % 5 ¢ 5 0 & 3 aWemeislle Gema s wus e & v e s s e wes o e e e wom e v
13 3101474 Small Cover « = « « « » « « INAIIS— ¢ o v e e e e 1
14 130002 Screw(M3-0.5%6) -+ - - - - EFRT « o0 vvn e e e 2
15 3101471 Stitch Plate Support - « - - EHEEATR e - e 0 e e e 1
16 1200200 Emission Catcher Unit - - - - THEGR) - - e e e 1
17 1200035 Insulating Plate « - - - - - Ft - T 1
18 007630 Screw(M2.5-0.45X 1.8) + + « + + cUERT « e o v e a0 e 2
19 0024302 Cord Stay« « + = « = « + + - ST s s uw s 2
20 110101 Screw(M3-0.5%3) + « - - - - B 3 R 1
21 3101473 Cloth Plate = = + « » « =« A - B S e R 1
22 110041 Screw(M4-0.7%x8) + - - - - - ERT e oo e oo e 2
23-1 3108025 Stitch Plate(VC2629G-32M) - 2 IR 1
23-2 3108026 ” ( #  —40M, 40M-1) R AL 1
23-3 3108027 ” ( » -48M) - TR R 1
24-1 3108035 Stitch Plate(VC2729G-56M, 56M l) ﬁHE ------------ 1
94-2 3108036 P G T 1
25-1 3108043 Stitch Plate(VC2679G-32M) - - - ﬁHE """""" 1
25-2 3108044 " ( —-40M) - - S W 3 B s ®omm s ow e e w 1
25-3 3108045 ” (r =48M) = o ¢ e M e e e e e e e e e 1
26-1 3108062 Stitch Plate(VC2779G-56M) - - - - &R - - = = = = = = « « « - 1
26-2 3108063 PR i Sl v S 1
27 3101483 Fabric Guide Plate - » - - - BRI - - - v o 1
28 3101475 Front Cover(Upper) - - - - - BB I /S— - v o v e v 1
29 3101478 Eyelet Supporting Plate » + + » - B AKEBFHR - -+« + - 1
30 3101479 Supporting Plate Basement - + - « D AREEBFE - - - - - - - 1
31 3101480 Cast-off Plate =+ + + « « + - . RICIR IR A IR 1
32 3100054 Side Cover Hinge + - « « - - BHE D — v oo 1
33 3100055 Side Cover Hinge Gasket - - - (RS S NS AR |

From the library of: Superior Sewing Machine & Supply LLC




71

“AU20" DEVICE(2)
1

From the library of: Superior Sewing Machine & Supply LLC




“AU20" DEVICE(2) for VC2629G, 2679G. 2729G, 2779% “AU20 "S5 (D) 71
Ref. Parts Aot .
N Ne Description g 4 Req.
1 3101491 Cutting Device, Complete Set - - by FiEf®#E) - - « « - - - 1
2 3002009 Bracket (Right) =+ + « « « « « « ISy M) e 1
3 120021 Screw(M5-0.8X60) « = « - ¢« - IR e oo v oo v e 4
4 3002026 O“Tiﬂﬂ ............. O 9 ‘/y .......... 2
5 3002010 Cylinder = « + « o = o e o o v e YUH e oo v oo oo 1
6 009935 Screw(M5-0.8%20) + « « « - « - - IERD o v o oo v 0o e 1
7 3002029 Wear Ring» - « = « « ¢« ¢« = o <« GIT YUY o oo oo oot 1
8 300038 Washer ............. U \y:/-\, .......... 1
9 3002027 Rubber Cushion + = « « « « « - Joralse oo 0o v e 2
10 3002028 PiStOn ............. t.j\ ‘\ N I l
11 3002030 Piston Seal - « = = = « « » « - EARYY—=s oo oo o 1
12 3002031 O—ring ............. O y ‘/7 .......... 2
13 3002011 Piston Shaft « = + = « « « « « « 223 VS 972 SR IR 1
14 3002032 Piston Shaft Seal = « « » « « « « APy 7 by—n. - 01
15 3002008 Bracket(Left) » « « « = « « « « - TS5y b E) - 1
16 3002012 Piston Shaft Bushing + « - + - - APy T7 by = 0]
17 3002013 Piston Rod Holder - « « « « - « - ERAbvey P&y - o« ¢ 1
18 120008 Screw(M4-0.7X8) =« « = ¢ « + - - R o oo o v v 0o 3
19 3002014 Piston Rod = + « = « = = « « -« EXbroy R 1
20 3002016 Link Pin « ¢ ¢ ¢ ¢ ¢ o 0 0o 0 v YU TEY o o v 000 e 0 2
21 160000 Screw(M3-0.5X3) + « ¢ o o o o LERT o v o v oo e e 2
22 0095980 Piston Rod Bearing + - « + - -+ ExAbvay FR7Yv S - -1
23 3002015 Piston Link » < « = ¢ « ¢ = « <« EARAYY T o000 v 1
24 3002017 Upper Cutting Knife Holder « « + EXRH = ¢ ¢ ¢ o 0o v o o e 1
25 160001 Screw(M4-0.7X4) =« « « =« - ¢ B B A R 4
26 3002018 Upper Cutting Knife s « « - « - EAR e e 1
217 130002 Screw(M3=0.5%6) =« « + ¢+ o o . HERT e o oo 0o e e e 2
28 3002019 Cutting Knife Press Shaft« « » « X R$F/Hh « « « « =+ - 1
29 3002020 Shaft Bushing(Long) + « « « « « - Tova(@ - 1
30 3002021 Shaft Bushing(Short) =« « « « - - ARZ ¢ ) R 1
31 0035940 Upper Cutting Knife Spring + + « EXR/SRF « ¢ o o v 0 o o 1
32 3002022 Cutting Knife Press Screw: « « « AR RY + + « « « o o 1
33 3002023 Lock Nut ¢ ¢ « ¢ ¢ ¢ o o 0 0 o LI A b |
34 3002007 Cutting Device Basement » + + « -« by sERE - - 00 1
35-1 120026 Screw(M5-0.8%18) « = « « + ¢ - IERY o o o oo s oo e 1
35-2 120026 »  (M5-0.8Xx15) (for VF) » « =« # (VFRH) - « « + « - « - 1
36 000669 Washer ............. Ij “/:/'Y .......... 3
37-1 120017 Screw(M5-0.8X15) « « « « « « o - HERT o o v oo e e e e 1
37-2 120017 7 (M5~0.8X%18)(for VC) « « « =« # (VCAE) + + = = ¢ « « = 1
38 120015 Screw(M5-0.8X10) « ¢ « « « « o - IERT o o0 v v 0o o0 3
39 3101492 Lower Cutting Knife - « = « « « - TRAR e« o o0 v 0 a0 00 1
40 3002025 Cutting Knife Cover» « « « « - - AABIN— o o o o 0 0 0 00 1
41 000665 Washor o+ ¢ =0 o Bluie o o ToSde e oo v oo oo 1
42 0010263 Connector (EC6-PT1/8) =« « « « - - 5 R 2

From the library of: Superior Sewing Machine & Supply LLC




72
“AU20" DEVICE(3)

Nota : See the righthand page.

From the library of: Superior Sewing Machine & Supply LLC




B e = - S— = ——— = . e e e =
“AU20" DEVICE(3) for VC2629G, 2679G, 2723G. 2779G “AU20" SR (3) 72
Ref. Parts Amt .
Na__ Na_ Description [ I ) Req.

1 0033939 Hose Band « + - - ¢ « = « « « « & R P 1
2 0010108 Hose Union(NH-512-8%1/4) « = « « s R—R2=FY v ¢+ = « « + 1
3 0010073 Regulator (AW2000) - - - + « « « - LEE2L—F « « 0 o 000 1
4 009960 Screw(M5-0.8X16) - « =« « « - - - JT o 3 A R A
5 000669 Wicher = - 0. .. . T Side s« o v v 0 & v a o 4
6 000600 Spring Washer « « « « « « « « « A7V T Tyyx e oo e 2
7 000009 A oo e C o T A S 9
8 0013218 Regulator Support » < « « « « « V¥ U—FRfHR - - - - 1
9 006905 Wood Screw(e¢5.1x20) < « « « - - b A I 6
10 0010264 Connector (EC6-PT1/4) - = « « « -« QARTHF oo e 1
ll S W B R E § % R @ B R R B WA @ R m Fs w . s o E e s W e o W s
10 & 5 3 m ol s e b Gk Sme m S s s PR D e T e et s i aw s
13 0010261 Vinyl Tube(6Xd4mm) =+ - « « « - - ==ty A G A
14 0010123 Solenoid Valve, C. Set « - - - - MRS EE) « ¢ ¢ o 0 o o . e 1
15 0010263 Connector (EC6-PT1/8) =« « « - - - =P 3L R 3
16 0010143 Silencer (MF6~PT1/8) + « - « + - - b A R 2
17 009937 Wood Screw(¢3.8%x20)« « - - - - KRR o v v v v ?
18 1249071 Power Box, Complete Set - « « « -« mEmea) - - -0 - - 1
19 1057041 Motor Drive Board - = + « = « « - ET—FER e I
20 1260036 Power Box Lid- - + ¢+ « « « « -BHREAYIZHE- -« « - 1
21 009791 Screw(M3-0.5%6) =+ « « + - o - - ERT o v v v v e e 2
22 1057089 [/0 Board » = = = + ¢ « « « = « [/OBEAR « « =« + = =« = ¢ 1
23 3201236 Box Cover(Left) - « = « « « = - » BRAy 72— (&) -« -1
24 3201237 Box Cover (Right) = = - = = « « BRRY 7281~ (F) - - -1
25 110076 Screw(M3-0.5%6) =« « ¢ ¢ ¢ o o . R e v v v e e e e 8
26 300030 Washer ............. U/V'Y .......... 8
217 0011709 Power Box Stay =« = « ¢ ¢ ¢+ - BRERY IART 4« ¢+ - - 2
28 0011192 Knee Switch, Complete Set - « « -BERAA v F () - - - - + - 1
29 0011189 Knee Switch+ « « « « = ¢ ¢ « « BERAAL T« o 0 00 o 00 1
30 300031 Washer # ¢ ¢ v o ¢ s % & u & Depizdes m ¢ nwa s oo s 4
31 300033 Spring Washer « = « « ¢ « ¢ + ¢ ANV T Ty oo 2
32 100038 Wing Nut (M4-0.7) =« « « « « « « « FagFyhe o 2
33 0092232 Knee Switch Holder =« - « « « - - XAy FBRfR: - - - - - 1
34 006910 Wood Screw(¢6.8%26) « « « « - - b 5 B R 2
35 0010120 Solenoid Valve « - « - - EERIRE 1% OEEEECEE NN 1
36 1200037 Cord(F) - « + - - - C A I—F(F) =« o ¢ o e 0o 1

(&) BRRAFRCLVE2v—F0bx T2 HET2HEE.
Note : For supplying air to Suction Pipe from Regulator.

From the library of: Superior Sewing Machine & Supply LLC




73
“AU20" DEVICE (4)

1

From the library of: Superior Sewing Machine & Supply LLC




“AU20" DEVICE (4) “AUZ0T R (4) 73

Ref. Parts Amt .
N _ N Description gh g2 Req.
1 1249110 Control Box, Complete Set - - - - HR >y 72 (R) - « + - - - I
2 3201233 Control Pamel « < « = ¢ « ¢ « « - BIBI SR ¢« o v v 0 0 o e 1
3 1057117 Control Board Unit =« « « + « « « BIMERGR) « « -« - - - - 1
4 3201227 Control Box« » « = = = ¢ ¢ v« Lo B R SR 1
5 3201228 Control Box Lid« = « = « ¢ « « + WERy 7 AH- - - 1
6 009956 Screw(M3-0.5%10) - = - - = - - ERT - v e e e e 8
7 000014 Washer « « « ¢ ¢ ¢« « « « ¢« o o & 7 DAV USRI S 4
3 1200204 Cables. » s s » @ s wa& »@ s = 4 TE I I S 1
9 000016 Nut « « ¢ o o « o o o o o o o o A R P
10 006187 Screwed Ball(M8-1.25X23) + = = < BR+ = » « « =« o o v 0 o 2
11 0014224 Box Holder(Left) « « « « - - « - Ky 2 ZAEAF () » » - - 1
12 0014225 Box Holder(Right) - - « + « « - - Ry JARAF ()« » -« - - 1
13 009948 Screw(M8-1.25%30) + - « « ¢ - - ERD e o 0o e v v 0o e 1
14 000676 Spring Washer « « « « « ¢ ¢ « < - RV T Ty o oo 1
15 000666 Washer = « ¢« ¢ ¢ o ¢« o ¢« ¢ « o & R 1
16 000060 . e N R ] W o R S G 9
17 000434 Washer: = = ¢ ¢ sl o @0 o & RN R ams e s R R 2
18 3201229 Box Fixing Screw « = « + « « - Ky P ABYFRS » ¢+ + - 1
19 3201234 Box Holder, Complete Set « « « Ky s 2k F@Ed) - - - - - 1
20 300030 Washer + « » « + ¢ ¢ o o « o o & Tydp e oo oo o 0 o o 4
21 1050077 EPROM(Mark EU103) + « = = « = - - EPROM(%E% EU103) - - - - - 1

From the library of: Superior Sewing Machine & Supply LLC




74
“AS3" DEVICE
1

From the library of: Superior Sewing Machine & Supply LLC




“AS3" DEVICE “ASITER 74
Ref. Parts Amt .
Na Na_ Description &h % Req.
I 1260118 “AS3” Device, C. Set(Note 1) - - “AS3"SBMGH) (1) - - - - - 1
2 0010073 Regulator (A¥2000) « - « - - « - - LFEaL—HF oo v oo o 1
3 009960 Screw(M5-0.8X16) = - « « « -« - - J o 2
4 000669 Washer vi: « % & ¢ &6 & &3 &0 Tyd e oo oo v oo o 4
5 000600 Spring Washer = « « « « « = + « . ALYV STy e - 2
6 000009 NitDe omils S s s s 5% & 5 P I 9
7 0013218 Regulator Support - « « « - « - - V¥aV—FmfHE - - - - 1
8 006905 Wood Screw(¢5.1Xx20) + - « - - - KRR o o v e e e e 6
9 0033939 Hose Band(1/4inch) - - + - « « - b A S S I 1
10 0010108 Hose Union(NH-512-8%X1/4) « + « «dh—RZ=F1r s » ¢ o+ =+ - 1
11 0010078 Connector (EC4-PT1/4) =« - « « - TARTHF e o o o s o 00 o |
12 0010260 Vinyl Tube(4x2.5mm) =+ + « + « - (==t A B A
13 1090115 Solenoid Valve, Complete Set - - BERES(HE) - « » - « « « « - 1
14 0010120 Solenoid Valve « « « « ¢« « o« BRES « -« 0 o0 0 e e e 1
15 009937 Wood Screw(¢3.8%20) - - - - - - KRR e oo oo o e e 2
16 1200003 Cord(C) « + = « ¢ o = o « o o o & O—F@C) - 00 oo 1
17 0010143 Silencer (MF6-PT1/8) - + « + « « - 2V 1
18 0010055 Connector (EC4-PT1/8) =+ « « « « - ARFHF e o e 1
19 0010254 Speed Controller(SPC4-1/8) - - « A¥—FKavbu—35 - <2
20 1260119 Etectric Device, C. Set(for AS3)(Note 2)Asm§i§ﬁ(ﬂ)(ﬁ2) 1
21 0011709 Control Box Stay =« « + « « « « « HEBY IARTF AL o o - - )
22 1249087 Control Box, Complete Set - - - - HIppdEM@GE) - - « + - - + - 1
23 0011340 Control Board« « = = + + « « « « BIBIEMR - - - -0 v - 1
24 0010565 Knee Switch, Complete Set s « « BEAA Y F(#) - « - « + 1
25 0010564 Knee Switch+ « « ¢ « « « « ¢ -« | ARSI 1
26 300031 Washer = « « ¢« = « ¢ = = ¢ ¢ o & R R I B 4
27 300033 Spring Washer « « « « « « ¢ « « ¢ ATY IOy oo 2
28 100038 Wing Nut(M4-0.7) « - « « - « « - FagFo b oo 2
29 0092232 Knee Switch Holder - « < « - - - BAALyFRfHR + » « - - 1
30 006910 Wood Screw(¢6.8X26) + - - + - - 5 S A 2

(FE1) “UT-27, “UT-4 "ML ASIER LI T 5 B SLELWMHTY,

Note 1: This shous the parts required when installing “AS3” Device to “UT-2" or
“UT-4" Device.

(HE2) “UT-A2", “UT-A4"EERIC“ASI"EEZIY T 2 BE T LBEL2BE TY,

Note 1 :This shous the parts required when installing “AS3” Device to “UT-A2” or
“UT-A4" Device.

From the library of: Superior Sewing Machine & Supply LLC




75
“FS3" DEVICE

From the library of: Superior Sewing Machine & Supply LLC




“FS3" DEVICE

Ref. Parts
Mo No_
1 3101264
2 110031
3 000651
4 0094680
5 001457
6 0067007
7 0094664
8 009604
9 0067016
10 0067031
11 000588
12 3101263
13 3101262
14 160001
15 3101260
16 3101261
17 000054
18 000009
19 000426
20 3101266
21 0095027
22 3101265
23 170013
24 0037912
25 3101270
26 0064182
27 004635
28 0067082
29 0064181
30 004474
31 0064186
32 0064180
33 0068202
34 0064187
35 000731
36 0064179
37 000428
38 006910

(%) "F3"E@ME)ORHE -
Note:Parts No.

of “FS3" Device, C. Set -

FS3" % 75

Amt .
Description & & Req.
Folder Slide Shaft Bracket - EHFTMT S b -1
Screw(M4-0.7X12) = « = « » « - - R o oo e v e e 9
Knock Pin» ¢ = ¢ ¢ ¢« ¢ « ¢ o o & VAR A -V N EE NI R 2
Folder Steeve « = « « + = « « = ERHRAY =T+ oo v o0 o 1
Screw(11/64-40%3.3) « « « « « - T S A )
Folder Sleeve Bushing« - - + - - ERRY—TT v = 1
Collar(6.1x12X8mm) =+ « « « « - BT— e v o v e e e 4
Screw(11/64-40%x5.5) =« - « - - ERT e o v v e e e e e 4
Folder Spring+ + ¢ « ¢ « « « « TEHISR e o 0 oo e 1
Folder Slide Shaft Bushing - AT vy 2 e e e e 1
Anti-shock Rubber « « « = « « « - BETL .« o o e 1
Folder Slide Shaft - - « « - - . EREITRE oo -0 - - 1
Guide Shaft Connmecting Lever - « A FobdligBi- - - - « + * 1
Screw(M4-0.7Xx4) « « » <« = - R ¢ oo o oo e 9
Folder Guide Shaft - « « « « « « HARE o o0 e e 1

Folder Guide Shaft Bushing -« - -

NUt (M10) = = = « = « « « = « « « T 1
NUt(M5) + = « = = o« o « o o 0 o« Fo b ee w 9
Washer = « = ¢ « ¢ ¢ ¢« o o o o @ Ly I 9
Folder Lever Spring - « « « = « « FEHUL =R o o o oo 1
Retaining Ring + « = = « « « - ARG LYY o v o e 1
Folder Lever « « ¢ « « « « ¢ « BHEL/S— o o0 v o0 1
Screw(M=1X8) = « « « + « = « « R o oo e e e e 1
Chaine * «® » w8 s 53 s s « @ MR 1
Knee Press, Complete Set - R (H) - e e e e e e e e 1
Knee Press =+ = ¢ « « « = o o« « & “&7‘ ........... 1
Screw(1/4-40X14) « « « « « « « - T S 1
Knee Press Shaft =« « « « « « ¢ - [ I 1
Knee Press Connecting Block - - - RS/ #ET vy s « + « - 1
Screw(3/16-32X6.4) « « + « + o QERT o v 0 v e e e e 2
Knee Press Connecting Shaft - - - B &afEwy- - - - - « - - 1
Knee Press Return Spring « « *» *BERITBRI /AR« ¢+ ¢« o 1
Retaining Ring =« = + » « « « - APy LYY e o oo e 2
Knee Press Pin + = » -+ = ¢ ¢ BRIy - o o0 000 e 1
Pine = ¢« o ¢ ¢« o o o e v o o o By e o oo o oo o oo o 1
Knee Press Support =« ¢ « « « « - BERT B - e 1
Washer = ¢ = ¢ ¢ o ¢« ¢ ¢ ¢ o o & b R 2
Wood Screw(¢6.8%x26) + - - - - - b B R )

3109935
¢+ 3109935

From the library of: Superior Sewing Machine & Supply LLC




76
EXTRA PARTS (1)

VC2700 For covering seam sewn by 1 needle, overlock machine 1 A&#tA+—/ L&A

VC2603 VC2742pP

From the library of: Superior Sewing Machine & Supply LLC




EXTRA PARTS (1) FEBa ) 76
Ref. Parts Amt .
Na Na Description & 4 Req.
1 0095748 Presser Foot, Complete Set(56) - #f==(#) - - - - - « - - - - 1
2 001186 Screw(9/64-40X7.8) « « « » + - IERT oo e v v e e 1
3 0094890 Presser Foot Spring- - - - - « - b R RN ) 1
4 005133 Screw(1/8-44X4.5) + - « » « - IERY o oo e e e e e 1
5 0095642 Retaining Ring =« « « « « = « - ARy FAYU T e o o oo 2
6 3107332 Presser Foot, Complete Set(56) - ffx— () - - - - - - - - - - 1
7 110004 Screw(M3.5-0.6X8) « + + - - - - T3 3 1
8-1 0094081 Stitch Plate(56L) - « = « « « - B - - o v e e e 1
8-2 0096053 n N s e e o o o e o P e o o s o s o o o s s s 1
8-3 3008023 ” B e e e e e e e B o o o o 4 s o a s e 4 s 1
9-1 3109031 Main Feed Dog - + = + = + + + « - Y e e 1
9-2 3109033 ” (P=2.5mm) - - - - - »n (GRWE) (€ 52.5mm) -1
10-1 3109030 Differential Feed Dog - + - + - - BIREY =« v v o0 0o o 1
10-2 3108032 " (P=2.5mm) - » (FE)(EyF2.5mm) -1
10-3 3109046 S AT E T e e e w 1
11 3101101 Edge Guide(Right) « + « « « « « - EBHEE) - = ovv e 1
12 3101100 Edge Guide(Left) =« « « « « « - EHEE) - - = o oo 1
13 000538 Washer #5 ¢ wws « w5 5 8 & 3 Depdrar o s w9 o' i« i 9
14 110009 Screw(Md—0.7%X8) « « « « « « -« -« IR e oo o e e e e e 2
15-1 0094281 Stitch Plate(32M) « « « « « « - » F1 0 SN 1
15-2 0094282 » (40M) - = + =« = o - R T 1
15-3 0094283 i (48M) + + = =+ o - - . E P G R N 1
15—4 0094285 ” (54“) ........ J e e o o o o 6 & & e o @ 1
16-1 3109035 Main Feed Dog(32,40,48,56) BREY o e 1
16-2 3109036 " (54) ........ P R s W @ & R 1
17-1 0094921 Stitch Plate(56M) - « - « « « - - 12 AR 1
17-2 0094922 ” (64M) ........ N ¢ e s o o o o s s e o o 1
18 0067043 Presser Foot, C. Set(56)(See below)i#= () (T®EMW) - - - -1
19 0091725 Presser Foot Springe « ¢ - + « - S S 1
20 000220 Lock Nut = ¢ « ¢ =« ¢ o o e v v By JFy b e 1
21 003300 Adjusting Screw(1/8-44X15) - « - BREIRY + « =« + ¢ o - - - 1
22 3017014 Preccer Foot, C. Set(56)(Three Needles) #1= (#) (=&4&t) - - -1
23 001186 Screw(9/64-40X7.8) = « « « + - - IR o oo v e e 1
24 0063280 Presser Foot Spring« « = + « « - Z S 1
25 0065366 Locker Pin « « « ¢« ¢ = ¢ o v BYIAEY = o o o oo o 1
26 0063282 Presser Foot Hinge Pin - - -« - - b AV S 1
27 0065209 Fabric Presser =« « « « « « « « vt S 1
28 001228 Screw(3/32-56X3.2) « « ¢ ¢ ¢ o IERY o0 ot e oo e 2
29 000327 Lock Nut « « « ¢ = ¢ o v o v o = A A R 1
30 003302 Adjusting Screw(1/8-44x11) - BREERY » « ¢ 00 o 00 e 1
X Ref. No. 31 to 43 +---- See the following page.

% To bring all of 3 needles on the tape, portion for guiding tape on the Foot was

shifted to left by 1 mm.

X $tE 3F{KT—TICOED D, HxOT—7H A FRBEImEFCFELZ LD,

From the library of: Superior Sewing Machine & Supply LLC




76
EXTRA PARTS(1)

VC2700 For covering seam sewn by 1 needle, overlock machine 1 &&tA—/V{R{ZL\A
L 8 Tz a0
3

a9
4] \1 &
a , 5, V.85

VC2603

VC2745p

32

From the library of: Superior Sewing Machine & Supply LLC




EXTRA PARTS (1) 3 1 76

Ref. Parts Amt .
Na Na Description & % Req.
31 005122 Screw(3/32-56X5.5) « « + ¢ ¢ o IERY o o v v v s e e 1

32 0065215 Stitch Plate(56) (Three Needles) - #HHR (=& &) - - - « « « - 1

33 110054 Screw(M3-0.5%X3.5) + < « « - - IERY e oo v oo e e e e 1

34 000531 Washer i« # @5 s s 56 & 3¢ s PR 1

35 3107303 Presser Foot Spring(Left) « « « « /MR RR(E)+ » « - - + - 1

36 130016 Screw(M2.5-0.45X6) « « « - « - IERT o e v oo v v e e 4

37 3107306 Presser Foot Hinge Pin(56) +« « - HZ VIV - = ¢« « « 1

38 110084 Screw(M3-0.5%4.2) « « ¢ o ¢ o I 3 R I 1

39 000327 Lock Nut = ¢ « « ¢ ¢ o 0 o o o A o R IR 1

40 260006 Adjusting Screw(1/8-44X11) « - BHERY « « « ¢ « « « + . 1

4] 3107304 Presser Foot Spring(Right) =« « <« /MR RR(E) + - « + - « « 1

42 3107311 Fabric Guide(Long) =« = + « « - - WHARE) - =« oo o 1

43 110027 Screw(M2.5-0.45%3.5) « « - ¢« - IERT e o v o v e v e 1

% Ref. No. 1 to 30 «+--- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
T —— L . e



77
EXTRA PARTS(2)

VC2600 For top stitching on Jeg hole of swim wear JKX¥ (SM) A

From the library of: Superior Sewing Machine & Supply LLC




— B e

EXTRA_PARTS (2) FE8E Q) 77
Ref. Parts Ant.
No. Na Description & % Req.
1 3101100 Edge Guide(Left) = « » = + = - ER(E) - - v 1
9 000538 Washer s » 5 @ ¢ s o o & &% & Dopsrdpo s » o o8 56 o 9
3 110009 Screw(M4-0.7X8) = + « « « « « - [T 3 R 9
4-1 0093408 Presser Foot, C. Set(32) £ | I 1
4-2 0093415 " S S 1
4-3 0093421 ” n (48) e e . BH e e e s e s e e e s 1
5 001186 Screw(9/64-40X7.8) « - + -+ - - 11 A A 1
6 0063280 Presser Foot Spring+ -« » » « « B I 1
7 0065366 Locking Pin« « « « = ¢+ ¢ ¢« o o BYIEAEY « « « o o o o 1
8 0063282 Presser Foot Hinge Pin - - - - - eV - e 1
9 005122 Screw(3/32-56X5.5) « = - -+ - - IR o oo oo e 0o e e 1
10-1 0093404 Stitch Plate(32W) - - - - - - - - BHE -+« v o v e e e e 1
10-2 0093410 " (40M) -------- B R R R R R R e e @ 1
10-3 0093417 " (48M) = + ¢« o o o B e s s s s s % s e 8 o . 1
11-1 3109039 Differential Feed Dog(32) « « « ~HIEY « « + = + o « o ¢« « o 1
11-2 3109041 " PN 1) I NI T S 1
11-3 3109043 " VI CY) R 2 A N T S 1
12-1 3109040 Main Feed Dog(32) « - + » + = - - BEY - 1
12-2 3109042 ” R B P Y 1
12-3 3109044 » T TR p Me s o ah oM T 1
13 3101222 Fabric Guide, C. Set(Covering Seam)ER (M) ((R&&VWH) - - - -1
14 3101225 Fabric Guide Support =« « « « - - A PR » - - - - - 1
15 3101226 Fabric Guide Fixing Plate - cHHA FEEKR: - - - - - - 1
16 110043 Screw(M4-0.7X14) « = « « ¢ « « - IR o s oo e e e e 2
17 3101224 Fabric Guide(Left) « « « « - « » WHARE) -« v 0 - - 1
18 3101223 Fabric Guide(Right) - = « +» « - - HHYARCE) <« « » - - - - 1
19 110054 Screw(M3-0.5%3.5) « « -+ ¢ . - I B A N IR 2
20 3101227 Fabric Guide, C. Set(Covering Seam) EH (M) (R UV H) - - - -1
21 3101229 Fabric Guide(Left) =« « - « « - - A RE) » «» v v« 1
22 3101228 Fabric Guide(Right) - = « « « - - fwHA R » - e 1
23 3107094 Presser Foot, C. Set(48) () - -0 e e e e 1
24 0063280 Presser Foot Spring+ « - « - - - b S R 2
25 0063283 Locking Pin s = « ¢ = ¢ = ¢« o BlUILAEY « « ¢ o« o o 1
26 0063281 Presser Foot Hinge Pin - » - - - R N R 1
21 005122 Screw(3/32-56X5.5) ¢ + + o o+ 12 3 A I R R 1
28 3107101 Fabric Guide(Right) « « = « = « - 2’57‘-7'4' KCE) - =« =2 0 e - 1
29 001228 Screw(3/32-56%3.2) = ¢« + - - - R e o v e e e e e 1
30 3101310 Fabric Guide(Left) =« « « + « « - MEARE) -~ - -+ - - - e 1
31 230008 Screw(3/32-56X6) « « o+ o o o IERY o o0 e oo oo 1
32 3107102 Presser Foot, C. Set(32) c (M) - e s e e e e e 1
33 3107105 Fabric Guide(Right) « = « « « « - wMEAREE) - -2 0000 1
34 3107106 Fabric Guide(Left) =« = « « - - - AR -« = - -0 o - 1
35 3107110 Presser Foot, C. Set(56) e () o e e e e e e 1
36 3107010 Presser Foot, C. Set(056)(Long) - = (M) (&) - « + + - » - - 1
37 0091725 Presser Foot Spring ....... W:-/\* .......... 1
38 009730 Screw(1/8-44%5.3) - « - - - - - ERT o v 0o e e e 1
39 3107009 Presser Foot(Small) Spring - + + /MEIZ SR+ « » o ¢« o o o & 1
40 006010 Screw(1/8-44X4.5) =« + = ¢« - - IERD o v o o e e e e e 1
41 3107012 Elastic Tape Guide(Long) IEHARE) = = - - - 1
42 110002 Screw(M3—0.5X5) =+ ¢« o e o o e IERY o o v o e oo e e 1
43 000220 Lock Nut. « = » = ¢ o = e = « By ZF ke oo o oo oo 1
44 003300 Adjusting Screw(1/8-44X15) « « ~FAERY « « « « ¢ = o o . . 1

From the library of: Superior Sewing Machine & Supply LLC




78
EXTRA PARTS(3) & “UN" DEVICE

From the library of: Superior Sewing Machine & Supply LLC




EXTRA PARTS (3) & “UN" DEVICE HEBRQRUVUNER 78
Ref. Parts Amt .
Na Na Description & £ Req.
1 0036175 Needle Bar Thread Retainer Disc Support/NBFHK « » + + - - - 1
2 0022836 Synchroniser Positioning Pin « - HY v aFry . « - « . .. 1
3 0022837 Synchroniser Cushion +« « « + « Rvarerryvay - -1
4 007610 Screw(M4-0.7X10) « « « « « - - . ERT e v v e e oo oo 1
5 0093690 Timing Gauge =+ « « « « « « - « BAIVIF =T« o 0. 1
6 0095220 Looper Timing Gauge + * « « + - . l«—l\'ﬁ?zfi“/ﬁ’&'—“/’ e e ]
7 3100490 Timing Gauge + + » « « « « « « . GAIVIY =T -« o o . 1
8 3101206 Supplementary Rear Cover Support ﬁﬂﬁ:b/\—(fi)mfﬂﬁ -1
9 120006 Screw(M6-1X12) « « « « « ¢ « o XY Ce e e e e 2
10 3101205 Supplementary Rear Cover - - ﬁyjﬁ/\—(ﬁ) ------- 1
11 130003 Screw(M4-0.7X7.3) « « « « « « ERT e v oo e oo 2
12 3101207 Supplementary Front Cover(large) #Bh,S—(KX) - - « - - - . 1
13 000538 Washer « » « « « = « « « » o « 4 Dy e oo o o v o oo 3
14-1 110009 Screw(M4-0.7X8) =« « « « « o . . Jl:*“/' ---------- 3
14—2 110009 " " e s s e s ' e 8 H e s e e e e s e s s . 2
15 3109950 “UN” Device Unit + » « « « « « . UN EEE) - - - - 0 - 1

From the library of: Superior Sewing Machine & Supply LLC
BT R i e e VN



79

EXTRA PARTS (4)

1

(]

16

19 \3 -

From the library of: Superior Sewing Machine & Supply LLC




EXTRA PARTS (4) BFERS WG 79
Ref. Parts Amt .
Na _Na Description & £ Regq.
1 3201266 Lace Guide, C. Set « + « « « « - V—RHFAL @) - - - 1
2 3201267 Lace Guide Support =« = - « = - - V—=2HARKEH « oo o 1
3 190044 Screw(M4-0.7X12) « = + « « = « - IERT « o o v e oo e 2
4 110048 Screw(M4-0.7X10) « » = = ¢ - - IR ¢ oo oo 0o e 2
5 3201269 Lace Guide Plate(Upper) « + - -« - V=AY A FR(L) -+ -« - 1
6 000009 N“t ............... j-wy ‘». .......... 14
7 000426 Washer « « ¢« « « ¢ o o v o 0 v Dpfhr e ¢« maw o=@ 4 o 14
8 3201271 Lace Guide Block =« « « + « = +« - V—2RHA KTay sy -1
9 3120113 Lace Guide Bar(Thick) « «» - - - - V—RHARN—=(K)+ - ¢ 1
10 110002 Screw(M3-0.5X5) « = o o o o .. IERT e v o v e oo e 1
11 3201270 Lace Guide Bar(Thin) - « « « - - V—2AH A FX—(E) - - - 1
12 160000 Screw(M3-0.5%X3) =« « = ¢ o o . IERT ¢ o v o e e e 7
13 3201268 Lace Guide Plate(Lower) « « + - - V=24 A FR(F) - -« ¢ - 1
14 009911 Wing Bolt (M5-0.8%8) =« « +» « « - FagBRMbh o oo 2
15 000600 Spring Washer « + « « + « = ¢ « & ALY T Ty oo 1
16 3201204 Lace Guide(Lower), C. Set+ » + - L—2XHF A K(F)@E) - - - -1
17 3201206 Edge Guide =+ « « « « « ¢ = « « ITYTUHAR - o oo 1
18 190064 Screw(M3-0.5X5) + ¢+ ¢ o - . .- JERT o 0 v o0 e e e e e 1
19 3201205 Lace Guide(Lower) + « « « « + « - V—RHAE(F) -« - 1
20 3201208 Link Pin = » ¢« « o o o o 0o o 0 DIV - A 1
21 190062 Wing Bolt (M4—0.7%5) =« « « « « FagRhe oo 1
22 0033024 Retaining Ring + « « « « « « + » 8 A IV AR 1
23 3201207 Lace Guide(Lower) Holder + - + « V—RAF A F(F)Bft&E - « -1
24 003746 Screw(M4—0.7X8) =« « ¢ « « o + IERY o 0 a0 e e e e 2

(&) 7—70& -+ &KX80um
Note:Width of tape **« up to 80mm

From the library of: Superior Sewing Machine & Supply LLC
T e . .~



EXTRA PARTS

?—48

®—47
- <J

N

From the library of: Superior Sewing Machine & Supply LLC




THREAD STAND & SUPPORTING BOARD ARUIBRURTIR 80
Ref. Parts Amt.
Na No Description & £ Req.
1-1 9620655 Thread Stand, Complete Set(5 Spools Type) %324 (R) (54 :4# A1
1-2 9620656 ” " (6 ” Yy v (n)(@6 )]
1-3 9620652 " " (2 ” ) no(n) (@2 n )
2 9620669 Column Cap + - + « + » =+ « =« AShFey S oo 0o 9
3 9620670 Column Pipe (Upper) =« « « = « - -« IFANRALT(L) e o o o - 1
4 9620671 Thread Hanger (3 Spools Type) - « ALy RAVH(IELA) « -1
5 911004 Scre'(Ms—o_sxlz) ........ _“:*?/" ........... 2
6 910004 Nt « = » = « = 6 o » o o 6 s a s Yl ST 13
7 9620673 Column Pipe Connector + « « « - - AFANRATER - - - 1
8 911006 Screw(M5-0.8%12) + = « + ¢ - - IERY o oo v v e e e 2
9 9620674 Thread Guide Holder« « + « « « - KBAEAY + v o oo e e 1
10 911003 Screw(M5-0.8X30) » = = + « ¢« o o J1 o A 3
11 9620675 Column Pipe(Lower) « « « - « - « SASHRLF(F) e v oo v o 1
12 930054 Washer « « ¢ ¢« « ¢ ¢« ¢ ¢« ¢ o o Ly R R 1
13 910005 NUt © o = » o « o o o o o v o o S0 R . 1
14 9620676 Thread Guide Bar(370mm) « + « - - e IR 1
15 9620677 Thread Guide Bar Bracket « « « « XM « ¢« » » + « - 1
16-1 9620665 Thread Guide(5 Spools Type) - - « ARAI(SARA) - « - - - - 1
16-2 9620666 f (6 A, ) s m LB ® JEw e e 1
16-3 9620663 " (2 " Ye oo o (2 8 Yoo oeee 1
17 911007 Screw(M5-0.8X6) =« « + o o o o . IERT e oo v v e v e 9
18 9620678 Spool Cushion- « + « « « ¢ ¢ « RS —=pNIyrae - o - 5
19 9620679 Spool Pine « « = o o o o o 0 o . AP UMl e e e 5
20 930055 Spring Washer - « - « « <« « -« P AR A7 074 I 5
21 9620680 Spool Mat « = + « ¢ o o o oo v 3 2 2 SR 5
22 9620681 Spool Seat Disc e « = « ¢ ¢ o - - BHM - » v 000 o 0o o 5
23 9620682 Spool Holder Stay+« « « « « « - AP —=NENTELT -« 1
24 911005 Screw(M5-0.8X10) « « = « « = « I 3 A 1
25 911008 Wood Screw o = ¢ » = o » o o o o **y ........... 1
26 9620683 Spool Holder(3 Spools Type) - « - R/ —HFAF 3XKLA) - -1
217 9620672 Thread Hanger(2 Spools Type) + + ALy FAVH(OERAH) - -1
28 9620684 Spool Holder(2 Spools Type) « * + A/ —AFKAF(AEALH) - -1
29 3100036 Belt Cover(Lower) » « « - = - » - AR PHR=(F) e« oo = o 1
30 006905 Wood Screw(¢5.1X20) « + + - « b A N 3
31 0063031 Belt Cover =« « « « « ¢ = ¢« « . 15772 )% At R 1
32 110028 Screw(M6-1X46) « + = = « « » » « IERT e o v o v e e e e 2
33 3100008 Supporting Board + ¢ ¢ ¢ ¢ ¢ . WETR =000 0o 2
34 180009 Setting Screw(M6-1X%16) - « - - - BAFHT R ¢ o 0 0 0 o 0 o 4
35 0063009 0il Reservoir Rubber Cushion « » TAME -« « + ¢ ¢« o o o -« 4
36 000070 Hanging Nut « « = « ¢ ¢ ¢ « ¢ « RBUFobe oo 4
37 009858 Hanging Bolt (M8=1.25X75) « « « « BUEL b« ¢ ¢ o v o v o 4
38 000162 Washer + ¢ o ¢ ¢ ¢ ¢ o ¢ ¢ o o & Ty d e o oo o o o 0 v o 8
39 0020064 Supporting Board Rubber Cushion « B/ AL+ « « « « - + - 4
40 0063010 Supporting Board Rubber Cushion(Lower) /iR AE(T) - - -4
41 000016 Mo » w6 2o d w5 a el R R 3
42 180008 Setting Screw(M6-1X63) « « « - - )25 a8 B A 4
43 000528 Washer =« = « o o ¢ ¢ o o o o o o A S ) 8
44 000667 Spring Washer « = « « « + « « « « RFYTToTx e oo o 4
45 000011 Nufio s o s smw s ¢ mimis o w N 4
X Ref. No. 46 to 53 ¢+ See the following page.

From the library of: Superior Sewing Machine & Supply LLC




80

-
Vo

EXTRA PARTS
g—«
&—a7

C LR g o

From the library of: Superior Sewing Machine & Supply LLC




THREAD STAND & SUPPORTING BOARD HRUBBRURTIR 80
Ref. Parts Amt .
Na Mo Description g £ Req.
46 3200242 Chain Guide = + = « = « « + « ¢ » BHAR v e 0 v oot 1
47 000541 Washer « « ¢ » « ¢« ¢« o o o o o & T/ F e o oo o o o o o o 2
48 110009 Screw(M4-0.7X8) - - « =« + - . IR e v v e s oo e 2
49 3000010 Looper Threading Bar - « « « - - 2l at 3" DZCEE NN R 2
50 3201316 Knitted Tape Stand(VC2603, 2703) X V¥ RF—FRHZ L F - + -1
51 350008 Wood Screw(¢5.1X25) « « « « - « RRY ¢ o o000 v oo 2
52 0094304 Elastic Tape Stand(VC2629G, 2679G, 2729G, 2779G)dA7-724vk « -1
53 ———— Wood Screw + » * « © = o o o o o KRR v e 0 os we o 3

X Ref. No. 1 to 45 <+++- See the preceding page.

From the library of: Superior Sewing Machine & Supply LLC
P P — e T -



81
VCZBUU CLASS LIST of MAIN SPARE PARTS (XEM&EY A F) (1)

Spare Parts | Needle Presser | Stitch Differen-| Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog
Models gtik X | W= (M) #HE Hiiz% Y %Y =
VC2600-132M 0093351 [ 0063318 | 0093170 | 3109000} 3109001 | 3109300
140M 0093352 | 0063319 | 0093171 ” " ”
148M 0093353 | 0063320 | 0093172 " " ”
164M 0093355 | 0063322 | 0093174 | 3109002 | 3109003 n
VC2603-132M 0093351 | 3207150 | 0094210 [ 3109017 | 3109018 n
140M 0093352 | 3207151 0094211 ” ” ”
140M-11 ” " 0095234 | 3109020 | 3109021 "
148M 0093353 | 3207152 | 0094212 | 3109017 | 3109018 n
164M 00933551 3207154 | 0094214 | 3109022 { 3109021 ”
VC2605P-032M 0093351 | 0094852 ) 0093170 | 3109000 | 3109001 ”
040M 0093352 | 0094853 | 0093171 " " ”
043M 0093353 | 0094854 | 0093172 ” " ”
VC2608-NL 3109122 | 3107080 | 3108050 | 3109050 [ 3109051 | 3109305
VC2611-032L 0093351 | 0063670 | 0094961 [ 3109007 { 3109005 | 3109300
040L 0093352 [ 0063671 | 0094962 " ” ”
0405 " " 3208012 " 3109001 ”
048L 0093353 | 0063672 | 0094963 ” 3109005 ”
056L 3009101 | 3107000 | 3108000 " " "
064L 0093355 | 0063674 | 0063653 [ 3109008 | 3109006 ”
040M-12 0093352 | 0094853 | 0093171} 3109000 [ 3109001 "
VC2613-048L 0093353 | 3107318 | 0094066 | 3109030 | 3109031 ”
056L 3009101 ] 3107321 | 0096359 ” " ”
VC2629G-132M 0093351 | 3107040 | 3108019 | 3109037 ) 3109038 ”
132M/AU20 " " 3108025 ” ” ”
140M 0093352 | 3107041 ] 3108020 ” ” "
140M/AU20 ” ” 3108026 ” " ”
140M-1 ” 3207002 | 3208020 ” ” ”
140M-1/AU20 " " 3208026 ” " ”
148M 0093353 | 3107042 | 3108021 ” ” ”
148M/AU20 " " 3108027 ” ” "
VC2635-132M 0093351 | 3107015 { 3108004 | 3109024 | 3109025 ”
140M 0093352 | 3107017 | 3108005 ” ” "
148M 0093353 | 3107034 | 3108006 ” ” ”
VC2640P-032L 0093351 | 0065367 | 0065345 | 3109010 | 3109011 ”
040L 0093352 | 0065368 | 0065346 " ” "
048L 0093353 [ 0065369 | 0065347 ” ” ”
056L 3009101 [ 0065370 | 0065348 ” ” "
064L 0093355 | 0065371 | 0065449 | 3109012 | 3109013 "

From the library of: Superior Sewing Machine & Supply LLC




82
VCZB DD CLASS LIST of MAIN SPARE PARTS(XEMR YA ) (D)

Spare Parts | Needle Presser | Stitch Differen-| Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog
Models &1k A | = (#) §HE A% Y #EY =
VC2645P-032L 0093351 | 0065210 [ 0065215 | 3109010 | 3109011 | 3109300
040L 0093352 | 0065211 | 0065216 " " "
048L 0093353 | 0065212 | 0065217 ” ” "
056L 3009101 | 0065213 | 0065218 " " "
064L 0093355 | 0065214 | 0065219 | 3109012 | 3109013 ”
VC2679G~132M 0093351 | 3107070} 3108040 | 3109037 | 3109045 "
132M/4020 " ” 3108043 ” " "
140M 0093352 | 3107071 | 3108041 " " "
140M/AU20 " ” 3108044 " ” "
148M 0093353 | 3107072 | 3108042 ” " "
148M/AU20 ” " 3108045 ” ” "
VC2685-140M 0093352 | 3107017 | 3108005 | 3109024 | 3109025 "
VC2700-148M 0093356 | 3107050 [ 0094800 [ 3109000 | 3109001 | 3109300
VC2700-156M 0093357 | 0064041 | 0094801 " " "
156M-12 ” ” ” " ” ”
156L ” " 0095493 " " ”
164M 0093358 | 0064042 | 0094802 [ 3109002 | 3109003 ”
164L ” ” 0095494 " ” ”
VC2703-148M 0093356 | 3207155 | 3208026 | 3109017 | 3109018 ”
156M 0093357 | 3207156 | 0094901 " ” "
156M/AU2 " ” 3108045 " ” ”
156M-11 ” ” 0095085 | 3109020 { 3109021 ”
164M 0093358 | 3207157 | 0094902 ) 3109022 " ”
VC2713~156L 0093357 | 3107332 | 3008021 | 3109030 | 3109031 "
156L-1 ” 3107338 | 3108054 | 3139000 [ 3109055 ”
156L-13 ” 3107332 | 3008021 3109046 [ 3109031 ”
164L 0093358 | 3107336 | 3008027 | 3109065 3109066 ”
VC2729G-156M 0093357 | 3107056 | 3108030 | 3109037 | 3109038 ”
156M/4U20 ” " 3108035 " ” "
156M-1 " 3207004 | 3108030 ” " ”
156M-1/AU20 ” ” 3108035 ” ” ”
164M 0093358 | 3107057 | 3108031 ” " ”
164M/4U20 ” " 3108036 " ” "
VC2730-148M 0093356 | 3107050 | 0094800 | 3109000 | 3109001 [ 3109305
156M 0093357 | 3107025 | 0094801 " ) ”
164M 0093358 | 3107047 | 0094802 | 3109002 | 3109003 ”
VC2733-156L 0093357 | 3107332 | 0094081 | 3109032 [ 3109033 | 3109300

From the library of: Superior Sewing Machine & Supply LLC



83
VCZBUU CLASS LIST of MAIN SPARE PARTS (EEMIG&Y A k) (3)

Spare Parts | Needle Presser | Stitch Differen-| Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog

Models gtik A | = () &R HiE Y #ikY N—r%
VC2735-056M 0093357 { 3107005 | 3108002 | 3109024 | 3109025 | 3109300
156M " 3107030 " n " "
164M 0093358 | 3107032 | 3108003 " " "
VC2742-156L 0093357 | 0067094 | 00670351{ 3109015| 3109016 | 3109300
VC2779G-156M " 3107073 | 3108060 | 3109037 | 3109045 ”
156M/AU20 " " 3108062 ” " "
164M 0093358 | 3107074 | 3108061 " " ”
164M/AU20 " " 3108063 " ” ”
VC2785-056M 0093357 | 3107005 | 3108002 | 3109024 | 3109025 n
156M ” 3107030 ” " " ”

From the library of: Superior Sewing Machine & Supply LLC




= ER = — e, ewemd
WARNING LABEL Es¢5 S5 ~<JL 84
LABEL Parts No. Description
I N & & £
Acmon N\
116 ok gyt ORI g i 390140 | CAUTION IN OPERATION
and safety devices.
Belore threading, changing needle,
ing etc. off main switch
]
AER
B BATHHET 3,
B otT | | s0us | RS~
BEE-THS. #
AL RE P OR,
ERTERETACE.
ARBEGE] conf-ERT3LER
e & . = . i%
ADANGER gﬁ*;;?g;’;@ DANGER : WARNING OF ELECTRIC SHOCK BY
AR AR e C, HIGH-VOLTAGE
To open this cover, 390144
turn off power BBEERS L
supply and wait
more than S minutes
before opening.
“Be sure to connect earth line.”
390145
T—RAFX)N
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEHMER T )V
EYE GUARD : TAKE CARE NOT CAUSE INJURY
v TO EYES
= 390147 | BELT COVER : DO NOT INSERT FINGERS
Chrtion FAEET SN
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID
mIAEE =
CAUT1ON BRIERT /v

From the library of: Superior Sewing Machine & Supply LLC




vCcC2600 INDEX PAGE = 1
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. _No. No. (g) | No. No. No. (g)
000002 44 31 I 000220 32 11 I 000401 41 b
000002 57 41 I 000220 38 31 I 000417 59 11
000009 44 45 | 000220 46 16 t 000419 13 45
000009 46 37 ! 000220 47 14 | 000425 28 20
000009 47 73 I 000220 50 25 I 000425 39 7
000009 48 19 | 000220 76 20 I 000425 54 19
000009 54 5 1 000220 77 43 I 000425 63 19
000009 63 5 I 000234 13 3 I 000426 2 35
000009 69 7 I 000278 33 10 I 000426 18 18
000009 72 7 ! 000278 40 10 | 000426 44 46
000009 74 6 I 000304 5 18 | 000426 46 38
000009 75 18 | 000306 14 17 I 000426 47 74
000009 79 6 I 000306 14 21 I 000426 48 20
000010 4 29 I 000306 58 13 | 000426 75 19
000010 11 48 I 000309 33 58 I 000426 79 7
000010 47 22 I 000309 34 11 I 000428 39 40
000011 58 10 | 000309 40 58 i 000428 45 36
000011 65 9 | 000309 41 11 | 000428 75 37
000011 80 45 | 000321 7 21 I 000429 39 21
000012 57 42 | 000321 35 10 | 000429 45 28
000014 18 12 | 000321 36 27 I 000429 58 4
000014 30 7 I 000321 37 29 | 000434 30 17
000014 44 30 I 000321 42 15 | 000434 73 17
000014 73 7 I 000321 50 11 | 000445 8 3
000016 30 9 I 000322 55 46 I 000463 5 26
000016 39 33 I 000322 60 49 I 000487 16 31
000016 58 5 | 000327 20 13 1 000492 15 35
000016 73 9 I 000327 23 16 | 000498 65 29
000016 80 41 I 000327 24 9 I 000505 11 41
000022 59 8 I 000327 25 1l I 000505 51 43
000054 48 18 I 000327 26 11l i 000505 55 39
000054 75 17 I 000327 36 10 000505 60 43
000060 30 16 I 000327 44 11 I 000528 9 10
000060 73 16 I 000327 76 29 I 000528 58 11
000070 58 3 | 000327 76 39 I 000528 65 8
000070 80 36 I 000334 4 31 I 000528 80 43
000140 56 4 | 000334 16 4 I 000531 5 40
000145 15 17 | 000334 47 19 | 000531 24 4
000145 45 10 ! 000340 16 17 I 000531 25 6
000145 52 22 | 000340 18 31 I 000531 26 6
000145 56 20 I 000356 21 14 | 000531 36 5
000145 61 22 I 000360 3 85 | 000531 57 53
000162 80 38 I 000366 21 12 I 000531 76 34
000177 3 6 | 000389 52 5 ! 000532 3 29
000177 17 13 | 000389 61 5 I 000532 42 4
000177 19 18 I 000397 5 17 I 000532 47 62
000177 23 6 I 000397 12 47 I 000535 44 26
000177 46 6 | 000397 33 61 I 000538 2 33
000182 21 64 I 000397 34 41 | 000538 3 33
000186 38 22 I 000397 40 61 | 000538 13 44
000195 4 32 | 000397 41 42 I 000538 16 3
000199 12 40 | 000401 12 48 | 000538 22 12
000206 31 14 | 000401 33 2 I 000538 22 21
000206 38 2 | 000401 34 2 I 000538 23 21
000220 19 5 | 000401 40 2 I 000538 24 19
From the library of: Superior Sewing Machine & Supply LLC

R



INDEX Page = 2
Parts Page Ref. Weight! Parts Page Ref., Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) ! No. No. No. (g)
000538 25 25 | 000638 33 23 | 000924 18 22
000538 28 4 | 000638 34 14 I 000926 6 117
000538 43 11 ! 000638 40 23 ! 000989 6 4
000538 44 23 | 000638 41 14 I 000989 29 S
000538 47 61 | 000644 29 9 |

000538 51 20 I 000644 44 27 I 001093 3 49
000538 60 20 | 000644 51 19 I 001107 5 14
000538 65 18 I 000644 55 45 | 001107 11 30
000538 65 42 | 000644 59 7 | 001123 10 48
000538 67 10 I 000644 60 19 I 001123 20 8
000538 170 7 | 000644 64 4 I 001123 21 50
000538 176 13 I 000651 2 16 | 001123 38 36
000538 77 2 I 000651 3 34 | 001123 65 26
000538 78 13 | 000651 48 4 I 001170 21 16
000541 46 46 | 000651 175 3 I 001170 51 39
000541 80 47 | 000652 46 20 I 001170 55 35
000547 4 30 | 000665 28 17 I 001170 60 39
000547 47 20 I 000665 68 41 I 001174 6 21
000548 7 4 | 000665 71 41 I 001174 14 15
000554 18 26 I 000666 30 15 I 001186 8 19
000554 59 4 I 000666 45 16 I 001186 17 4
000555 6 -+ 27 | 000666 73 15 I 001186 19 2
000567 13 37 | 000667 80 44 | 001186 20 12
000588 44 41 I 000669 11 43 I 001186 22 4
000588 46 33 | 000669 28 15 | 001186 23 15
000588 47 70 I 000669 31 15 I 001186 32 2
000588 48 12 | 000669 54 3 | 001186 35 12
000588 58 12 | 000669 63 3 I 001186 38 24
000588 75 11 I 000669 68 36 | 001186 43 2
000597 56 6 | 000669 69 5 I 001186 44 5
000598 56 5 | 000669 71 36 | 001186 46 13
000600 6 31 I 000669 72 5 I 001186 47 2
000600 11 44 I 000669 74 4 | 001186 50 13
000600 31 13 | 000676 30 14 | 001186 76 2
000600 54 4 | 000676 58 7 | 001186 76 23
000600 63 4 I 000676 73 14 | 001186 77 5
000600 69 6 I 000687 47 49 | 001196 21 54
000600 72 6 | 000690 8 27 | 001196 59 33
000600 74 5 I 000690 16 28 I 001196 64 34
000600 79 15 | 000690 51 36 I 001208 51 29
000613 14 20 | 000690 55 32 I 001208 55 25
000613 16 29 | 000690 60 36 I 001208 60 29
000613 21 5 I 000723 33 4 I 001227 59 26
000621 65 34 I 000723 34 4 I 001227 64 27
000623 27 19 I 000723 40 4 I 001228 22 16
000623 44 53 I 000723 41 4 | 001228 32 8
000623 46 59 | 000726 1 39 | 001228 44 10
000623 64 8 I 000730 5 19 | 001228 47 5
000629 33 40 I 000731 75 35 | 001228 50 16
000629 34 30 I 000740 10 486 I 001228 76 28
000629 40 40 | 000750 12 43 I 001228 77 29
000629 41 31 I 000779 14 3 I 001230 19 29
000637 7 33 I 000779 15 38 I 001230 32 10
000637 10 40 I 000779 16 22 I 001230 47 11
000637 66 18 | 000924 1 20 I 001230 50 22

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 3
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No._ _No. (g) No. No. No. () No. No. No. (g}

005542 8 43
005550 65 25
005554 18 4
005650 6 32
005650 16 14
005650 18 7
005650 52 10
005650 56 8
005650 61 10

[

t 004124 13 36

! 004126 13 38

I 004182 23 24

I 004182 43 14

I 004182 47 36

I 004236 4 26

| 004236 38 30

I 004237 47 8

t 004237 50 19

I 004312 6 23

| 004314 67 12

I 004314 70 9

I 004353 3 30

t 004353 13 10

I 004358 7 2

| 004358 8 41

I 004358 44 28

I 004358 51 4

I 004358 55 3

| 004358 60 4

! 004440 8 6

I 004440 10 38

I 004440 16 2

| 004440 65 23

| 004441 8 8

003300 19 6 I 004445 21 37 006270 15 9

003300 32 12 | 004474 75 30 006411 16 16
|
I
I
|
|
|
|
1
|
i
|
|
|
|
I
1
|
|
|
|
I
I
|
|
|
|
t
1

[
001457 18 29 [
|
|
!
|
I
[
!
|
|
l
I
|
|
|
|
|
|
|
t
|
|
[
|
|
|
|
003300 38 32 004475 59 22 I 006434 47 59

|
|
|
[
|
|
1
|
|
!
|
|
!
|
|
!
|
1
|
|
|
[
|
|
|
|
|

001457 48 6
001457 52 24
001457 56 22
001457 61 24
001457 75 5
001459 8 15-2
001459 39 15
001459 45 23
001459 51 31
001459 55 27
001459 60 31
001818 3 52
001892 28 38
001900 7 9
001900 17 2
001900 19 14
001900 25 2
001900 26 2
001900 46 2
001900 47 26

006004 4 28
006004 47 23
006010 32 4
006010 38 28
006010 77 40
006035 55 44
006035 60 47
006038 8 25
006038 16 12
006075 16 6
006187 30 10
006187 73 10
006212 11 9
006212 38 15
006245 65 20

002043 T 6
002308 65 19

003300 46 17 006475 39 35
003300 47 15 006475 45 12
003300 50 26 006543 21 62
003300 76 21
003300 77 44
003302 25 12
003302 26 12
003302 36 11
003302 44 12
003302 76 30
003635 21 27
003635 65 33
003637 64 17
003638 39 12
003638 45 25
003638 59 17
003638 64 18
003638 65 14
003647 21 67
003655 2 23
003657 33 24
003657 34 15
003657 38 9
003657 40 24
003657 41 15
003670 65 16

004475 64 23
004635 75 27

006905 31
006905 54

005049 11 45
005071 6 20
005071 10 35
005075 1 34
005112 59 34
005112 64 35
005115 65 11
005122 8 23
005122 17 8
005122 22 8
005122 35 16
005122 43 6
005122 44 13
005122 76 31
005122 77 9
005122 77 27
005133 19 4
005133 32 6
005133 46 15
005133 47 4
005133 50 15
005133 76 4
005403 3 41
005512 65 31

7
T
006905 63 7
006905 65 47
006905 69 9
006905 72 9
006905 74 8
006905 80 30
006910 31 10
006910 65 54
006910 69 27
006910 72 34
006910 74 30
006910 75 38
006920 39 41
006920 45 37
006921 27 24
006921 37 15

007006 51 46
007006 55 47
007006 60 50
007610 51 8
007610 S5 7

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 4

Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No._ No. (g) No. No. No. (g) ! No. No. No. (g)

007610 60 8 009859 49 15 I 0010073 72 3
007610 78 4 009865 58 6 | 0010073 74 2
007621 15 29 009877 39 26 ! 0010078 74 11
007621 21 20 009877 45 33 | 0010108 54 9
007627 47 44 009880 54 23 | 0010108 63 9
007630 67 20 009880 63 23 | 0010108 69 2
007630 70 18 009880 64 46 I 0010108 72 2
007645 21 28 009911 79 14 | 0010108 74 10
009931 16 18 | 0010119 54 26
009932 18 3 | 0010119 63 26
009935 68 6 | 0010119 64 40
009935 71 6 | 0010120 69 13
009936 39 22 1 0010120 72 35
009936 45 29 t 0010120 74 14
009937 69 17 I 0010123 69 12
009937 72 17 1 0010123 72 14
009937 74 15 | 0010143 52 4
009947 39 27 I 0010143 54 24
009947 45 34 | 0010143 61 4
009948 30 13 I 0010143 63 24
009948 73 13 | 0010143 64 45
|

|

|

1

|

|

1

!

|

|

1

i

|

|

|

1

!

1

|

|

!

009142 7 12
009200 8 38
009210 20 14
009210 23 17
009220 39 13
009220 45 5
009508 52 30
009508 56 28
009508 61 30
009526 9 23
009604 8 30
009604 9 13
009604 14 9
009604 28 34

009954 39 8 0010143 69 16

009955 45 15 0010143 72 16

009604 44 40 009956 30 0010143 74 17
009604 46 32 009956 73 0010153 44 51-1
009604 47 69 009960 54 0010153 46 57-1
009604 48 9 009960 63 0010254 54 28

0010254 63 28

ONWHLENNDOD

009730 15 48 009960 72 0010254 64 42
009730 38 26 008960 74 0010254 74 19
009730 77 38 009961 31 1 0010258 27 18
009736 12 23 009970 58 0010258 64 10

009736 21 8
009746 79 24
009747 51 22
009747 60 22
009747 64 5
009748 51 18
009748 60 18
009749 64 37
009753 16 21
009770 46 44
009784 4 24
009784 47 18
008791 72 21
009816 29 8
009835 3 8
009835 17 15
009835 19 20
009835 23 8
009835 46 8
009853 39 38
009853 45 19
009853 58 19
009858 80 37

0010260 27 17
0010260 54 32
0010260 63 32
0010260 64 43
0010260 74 12
0010261 37 16
0010261 54 31
0010261 63 31
0010261 64 44
0010261 69 11
I 0010261 72 13
1 0010263 54 25
1 0010263 63 25
| 0010263 64 39
| 0010263 68 42
0010057 52 3 ! 0010263 69 15
0010057 54 20 | 0010263 71 42
0010057 61 3 ! 0010263 72 15

1

!

1

|

!

009973 39 18
009980 45 13
009984 52 18
009984 56 16
009984 61 18
009985 55 14
009995 31 5

0010011 44 51-2
0010011 46 57-2
0010017 7 28
0010017 66 13
0010019 64 9
0010054 27 20
0010055 74 18

0010264 54 10
0010264 63 10
0010264 69 10
0010264 72 10
0010340 52 2

0010057 63 20
0010057 64 41
0010073 54 1
0010073 63 1

|
|
1
|
1
1
|
|
|
|
|
[
|
|
|
t
|
!
|
[
|
I
i
|
|
|
I
t
009604 75 8 I 009960 69
|
|
|
[
|
|
|
I
|
|
!
|
|
!
|
|
|
|
|
|
|
|
|
|
|
I
I 0010073 69 3

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 5
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. () No. No. No. (2)

0010340 61 2
0010343 54 21
0010343 63 21
0010564 65 49

0014224 73 11
0014225 30 12
0014225 73 12

0032719 39 14
0032719 45 22
0032786 58 20
0032799 11 3

0010564 74 25 0020064 80 39 0032799 33 9
0010565 65 48 0020119 3 27 0032799 40 9
0010565 74 24 0020137 1 33 0032853 12 26
0010841 57 40 0020143 1 30 0032853 17 25
0010868 54 29 0020144 1 31 0032853 23 29
0010868 63 29 0020271 8 16 0032853 26 30
0010868 54 30 0020350 11 42 0032853 35 23
0010869 63 30 0020551 13 8 0032853 42 20

0020759 1 5 0032867 17 29
0011166 39 17 0020759 2 46 0032867 23 33

0011189 69 22
0011189 72 29
0011182 69 21
0011192 72 28
0011228 67 11
0011228 70 8
0011340 74 23
0011498 59 6
0011709 31 6
0011709 65 46
0011709 69 20
0011709 72 27
0011709 74 21

0032867 26 34
0032867 35 27
0032867 42 24
0032921 14 22

0021010 13 49
0021735 51 47
0021735 55 48
0021735 60 51
0033024 2 19
0033024 34 7
0033024 41 7
0033024 51 34
0033024 55 30

1
1
|
1
|
1
1
|
|
|
i
|
1
|
I
|
I
1
1
|
1
0022836 51 14 |
0022836 55 18 1
0022836 60 14 |
0022836 178 2 1
0022837 51 15 1 0033024 58 17
0022837 55 19 I 0033024 60 34
0022837 60 15 ! 0033024 79 22
|
|
|
1
|
t
|
|
I
|
1
1
|
1
|
!
|
|
1
|
t
1
1
1
|
1
1
|

0011733 58 8 0022837 178 3 0033939 54 8

0033939 63 8
0011801 56 2 0023381 70 11 0033939 69 1
0011802 56 1 0033939 72 1
0011943 69 29-1 0024076 34 38 0033939 74 9

0011944 69 29-2
0011945 69 29-3
0011946 69 29-4
0011952 65 45
0011957 65 44
0011989 69 18

0024076 41 39
0024302 67 21
0024302 70 19

0034117 16 27
0034293 59 16
0034979 16 5
0026438 64 16

0035301 58 16
0030291 4 4 0035813 3 54
0012480 27 16 0030711 13 41
0012480 37 13 0036133 29 20

0036133 52 21

|
|
|
|
|
|
1
|
1
|
|
[
|
|
|
[
|
1
|
1
|
1
|
|
|
|
|
|
|
0011789 65 1 |
[
|
|
1
1
!
|
|
|
|
|
|
1 0031014 39 36
|
1
1
|
1
|
1
|
|
|
1
1
|

0013218 54 6 0031014 45 17 0036133 56 19
0013218 63 6 0031015 39 37 0036133 61 21
0013218 69 8 0031015 45 18 0036133 64 11
0013218 72 8 0031111 3 7 0036133 67 14
0013218 74 7 0031111 17 14 0036175 3 46
0013648 27 23 0031111 19 19 0036175 78 1
0013648 37 14 0031111 23 7

0031111 46 7 0037108 3 53
0014120 52 6 0031831 13 23 0037668 13 27
0014120 54 14 0037669 13 29
0014120 61 6 0032425 3 47 0037912 48 25
0014120 63 14 0032426 3 48 0037912 51 2
0014224 30 11 0032646 9 12 0037912 58 21

From the library of: Superior Sewing Machine & Supply LLC



INDEX Page = 6
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) ! No. No. No. (g) ! No. No. No. (g)

0037912 60 2 I 0063282 76 26 I 0064042 17 3-3
0037912 175 24 I 0063282 717 8 1 0064045 58 14

1 0063283 8 21-1 | 0064046 58 15
0060056 15 12 ! 0063283 17 6-1 ! 0064047 58 18
0060057 6 14 1 0063283 22 6-1 I 0064173 39 34
0060109 14 16 ! 0063283 35 14-1 | 0064173 45 11
0060142 8 9 | 0063283 77 25 1 0064179 175 36
0060175 4 27 | 0063284 8 21-2 | 0064180 75 32
0060175 47 21 1 0063284 17 6-2 I 0064181 175 29
0060176 4 25 | 0063284 22 6-2 | 0064182 75 26
0060248 44 49 ! 0063284 35 14-2 | 0064186 75 31
0060248 46 27 | 0063318 8 18-1 | 0064187 175 34
0060248 65 36 ! 0063319 8 18-2 | 0064203 43 1-1

1 0063320 8 18-3 | 0064241 39 10
0063009 80 35 I 0063322 8 18-4 1 0064243 39 11
0063010 80 40 | 0063356 18 20 | 0064245 39 19
0063031 80 31 | 0063460 39 31 | 0064252 39 28
0063044 7 3 ! 0063460 45 4 1
0063051 9 19 I 0063469 39 32 I 0065209 44 9
0063053 9 20 | 0063469 45 9 I 0065209 76 27
0063055 4 6 | 0063470 39 30 I 0065210 44 4-1
0063056 9 21 | 0063470 45 3 I 0065211 44 4-2
0063057 9 22 1 0063471 39 29 I 0065212 44 4-3
0063074 3 51 | 0063471 45 2 I 0065213 44 4-4
0063076 51 27 |} 0063515 51 35 1 0065214 44 4-5
0063076 55 23 | 0063515 55 31 | 0065215 44 14-1
0063076 60 27 ! 0063515 60 35 I 0065215 76 32
0063079 8 14-2 | 0063548 23 2 I 0065216 44 14-2
0063083 8 26 I 0063548 42 1 | 0065217 44 14-3
0063084 8 28 | 0063548 50 2 | 0065218 44 14-4
0063087 8 5 | 0063579 56 3 | 0065219 44 14-5
0063096 6 33 | 0063586 55 13 ! 0065223 44 25
0063104 3 31 | 0063606 52 16 | 0065253 45 21-1
0063216 13 51 | 0063606 56 14 1 0065258 39 39
0063217 13 50 | 0063606 61 16 I 0065258 45 35
0063280 8 20 I 0063607 52 14 I 0065275 2 8
0063280 17 5 | 0063607 56 12 I 0065340 7 1
0063280 22 5 | 0063607 61 14 I 0065345 43 7-1
0063280 35 13 | 0063608 52 19 1 0065346 43 7-2
0063280 43 3 ! 0063608 56 17 | 0065347 43 7-3
0063280 44 6 | 0063608 61 19 | 0065348 22 2
0063280 76 24 | 0063609 52 17 1 0065348 43 7-4
0063280 77 6 ! 0063609 56 15 I 0065366 43 4
0063280 77 24 | 0063609 61 17 I 0065366 44 1
0063281 8 22-1 | 0063610 52 13 | 0065366 76 25
0063281 17 7-1 | 0063610 56 11 ! 0065366 77 @
0063281 22 7-1 | 0063610 61 13 | 0065367 43 1-1
0063281 35 15-1 | 0063612 55 16 | 0065368 43 1-2
0063281 77 26 ! 0063653 22 14-5 I 0065369 43 1-3
0063282 8 22-2 | 0063670 22 3-1 1 0065370 43 1-4
0063282 17 -2 ! 0063671 22 3-2 I 0065371 43 1-5
0063282 22 7-2 1 0063672 22 3-3 1 0065372 8 4
0063282 35 15-2 ! 0063674 22 3-5 I 0065373 51 1
0063282 43 5 1 1 0065373 55 1
0063282 44 8 | 0064041 17 3-2 1 0065373 60 1

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 7
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) ! _No. No. No. (g) _No. No. No. (g)

0065374 16 8 | 0067028 15 32 0090856 46 10

0090918 13 44
0090930 13 25

0065375 16 9
0065376 16 11
0065381 16 1
0065383 10 32
0065395 14 11
0065398 14 8
0065400 14 14
0065401 14 18
0065402 14 19
0065402 16 15
0065404 16 26
0065405 16 23
0065407 16 13
0065414 15 15
0065415 15 27
0065417 15 24
0065418 15 28
0065420 15 18
0065421 153 16
0065422 15 30-1

0067031 46 56
0067031 48 11
0067031 75 10
0067035 46 18-1
0067043 76 18
0067082 75 28
0067094 46 12
0067101 51 26
0067101 55 22
0067101 60 26
0067111 16 30-1
0067118 46 18-2
0067126 16 7
0067140 45 21-2

0091696 19 10
0091707 18 28
0091708 18 30
0091709 18 27
0091725 18 3
0091725 32 5
0091725 38 25
0091725 46 14
0091725 76 19
0091725 77 37
0091736 18 2

0068011 1 4
0068202 75 33

0092232 31 9
0092232 65 53
0092232 69 26
0092232 72 33
0092232 74 29

0069138 21 15

0065431 15 43 0077179 8 34 0092283 65 21
0065435 15 45 0077179 28 18 0092286 65 12
0065435 39 2 0077270 8 1 0092287 65 13
0065436 15 46 0077322 9 4 0092288 65 10
0065436 39 4 0077410 56 7 0092291 65 30

|
|
I |
| |
| [
| |
| |
| |
| |
| |
| i
| |
[ [
| !
! |
| |
| |
! |
! |
| |
| [
| |
| l
{ |
1 |
| |
| |
0065437 15 47 | I 0092292 65 28
0065437 39 3 I 0090068 3 42 I 0092293 65 32
0065449 43 7-5 I 0090071 3 5 ! 0092294 65 27
0065452 13 20 I 0090071 17 12 | 0092305 67 2
0065453 13 1 | 0090071 18 17 |
| |
| |
| |
| l
1 |
| i
[ |
1 |
| |
| |
| l
| |
| l
l |
| I
| |
! |
| |
I |
| [
! [
| |
! |
| !

0065461 15 34-1 0080071 23 5 0093089 5 4
0065468 15 30-3 0090071 46 5 0093090 5 6
0065469 15 34-3 0090801 8 42 0093090 6 5
0090807 3 12 0093154 6 15
0066560 8 39 0090807 17 18 0093170 7 11-1
0066561 8 40 0090807 18 23 0093170 20 15-1
0066567 15 31 0090807 23 11 0093171 7 11-2
0066735 15 30-4 0090807 46 11 0093171 20 15-2
0066736 15 34-4 0090812 3 9 0093171 23 18
0066737 15 30-5 0090812 17 16 0093172 7 11-3
0066738 13 34-5 0090812 19 21 0093172 20 15-3
0066890 21 38 0090812 23 9 0093174 7 11-4
0066891 21 36 0090812 46 9 0083179 7 23
0066892 21 35 0090814 3 2 0093184 7 5
0066893 21 34 0090814 17 11 0093186 7 22
0066898 20 4 0090814 19 16 0093201 4 10
0090814 23 4 0093212 T, 19

0067007 48 7
0067007 75 6
0067016 48 10
0067016 75 9
0067023 45 24
0067025 39 25
0067025 45 32

0090814 46 4
0090824 8 45
0090847 3 4
0090856 3 11
0090856 17 17
0090856 19 22
0090856 23 10

0093212 35 8
0093212 36 25
0093212 37 27
0093212 42 13
0093212 50 9
0093214 7 16
0093214 35 5

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 8

Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight

Nog. No. No. (g) | No. No. No. {(g) | No. No. No. (g)
0093214 36 22 i 0093863 23 3 I 0094664 48 8
0093214 37 24 1 0093863 46 3 | 0094664 75 7
0093214 42 10 I 0093864 1 11 | 0094680 48 5
0093214 50 6 | 0093864 2 7 | 0094680 75 4
0093303 11 25 | ! 0094800 17 9-1
0093351 7 7-1 I 0094051 24 27 | 0094800 35 17-1
0093352 7 7-2 | 0094066 24 14-1 ! 0094801 17 9-2
0093353 7 7-3 ! 0094081 36 15 | 0094801 35 17-2
0093355 7 7-5 | 0094081 76 8-1 ! 0094802 17 9-3
0093356 17 1-1 1 0094201 1 .23 | 0094802 35 17-3
0093356 19 13-1 | 0094201 2 40 | 0094833 47 6
0093356 35 1-1 I 0094210 19 7-1 I 0094839 50 17
0093357 17 1-2 I 0094211 19 7-2 | 0094852 20 11-1
0093357 19 13-2 I 0094212 19 7-3 I 0094853 20 11-2
0093357 25 i-1 1 0094214 19 7-4 | 0094853 23 14
0093357 26 1 I 0094235 18 23 | 0094854 20 11-3
0093357 35 1-2 ! 0094246 18 6 ! 0094890 76 3
0093357 36 1 I 0094281 76 15-1 I 0094901 19 25-2
0093357 46 1 i 0094282 176 15-2 | 0094902 19 25-3
0093358 17 1-3 | 0094283 176 15-3 | 0094921 76 17-1
0093358 19 13-3 | 0094285 76 15-4 I 0094922 76 17-2
0093358 25 1-2 | 0094304 80 52 ! 0094961 22 14-1
0093358 35 1-3 | 0094387 51 44 | 0094962 22 14-2
0093365 7 10 ! 0094387 55 20 I 0094963 22 14-3
0093389 12 45 | 0094387 60 44 1
0093404 77 10-1 | 0094390 51 37 I 0095027 16 10
0093408 177 4-1 I 0094390 55 33 I 0095027 48 22
0093410 77 10-2 ! 0094390 60 37 ! 0095027 75 21
0093415 177 4-2 | 0094396 51 33 | 0095061 15 21
0093417 77 10-3 | 0094396 55 29 I 0095061 21 21
0093421 77 4-3 | 0094396 60 33 ! 0095062 21 26
0093479 8 31 | 0094433 51 28 I 0095063 21 25
0093483 8 7 | 0094433 55 24 I 0095064 21 29
0093487 8 24 I 0094433 60 28 I 0095066 15 23
0093491 8 29 I 0094491 27 21 | 0095066 21 23
0093491 52 29 | 0094491 51 12 I 0095067 21 24
0093491 56 27 | 0094491 60 12 ! 0095070 21 32
0093491 61 29 I 0094491 67 13 ! 0095085 19 27
0093499 55 2-1 ! 0094491 70 10 | 0095168 6 22
0093499 60 3-1 I 0094553 21 49 ! 0095170 6 19
0093507 8 36 | 0094556 21 53 1 0095214 6 7
0093508 S B I 0094557 21 52 | 0095220 78 6
0093509 8. 35 | 0094566 9 6 1 0095234 19 11
0093517 3 138 I 0094577 33 44 I 0095268 32 9
0093521 3 40 ! 0094577 34 34 ! 0095269 28 33
0093526 3 39 | 0094577 40 44 | 0095272 28 37
0093528 3 28 | 0094577 41 35 | 0095334 51 38
0093545 8 44 I 0094604 22 1 I 0095334 55 34
0093556 3 17 ! 0094604 23 i § I 0095334 60 38
0093611 8 13 | 0094604 42 2 | 0095336 52 31
0093617 13 18 I 0094604 50 1 | 0095336 56 29
0093690 178 5 1 0094615 22 15 ! 0095336 61 31
0093863 3 1 | 0094664 44 39 I 0095367 23 23
00983863 17 10 | 0094664 46 31 1 0095367 43 13
0093863 19 15 ! 0094664 47 68 ! 0095388 52 23

From the library of: Superior Sewing Machine & Supply LLC

e




INDEX Page = 9
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

0095388 56 21
0095388 61 23
0095389 52 25
0095389 56 23
0095389 61 25
0095493 17 9-4
0095515 32 3
0095642 33 51
0095642 40 51
0095642 76 5
0095748 176 1
0095940 68 31
0095940 71 31
0095980 68 22
0095980 71 22

100005 11 47
100006 53 11
100006 57 9
100006 62 9
100025 21 4
100028 31 16
100038 65 52
100038 69 25
100038 72 32
100038 74 28
100053 28 12

110009 9 7
110009 11 16
110009 13 35
110009 15 5
110009 21 33
110009 22 13
110009 23 22
110009 24 20
110009 25 26
110009 27 12
110009 28 30
110009 37 9
110009 43 12
110009 44 24
110009 46 41
110009 46 52
110009 47 52
110009 51 10
110009 53 35
110009 55 9
110009 57 20
110009 59 5
110009 60 10
110009 62 20
110009 76 14

110001 33 57
110001 40 57
110002 5 25
110002 8 12
110002 33 33
110002 34 23
110002 40 33
110002 41 24
110002 44 32
110002 52 20
110002 53 37
110002 56 18

i |

| |

| |

| 1

1 1

| 1

I |

| I

I |

1 1

! |

1 |

| i

1 |

[ |

| 1

| |

0096010 59 32 | |

0096010 64 33 | |

0096012 59 31 | |

0096012 64 32 | |

0096013 59 30 ! |

0096013 64 31 t |

0096018 59 24 | !

0096018 64 25 | I

0096020 59 20 I 110002 57 22 |

0096020 64 21 I 110002 61 20 I 110009 77 3

0096021 59 21 | 110002 62 22 ! 110009 78 14-1

0096021 64 22 I 110002 77 42 I 110009 78 14-2

0096022 59 14 I 110002 79 10 I 110009 80 48

0096022 64 14 I 110003 33 15 ! 110010 7 24
I 110003 40 15 1 110010 33 26
I 110004 6 35 I 110010 34 17
| 110004 12 12 | 110010 40 26
I 110004 24 2 I 110010 41 17
1110004 25 4 I 110010 44 38
I 110004 26 4 1 110010 46 30
I 110004 36 3 I 110010 47 65
I 110004 52 15 | 110011 15 11
I 110004 56 13 I 110011 33 19
I 110004 61 15 1 110011 34 9
I 110004 76 7 ! 110011 38 4
I 110005 10 15 I 110011 40 19
1 110007 25 38 I 110011 41 9
I 110007 §7 51 ! 110011 49 10
I 110008 22 22 1110012 1 24
I 110008 27 6 1110012 2 21
! 110008 38 13 I 110012 13 2
I 110008 47 67 ! 110012 20 7
I 110008 53 20 1110012 47 38
! 110008 57 18 1110012 49 5
! 110008 62 18 I 110012 51 13
I 110009 3 16 ! 110012 55 15
I !
1 !
[ 1

0096023 59 15
0096023 64 15
0096025 59 13
0096026 59 3
0096027 59 27
0096027 64 28
0096052 24 23
0096053 76 8-2
0096277 18 17
0096355 52 9
0096355 61 9
0096357 60 21
0096358 51 17
0096358 60 17
0096359 24 14-2

100001 2 24
100001 46 47
100001 59 12
100002 10 28
100002 52 35
100002 56 33

100002 61 35 110009 5 10 110012 60 13
100003 5 33 110009 6 12 110012 64 12
100003 9 11 110009 7 34 110012 65 37

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 10
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. {(g) | No. No. No. () 1 No. No. No. (g)
110013 10 42 I 110031 48 3 I 110081 12 37
110013 2 11 I 110031 53 21 I 110084 24 8
110013 3 14 1 110031 57 36 I 110084 25 10
110013 7 27 1 110031 62 36 I 110084 26 10
110013 18 24 I 110031 66 2 1110084 36 9
110013 21 51 I 110031 67 7 I 110084 76 38
110013 27 4 1 110031 70 3 I 110100 3 26
110013 29 2 ! 110031 75 2 I 110100 18 13
110013 44 50 I 110034 57 34 1 110101 2 42
110013 46 28 I 110034 62 34 I 110101 3 23
110013 55 42 I 110035 27 22 t 110101 10 9
110013 67 4 I 110036 12 7 I 110101 67 22
110013 70 6 I 110036 27 14 1 110101 70 20
110014 51 42 1 110036 28 14 I 110103 2 36
110014 55 38 I 110036 33 47 I 110103 18 19
110014 60 42 ! 110036 34 37 1
110016 2 26 1 110036 37 11 I 120001 51 6
110019 10 24 I 110036 40 47 1 120001 52 8
110019 33 37 ! 110036 41 38 I 120001 54 13
110019 34 27 ! 110038 28 41 I 120001 55 5
110019 40 37 ! 110039 10 4 I 120001 59 10
110019 41 28 1 110041 1 22 I 120001 60 6
110020 10 2 1 110041 2 15 I 120001 61 8
110021 12 25 I 110041 5 42 I 120001 63 13
110021 17 23 I 110041 67 24 I 120006 21 43
110021 23 27 I 110041 70 22 I 120006 29 19
110021 26 28 1 110043 25 19 I 120006 78 9
110021 35 21 I 110043 26 19 I 120007 57 44
110021 42 18 I 110043 33 59 I 120008 14 32
110022 12 4 I 110043 34 39 I 120008 68 18
110023 12 22 I 110043 36 31 I 120008 71 18
110023 53 25 1 110043 40 59 I 120009 2 2
110023 57 26 I 110043 41 40 1 120009 11 18
110023 62 26 I 110043 77 16 I 120009 18 9
110024 53 23 I 110045 1 2 I 120009 59 19
110024 57 24 1 110045 13 12 I 120009 64 20
110024 62 24 I 110045 66 12 I 120009 65 4
110025 53 24 I 110048 1 15 I 120009 67 6
110025 57 25 I 110048 28 3 I 120009 170 2
110025 62 25 I 110048 79 4 I 120010 21 45
110026 5 35 1 110054 358 I 120011 10 42
110027 5 29 1 110054 8 11 I 120012 14 36
110027 24 13 I 110054 24 3 I 120012 15 3
110027 25 15 I 110054 25 5 1 120013 6 25
110027 26 15 1 110054 25 22 I 120013 9 15
110027 36 14 I 110054 26 5 I 120013 13 43
110027 176 43 I 110054 26 22 I 120013 52 12
110028 80 32 I 110054 36 4 I 120013 54 18
110030 39 5 I 110054 36 34 ! 120013 56 10
110030 53 7 I 110054 76 33 I 120013 61 12
110030 57 6 I 110054 77 19 1 120013 63 18
110030 62 6 I 110060 66 3 I 120015 6 26
110031 2 39 1 110072 12 21 I 120015 7 15
110031 g zZ& 1 110076 72 25 !l 120015 35 4
110031 44 3 1 110079 2 44 I 120015 36 21

From the library ofi Superior Sewing Machine & Supply LLC




T ————— = = = — = Y

INDEX Page 11

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

No. No. No. (g) | No. No. No. () | No. No. No. (g)
120015 37 23 1 130011 11 36 I 160004 5 13
120015 42 9 I 130016 24 6 I 160004 6 16
120015 50 5 I 130016 25 8 I 160004 12 51
120015 68 38 ! 130016 26 8 I 160005 5 2
120015 71 38 I 130016 36 7 I 160005 6 2
120016 1 36 1 130016 76 36 I 160005 15 26
120017 8 33 1 130020 49 3 I 160005 29 4
120017 68 37-1 I 130021 47 48 I 160006 12 42
120017 68 37-2 | I 160006 33 8
120017 71 37-1 I 150000 5023 I 160006 40 8
120017 71 37-2 I 150001 8 15-1 I 160007 5 3
120018 29 15 I 150001 15 40 I 160007 6 3
120018 65 43 | 150001 21 48 I 160007 9 18
120019 14 2 I 150001 28 22 | 160007 10 47
120021 68 3 | I 160007 11 2
120021 71 3 I 160000 Iy B13 I 160007 12 28
120026 50 32 I 160000 57 121 I 160007 14 7
120026 68 35-1 | 160000 28 26 I 160007 15 7
120026 68 35-2 I 160000 29 13 I 160007 16 24
120026 71 35-1 ! 160000 33 43 I 160007 21 40
120026 71 35-2 I 160000 34 33 I 160007 39 23
120040 59 23 1 160000 38 19 I 160007 45 30
120040 64 24 I 160000 40 43 | 160008 5+132
120041 15 37 I} 160000 41 34 I 160015 240 4T
I 160000 47 42 I 160021 33 13
130002 2 438 ! 160000 49 8 I 160021 40 13
130002 15 42 | 160000 68 21 I 160021 49 12
130002 33 29 I 160000 71 21 I 160024 10 7

130002 34 19 I 160000 79 12 1
130002 40 29 I 160001 2 30 I 170001 2 28
130002 41 20 I 160001 5 31 I 170001 28 31
130002 44 36 I 160001 10 18 1 170002 10 27
130002 46 26 ! 160001 11 34 I 170002 47 58
130002 67 16 I 160001 13 6 170003 5 45
130002 68 27 I 160001 14 23 I 170004 3 21
130002 70 14 I 160001 15 10 I 170005 53 3
130002 71 27 I 160001 28 10 1 170005 57 2
130003 2 6 I 160001 33 21 I 170005 62 2
130003 3 44 I 160001 34 12 I 170006 53 17
130003 21 56 I 160001 38 17 I 170006 57 15
130003 46 49 I 160001 40 21 I 170006 62 15
130003 53 15 I 160001 41 12 I 170007 57 46
130003 57 13 ! 160001 48 15 ! 170008 16 32
130003 62 13 I 160001 68 25 I 170009 51 11
130003 78 11 ! 160001 71 25 1 170009 55 10
130004 11 40 I 160001 75 14 I 170009 60 11
130005 12 15 I 160002 11 4 I 170013 48 24
130005 53 31 I 160002 52 27 I 170013 175 23
130005 57 32 I 160002 61 27 I 170031 635 35
130005 62 32 I 160003 9 3 1

130006 21 3 ! 160003 10 31 | 180005 2 131
130006 44 17 I 160003 12 2 I 180006 52 32
130008 44 20 ! 160003 14 30 I 180006 56 30
130009 38 6 I 160003 29 17 | 180006 61 32
130010 66 5 | 160003 56 25 | 180008 80 42

From the library of: Superior Sewing Machine & Supply LLC




S 1 S — - _ b i g

INDEX Page = 12
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g}

180009 80 34 300031 74 26
300033 65 51
300033 69 24

300033 72 31

350005 48 38
350006 37 18
190004 11 46 350008 80 51

190005 2 22

190006 53 10 300033 74 27 390020 37 6
190006 57 8 300038 68 8 390067 1 8
190006 62 8 300038 71 8 390068 1 7
190007 14 31 300045 14 33 390069 1 6
190009 51 16 300047 65 5 390072 1 12
190009 60 16 300100 2 29 390116 49 18

190010 18 25
190012 33 17
190012 40 17
190018 21 31
190019 20 5
190020 38 21
190021 28 5
190029 52 36
190029 56 34
190029 61 36
190044 28 1
190044 79 3
190057 49 14
190062 79 21
190064 28 28
190064 79 18
190075 28 11

300100 28 32
300101 1 26
300101 47 60
300500 10 5

910004 80 6
910005 80 13

911003 80 10
911004 80 5
911005 80 24
911006 80 8
911007 80 17
911008 80 25

310006 7 32
310006 66 17
310007 7 30
310007 66 15
310026 13 4
310027 13 7
310039 3 37
310042 17 24
310042 23 28
310042 26 29
310042 35 22

|

|

|

|

1

|

|

|

|

|

|

!

|

!

I

|

1

|

|

[

|

|

I 930054 80 12

1

|

l

|
310042 42 19 I

|

|

|

!

|

|

|

1

|

1

|

1

|

l

|

1

|

|

|

|

|

|

|

|

|

1

|

1

930055 80 20

1050076 30 21
1050077 73 21

|

!

i

|

|

i

I

1

!

|

|

I

|

i

i

|

!

1

|

l

{

1

|

1

|

|

I

|

I 310061 13 53 1057041 31 2
230008 77 31 I 310063 14 38 1057041 72 19

| 1057072 31 3

1 1057088 69 19

1 1057089 72 22

| 1057117 30 3

1

1

1

1

1

i

!

1

1

i

!

!

1

1

1

1

I

1

!

|

1

!

1057117 73 3

240008 48 31 330001 5 15
330002 10 20
330015 12 49
330015 33 60
330015 34 40
330015 40 60
330015 41 41

260000 7 35
260000 35 33
260000 36 20
260000 37 22
260000 42 30
260000 50 33
260006 24 10
260006 76 40

1064032 29 7

1066024 31 11
340000 1 37 1066025 31 8
340001 10 27
340001 12 13
340003 11 22
340004 5 36
340004 21 46
340004 33 38
340004 34 28
340004 40 38
340004 41 29
340004 47 55
340006 33 53
340006 40 53
340008 10 10

1090002 64 38
1090011 54 27
1090011 63 27
1090011 64 50
1090012 54 22
1090012 63 22
1090012 64 49
1090013 63 34
1090100 63 33
1090115 74 13
1090153 63 36

290020 47 40
290021 48 33
290026 21 13

300000 10 25
300006 9 8
300006 11 15
300028 66 11
300030 30 20
300030 72 26
300030 73 20

300031 65 50 340014 65 39 1091002 52 1
300031 69 23 340025 12 18 1091002 61 1
300031 72 30 1091006 64 7

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 13

Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight

No. No._ No. (g) ! No. No. No. (g} No. No. No. (<)
1091050 54 15 | 3002009 68 2 3017014 76 22
1091050 63 15 3002009 171 2

3002010 68 5 3100000 35
1094000 44 52 3002010 71 5 3100004 28
1094000 46 58 3002011 68 13 3100005 29
1094008 27 26 3002011 71 13 3100006 45
1094008 37 19 3002012 68 16 3100006 18

3002012 71 16 3100006 1 4
1098012 37 17 3002013 68 17 3100008 8 33

3002013 71 17 3100016 10
1200003 63 35 3002014 68 19 3100017 9
1200003 74 16 3002014 71 19 3100018 9
1200007 63 37 3002015 68 23 3100019 10
1200007 64 48 3002015 71 23 3100020 4
1200035 67 19 3002016 68 20 3100021 5
1200035 70 17 3002016 71 20 3100022 1
1200037 69 14 3002017 68 24 3100023 3-1
1200037 72 36 3002017 71 24 3100024 13-1
1200038 67 3 3002018 68 26 3100026 1
1200040 69 28 3002018 71 26 3100027
1200071 63 38 3002019 68 28 3100030 25
1200071 64 47 3002019 71 28 3100031 27
1200153 29 1 3002020 68 29 3100032 37

1200170 30 8

DO DO DI DO = et bt s bt s = O NI DN PO DN = e PO PO DI N = 1= PO N O b B P - s =
w

1200200 67 18 3002021 68 30 3100034 41
1200200 170 16 3002021 71 30 3100036 8 29
1200204 73 8 3002022 68 32 3100040 13
3002022 71 32 3100041 14

1249054 31 1 3002023 68 33 3100042 16
3100043 18

1249087 74 22 3002025 68 40 3100044 19
1249109 30 1 3002025 71 40 3100045 21
1249110 73 1 3002026 68 4 3100046 25
3002026 71 4 3100049 14

1260036 72 20 3002027 68 9 3100050 17
1260118 74 1 3002027 71 9 3100051 18
1260119 74 20 3002028 68 10 3100053 20

3002028 71 10
3002029 68 7
3002029 71 7

3100054 67 31
3100054 70 32
3100055 67 32

i
|
|
|
1
|
1
|
|
|
!
t
|
|
1
1
1
|
1
1
!
|
|
1
3002020 71 28 1 3100033
i
l
1
I
1
1
1
|
1
|
|
|
!
|
2049401 1 40
[
|
|
1
|
|
I
1
1
1

2101485 21 11 3002030 68 11 3100055 70 33
2101486 21 9 3002030 71 11 3100060 13 11
3002031 68 12 3100061 13 13

2114124 65 38 3002031 71 12 3100070 2 12
3002032 68 14 3100071 2 43

3000010 80 49 3002032 71 14 3100074 13
3100075 10

3001001 64 3 3008020 24 24 3100076 22
3001002 64 13 3008021 25 28-1 3100078 30

3001003 64 6

|

|

1

|

I

t

|

|

|

|

1

[

|

!

|

|

l

|

1

|

|

|

!

|

|

|

|

[

1249071 72 18 1 3002023 71 33

[

1

1

1

1

|

!

1

!

!

1

!

!

|

1

|

1

!

1

1 3008021 26 23 3100081
t
|
|
1
|

WWWWWLWDWWW
w
o

3008023 76 8-3 I 3100082 25
3002007 68 34 3008027 25 28-2 1 3100083 24
3002007 71 34 ! 3100084 20
3002008 68 15 3009101 7 7-4 1 3100085 19
3002008 71 15 1 3100086 3

From the library of: Superior Sewing Machine & Supply I__LC




INDEX Page = 14
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No. (<)
3100087 3 45 | 3100161 10 21 I 3100226 12 36
3100088 3 18 I 3100162 10 3 I 3100229 12 29
3100090 4 12 I 3100182 12 20 1 3100231 12 32
3100091 4 13 I 3100183 12 17 I 3100231 17 28
3100092 4 19 | 3100184 12 19 I 3100231 23 32
3100093 4 20 I 3100185 12 16 I 3100231 26 33
3100094 4 14 I 3100186 12 14 I 3100231 35 26
3100095 4 15 I 3100187 12 11 1 3100231 42 23
3100096 4 16 I 3100188 12 24 I 3100235 11 37
3100097 4 17 1 3100189 11 8 I 3100241 12 5
3100098 4 11 I 3100190 11 7 I 3100242 12 3
3100099 4 3 1 3100191 11 10 I 3100243 12 1
3100100 4 5 I 3100192 11 6 I 3100245 12 9
3100103 11 23 I 3100192 14 25 I 3100246 12 8
3100104 11 24 1 3100193 11 11 I 3100250 7 31
3100106 4 1 I 3100194 11 12 | 3100250 66 16
3100107 4 2 I 3100195 11 13 1 3100253 7 29
3100108 4 9 1 3100196 11 14 I 3100253 66 14
3100110 8 10 I 3100197 11 17 1 3100254 7 26
3100112 8 11 I 3100199 11 19 I 3100254 66 10
3100115 44 43 1 3100200 11 21 I 3100256 7125
3100115 46 35 I 3100201 11 26 I 3100260 5 37
3100115 47 172 1 3100202 11 20 I 3100261 5 38
3100120 5 16 I 3100203 11 28 I 3100262 5 430
3100121 5rg 12 I 3100204 11 32 I 3100263 5 24
3100122 5 8 I 3100205 11 31 I 3100264 6§ 27
3100123 5 11 I 3100206 11 35 I 3100265 5 28
3100125 5 .22 I 3100207 11 33 | 3100266 5 39
3100126 5 20 I 3100208 11 29 I 3100267 5 34
3100127 5 9 I 3100209 11 39 I 3100268 5 41
3100127 6 11 ! 3100210 11 38 | 3100269 5 44
3100128 5 5 1 3100211 11 27 | 3100270 5 43
3100129 6 6 I 3100212 12 44 I 3100271 5 47
3100130 5 1 I 3100213 12 38 I 3100272 5 46
3100132 5 7 I 3100214 12 41 I 3100275 6 9
3100140 10 34 ! 3100215 12 239 | 3100280 6 1
3100141 10 37 I 3100216 11 5 I 3100281 6 8
3100142 10 39 + 3100217 11 1 I 3100283 6 10
3100143 10 41 ! 3100218 12 46 I 3100284 6 13
3100144 10 45 I 3100219 12 50 I 3100285 6 24
3100145 10 44 I 3100220 11 49 I 3100286 6 28
3100146 10 43 | 3100221 12 30 I 3100287 6 29
3100147 10 30 I 3100221 17 26 I 3100290 ¥ 18
3100149 10 33 I 3100221 23 30 I 3100290 35 7
3100150 10 29 I 3100221 26 31 I 3100290 36 24
3100151 10 26 I 3100221 35 24 I 3100290 37 26
3100152 10 12 1 3100221 42 21 I 3100290 42 12
3100153 10 22 I 3100222 12 31 | 3100280 50 8
3100154 10 6 | 3100222 17 27 I 3100294 8 32
3100155 10 23 I 3100222 23 31 I 3100300 9 2
3100156 10 11 I 3100222 26 32 I 3100301 9 5
3100157 10 13 I 3100222 35 25 I 3100302 9 1
3100158 10 14 I 3100222 42 22 | 3100303 9 14
3100159 10 17 | 3100224 12 33 I 3100304 9 16
3100160 10 19 | 3100225 12 27 I 3100305 9 17

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 15
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) I No. No. No. (g) | No. No. No. ()
3100306 9 27 I 3100500 62 16 ! 3100524 56 9
3100307 9 24 | 3100501 57 7 I 3100524 61 11
3100309 9 9 I 3100501 62 7 I 3100525 51 9
3100310 8 14-1 | 3100502 57 3 | 3100525 55 8
3100328 13 40 I 3100502 62 3 I 3100525 60 9
3100329 13 15 1 3100503 | 53 12 | 3100526 51 7
3100330 13 48 I 3100503 57 10 I 3100526 55 6
3100331 13 32 I 3100503 62 10 I 3100526 60 7
3100332 13 28 I 3100504 53 13 I 3100527 51 41
3100334 13 34 I 3100504 57 11 1 3100527 655 37
3100335 13 24 i 3100504 62 11 I 3100527 60 41
3100336 13 26 I 3100505 53 14 I 3100528 51 40
3100338 7 136 | ‘31006505 57 ' 12 I 3100528 55 36
3100339 7137 I 3100505 62 12 I 3100528 60 40
3100342 13 30 | 3100506 53 2 I 3100529 51 25
3100343 13 33 1 3100506 57 1 I 3100529 55 21
3100344 13 47 ! 3100506 62 1 I 3100529 60 25
3100345 13 14 1 3100507 53 26 I 3100530 53 38
3100346 13 9 1 3100507 57 27 I 3100530 57 38
3100349 13 46 I 3100507 62 27 I 3100530 62 38
3100350 13 5 | 3100508 53 27 I 3100531 57 17
3100353 13 21 I 3100508 57 28 I 3100531 62 17
3100355 10 36 I 3100508 62 28 I 3100532 52 28
3100356 13 39 I 3100509 53 28 I 3100532 56 26
3100357 13 22 I 3100509 57 29 I 3100532 61 28
3100358 13 31 I 3100509 62 29 I 3100533 51 5
3100360 13 52 I 3100510 53 29 i 3100533 55 4
3100361 7 13 I 3100510 57 30 1 3100533 60 5
3100362 7. 13 | 3100510 62 30 I 3100535 55 12
3100362 35 6 I 3100511 53 30 I 3100536 55 11
3100362 36 23 ! 3100511 57 31 1 3100538 52 37
3100362 37 25 1 3100511 62 31 I 3100538 56 35
3100362 42 11 i 3100512 57 23 | 3100538 61 37
3100362 50 7 I 3100512 62 23 I 3100541 57 39
3100363 7 20 1 3100513 57 5 I 3100542 57 45
3100363 35 9 I 3100513 62 5 | 3100543 57 47
3100363 36 26 1 3100514 53 5 I 3100545 57 50
3100363 37 28 I 3100514 57 4 | 3100546 57 43
3100363 42 14 I 3100514 62 4 I 3100547 57 52
3100363 50 10 1 3100515 53 186 I 3100549 57 48
3100365 35 2 I 3100515 57 14 I 3100555 51 45
3100365 36 18 I 3100515 62 14 I 3100555 55 40
3100365 37 20 I 3100516 57 33 I 3100555 60 45
3100365 42 T I 3100516 62 33 I 3100560 53 8
3100365 50 3 I 3100517 57 19 I 3100560 57 35
3100381 3 36 ! 3100517 62 19 I 3100560 62 35
3100382 3, 435 | 3100518 57 21 | 3100565 57 37
3100400 2 3-2 I 3100518 62 21 I 3100565 62 37
3100401 2 13-2 1 3100520 52 26 I 3100567 52 7
3100401 37 3 I 3100520 56 24 I 3100567 54 12
3100410 10 8 | 3100520 61 26 I 3100567 61 7
3100442 3 43 I 3100523 52 33 | 3100567 63 12
3100490 78 7 I 3100523 56 31 | 3100570 58 2
3100500 53 18 I 3100523 61 33 I 3100571 58 1
3100500 57 16 1 3100524 52 11 I 3100600 14 29

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 16
Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) ! No. No. No. (g)

3100601 14 28 I 3100658 44 19-1 { 3101006 18 5
3100602 14 24 I 3100659 44 19-2 I 3101008 18 16
3100603 14 27 1 3100660 44 18 I 3101010 18 14-1
3100604 14 6 I 3100661 44 16 1 3101011 18 14-2
3100605 14 12 I 3100662 44 29 | 3101013 18 21
3100607 14 5 I 3100664 44 48 I 3101014 18 1
3100608 14 35 I 3100669 44 15 I 3101017 18 32
3100609 16 25 I 3100670 44 1-1 | 3101021 33 39
3100610 16 20 | 3100671 44 1-2 | 3101021 34 29
3100611 15 2 I 3100672 44 35-2 1 3101021 40 39
3100612 15 4 I 3100675 44 2 I 3101021 41 30
3100613 15 6 I 3100677 44 34-2 I 3101022 33 41
3100614 16 19 | 3100677 46 24-2 I 3101022 34 31
3100615 15 20 | 3100682 44 33 I 3101022 40 41
3100616 15 14 I 3100702 59 9 I 3101022 41 32
3100617 15 13 | 3100703 59 18 I 3101024 33 22
3100618 15 25 | 3100703 64 19 | 3101024 34 13
3100620 15 36 I 3100707 59 28 1 3101024 40 22
3100621 15 41 I 3100707 64 29 I 3101024 41 13
3100622 15 39 I 3100708 59 25 | 3101028 40 27
3100623 14 26 | 3100708 64 26 | 3101028 41 18
3100625 14 1 | 3100709 59 35 I 3101029 33 1
3100626 14 10 I 3100709 64 36 I 3101029 34 1
3100628 15 19 I 3100710 59 29 I 3101029 40 1
3100630 23 19 | 3100710 64 30 I 3101029 41 1
3100630 43 9 1 3100711 55 43 1 3101030 33 3
3100631 22 11 1 3100711 60 46 I 3101030 34 3
3100631 23 20 I 3100712 59 2 I 3101030 40 3
3100631 43 10 I 3100712 64 2 | 3101030 41 3
3100633 14 13 I 3100717 59 36 I 3101033 33 5
3100636 14 34 I 3100717 64 51 | 3101033 40 5
3100637 16 33 I 3100750 46 25-1 I 3101034 27 8
3100638 15 33 I 3100751 46 23 | 3101034 37 1
3100640 43 8-1 I 3100753 46 19 I 3101040 27 7
3100641 42 3-1 I 3100754 46 54 I 3101040 37 4
3100641 46 53 | 3100755 46 55 | 3101042 33 34
3100641 47 30 | 3100760 46 50 | 3101042 34 24
3100642 43 8-2 I 3100761 46 51 I 3101042 40 34
3100643 18 15 I 3100761 47 51 I 3101042 41 25
3100643 42 3-2 I 3100762 46 40 I 3101045 27 1-2
3100650 44 34-1 I 3100764 46 42 1 3101050 33 6
3100650 46 24-1 I 3100765 46 43 I 3101050 40 6
3100651 44 35-1 | 3100766 46 45 I 3101052 33 12
3100652 44 37 I 3100767 45 1-2 I 3101052 40 12
3100652 46 29 I 3100768 45 6 I 3101053 33 11
3100652 47 63 I 3100769 45 7 I 3101053 40 11
3100653 44 44 I 3100770 45 8 I 3101054 33 14
3100653 46 36 I 3100780 46 25-2 I 3101054 40 14
3100654 44 42 I 3100845 20 16 1 3101055 33 52
3100654 46 34 I I 3101055 40 52
3100655 44 47 | 3101001 18 10-1 I 3101056 33 54
3100655 46 39 t 3101002 18 10-2 I 3101056 40 54
3100655 47 53 | 3101003 18 11-1 I 3101057 33 56
3100656 44 22 | 3101004 18 11-2 I 3101057 40 56
3100657 44 21 | 3101005 18 8 | 3101058 33 48

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 17

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

3101058 40 48 3101216 60 3-2 3101302 « 35 28
3101059 33 49 3101220 16 30-2 3101302 42 26
3101059 40 49 3101222 36 28 3101304 17 21
3101060 33 50 3101222 4 77 |, 13 3101304 23 25
3101060 40 50 3101223 36 33 3101304 26 26
3101061 33 16 3101223 77 18 3101304 35 19
3101061 40 16 3101224 36 32 3101304 42 16
3101064 38 3 3101224 77 17 3101306 17 30
3101065 38 1 3101225 25 17 3101306 23 34
3101066 38 7 3101225 26 17 3101306 26 35
3101067 38 5 3101225 36 29 3101306 35 28
3101068 38 8 3101225 77 14 3101306 42 25
3101069 38 12 3101226 25 18 3101307 17 22
3101070 38 10 3101226 26 18 3101307 23 26
3101071 38 11 3101226 36 30 3101307 26 27
3101072 38 14 3101226 77 15 3101307 35 20
3101073 38 16 3101227 25 16 3101307 42 17
3101074 38 18 3101227 26 16 3101310 77 30
3101075 40 28 3101227 77 20 3101350 20 3
3101075 41 19 3101228 25 21 3101352 20 9
3101076 38 20 3101228 26 21 3101353 20 10
3101077 27 15 3101228 77 22 3101354 15 30-2

3101080 27 11 3101229 25 20 3101354 20 1
3101080 37 8 3101229 26 20 3101355 15 34-2
3101081 27 13 3101229 77 21 3101355 20 2
3101081 37 10 3101260 48 16 3101356 21 1
3101082 27 10 3101260 75 15 3101357 21 2
3101082 37 7 6
3101083 27 9 3101261 75 16 3101359 21 7
3101083 37 5 3101262 48 14 3101363 21 30
3101084 37 2 3101262 75 13 3101364 21 18
3101085 39 6 3101263 48 13 3101365 21 19
3101086 39 16 3101263 75 12 3101366 21 17
3101087 39 9 3101264 48 2 3101367 21 55
3101088 39 1 3101264 75 1 3101368 21 39
3101090 34 5 3101265 48 23 3101369 21 44
3101090 41 5 3101265 75 22 3101370 21 42

3101097 25 27
3101100 24 18
3101100 25 24
3101100 76 12
3101100 77 1
3101101 24 17
3101101 25 23
3101101 76 11
3101120 37 12
3101199 4 22
3101200 4 23
3101200 47 17
3101202 55 41
3101205 78 10
3101206 78 8
3101207 78 12
3101216 51 3
3101216 55 2-2

3101371 20 6
3101372 21 41
3101373 21 63
3101374 21 61
3101375 21 57
3101376 21 58
3101377 21 59
3101378 21 60
3101380 21 47
3101381 21 66
3101382 21 10
3101430 66

3101266 48 21
3101266 75 20
3101270 75 25
3101275 51 30
3101275 55 26
3101275 60 30
3101276 51 32
3101276 55 28
3101276 60 32
3101300 12 52
3101301 17 32
3101301 23 36
3101301 26 37
3101301 35 30
3101301 42 27
3101302 17 31
3101302 23 35
3101302 26 36

8
3101432 66 4
3101433 65 15
3101433 66 6
3101434 66 1
3101435 65 2

6

| t
t [
| |
| |
| |
I |
I I
t |
| [
| |
| I
I I
| |
| t
| |
| |
| |
| |
| |
| |
| |
| [
t t
| |
t t
| !
| |
I t
I 3101261 48 17 1 3101358 21
t |
t |
| |
[ I
| 1
| |
[ |
| I
t !
t [
! |
t |
! |
| t
t |
| |
I [
t |
| |
[ I
| |
| |
t !
| I
t I
t |
| I 3101438 65

From the library of: Superior Sewing Machine & Supply LLC



INDEX

Page = 18

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. _No. No. (g) | No. _No. No. (g)
3101439 65 40 I 3101609 40 20 I 3101673 49 6
3101440 65 3 I 3101609 41 10 I 3101680 47 46
3101441 65 24 1 3101610 34 6 | 3101681 48 26
3101442 65 22 I 3101610 41 6 | 3101682 48 40
3101444 65 41 I 3101611 33 46 I 3101683 48 37
3101445 66 9 | 3101611 34 36 | 3101684 48 39
3101447 65 55 1 3101611 40 46 I 3101685 48 29
3101464 67 8 I 3101611 41 37 | 3101686 48 32
3101464 70 4 I 3101612 33 45 I 3101687 48 30
3101465 33 27 I 3101612 34 35 | 3101688 48 28
3101465 34 18 I 3101612 40 45 | 3101689 48 27
3101466 27 3 1 3101612 41 36 I 3101690 48 35
3101467 27 5 | 3101631 33 55 I 3101691 48 34
3101468 27 2 I 3101631 40 55 I 3101692 48 36
3101469 27 1-1 | 3101633 33 30 I 3101693 47 47
3101470 67 5 I 3101633 40 30 I 3101694 49 1
3101470 70 1 I 3101633 41 21 I 3101696 53 9
3101471 70 15 I 3101634 33 31 I 3101697 53 4
3101473 70 21 I 3101634 40 31 I 3101698 53 19
3101474 70 13 | 3101634 41 22 I 3101699 53 6
3101475 70 28 I 3101635 33 25 I 3101700 53 22
3101476 67 9 I 3101635 40 25 I 3101701 53 34
3101476 170 5 I 3101635 41 16 I 3101702 53 32
3101478 67 28 I 3101636 33 7 | 3101703 53 33
3101478 70 29 | 3101636 40 7 I 3101704 53 36
3101479 67 29 I 3101637 33 18 I 3101705 53 1
3101479 70 30 | 3101637 40 18 | 3101708 51 21
3101480 67 30 I 3101637 41 8 I 3101710 49 9
3101480 70 31 | 3101640 67 17 I 3101711 49 11
3101483 67 26 I 3101642 67 15 I 3101712 49 13
3101483 70 27 I 3101643 67 23 I 3101713 49 16
3101490 67 1 I 3101644 67 27 I 3101714 49 17
3101491 68 1 I 3101650 47 33 | 3101716 50 28
3101491 71 1 I 3101652 48 1 I 3101717 50 31
3101492 68 39 I 3101654 47 50 | 3101718 50 30
3101492 71 39 I 3101655 47 57 I 3101719 50 29-1
3101494 29 3 | 3101656 47 54 I 3101720 50 29-2
3101601 33 36 I 3101657 47 35 |
3101601 34 26 | 3101658 47 45 I 3107000 22 3-4
3101601 40 36 I 3101659 47 56 I 3107005 38 23-6
3101601 41 27 I 3101660 47 34 | 3107008 38 29-2
3101603 33 35 I 3101661 47 31 I 3107009 38 27
3101603 34 25 I 3101662 47 64 I 3107009 77 39
3101603 40 35 I 3101663 47 71 I 3107010 77 36
3101603 41 26 | 3101664 47 12 I 3107012 77 41
3101604 34 16 | 3101664 50 23 I 3107015 38 23-1
3101605 34 21 I 3101665 47 66 | 3107017 38 23-2
3101606 33 32 I 3101666 47 37 I 3107019 38 29-1
3101606 34 22 | 3101666 50 27 I 3107025 35 11-2
3101606 40 32 I 3101667 47 39 | 3107030 38 23-4
3101606 41 23 | 3101668 47 41 I 3107032 38 23-5
3101607 34 20 I 3101669 47 43 | 3107034 38 23-3
3101608 34 8 | 3101670 49 7 I 3107040 32 1-1
3101609 33 20 | 3101671 49 2 I 3107041 32 1-2
3101609 34 10 I 3101672 49 4 I 3107042 32 1-3

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 19
Parts Page Ref. Weight| Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

3107046 32 7 3107311 76 42 3109008 22 18-~2
3107047 35 11-3 3107318 24 1-1 3109010 42 6-1
3107050 17 3-1 3107321 24 1-2 3109011 42 5~1
3107050 35 11-1 3107322 25 3=-1 3109012 42 6-2
3107056 32 20-1 3107327 24 33 3109013 42 5-2
3107057 32 20-2 3107330 24 29 3109015 46 21

3107069 32 17 3107332 26 3-1 3109016 46 22

3107070 32 16-~1 3107332 ' 36 2 3109017 19 9-1
3107071 32 16-2 3107332 176 6 3109018 19 8-1
3107072 32 16-3 3107336 25 3-2 3109020 19 12

3107073 32 22-~1 3107338 25 39 3109021 19 8-2
3107074 32 22-2 3107338 26 3-2 3109022 19 9-2

3109024 38 35
3109025 38 34
3109030 24 16
3109030 25 30-1
3109030 76 10-1
3109031 24 15
3109031 25 29-1
3109031 26 24
3109031 76 9-1
3109032 24 26
3109032 25 33
3109032 36 16
3109032 76 10-2

3107080 47 1
3107083 47 13
3107083 50 24
3107084 47 9
3107085 47 10
3107085 50 21
3107086 47 T
3107086 50 18
3107087 47 3
3107087 50 14
3107088 50 12
3107089 50 20
3107094 77 23

| 1

l |

| |

| [

| l

| |

| |

I |

t |

l |

| |

I l

| |

| !

| 3108000 22 14-4 |

| 3108002 38 33-4 |

I 3108003 38 33-5 |

I 3108004 38 33-1 |

I 3108005 38 33-2 |

! 3108006 38 33-3 |

I 3108019 32 13-1 |

I 3108020 32 13-2 !

| 3108021 32 13-3 |

| 3108025 70 23-1 I

I 3108026 70 23-2 |

I 3108027 70 23-3 |

3107101 77 28 I 3108030 32 21-1 | 3109033 17 19-1
3107102 77 32 | 3108031 32 21-2 I 3109033 36 17
3107105 77 33 I 3108035 70 24-1 I 3109033 76 9-2
3107106 77 34 I 3108036 70 24-2 I 3109035 76 16-1
3107110 77 35 | 3108040 32 18-1 | 3109036 76 16-2
3107157 24 30 | 3108041 32 18-2 I 3109037 32 14
3107157 25 40 | 3108042 32 18-3 I 3109038 32 15
3107157 26 7-2 1 3108043 70 25-1 I 3109039 77 11-1
3107158 24 31 I 3108044 70 25-2 I 3109040 77 12-1
3107158 25 41 | 3108045 70 25-3 I 3109041 77 11-2
3107158 26 13-2 I 3108048 67 25 I 3109042 77 12-2
3107303 24 5 | 3108050 47 27 I 3109043 77 11-3
3107303 25 7 | 3108054 25 35 I 3109044 77 12-3
3107303 26 7-1 | 3108055 24 22 1 3109045 32 19
3107303 36 6 I 3108055 25 31 1 3109046 26 25
3107303 76 35 1 3108060 32 23-1 I 3109046 76 10-3
3107304 24 11 I 3108061 32 23-2 I 3109047 17 20-2
3107304 25 13 I 3108062 70 26-1 I 3109048 17 19-2
3107304 26 13-1 I 3108063 70 26-2 I 3109048 17 20-1
3107304 36 12 I 3108082 24 21 | 3109050 47 29
3107304 76 41 | 3108105 66 7 I 3109051 47 28
3107305 24 7 | I 3109055 24 25
3107306 25 9 | I 3109055 25 32
3107306 26 9 | | 3109065 25 30-2
3107306 36 8 | I 3109066 25 29-2
3107306 76 37 | I 3109122 47 25
3107311 24 12 I 3109005 22 17-1 I 3109200 12 6
3107311 25 14 1 3109005 24 28 1 3109201 12 10-1
3107311 26 14-1 I 3109006 22 17-2 3109210 12 10-2
3107311 36 13 1 3109007 22 18-1 I 3109300 10 1

3109000 12 35~1
3109001 12 34-1
3109002 12 35-2
3109003 12 34-2

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 20

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
_No. No. No. (g) t _No. No. No. {g) ' _No. No. No. (g}
3109305 35 18 | 3200238 13 19 I 3201271 79 8
3109305 47 32 | 3200242 80 46 I 3201277 15 22
3109310 9 25 | 3200251 47 16 1 3201277 21 22
3109920 59 1 ! 3200252 28 40 I 3201316 80 50
3109921 64 1 I 3200252 47 24 | 3201329 28 2
3109930 57 54 [ I 3201330 27 25
3109950 78 15 I 3201035 54 11 1 3201331 28 39
3109965 65 1 1 3201035 63 11 | 3201368 28 7

I 3201036 54 17 | 3201369 28 6
3110087 22 20 | 3201036 63 17 | 3201370 28 27
3110089 22 23 1 3201037 54 16 1 3201371 28 29

I 3201037 63 16 I 3201372 28 13
3120113 79 9 I 3201105 65 17 I 3201375 28 21
3120114 45 20 I 3201184 28 8 | 3201376 28 16
3120157 52 34 I 3201185 28 9 | 3201377 28 35
3120157 56 32 I 3201186 28 24 |
3120157 61 34 I 3201190 28 19 1 3207002 32 1-4
3120243 39 20 I 3201191 28 23 I 3207004 32 20-3
3120243 45 27 I 3201192 28 25 I 3207046 24 32
3120244 45 26 i 3201197 28 36 I 3207046 25 42
3120245 39 24 I 3201204 79 16 I 3207046 26 14-2
3120245 45 31 I 3201205 79 19 I 3207150 19 1-1

I 3201206 79 17 I 3207151 19 1-2
3130046 17 33 I 3201207 79 23 I 3207152 19 1-3
3130046 23 37 1 3201208 79 20 | 3207154 19 1-4
3130046 26 38 I 3201210 29 18 I 3207155 19 24-1
3130046 35 31 I 3201211 29 16 | 3207156 19 24-2
3130046 42 28 1 3201212 29 11 1 3207157 19 24-3
3130047 17 34 I 3201213 29 14 I 3207160 19 28
3130047 23 38 I 3201214 29 12 |
3130047 26 39 I 3201217 29 6 I 3208012 22 19
3130047 35 32 1 3201225 31 4 I 3208026 19 25-1
3130047 42 29 I 3201227 30 4 I

I 3201227 73 4 I 3300101 45 14
3139000 25 36 I 3201228 30 5 [
3139001 25 37 I 3201228 73 5 I 4109403 1 38
3139022 24 34 | 3201229 30 18 !
3139200 25 34 I 3201229 73 18 | 9620004 21 65

I 3201231 35 3 | 9620652 80 1-3
3150020 4 21 I 3201231 36 19 | 9620655 80 1-1

| 3201231 37 21 | 9620656 80 1-2
3200047 3 32 I 3201231 42 8 | 9620663 80 16-3
3200048 3 15 I 3201231 50 4 | 9620665 80 16-1
3200049 6 34 I 3201233 30 2 | 9620666 80 16-2
3200063 4 7 I 3201233 73 2 I 9620669 80 2
3200064 4 8 | 3201234 30 19 | 9620670 80 3
3200086 33 42 I 3201234 73 19 I 9620671 80 4
3200086 34 32 | 3201236 72 23 | 9620672 80 27
3200086 40 42 I 3201237 72 24 | 9620673 80 7
3200086 41 33 I 3201238 29 10 | 9620674 80 9
3200101 7 14 I 3201266 79 1 | 9620675 80 11
3200133 8 2 I 3201267 79 2 | 9620676 80 14
3200133 15 8 I 3201268 79 13 | 9620677 80 15
3200236 13 17 I 3201269 79 5 | 9620678 80 18
3200237 13 16 I 3201270 79 11 1 9620679 80 19

From the library of: Superior Sewing Machine & Supply LLC




INDEX Page = 21
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No._ No. No. (g) No. No._ No. (g) No. No. No. (2)

9620680 80 21
9620681 80 22
9620682 80 23
9620683 80 26
9620684 80 28

| t
1 !
| |
[ [
I |
| |
| |
| |
| |
| t
| |
| t
| |
| |
| |
| |
| !
[ [
! t
[ |
| [
| |
| |
| |
I [
1 |
[ t
I |
i t
| |
| !
| |
t !
| t
I i
| !
| |
| I
| I
| i
I t
| |
| !
! |
| |
| t
! |
! !
I I
t |
| I
! !
I |
I I
| |
| I

From the library of: Superior Sewing Machine & Supply LLC
R . = R T R 4. o A S N i T



From the library of: Superior Sewing Machine & Supply LLC
B o s e e e e T . W



jamato
YAMATO SEWING MACHINE MFG. 00 LT

Printed in Japan '97.1.3TDD

From the library of: Superior Sewing Machine & Supply LLC





